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UNIT IDENTIFICATION
UNIT SERIAL NO.

X 0 X 0000 X
R I R
(1) (2 {3} (4) (5)

{1} & {2) The first letter and number denote the design series and model of the unit.
(3) The second letter denotes the plant at which the unit was manufactured.

(4} The number series denotes the serial number of the unit.

{5) The final letter denotes the year of manufacture starting with “A" in 1957. The

letters ““I”', 0", and Q" will not be used.

FIRE PRECAUTION

To avoid fires, operators should be instructed to refuel trucks in well lighted
areas outside of buildings, Repairs and adjustments should be made on only
those trucks which have been taken to a garage or maintenance shop.

STORAGE OF TRUCK

A vehicle placed in storage for any length of time should have all of the
fuel drained from it and the engine operated until it runs out of fuel. Early
failure of the fuel pump will result if the vehicle is stored for a relatively long
period with fuel in the system. Gasoline will evaporate and leave a sticky,
gum deposit in the fuel pump valves and in the carburetor. Diesel fuel will
leave a waxy substance that will plug the entire system.

OPERATION AND MAINTENANCE TIPS

The following tips will help increase truck life and contribute to the reduction
of expensive downtime,
1. Check lubricating and hydraulic oils and engine coolant at the beginning

of each work shift. Use only recommended oils.

2. Don't work truck until engine and hydraulic oils are warm.

Don't let engine idle for extended periods.

4. Don’t operate truck with faulty engine governor or with high hydraulic
pressure. Have qualified personnel make these checks.

5. Make sure the air cleaners and oil filters are serviced correctly. Al
connections must be tight with no leaks in the system.

6. Do not operate truck with any red warning lights on.

7. Do not add coclant to an overheated engine.

8. After working truck let engine idle a few minutes belore stopping.

9

0

(5]

Fill fuel tank at the end of the shift, when truck is warm.

Do not reverse direction of travel when truck is traveling above engine

idie speeds,

11. Repair minor delects immediately.

12. Do not downshift trucks at vehicle speeds that exceeds the low gear speed
al governed engine R.P.M,

13. Adhere to lubrication and maintenance recommendations.
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How To Use The INusirated Parts Manual

peculiar to trucks built in overseas plants. These
parts are indicated by keys, symbols and footnotes.

This Parts Book describes and illustrates
| assemblies, sub-assemblies and detail parts needed
‘ for service replacement. It also includes all parts
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When The Part Number Is Not Known

1. USE: Determine the function and application of
the part required. Turn to the index page im-
mediately behind the front cover and select the

most appropriate section.

2. Line up the black arrow with the black tab on

the index page of the selected section. Use the
section index to determine the assembly which
would normally contain the part required. Proceed
then to locate the part on the assembly breakdown

page.

HYSTER COMPANY

PORTLAND. OREGON




A2

When The Part Number Is Enown

3. Use the numerical index (section Q) to find the
part number. Turn to the page listed and locate
the required part in the assembly breakdown.

GENERAL: The assembly breakdowns include part
numbers, description, quantities required, keys and
footnotes to help in selecting the correct parts.

4, Keys are used to show effective serial numbers,
two or more similar assemblies. Select the ap-
propriate key, “A,” “B,” “C” or “D” and find
the required part in the corresponding column.

5. Indent numbers are used to indicate assemblies
and sub-parts of assemblies. Number 1 is the
major assembly. Part descriptions which are
indented under 2, 3 or 4 are sub-parts of that
major assembly shown above.

Quantities shown are for one assembly. Note
that two assemblies are shown, but the quan-

tities of the sub-parts are indicated as one.
This means one per assembly,

7. The revision number and date on the index page,
indicates the latest printing of the manual.

DEALERS NOTE: When supplements are issued
to up-date the manuals, the index page with the latest
revision number and date are included with the
supplement. Be sure the index pages are added to
the manuals in your possession,

ORDERING PARTS:

When ordering replacement parts, give the
truck serial number, manual form number (and
revision number, if any), part number, name of part
and quantity required. In ordering engine parts,
also include the engine number,

For any further information on parts, service, or
ordering, consult your local Hyster dealer,

HYSTER COMPANY
PORTLAND, OREGON
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PREPARING KARRY
RADIATOR

The radiator is located at the rear of the truck
under the hood. Drain cock on bottom of radiator.

Fill the radiator with clean, soft water and rust
inhibitor. Never use water containing lime or other
mineral matter. Under no circumstances should cold
water be poured into the radiator when the engine
is hot, Use only non-evaporating anti-freeze.

FUEL TANK

The filler tube is located on the left side of the
truck, Make sure of the type of engine installed in
the truck, then fill the tank with the proper fuel.

CAUTION: Never {ill the tank while the engine
is running or when an open flame is near. Keep the
funnel or gasoline hose spout in contact with the
rietal of the tank when filling to avoid the possibility
of an electric spark igniting the fuel.

ENGINE OIL

Bayonet oil gauge is located on the right side of
the engine.

Be sure that the lubricating oil in the crankcase
is up to the full mark on the bayonet gauge. Refer to
the Capacity Chart. When testing the oil level, the
bayonet gauge should be withdrawn and wiped clean;
then inserted all the way and withdrawn for a true
reading. The oil level can not be checked while the
engine is running.

OIl. TANK, HYDRAULIC SYSTEM

The hydraulic oil filler tube and bayonet gauge
are located on the right side of the truck under the
hood.

(RANE FOR SERVICE

With the boom in the raised position, check the
oil level with the bayonet gauge. The oil level should
be on the full mark on the gauge,

CAUTION: Never operate the engine without
oil in the hydraulic system. A few revolutions with-
out oil may damage the hydraulic pump.

TRANSMISSION

Qil level and filler plug on left side of transmis-
sion case. Oil must be maintained at the filler plug
level.

SPEED REDUCER AND DIFFERENTIAL

Qil level and filler plug is located on the. left side
of the speed reducer.

Qil must be maintained at filler plug level,

BATTERY

The battery is located under hood behind radiator.
Be sure water level is L4-inch above separators and
plates. Use pure distilled water only. Secure loose
terminal, Specific gravity of a fully charged battery
is 1.250 to 1.275.

HYDRAULIC BRAKE MASTER CYLINDER
The master cylinder is located on forward wall

near hoist unit, The fluid level should be within 34-
inch from the bottom of the filler neck.

TIRES
Check tire pressure. Inflate to 100 PSI.

HYSTER COMPANY

PORTLAND, CREGON
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BOOM INSTALLATION

. Remove the two capscrews from each hanger

block at the top of the “A" frame and remove
caps (A).

. Raise pivot end of boom to a position over the

hanger blocks and lower until stub shafts rest in
blocks. Replace caps and tighten capscrews se-
curely. Lubricate both caps.

. Attach rod end of topping cylinder or boom ad-

justing bar at rear end of boom (B) and lower
end (C) to the holes provided on frame. Connect
the hydraulic lines to the cylinder,

. Reeve cable through sheaves on boom and insert

in groove in hoist clutch drum. Fasten securely
with cable clamp provided for cable.

. See instructions on boom adjustment for boom

positioning using hoist clutch,

HYSTER COMPANY

PORTLAND., OREGON




OPERATING INSTRUCTIONS

INDICATOR AND CONTROL
IDENTIFICATION

NOTE: Before operating the truck, the operator

should familiarize himself with the panel indicators,
gauges and controls. He should get the feel of the
foot pedals and hydraulic levers by operating the
truck in a safe area before actually working the truck,

A.

Instrument Panel

The instrument panel contains the ammeter, oil

gauge, hour meter, temperature gauge, fuel gauge,
choke control button and ignition switch .

B.
1.

Instrument Location

The “"AMP” gauge (ammeter) is located to the
far left on the instrument panel. Its purpose is to
indicate the amount of current charge or dis-
charge in the electrical circuit,

The “OIL" gauge is located on the left side and
ahead of the steering column. Its purpose is to
indicate engine oil pressure.

The “HOUR METER” reglsters the total operat-
ing hours of the engine. It is located directly
ahead of the steering column,

Engine temperature is indicated by the “TEMP”
gauge, located to the right and ahead of the
steering column.

The fuel level in the tank is indicated by the
“FUEL” gauge. The gauge is located on the ex-
treme right of the panel.

The gasoline engine choke button or diesel en-
gine stop button is located to the left of the steer-
ing column, below the “OIL” gauge.

The diesel engine cold starting aid heater switch,
button type, is located to the extreme left of the
plate.

The ignition switch is to the right of the steering
column below the “TEMP” and “FUEL” gauges.

Control Lever Location

Refer to line drawing, page A4, for layout of
transmission shift levers. These levers are lo-
cated to the left of the driver seat.

The forward-reverse lever is the second lever
from the left of the seat. Refer to the line draw-
ing on page A4 for the operating positions.

The line control lever and the boom control lever
are located to the right of the driver compart-
ment near the front cowling, The shifting pat-
terns of these levers are shown on page A4.

Foot Pedal Location
CLUTCH pedal is located to the left of the

steering column on the toe board. The clutch is

controlled with the operator’s left foot and can
be used for inching.

2.

3.

BRAKE pedal is located to the right of the steer-
ing column and is operated with the right foot.

ACCELERATOR pedal is located to the extreme
right of the toe board. The operator regulates
engine speed with the right foot.

DRIVING THE KARRY KRANE

A.

S W

67

C.

1.
2.

Starting the Engine

Set hand brake lever {(pull back).
Put control levers in neutral.
Insert the ignition switch key,

Gasoline Engine: Pull out the choke control but-
tomn.
Diesel Engine: Push in the stop control button,

Turn ignition switch key to extreme right to
start engine (remove pressure from key the
instant engine starts).

Gasoline Engine: As engine warms up, grad-
ually push in choke button.

Diesel Engine: If engine fails to start at low
temperature, approximate -}-10° or colder, use
the cold starting aid.

Check gauges and warning lights. If a malfunc-
tion is indicated, the defect should be repaired
before truck is placed into service. If normal
operation is indicated, allow the engine to run
from two to five minutes (or longer in extremely
cold temperatures) to allow the engine oil and
hydraulic oil to warm and circulate freely, Fast
operation of the hydraulic pumps with extremely
cold oil in the hydraulic 'system will starve the
pumps, causing costly damage.

Stopping the Engine

. Gasoline Engme Turn the ignition key counter-

clockwise,

Diesel Engine: Pull the stop button out, and hold
until the engine stops. Turn key counterclock-
wise to turn the gauges off.

Cold Starting Aid— Diesel Engine

To employ the starting aid proceed as follows:
Push the stop centrol button in,

Depress the heater switch for 15 seconds, then
engage the starter.

If engine does not start after 15 seconds of crank-
ing, stop cranking and depress the heater switch
for 5 seconds, then engage the starter again,

HYSTER COMPANY
PORTLAND. OREGON
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D. Direction of Travel
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TRANSMISSION

1. Forward Motion—Push the clutch pedal in and
move the shifter lever into the forward position,
Engage clutch smoothly.

2. Backward Motion—Push the clutch pedal in and
move the shifter lever into the reverse position,
Engage clutch smoothly,

E. Low Speed

Disengage clutch. Select first gear as shown in
range shift pattern, Accelerate engine slightly and
engage clutch slowly, at the same time release the
hand brake.

F. To Shift to Higher Speed

As the truck gains speed, declutch and move the
range shift lever into the next higher gear. Engage
clutch smoothly.

G. To Shift io Lower Speed

A change to a lower speed gear should be made
before the engine starts to labor and before the
machine speed is greatly reduced, as when climbing
an incline, A shift to low gear should also be made
when descending an incline that will require exces-
sive use of the brakes. Declutch and move the range
shift lever into the neutral position. Accelerate the
engine while shifting. Retain the engine speed while
engaging the clutch.

H. Reversing the Direction of Travel

Declutch, stop the truck and move directional
control lever into the opposite position.

CAUTION Never “ride” the clutch pedal. Re-
move foot from clutch pedal except when changing
gears or starting and stopping the truck,

I. Parking Truck — With Engine Running

In order to provide proper lubrication for the
forward and reverse drive gears when the truck is
parked with the engine running, use the following
procedure:

1. Shift the high and low lever to the neutral
position.

2. Engage the forward or reverse gear.

LOAD HANDLING WITH THE KARRY KRANE

NOTE: This truck is designed to handle loads as
shown in the Boom Load Handling Capacity Chart,
page A7.

A, Hoisting Operation

DOWN—®=
DOWN—==

|

LINE BOOM{HYDRAULIG)

t. To Hoist Load—Accelerate engine and pull hand-
lever back in hoisting position. Accelerate engine
to required hoisting speed.

2. To Lower Load—Accelerate engine and push
handiever to forward position. Accelerate engine
to required lowering speed.

Note: Lowering speeds are twice hoisting speed,
requiring slower engine operation during the
lowering cycle.

Boom Topping

1. Manual Topping—Attach cable hook to clevis at
rear of boom. With engine idling pull hoist lever
and tighten cable just enough to relieve pressure
from adjusting bar lock pin. Remove lock pin and
adjust boom to desired position, using the hoist-
ing. mechanism. Replace adjusting lock pin and
detach cable hook from clevis.

2. Hydraulic Topping—When truck is equipped
with a hydraulic boom topping cylinder, boom
position can easily be changed to provide maxi-
mum lifting capacity. The boom topping lever is
located to the right of the hoisting lever. Pull
levers back to raise boom and push lever forward
to lower.

HYSTER COMPANY
PORTLAND, OREGON
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BOOM LOAD HANDLING CAPACITY CHART

9'9"" OVERALL HEIGHT 10'8"" OVERALL HEIGHT
SINGLE LINE TWO PART LINE BOOM HORIZONTAL BOOM HORIZONTAL
Capacily (Lbe.} Capacity {Lba.} IHook Height {Inches) Hock Haight {Inchaes)
Poom poom H“i Std Ext z?“hh Std Ext ?i“rzltl Single | Twe Fart| Woiwni | Siagl Twa P
Lougth | Pesition (1“::1:..) Cptwt. Carwt, (Tncbes) | Catwi. Catwt. {Inchon) Line. “Tine | (Inchen) Line Yline
1 108 4000 4400 100 4300 4700 116 93 74 128 105 86
2 100 4300 4700 93 4650 5050 148 125 102 160 137 14
o 3 84 5000 5450 78 5350 5800 175 152 126 187 164 138
4 66 6000 6000 61 6400 7000 193 170 142 205 182 154
5 46 6000 6000 42 8200 8900 205 182 153 217 194 165
6 33 6000 6000 30 10000 10000 210 187 158 222 199 170
1 120 3650 4000 112 3900 4250 116 a3 74 128 105 86
2 112 3900 4250 105 4150 4550 151 128 106 163 140 118
10 3 94 4600 5000 88 4500 5300 181 158 133 193 170 145
4 74 3500 6000 69 5800 6300 201 178 150 213 190 162
5 52 6000 6000 48 7500 8200 215 192 163 227 204 175
6 37 6000 6000 34 9250 10000 221 198 168 233 210 180
1 144 3150 3500 136 3300 3600 116 93 74 128 105 86
2 134 3300 3650 127 3500 3800 158 135 113 170 147 125
iz 3 114 3850 4200 108 4050 4450 194 171 146 206 183 158
4 91 4700 5150 86 5000 5400 218 195 168 230 207 180
5 65 6000 6000 61 6450 7000 235 212 184 247 224 196
6 48 6000 6000 45 8000 8750 243 220 190 255 232 202
N
BOOM 5("\‘\\ A
POSITION .\ _ N\
4{ \[\\ \ A The capacity limit of the truck is determined by the
\\ /1 \ . N weight of the counterweight at the back of the truck.
_ - \\ N NEVER, UNDER ANY CIRCUMSTANCES, attempt to
3 A \ operate the truck with any load which takes enough weight
{ 1\\ from the back wheels to either raise the back of the truck
\\_//\ - . or make steering uncertain. Any load which is of a size
o and weight to do this is a dangerous overload.

) —— - \ \
.::I""

NEIoAT N
O\ |

4=

REIGHT

HYSTER COMPANY

PORTLAND, OREGON
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ENGINE:

1. Number of Cylinders

2, Bore—Inches
Millimeters

3. Stroke—Inches
Millimeters

4, Displacement—Cubic tnch
Liters

5. Approx. Weights—Pounds

6. Horsepower—Bare Engine
@ Engine RPM

7. Idling RPM

8. Governed RPM

9. Thermuostat

10. Valve Clearance {Hot):

Intake—Inches
Millimeters
Exhaust—Inches
Millimeters

11. Timing

a. No. 1 Spark Plug at
@ Engine RPM

b. Injection Into No. 1
starts at
@ Engine RPM

¢. Injection Pressure—PS|
Armospheres

d. Firing Order

12. Spark Plugs
a. Make
b. Heat Range
c. Size—Millimeters
Gap—Inches
Millimeters

13. Distributor
a. Points Opening—Inches
Millimeters
b. Cam Angle—Degrees
14. Compression
a. Ratio
b. Normai PSI
@ Engine RPM
¢. Maximum PS} Variation
Between Cylinders
Gil Pressure
a. Normal PS4
@ Engine RPM
b. Minimum PSI
@ Engine RPM
16. Minimum Cranking RPM

SPECIFICATIONS

F-163 Four-203
4 4
3.4375 3.6
B7.3 91.4
4,375 5.0
1111 127
162 203
2.65 3.33
490 520
52.5 63
2600 2600
550 - 600 550
2600 2600
1820F, 194°F,
014 010
.35 25
017 010
45 .25
209 BTDC
600
23°BTC
Zero
1764
120
1-3-4-2 1.3-4-2
Champion
uUD186
18
0256
.64
018.
A6
31-34
7.5:1 17.4:1
160 450
160 Cranking
10 25
20-30 50-65
2000 2000
25 30
1500 600 {Hot)
150 140

ELECTRICAL SYSTEM:

12
Neg, Grd.

F-163

29
2400
14
2400

1. Voltage
2. Polarity
3. Generator Output: 4.203
a. Amperes 36.5
@ Engine RPM 2600
b. Voltage 14
@ Engine RPM 2600
STEERING:
1. Pressure PS!
@ RPM

2. Approx. Lock to Lock Turns
on Steering Wheel

3. Steering Time-—Seconds
@ Enginer RPM

POWER TOPPING:
1. Mydraulic PSI
Engine RPM
2. No. Seconds to Raise Boom
@ Engine RPM
3. No. Seconds to Lower Boom
@ Engine RPM

TIRES:
1. Size—Drive Wheels
2. Size—Steering Wheels
3. Inflated PSI—AJl Tires

BRAKES:
1. Shoe to Drum Clearance—inch
Millimeters
2. Free Pedal—Inch
Millimeters

1075-1175
2400

4
4%-5
idle

1750
Governed
13.6-15
Governed
16 - 18
Governed

700x20—10 Pty
900x15-12 Ply
100

.005-.010

.127-254
1/4-1/2
8.35-12.7

- HYSTER COMPANY

PORTLAND, OREGON




SERVICING INSTRUCTIONS

FAN BELT ADJUSTMENT

The tension of the fan belt should be examined
periodically. The proper tension is obtained when
the belt can be depressed approximately one-half
inch on center of the section between the crankshaft
pulley and the water pump pulley. To adjust the belt
loosen the generator mounting capscrews and genera-
tor brace capscrew, then move generator in or out as
required, After adjustment has been made, be sure
to tighten the capscrew. When belt becomes oil-
soaked or worn until it “bottoms™ on the pulleys, it
should be replaced to prevent slipping.

GOVERNOR ADJUSTMENT

This governor cperates on the principle of cen-
trifugal weights or “fiyballs.” In operation the force
developed by the revolving weights is opposed or
» balanced by a spring. The spring is adjusted to the
proper tension to control the engine speed. Adjust-
ment should not be attempted except by qualified
mechanic,

BRAKE PEDAL ADJUSTMENT

When brake control system is in release position,
foot brake pedal should have L3” to 14" free travel
before pressure stroke starts, This free travel is
required to prevent blocking of by-pass port in master
cylinder, and is obtained by altering the length of
the master cylinder push rod. Make certain that foot
brake lever return spring returns the lever to the
limit of its travel when foot is removed from brake
pedal.

FOOT BRAKE ADJUSTMENT
1. Jack up front wheels.

2. Remove covers from adjusting holes (two holes
per brake).

3. Using screwdriver or ad_;ustmg tool turn adjust-
ment as follows:
For upper adjusting screw pull tool handle up.
For lower adjusting screw pull tool handle down.

4, Adjust each shoe until there is a decided drag on
drum, then back off to free drag.

5. Perform adjustment on each adjusting screw.
Replace covers when completed.

HAND BRAKE ADJUSTMENT

Hand brake adjustments are made by tightening
or loosening the knob on the upper end of the hand
brake lever. Any adjustment should be made with the
brake lever in the full release position.

BLEEDING THE BRAKE LINES

Any air inside the hydraulic system must be re-
moved. Whenever a line has been disconnected, the
system must be bled at both wheels.

Air in the system will cause a springy action of
the brake pedal.

Be sure that master cylinder is kept at least half
full of brake fluid during the entire bleeding opera-
tion.

1. The bleeder connection is accessible from the
front of the truck between the main frame and the
brake backing plate.

2. Attach bleed hose to the bleeder connection.
Pour z small amount of brake fluid into a clean
container such as a pint jar and submerge the end
of the bleeder tube in the fluid.

3. Unscrew the bleeder connection three-quarters
of a turn and depress the brake pedal by hand,
allowing the pedal to return slowly. Pumping the
brake pedal forces the fluid out into the glass jar
and carries with it any air that is trapped in the
system.

4, When air bubbles cease to appear, close the
bleeder connection. Do not reuse the fluid that
has been withdrawn, '

5. Repeat operation for other wheel.

DRIVE CLUTCH ADJUSTMENT

The correct clearance, or free travel, of the clutch
pedal is from 1" to 114" free movement before the
clutch starts to disengape. The pedal should be
checked occasionally and adjusted whenever free
travel has been reduced to less than 1”. This adjust-
ment is made by shortening link between pedal and .
throwout fork crank.

HOIST CLUTCH ADJUSTMENT

The following method of hoist clutch adjustment
is recommended for the most satisfactory operation:

1. Insure all linkage to be free without any un-
necessary friction or binding. Particular atten-
tion should be given to the sliding bar.

HYSTER COMPANY

PORTLAND, OREGON
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2.

Adjust the worm brake (A} so there is 1/32” to
116" clearance between the sliding bar and worm
brake actuating erank at (B). The spring hooked
to the crank is to apply force to the brake band.
If the sliding bar is engaging the crank when in a
neutral position, the worm brake will slip causing
load slippage.

Adjust the hoist clutch band (C) so there is ap-
proximately %4” clearance between the clutch
cone and the “U” joint companion flange (D)
when control lever is pulled all of the way back.
The spring hooked to the sliding bar is used to
keep the bar back against the hoist clutch band
crank to insure a neutral position when not
engaged.

Adjust the lowering disc clutch (E) until the
sliding cone assembly will engage the clutch
finger rollers on the flat section of the cone with
a reasonably hard force applied to the control
lever. Rollers should have about 14" clearance
from the shoulder on the back end of the cone
to allow a wear reserve, It is important that the
clutch not be adjusted too tight. If the clutch
engages when the rollers are still on the steep
portion of the engaging cone, the lowering lever
effort will be excessive. To make this adjustment,
pull the clutch lock pin out and rotate the fingers
clockwise to tighten, and counterclockwise to
loosen.

Check to be certain the worm brake is disengaged
when hoisting or lowering,

PRIMING (BLEEDING) THE DIESEL
FUEL SYSTEM

In the case of a new engine or an engine which

has been standing idle for any length of time, it is
important that the fuel system be “bled.” A typical
fuel system is shown below:

L.

To bleed the system proceed as follows:

Loosen the air vent screw (A) on top of the gov-
ernor housing.

Loosen one of the two hydraulic head locking
screws (B) on the side of the fuel pump body.

Operate the priming lever of the fuel feed pump
{2), and when fuel, free from air bubbles, issues
from each venting point, tighten the screws in the

following order:

A Typical Fuel System

Fuel Tank

Fuel Lift Pump

Filter

Fuel Injection Pump
Injector

Cold Start Fuel Reservoir
Cold Start Aid

a. Filter cover vent screw (C).
b. Head locking screw (B).
¢. Governor vent screw (A).

Loosen the pipe union nut (C) at the pump inlet,
operate the priming device, and retighten when
fuel, free from,air bubbles, issues from around
the.threads.

Loosen 2 of the high pressure pipe unions (I})
at the injectors (5).

Set the engine speed control in the fully open
position and insure that the “stop” control is in
the “run” position.

Turn the engine until fuel oil, free from air
bubbles, issues from both fuel pipes.

Tighten the unions on the fuel pipes, and the
engine is ready for starting,

HYSTER COMPANY
PORTLAND. OREGON
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LUBRICATION IRSTRUCTIONS

18 17 1® 15 14 13 12 11w

P

CAPACITY CHART (U.S. Measures)

UNIT CAPACITY TYPE

Winter: Water and Ethylene Glycol Base Anti-Freeze

Cooling System 10 Quarts With Rust Inhibitors and Anti-Foaming Qualities.
Summer: Water With Rust Inhibitors.
AFI
SAE No, Classification Temperature
Gasotine Engine and Filter & Quarts 30 MS 60°F. and above
20w MS 320F, 10 60°F,
10w MS 329F. and below
Diesel Engine and Filter 7.5 Quarts 30 DM 80°F. and above
20/20W DM 30°F. to BOOF.
10W DM 300F. and below
Fuel Tank 9.5 Gallons Gasoline; Regular (86 Octane or better)

Diesel: No. 2D diesel fuel

Differential and Speed

Reducer 16 Pounds SAE 140 AP
Transmission 6 Pounds . SAE 90 AP
Hoist Unit 14 Pounds SAE 90 AP
Brake Master Cylinder Y2 Pint SAE 70 R3
Steering Gear 2 Pounds SAE 140 AP
Hydraulic Tank 2 Gallons SAE 10W A,P.1. Classification *‘MS"’

U.S. Military Spec. Mil-L8704A

HYSTER COMPANY

PORTLAND, OREGON
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GENMERAL

GREASE FITTINGS

Use a pressure grease gun and multi-purpose
chassis grease, Force a small amount of new
grease through fitting, Wipe off excess.

BEARINGS - HAND PACKING

Use short fiber wheel bearing grease, To repack,
first wash with clean solvent to remove dirt and old
grease, Pack with clean grease, forcing it com-
pletely around cage and balls or rollers,

GENERAL LUBRICATION

Use SAE 30 engine oil except where noted, General
lubrication pertains to parts such as rod ends,
small bushings, and hinges that do not have grease
fittings, Wipe these clean and add a few drops
of oil. Wipe off excess,

FLUSHING

Drain old oil from the case and replace drain
plug. Fill with flushing oil to level plug or level
mark. Run gears or engine at half throttle with no
load for five minutes. Drain the flushing oil immedi-
ately and fill the case with new oil as required,

CAUTION

Excessive lubrication is wasteful and is often as
damaging as lack of lubrication, Analyze each
lubrication peint to determine the amount of lub-
rication necessary. Keep the machine clean, Wipe
off all excess lubricant to prevent accumulation of
dirt.

MAINTENANCE AND LUBRICATION
KARRY KRANE

NOTE: The lubrication chart has been outlined in
two systems. On an hourly basisfor trucks operating
more than 8 hours per day, and on a period basis
for trucks operating eight hours or less per day,

Numbers -refer to the location of lubrication points
on the unit,

EVERY 8 HOURS OR DAILY

12. * ENGINE
Check level and add oil if necessary,

7. * RADIATOR:
Check and add coolant if necessary.

EVERY 50 HOURS OR WEEKLY

13. * HYDRAULIC SYSTEM:
Check oil level, Add oil ifnecessary. Addoil only
when the boom is in the raised position,

16, * TRANSMISSION:
Check level and add oil if necessary, Do not
over-fill,

18, DIFFERENTIAL AND SPEED REDUCER

Check and add oil if necessary, Do not over-
fin,

4, * BRAKE MASTER CYLINDER:
Check oil level and keep reservoir full,

EVERY 106 HOURS OR TWO WEEKS

Perform 50-hour services plus the following:

12, * ENGINE:
Drain and refill crankcase with new engine oil,
Change filter every second oil change,

6. AIR CLEANER:

Service paper element when power loss is
noted or as indicated by visual inspection. Tap
element gently on a smooth surface, Remove
remaining dust with air (30 PSI max.}). Wash
diesel engine filter element in water and non-
sudsing detergent. Allow to dry before install-
ing. After 10 servicings, diseard element,

21, HOIST UNIT:
Check and add oil at the level plug if necessary,

11, BATTERY:
Water level should be maintained 1/2-inch above
the plates, Use distilled water only. if terminals
are corroded, clean with a mild soda solution,
Do not allow soda to get inside of battery, After
cable terminals are securely tightened, coat
with heavy grease,

HYSTER COMPANY

PORTLAND, OREGON
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22, ALTERNATOR:
Lubricate if equipped with fittings.

Front Boom Sheave: Two fittings, one on each
side,
Rear Boom Sheave:

side.

1.

2. Two fittings, one on each

3. Boom Pivot: Two fittings, one on each end.

Drag Link: Two fittings, one on the top of the
rear support and one on the bottom at the back,

8

19. Steering Booster: Two fittings, one oneachend,

Propeller Shaft: Three fittings, one on each
each universal joint and one on the slip joint,

17.

Clutch Throwout Shaft: Two fittings, one at

each end,

15,

20. D,P.T.O, Shaft: Two fittings, one on each end,

GREASE FITTINGS:

23, Clutch Release Bearing: One fitting, To locate,
remove bell housing cover,

24, Hoist Clutch: Two fittings, one on the top of
the rear support and one one the hottom at
the back,

GENERAL LUBRICATION:

All rod end pins.
Throttle linkage,

Foot pedals,

Hand brake cable,
Hinges.

Clutch linkage bushings,

mEOOE

EVERY 500 HOURS OR THREE MONTHS

5. ¥ STEERING GEAR HOUSING:

TFill plug is located on top of the housing, Fill
until oil is at fill plug height,

13, * HYDRAULIC SYSTEM:

Drain and flush hydraulic tank, Refill with speci-
fied oil.

14, * FUEL SYSTEM:

Remove fiiter bowl from fuel pump {gasoline) or
lift pump (diesel) and flush out sediment. Remove
any accumulated dirt from the screen over the
sediment bowl,

EVERY 1000 HOURS OR SIX MONTHS

Perform 500-hour service plus the following:
23, DISTRIBUTOR;

Add four drops of SAE 10 to felt wick and place
one drop on breaker arm pivot, Place a small
amount of distributor cam grease on breaker
cam, Wipe off excess, Add SAE 20 oil through
hinge cap oiler until cap is filled.

* RADIATOR:

Drain the radiator and flush with fresh water
to remove dust and other foreign deposits, To
completely drain the cooling system, open the
drain cocks on the bottom tank of the radiator
and on the sides of the ¢ylinder block, Chemical
mixtures should not be used to attempt to
stop radiator leaks, Use only non-evaporating
anti-freeze fluid in winter, During cold weather
cover the lower portionof the radiator sufficien~
tly to maintain 160° to 180° F,

EVERY 2000 HOURS OR YEARLY

16, * TRANSMISSION
Drain and flush, Add new oil to filler plug level,
18, * DIFFERENTIAL AND SPEED REDUCER

Drain and flush, Add new oil to filler plug level.

10, REAR WHEEL BEARINGS:
Hand pack fwo bearings per wheel,
9. STEERING TRUNNION:
Hand pack two bearings,
21, HOIST UNIT
Drain and i‘lush. Add new oil to plug level
* Bee Capacity Chart
NOTE: Under extreme dusty or muddy conditions

it might be necessary to increase lubrication fre-
quency.,

HYSTER COMPANY
PORTLAND, OREGON
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SAFETY RULES

FOR MOBILE YARD CRANE OPERATORS

-

. Operator must be trained and qualified.
2. Do not side-pull or side-load boom.

3. Do not load crane above rated capacity.
4

. Do not fiil fue! tank while engine is running,

o

. Report damage or faulty operation immediately -- do not operate until corrected,

[=]

. While operating crane:

@ Never attempt to operate the crane with any load which takes enough weight from
the back wheels either to raise the back of the truck or make steering uncertain.

@ Do not lower boom with loads in excess of lowest rated capacity.
@ Keep the load upgrade on grades of 10% or more.

® Avoid bumps, holes, slick spots and loose materials that may cause the crane to
swerve or tip.

@ Travel slowly around corners,

@ Do not turn on an incline.

® Avoid sudden starts or stops.

‘® Watch clearances, especially with respect to the boom, load and tail swing.

@ Always keep the boom, the load, and all parts of the crane away from electrical
lines and equipment,

Do not hoist, lower or travel while anyone is on or near the oad or hook. Do not
carry loads over people.

@ When traveling with a load keep the load as low as possible. Snub load to reduce
swinging.

® When traveling without load, lash the hook so that it'cannot swing freely.
® Do not pull hook over the boom roller unless the pattern arch hook
specified in the Hyster parts manual is used. ‘

@ Shut off engine, put crane in gear, lower the load to the ground, and set parking
brake when leaving crane. Block wheels when on incline or working on the crane,

7. Drive carefully, observe traffic rules, keep a proper jookout, and be in full control of the
crane at all times. Be completely familiar with the operating procedures contained in this
manual.

HYSTER COMPANY
PORTLAND, OREGON
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FRAME AND COWLING

A-FOR Bllt AND B11D KARRY KRANES ONLY.'
B-FOR B11E KARRY KRANES ONLY.

C~FOR B11A, BL1G AND B1lH KARRY KRANES ONLY.
REF. HYSTER NAME OF PART QTY. REF, HYSTER NAME OF PART QTY.
NOs» PART NOo 1 2 3 4 Al B] C NO. PART NO. 1 2 3 4 Al B[ C
1 saaee  FRAME-MAIN 111 #233126 A RAIL SET-W/ADJUSTERS 111
2 107847 PLATE=-FLODOR, FRONT 1 1)1 #233164 A SEAT ADJUSTER-LaHM. 1|11
69245 A GUARD-TOE 1]eo lae 254 #233161 A SEAT ADJUSTER~R.H. 1|11
3¢ 2982034  GUARD-TOE ee| liae #233163 SPRING-CATCH 1| 1]t
12986232  GUARD-TOE s} 11 | #233162  BOLT-SEAT FRAME TO ADJ. | 4| 41 4
4] 15565  CAPSCREW-3/8 UNC X 1/2 6| 6 6 [# 15005 NUT-5/16 UNF 40 4} 6
15156 LOCKWASHER-3/8 6| 6 6 269 # 16775 LDCKWASHER-5/16 4| 4| 4
5 15525 CAPSCREW-3/8 UNC X 3/4 4 4| 4 15158  LOCKWASHER-1/2 1]aafae
15134  WASHER-3/8 4| 4f 4 [ 15515  CAPSCREW-1/2 UNF X 3/4 1]ae|os
8 107848  PLATE-FLOOR, REAR 1l )1 28 _# 234  WASHER 4| 4| 4
9{ 107859  BAR-HOOD PROP 2|o0|eo 46309AC SEAT 1los es
983461  BAR-HODD PROP se| 2| 2 304 #109983 A SEAT 1|11
10 18515  WASHER=5/16 2| 2| 2 6201148  CUSHION-SEAT 1 1{1
11 15211 COTTER-3/32 X 1/2 2| 2| 2 #233156 CUSHION-SEAT 1| 1] 1
12 107860  SPRING 2| 2| 2 31 62012 CUSHION~BACK 1[.1] 1
16354  CAPSCREW~1/4 UNF X 3/4 4] 4| 4 #233157 CUSHION=-BACK 1| 1]t
13{ 15154 LOCKWASHER-1/4 4| 4| 4 62010 FRAME~SEAT L1
15004  NUT-1/4 UNF 4| 4| 4 324 #233155 FRAME-SEAT {1} 1
16/ 107861  GUARD-MUD | | PR PO #233159 SLEEVE=-STUD, FRONT 2| 2| 2
980421  GUARD-MUD eo| 1)1 33 4233158 CLIP-SPECIAL 2] 2| 2
17 15528  CAPSCREW-3/8 UNF X 2 4| 4| 4 16658 SCREW-#10 X 1 1/4 4l 4| 4
: 13.{ 15006 NUT=-3/8 UNF 4| 4| 4 344 15172 WASHER~1/4 4| 4] 4
| 15156 LOCKWASHER-3/8 4 4| & # 16709 “SCREW=-1/4 UNC 'X 3/4 EIRIR
: zo‘{ 109958 A COUNTERWEIGHT 1las foe #233160  NUT-ACORNs BACK 2| 2| 2
: 981210  COUNTERWEIGHT ea| 1]es 35[ 108095 COUNTERMWEIGHT-OPTIONAL Liealos
21{ 15023  NUT-JAM, 1 1/4 UNC 4| 4| 4 981848  COUNTERWEIGHT-DPTIONAL  |ea| 1| 1
15168  LOCKWASHER-1 1/4 4| 4| 4
22 £069-B>  HOOK-HOOD 315 97§ 3| 4| 4 #FIRST USED DN SERIAL NOo BLllL-1606, B11A-1501
23 16712 SCREW-NO. 10 UNF X 3/8 8| 8| 8 AND BILE-1616.
23 15152 LOCKWASHER-3/8 8| 8| 8 :
107849 W HODD ooles ALAST USED ON SERIAL NO, BLLE-2135.
2] B2 W hoon JHesges AFIRST USED ON SERIAL NO. B11E-2136 AND
@985808 W HODD-GAS ENGINE aaf 1] 1 Bl1A-1501.
2985778 W HOOD-~DIESEL ENGINE aa] 1)1
HYSTER COMPANY

PORTLAND, OREGON
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BOOM AND A-FRAME

REF.u HYSTER NAME OF PART REF. HYSTER ‘NAME OF PART
NOs  PART NOs 1 2 3 4 NODe PART NDo 1 2 3 4 QTY.

o
-
-
°

16001 GREASE FITTING-1/8
27018 SHACKLE
9 111859 PIN .
@al07%00 PIN
10 51643 KEEPER

111843 W BOOM-9FT. 16800 CAPSCREW=-3/4 UNF X 2 2
2 111860 W BOOM-10FT. 16 16802 CAPSCREW=-3/4 UNF X 2 1/2 4

111861 W BUOM=12FT. 15162 LOCKWASHER=3 /4 6
3 11650 8 ROLLER 15012 NUT-3/4 UNF &
& 115648 B BUSHING 15537 CAPSCREW=-3/4 UNF X 3 1/2 4
5 107901 PIN 20 15162 LOCKWASHER-3 /4 4
6 15111 NUT=LOCK, 1-1/4 UNF 16001 GREASE FITTING 2
T
8

*FOR B11Es Bl1lA, 811G AND BllH KARRY KRANES
ONLY o

@LAST USED ON SERIAL NOD. B11lE-1667 AND

e e e N el R A e A )

11 15508 CAPSCREH-3/8 UNF X 1 Bl1L~1693.
12 15156 LOCKWASHER=-3/8
13 107899 PIN
14 15255 COTTER-L1/4 X 2
109728 W A-FRAME, 7fT. 8IN.
*981174 W A-FRAME, 7FTs SIN.
109713 W A~-FRAME. 8FT. 8IN.
154 *981175 W A-FRAME, 8FT. BINs
111888 W A-FRAME: 9FT. B8IN.
*9811L76 W A-FRAME, 9FTas BIN..
111889 W A-FRAMEs 10FT, BINa
*¥981177 W A-FRAME, 10FT., B8IN. ,
HYSTER COMPANY i /

PORTLAND, OREGON
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MANUAL TOPPING BAR -

MANUAL TOPPING 7'8"and 8'8" MANUAL TORPNG 9'8"and 108"
5 @— @)
5] 5 @
2
N
4
7j
\\
i
,.l@L |
: REFs HYSTER NAME OF PART REFs HYSTER NAME OF PART
l NO. PART NO-. 1 2 3 & QATYa MDs PARY ND. 1 2 3 & QTY.
| .
| 2 109702 W SLEEVE-TFT. 8IN. AND 6 107908 W PIN-LOCK 1
BFT. B8IN. A=FRAME 1 32300 PIN-TFTo BIMNs AND
3 108145 W SLEEVE-9FT, B8IN. A-FRAME 1 T aF¥7. 89IM. A-FRAME 1
107904 W SLEEVE-LOFT. BIN:. A=-FRAME 1 107899 PIN=9FT. BIN. AND
' & 109706 W BAR=-T7FT. BIMa A-FRAME 1 10FTs B8INe A—-FRAME 1
_ 109710 YW BAR=-8BFT. BINo A-FRAME 1 8 15255 COTTER 2
5 107910 ¥ BAR~9FT. BIN. AND 9 28232 SPACER 2
: . 10FTo 8IN. - A=FRAME 1
' OVERHEAD GUARD
| o
|
|
|
REF. HYSTER NAME OF PART REFe HYSTER NAME OF PART
Nfs PART NOo 1 2 3 4 QATYa NO=. PART NO- 1 2 3 & QTYa
108176 A DVERHEAD GUARD 1 2 15536 CAPSCREW~L/2 UNC X 1 1/4 16
1 140566 OVERHEAD GUARD } FOR 1 15158 LOCKWASHER-L/2 16
140558 CONNECYOR EXPORT & 3 15058 NUT=1/2 UNC 8
HYSTER COMPANY

PORTLAND. OREGON




POWER UNIT

INDEX

CAMSHAFT (Gas ENQine) . ... ...eeseveenresoennoancaaaneas c10
CAMSHAFT AND TIMING GEARS {4-203 Diesel) .............. c27
CAMSHAFT AND TIMING GEARS (P-4 Diesel) .....evevrnnnnn. c37
COLD STARTING EQUIPMENT (4-203 Diesel) ... eeesvennens C26
COLD STARTING EQUIPMENT (P-4 Diesel) .......ivvereenens €39
COOLING SYSTEM {Gas ENQgine) ... ....veerenesernnsscnnans ca
COOLING SYSTEM (4-203 Diesel) ....viveernnnnenerocnenns cl6
COOLING SYSTEM (P-4 Diesel) ...vuierrvevnnnenenenseenns €29
CRANKSHAFT (Gas ENngine) ..evveererieenennasonncncoannnns C7 _
CRANKSHAFT (4-203 DieSel) vevvrvrvvnrnnvenennenennsraas €20 )
CRANKSHAFT (P-4 Diesel) ... ...uueieieeerennosvanennnns (32
CYLINDER BLOCK (Gas Engine} .. ........veevevenrcanacnns 5
CYLINDER BLOCK (4-203 Diesel) .....veveennrrnneennnenns €19
CYLINDER BLOCK (P-4 DieSel) Lo oerreeneeenaranens €37
CYLINDER HEAD (Gas ENGiNe) ,......ceeevenueereennansons 5
CYLINDER HEAD (4-203 Diesel) ......civieiennnreacennnns c21
CYLINDER HEAD (P-4 Diesel) . ......coveveunennnnnasenns €33
CYLINDER HEAD COVER AND ROCKER SHAFT (4-203 Diesel) ... (€22
CYLINDER HEAD COVER AND ROCKER SHAFT (P-4 Diesel) ..... 34
DRIVE HYDRAULIC PUMP (4-203 DieSel) ...'urreverrnnnens C28
DRIVE FUEL AND OIL PUMP (P-4.Diesel) .......eeveuvenens €38
ENGINE MOUNTS (Gas Engine) .. ....cevevenvereenenroenns C1-C2
ENGINE MOUNTS (4-203 Diesel) ,........... e isaranaaaas C18
ENGINE MOUNTS (P-4 Diesel) .....iuuurirnnnsnnnnonnnanes C41
EXHAUST SYSTEM (Gas Engine) ... ....iiiiiinrinnnnnnenn .C2&C15
EXHAUST SYSTEM (4-203 DieSel) .. ..uvvereerrnennnrnrnnnan C18
EXHAUST SYSTEM (P-4 Diesel) ......oovverireranns e eeae C40
FLYWHEEL (Gas Engine) . ........iivernvvenneannnnonnens c7
FLYWHEEL (4-203 DieSeT) ... ceirtiriitreronnnnnnenens €20
FLYWHEEL AND HOUSING (P-4 D1esel) ,,,,,,,,,,,,,,,,,,,,, €31
FLYWHEEL HOUSING (Gas ENgine) .......ceevevrrrnnnennanns €5
GEAR COVER (Gas ENGiNe) .....vveerevennnnrrrosnnnnnannns C11
GOVERNOR (Gas ENgine) ... ......eveneeesneosnnarnnneanas 8
GOVERNOR DRIVE AND LINKAGE {Gas Engine) ...........e... Co
MANIFOLD (Gas ENGINE) «vuevevntenrennonnerensanesneonss Cl4
MANIFOLD~INTAKE (4-203 DieSel) ©evrrnrrineernneaneonns C26
MANIFOLD-INTAKE (P-4 Diesel) ... .vviirinrnrennnanenns €39
MANIFOLD-EXHAUST (4-203 Diesel) .. ovrrerenrerrnnannnn. 21
MANIFOLD-EXHAUST (P-4 Diesel) ... .\ rerrerineerennnnnnn £33

OIL FILTER-ENGINE (Gas Engine) ..........vcvvevennennns 15
OIL FILTER-ENGINE (4-203 Diesel)
OIL FILTER AND LINES (P-4 Diesel) .. ... .o'roororennrnes
OIL PAN (Gas ENgGine) vuueviernivernenereenocnenncananes cl12

oooooooooooooooooooooo

OIL PAN (4-203 D1€SeT) L. \tuiirerenerrenesnnceoennonnes €23
OIL PAN (P-4 Diesel) ... .'ereereenenoronnsessnnseesens €35
OIL PIPING (4-203 DieSel) L. ..iiiererrnrennesonnnnnenns co4
OIL PUMP (Gas ENgine) . . .. ... i.ivviseeennnrnnnennnernns 13
OIL PUMP (4-203 Diesel) .. .........o0ve... ieeeaaees .... (23
OIL PUMP (P-4 Diesel) .......oovvvnvnnnn. e €35
YALVES (Gas Engine) ..eeveivinrrenineriiissonnnnnnanans C10
VALVES (4-203 DIESETY wurererrvrrurnrensnenernnns e C21
VALVES (P-4 Diesel) ... .....cvvvuvvnnsnn e eanens e... 033
WATER PUMP (Gas ENGINe) ... ......ceverennennerenananns C3

WATER PUMP (4-203 Diesel)........... e reens e c17
WATER PUMP (P-4 Diesel)

USE HYSTER Appﬁaxfw PARTS v o 08 pays
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FAN END

ENGINE MOUNTS

FOR B11L AND 811D GAS KARRY KhANES oMLY

TRANSMISSION END

S REFs HYSTER

NAME OF PART

REF: HYSTER NAME OF PART
- NOs PART NOs 1 2 3 4 QTY. NG.  PART NO. 1 2 3 4 QTYa

1 *107148 STUD 2 11 15156 LOCKWASHER-3/8 8
2 % 15160 LOCKWASHER~5/8 2 12 15529 CAPSCREW~3/8 UNC X1 8
3 % 37258 NUT-5/8, SPECIAL 2 13 108104 PLATE~ENGINE MOUNT 2
4 *10T147 MOUNT-RUBBER 2 14 100696 CUP-ENGINE MOUNT 2
5 =% 15509 CAPSCREW-1/2 UNF X 1 L/2 % 15 100428 MOUNT 2
6 = 15158 LOCKMASHER-1/2 4 16 .15108 NUT : 2
7 #* 15008 NUT-1/2 UNF . 4

8 18226  CAPSCREW-T/186 UNF X 3 1/4 2 *DUAL -REAR ENGINE MOUNTS FIRST USED ON SERIAL
9 15177 HASHER~-T/16 2 NOs :B11L~1600, . ' ’

10 100429 MOUNT 2

HYSTER COMPANY

PORTLAND, OREGON"
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EXHAUST SYSTEM AND ENGINE MOUNTS

FOR B11E,

23 24

L

= Ofo " =

BliA. BL1G AND 811H GAS KARRY KRANES DNLY

COMPLETE THE JOB
WITH RELATED PARTS

ITEM

RELATED PART
26 22,23,27

PORTLAND. OREGON

REEs . HYSTER NAME OF PART REFs HYSTER NAME OF PART
NO. PART NOs:1 2 3 4 QTY. NO. PART NGs 1 2 3 4 QTY.
"3 982015 W BRACKET-ENGINE AND RADIATOR 1 19{ 25062 < CAPSCREW=3/8 UNC X 1 174 8
4{ 15522, CAPSCREW=3/4 UNF X 2 8 15156 = LOCKWASHER-3/8 8
L 15162 LOCKWASHER=3/4 8 22 980427 W PEPE~EXHAUST 1
6 107147 MOUNT-RUBBER 2 23 108961  GASKET ' 1
7 15509 CAPSCREW-1/2 UNF X 1 1/2 4 24 16526 MUT-3/8 UNC, BRASS 3
s{ 15008 NUT=1/2 UNF 4 . 15156 LOCKWASHER—3/8 3
15158  LOCKWASHER-1/2 4 24 vees.. STUD-SEE PAGE C14 3
10 107148  STUD-ENGINE MOUNT 2 76 980430 MUFELER' | | 1
11 37258 NUT-LOCKs 5/8 UNF 2
Y - 217 30370 CLAMP~EXHAUST PIPE 1
15160 LOCKWASHER-5/8 2
_ : 28 16354 MACH. SCREW-1/4 UNF X 3/4 1
13 982021 BRACKET=ENGINE MOUNT 2
: : 29 15004 NUT=1/4 UNF 1
14 992412 PAD-RUBBER 4
: : 15154 LOCKWASHER~L1/4 1
15 982041 . SPACER z 31 980227 PLATE-SPRING 1
16 15597 CAPSCREW-5/8 UNF X 3 1/4 2 _
. : 32 15585 CAPSCREW-1/4 UNF X 1/2 2
17 17405  NUT=LOCK, 5/8 UNF 2 : F X 374 >
15180 LOCKHASHER-5/8 . 33 15586 CAPSCREW-1/4 UN
- 34{ 15004 NUT=-1/4 UNF 4
‘ 15154 |OCKWASHER-1/4 4
HYSTER COMPANY
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WATER PUMP

GAS ENGINE

REFs: HYSTER

PORTLAND, OREGON

NAME OF PART REF. HYSTER NAME OF PART
NOs PART NDs 1 2 3 4 QTYs NO. PART NO. 1L 2 3 4 QTY.
169245  WATER PUMP =& 1 11 109317 HUB=FAN 1
1 109333 SCREW-COVER TO BODY 4 12 3109313 GASKET-PUMP TO BLOCK 1
2 109334 COVER-WATER PUMP 1 L& 109315 CAPSCREW-3/8 UNC X 2 1/8 4
3 x109335 GASKET-WATER PUMP 1 17 15156 LOCKWASHER-3/8 3
Pk escoe IMPELLER 1 19 109165  WASHER-COPPER, 3/8 1
' 5{*142354 SEAL 1
L ®142352 GASKET 1 #INCLUDED IN WATER PUMP REPAIR KIT 161647a
7 *109336 RING~BEARING SEAT 1
8 seoao SHAFT=BEAR ING 1 BINCLUDED IN FRONT END GASKET SETy SEE PGe (6a
' 9 %*142355 RETAINER 1
10{ 161748 BODY 1
8 .. L.109286 PLUG-3/8 PIPE 1
HYSTER COMPANY
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COOLING SYSTEM

FOR GAS ENGINE

~ COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART
3 4,5,16,18,19,23
Thermostat

KEY .
A-FOR BLlLIL AND B11D GAS KARRY KRANES ONLY.e
B-FOR Bll1E, BllA: B11G AND BLlLH GAS KARRY KRANES ONLY, ILLUSTRATED.

REFs HYSTER NAME OF PART QTY, REF. HYSTER NAME DF PART QTY.
ND. PART NO4 1 2 3 4 Al B NDe. PART NOo. L 2 3 & _ Al B
2 eeaes  HWATER PUMP-SEE PAGE C3 1 16 70823  HOSE-RADIATOR, LOWER Alee
3{ 107962 A RADIATOR .o 57130 HOSE-RADIATOR, LOWER eo| L
980045 RADIATOR ea| 1 17 70823  HOSE-RADIATOR Elos
4 106483 CAP=-RADIATORy 7 PeSels ! 982032  HOSE-RADIATOR se| 1
5 12815 COCK-DRAIN, 1/4 b1 18 98322  HOSE-RADIATOR Llee
6{ 107963  BRACKET-RADIATOR 2loa 980112  HOSE~RADIATOR se| 1
980059  BRACKET-RADIATOR wal] 2 19 18994  CLAMP-HOSE 6| .6
7 15518 CAPSCREW-3/8 UNF X 7/8 & 6 20 _ 107190  FAN 11
8 15006 NUT-=3/8 UNF’ I 21{ 15556  CAPSCREW-5/16 UNC X 5/8 4| 4
15156 LOCKWASHER-3/8 6] 6 15155 LOCKWASHER-5/16 4| 4
10f 107964 PLATE-SHROUD, R.H. 1{ee 23 118135 BELT-FAN 11
981196 PLATE~SHROUD, RoHa es] 1 24 15345 ELBOW-STREET, 3/8 1| 1
11[ 107965 PLATE-SHROUD;s LoHe 1|ee 25 108956 NIPPLE-3/8 X 1 174 2| 2
980051 PLATE-SHROUDy LoHe ee| 1 26 109311 HDSE~PUMP TO WATER OUT. EL. | 1| 1|
12f 107966 A PIPE-RADIATDR P 27 130845  CLAMP-HOSE 2| 2
982026 W PIPE~RADIATOR oo | 1 137877 KIT-WATER CONDITIONER, BOX OF 12
15518 CAPSCREW-3/8 UNF X 7/8 ea| 1
13 15156 LDCKWASHER-3/8 ea| 1
15134 WASHER-3/8 se| 1
HYSTER COMPANY

PORTLAND,. OREGON




C5

CYLINDER BLOCK
PARTS SERVICE GRAW

6AS ENGINE Ttem Gram
A-B-22

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART
1 6,13
Gasket Sets

3 30 24 28 33 23 27 262532

HYSTER COMPANY

PORTLAND, OREGON




Cé

KEY

A=FOR F=162 ENGINE.
B=FOR F=163 ENGINEa
C-FOR F-163 ENGINE FIRST USED -ON ENGINE SERIAL NOs 11038,

CYLINDER BLOCK

GAS ENGINE

REFs HYSTER MAME OF PART Q¥Ys REFs HYSTER NAME OF PARY 1Y
NO. PARY NO. 1 2 3 4 Al B] C NDs © PART NOa- 1 23 4 Al B] C
. 180964 ENGINE-SERVICE 1] 1} 1 30 %109240  GASKET 2] 2] 2

1{ 109326  SHAFT-DIST. DRIVE 1lesos 31 108953  NUT-VALVE COVER 2] 2] 2
142357  SHAFT=-DIST. DRIVE saf 1| 1 33 %109241  GASKET 1] 1] 1

2 109324  ADAPTER-DISTRIBUTOR 1loojos 34 15055 NUT-5/16 UNC 2] 2|2

3{: 15056 NUT-3/8 UNC Lleojoe 35 15155 LOGCKWASHER-5/16 2y 2] 2
142358  NUT : saf liwo 36 123823 STWD 2i 2]ea

4 15176  LOCKWASHER-3/8 1] 1llaw 51814  GASKET-FUEL PUMP MOUNTING] 1| 1] 1

5{: 109325  STuD 1llee|oe 200214  COVER-FUEL PUMP HOLE,

130232  STUD ool 1] 1 374 LePeGo ENGINE ONLY 1| lies
108976  ELBOW-WATER OUTLET 1| 1] 1 151488  GASKET-FUEL PUMP MOUNTING jso [os| 1
123806  PLUG-3/8 PIPE 2o | 3] 1 145949  COVER-FUEL PUMP HOLE,

64 109322  THERMOSTAT~160 DEGREE b 11 LoPsGs ENGINE ONLY es | 111
145668  THERMOSTAT-180 DEGREE 1|11 f 103270  HOUSING-FLYWHEEL 1 1}1
109323  ADAPTER-THERMOSTAT 1{ 1] 1 109273  PIN-TIMING POINTER tf 1] 1

7 15055 NUT=5/16 UNC 2| 2] 2 234714  POINTER-TIMING sa|oa| 1

8 15155 LOCKWASHER-5/16 2] 2] 2 384 15154  LOCKWASHER-1/4 2o (o0 | 2

9 2109321  GASKET-HATER OUTLET 1{1]1 15054 - NUT-1/4 UNC oo |ao | 2

10 155165  STUD 2] 2| 2 144609  FELT-TIMING COVER HOLE 1| 1| 1
109173  HEAD-CVLINDER 1(co|os 18535  SCREW-3/8 UNC X 5/8 1 1|1
168056  HEAD-CYLINDER se | 1] 1 15156 LOCKWASHER-3/8 I 1)1
142373 HEAD-CYLINDER °s] 1] 1 39.{ 109271  CAPSCREW-7/16-UNC X 1 1/8| 3| 3| 3

114 167954 SCREW sei 1] 1 15917  LOCKWASHER-T/16 3] 3| 2

15962 PLUG ae] 2]°2 " 109272  CAPSCREW-7/16 UNC X 1 L/2| 2| 2/aa
123695  HEAD-CYLINDER:; LoPaGa 1(ssloo 160431  CAPSCREW=7/16 UNC X 1 1/4|s.0| 2] 2
109165  WASHER~COPPER 2 |es joe 404 145954  DOWEL-RING HS5GaTO CRKCASE [a0|es| 2
16870 CPSCRo-3/8 UNC X 1/2 PLUG| 2 |so |oe 160431  CAPSCREW s oo | 3

12 15962  PLUG 3{3| 3 15917  LOCKWASHER-T/16 2| 2|3

13 2109176  GASKET-CYLINDER HEAD 1 1f1 41 25062  CAPSCREM-3/8 UNC X 1 1/4 | 3| 3] 3

14 109175 NUT-CYLINDER HEAD 15]cs |oe 15156  LOCKWASHER-3/8 3| 3] 3

15{ 235628  WASHER 15 jae |aa 142366  ROD-OIL GAUGE 1| 1]ee
235623  WASHER .o 11515 424 150052 ROD-OIL GAUGE eaas| 1
109174  STUD 15 jso joe 174876  ROD-OIL GAUGE asfea| 1

164 - 240293 CAPSCREW as {13 |13 &3 7 109259 | FELT | ) P P
154999  CAPSCREW-SPECIAL ssi 2] 2 2332911 SUPPORT~DIL GAUGE 11} 1

15613  PLUG~AIR CLEANER HOLE 2400 | 2 444 150053' SUPPORT-DIL GAUGE sajee| 1
109163  WASHER-COPPER PLUG SEAL 21se ] 2 3167474  SUPPORT-OIL GAUGE | 2o foaf 1
0308971 A CRANKCASE ljos |as 45 109256 ° CAP-DIL FILLER 1{ 1|1
2183956  CRANKCASE eaf 1] 1 46{. 109257  TUBE-DIL FILLER 1] 1o
18535 PLUG-GENa BRACKET HOLE | 1} 1| 1 150051  TUBE-OIL FILLER oo joa| 1
109165 WASHER-COPPER PLUG SEAL| 1] 1] 1 109249 A VALYE GRIND GASKET SET 1| 1lea
123824 STUD-GENERATOR BRACKET | 4| 4] 4 159678  TOP OVERHAUL GASKET SET 1l 1|1
224 ssess STUD-0IL FILTER, SEE 159680  FRONT END GASKET SET 1l 11
PAGE C13 41 & 4 '
109168 PLUG-1 1/8 CYL. CORE 1} 1|1 INCLUDES STUDS, PLUGSs CAMSHAFT BUSHINGS,
109169 PLUG-1 3/8 CORE SIDES 21 211 MAIN BEARINGS AND CAPS, VALVE GUIDES AND
109172 PLUG-1 1/2 CAMSFToBUSHa| 1] 1| 1 SEATSy AND BAFFLES. -
108955 PLUG~1/4 PIPE CRKC. OIL _
HEADER & CROSS DRILL | 3| 3| 3 #WHEN REPLACING F162 ENGINES WITH F163
15306 PLUG~1/8 PIPE OIL PRESS| 2| 2|as ENGINES, FUEL PUMP 144752, DISTRIBUTOR
L 86013 PLUG~1/8 PIPE OIL PRESS|ss|ee| 2 137705, AND DISTRIBUTOR CLAMP 137870 MUST.
23f 233302 STUD 2ies | 2 BE USED. WHEN REPLACING F163 ENGINES
109230 STUD oo ] 2fas| PRIGR TO ENGINE SERIAL NO. 12596, FUEL
233297 BAFFLE : {11 PUMP 144752 MUST BE USEDa.

244 274831 BAFFLE-CENTER 1111 NOTE-INCLUDE CORRECT MOUNTING GASKET AND

: 183364 COVER~VLV. TAPo .CHAMBER| 1] 1] 1 HARDWARE FOR NEW FUEL PUMP AND DISTRIBUTOR.

25 200614  WASHER 1j1]1 :

26 109262  SPRING N 111 ZINCLUDED IN TOP OVERHAUL GASKET SET.

27 109265  GASKET 1l 1)1

28 109264 PLUG L 1|1 BFIRST USED ON ENGINE NOa» 63573a

29 12815  COCK-DRAIN 1NN o

HYSTER COMPANY

" ~.;" PORTLAND, OREGON




c7

CRANKSHAFT, PISTONS AND FLYWHEEL

 COMPLETE THE J0B

WITH RELATED PARTS
ITEM RELATED PART

1 8,19

Gasket Sets

29 34

37 36
J
KEY

59
15141310 8 6 3

A-FOR F-162 ENGINE.
B-FOR F-163 ENGINE.

GAS ENGINE

19 18

BAMNY

[PARTS SERVICE GRAM

PORTLAND, OREGON

C-FOR F-163 ENGINE FIRST USED ON ENGINE SERIAL NOs. 11038.

REFs HYSTER NAME GF PART QTYe REFa HYSTER NAME OF PART ATYs
NOes PART NO. 1 2 3 4 Al 81 C NO. PART NO. 1 2 3 4 Al B{ C
; 109179 CRANKSHAFT Lfoo [0a 135721 MAIN BEARING SET-S5TD. A PTREYY
N | 177592 CRANKSHAFT aeft 1[ 1 135722 MAIN BEARING SET-.010 US llee [oa
o 109186 BEARING-CRKSFT. PILOT eaf 1| 1 135723 MAIN BEARING SET-.020 US lloe [se
s 2 109267 BOLT-FLYWHEEL TO CRANK 6t & 6 135724 MAIN BEARING SET-.030 US Liaa [0
3 109181 WASHER=-THRUST 2]eo|ne 194 142493 MAIN BEARING SET—~STDe eaf 1] 1
4 109182 PIN-5/32 X 1/2 3loo{es 142494 MAIN BEARING SET=.002 US |ea] 1} 1
5 109183 SHIM-THRUST, .002 B8las [oa 142495 MAIN BEARING SET—.010 US |eai 1] 1
-] 109k 84 SHIM-THRUSTes 008 Blos|as ) 142496 MAIN BEAREING SET=.020 US |eai 1| 1
T 109180 PLATE=THRUST Llss [eos ’ 150049 MAIN BEARING SET=,030 US joe| 1| 1
[ 233363 GEAR-TIMINGs STDe I} 1| 1 ZO{j TIEX CAP-MAIN BEARINGy CEMTER 1] 1] 1
165127 GEAR-TIMING:; 2001 OS ij1] 1 . 233370 DOWEL 2| 2| 2
128023 GEAR-TIMING. -002 OS 11 111 21 15212 COTTER=-3/32 X 3/4 8| 8 8
165128 GEAR-TIMING: -003 O3S [ 17 1 22 avowme CAP-MAIN BEARINGs REAR {11
233370 DOWEL 21 2| 2
84 24 79915 WASHER-1/2 Glaa |se
165131 GEAR=-TIMING, 001 US if 1| 1 1 15917 LOCKHASHER=T/16 as |ve | D
128024 GEAR-TIMINGy »002 US 1 1| 1 25 109152 CPSCR.=FRONT & REAR CAPS 4 aelen
165132 GEAR=TIMINGy 2003 US 11 1} L 142491 CPSCR.—FRONT & REAR CAPS laa| %] &
26 aaase LOCKHIRE 2 ss jas
| 27{ 109153  CAPSCREW-CENTER CAP 2|0 {an
9 109192 KEY l|sa|aa 142492 CAPSCREW-CENTER CAP 2| 2| 2
{ 142361 KEY L] 1 1 28 - LY EE.X ] LOCKHIRE 2 {se |os
10 109185 THROWER-QOIL il 1| 1 184379 CONNECTING ROD=1 & 3 CYLa| 2|00 |es
11 17158 'NUT-3/8 UNF 6! 6| b 184380 CONNECTING ROD~2 & 4 CLYLa| 2}cs (oe
p2 15920 LOCKWASHER-3/8 6] &} 6 294 #138289 CONNECTING ROD~1 & 3 CYhatae] 2| 2
13 108975 PULLEY~CRANKSHAFT 1| 15 1 138289 CONNECTING ROD safas | &
14 78702 WA SHER 1| 111 . #1382%0 CONNECTING ROD-2 & 4 CYLolwa] 2| 2
15 109194 CAPSCREW il i1 3L 109206 BUSHING-PISTON PIN 1 1} 1
16 109266 A FLYWHEEL 1 1] 1 32 109197 BOLT-CONNECTING ROD 27 2] 2
17 1409269 RING GEAR-112 TEETH 1} 1|1 33 | 79930 NUT-=3/8 UNF, SLOTTED 2 2] 2
) §:] savass CAP=FRONT MAIN BEARING 10 1( 1 109201 BRG» SET-CONNRUDy STDe Lleo oo
{ 233376 DOWEL se] 2| 2 135726 BRGs SET-CONN.RODy o010 US| 1 |se |ea
135727 BRGo SET~CONNARODy 2020 US| 1l ee |os
34* 135728 BRG-SET“CONN&RUD' 0030 US l oo [pa
L42367 BRGa SET=CONNWRODy STDa sa| 1| 1
142368 BRGoe SET-CONNLRODy 005 US|aw| 13 1
142369 BRG, SET-CONNGROD, 010 US|ea| LI 1
. 142370 BRG. SET-CONNROD, 4020 USjse |1} 1

HYSTER COMPANY




8

g CRANKSHAFT, PISTONS AND FLYWHEEL
GAS ENGINE
REF. HYSTER NAME OF PART aTYs REFe HYSTER NAME OF PART 1Y,
NO. PART NOo 1 2 3 4 Al B[ G| MOs PART NDo 1 2 3 4 Al B8) €
#%109253 A RING SET-PISYONs STANDARD| 1| 1} 1 109204 PIN-PISTON, STD. 1o |en
175734 RING SET-PISTONs; STANDARD |ee|ea| 1i 3Bq 128625 pIN-PISTONs <005 OS L]oo jaa
gx128621 RING SET-PISTON, 020 05 | 1] 1| 1 142488 PIN-PISTON, STDa sst 1] 2
175735 RING SET-PISTOMs 2020 03 los|ose| 1 142489 PIN-PISTON, »@05 0S es| 1] 1
4128622 RING SET-PISTON, .030 0S | 1| 1 1| 39f 109205 RING=RETAINING 2| s0 |os
175736 RING SET=PISTON; 030 OS |oefes| 1 142490 RING-RETAINING es| 2§ 2
3644#%128623  RING SET-PISTON, o040 0S | 1| 1] 1
175737 RING SET=PISTON:; o040 0S |ee|es| 1 #*THESE PISTONS HAVE 1/4 OIL RING GROOVES, USE
175559 RING SET=PISTONs o060 OS {ac|ee| 1 RINGS MARKED % TO SERVICE,
gn 79920 RING SET=PISTONs STANDARD| Lj 1|1
4129438 RING SET-PISTON, 2020 05 | 1| 1] 1 THESE PISTOMS HAVE 5/32 CIL RING GROOVES, USE
4159151 RING SET-PISTGNs 030 0S § 1| 1| 1 RINGS MARKED m TO SERVICE.
G129439 RING SET-PISTONs 040 OS5 [ 1| % 1
4%142687 PISTON AND PIN=STANDARD &) 4| & HLAST USED ON ENGINE ND. 63572,
175729 PISTON AND PIN-STANDARD |ss[oea| %
40202980  PISTON AND PIN-SVANDARD 4| 4| &
45129436  PISTON AND PIN-o020 OS 4| 4| %
374 175730 PISTON AND PIN-2020 OS saloal| &
40159150  PISTON AND PIN-.030 OS |l 4| &
175731 PISTON AND PIN-a030 0§ oo |an| &
42129437  PISTON AND PIN-,040 OS 4| 4t o
175732 PISTON AND PIN-,040 OS oo oo | %
175733 PISTON AND PIN=.06C 05 so]ea| 4 :
GOVERNOR
GAS ENGINE

18 n 1w ?\®B_ 10 1 5 1 i

20 24 16 1 14 4 3 1
REFa HYSTER NAME OF PART REF. HYSTER NAME OF PART
NO.  PART NO. 1 2 3 4 aTY. NO. PART NO. 1 2 3 4 QTY.
234936 A GOVERNOR 1 13 108952 LEVER 1
1{ 108950 A  BODY AND LEVER 1 14 108930 PIN-FORK 1
- 108935 80DY 1 15 108931 FORK 1
3 108933 SEAL-CIL 1 16 108932 SPRING=BUMPER 1
4 108934 BEARING-NEEDLE 1 17 108951 A SHAFT AND BASE 1
5 108936 PLUG-PIPE 1 18 109250 RACE-UPPER 1
6 108937 BUSHING-LEVER SHAFT 1 19 109268 BASE~FDRK T
7 108938 PLUG 1 20 109298 HWASHER AR
8 109306 SCREMW 1 21 109314 BALL-5/8 4
9 109302 BUSHING-DRIVE SHAFT 1 22 108924 BEARING~THRUST 1
10 loagz7 PLATE-THRUST 1 23 108925 WASHER L1
11 108928 LOCKNUT-ADJUSTING SCREH 1 24 108926 CLIP
12 108929 SCREW-ADJUSTENG 3
HYSTER COMPANY

PORTLAND, OREGON




Cco

GOVERNOR DRIVE AND LINKAGE

KEY

A~FOR F-162 ENGINE.
B-FOR F-163 ENGINE.
C-FOR F-163 ENGINE FIRST USED ON ENGINE SERIAL NG, 11038,

11 13

12

14

GAS ENGINE

N
)

—

(-]

PARTS_SERVICE GRAM
tem ___ Gram
- 6 J-A-24

REFa

~ PORTLAND, OREGON '
O X Logs mon:

< prrys 3_"‘ 373£7

(Gt )

REFs HYSTER MNAME OF PART QTYa HYSTER NAME OF PART OTY.
NOs PART NBa 1 2 3 4 Al BY.C NQs PART NO. 1.2 3 4 Al B| C
1 - sesse GOVERNOR-SEE PAGE C8 1t 14{ 1 15 109305 SPRING-GOYERNOR 1} 111
2 57105 GASKET~GOVe TO GEAR COVER| 1} 1] 1 16 108943 SCREW-GOV. SPRING ADJ. 1] 11
3 1092946 ANCHOR~GOVERNOR SPRING 1{ 1]ss rr{ 108954 NUT=-DRILLED 2|1 2} 2
sasee ANCHOR=-GOVERNOR SPRING es jea ] 1 56733 WIRE~GOVERNOR SEAL 2| 2es
.. oF+ 108969 STUD-ANCHOR TO GOVERNOR 1] 1) ¢t 18 108974 ROD-GOVERNOR YD CARB. 1{.1]1
4 15154 LOCKWASHER=-1/4 11111 19 . 66707 BALL JOINT 1| 1] 1
15054 NUT-1/4 UNC 11111 109309 SCREW-YOKE END - 1] 1] 1
5/ o 16828 CAPSCREW=3/8 UNC X 1 1/4 1} 1{es 20 15918 LOCKWASHER-5/16 1} ]| 1
o 15920 LOCKWASHER-3/8 111 15154 LOCKWASHER-1/4% 1j1]1
109299 CAPSCREW=3/8 UNC X 4 5/8.] 1] 1}aa " 15004 NUT-1/4 UNF 21 27 2
& 150830 SCREW~3/8 UNC X 4 3/8 as s | 2 %ﬁ’ 22 15880 D—-RING Ljti1l
109294 PLATE-GOVERNOR GASKET L 171 23 15920 LOCKWASHER=-3/8 1| ilee
109295 GASKET-GOVERNOR PLATE 1]1{1 109165 WASHER L e [ve | 2
7} al09300 STUD-PUMP TO GEAR COVER 1131 24 11195 SNAP RING 1{1]1
*109299° CAPSCREW-3/8 UNC 11 1]ee c
9 15115 NUT=-LOCKs 3/8 UNC 2y 2} 2 *FIRST USED ON SERIAL NO. BllL-1693, BLIE-1776
lO_{ﬂ 1592¢ LOCKWASHER~3/8 11 2} 2 AND BllA-1501. ’ R
o.15056 NUT=3/8 UNC ) 1/ 11 . ' ’ )
0110109301 ADAPTER-HYDRAULIC PUMP 1111 oLAST USED DN ENGINE ND. 265162.:
LUT2E 4109293 GASKET=HYD. PUMP ADAPTER
R TO FRONT END PLATE 1111 #INCLUDED IN FRONT END GASKET SETs SEE PGs Cbhe
13- 124691 ~ BEARING-BALL 111} 1% C
L4} 109304 GEAR=HYDRAUL IC PUMP 1]eo |oe
k%133996 GEAR-HYDRAUL IC PUMP 1|11
HYSTER COMPANY



"y

CAMSHAFT, TIMING GEAR AND VALVES

GAS EMGINE COMPLETE THE JOB
PARTS SERVICE GRAM WITH RELATED PARTS
It Gr
£ an ITEM RELATED PART
15 [A-A-36 1 4,5,8

Gasket Sets
15,16 9,11,12,13

PARTS SERVICE GRAM
{Item Gram

7  A-A-38

KEY
A-FOR F-1462 ENGINE.
B-FOR F-163 [ENGINE.
C~FOR F—163 ENGINE FIRST USED ON ENGINE SERIAL NO», 11038.

REF., HYSTER NAME OF PART QTY. REFs, HYSTER NAME OF PART TY.,
NO. PART NO. 1 2 3 4 Al Bj C NO. PART NO. 1 2 3 4 Al B| €|
: 171060 ©  CAMSHAFT lica|oe 8 1092108 BUSHING SET-CAMSHAFT o1y
i l{ 142362 CAMSHAFT ve| ljsa 78033 VALVE TAPPET~STANDARD 8| B 8
| 0146255 CAMSHAFT ae | 1| 1 124192 VALVE TAPPET-.001 35 8| 8| 8
2 109208 PLATE=THRUST 1{1]1 124194 VALVE TAPPET-.003 0OS 8 B8 8
3 78688 CAPSCREW~5/16 UNC X 5/8 2| 2| 2 G 124196 VALVE TAPPET=.005 0S 8 & 8
15918 LOCKWASHER=5/16 21 2| 2 148812 VALVE TAPPET-.008 4S 8| 8f{ 8
109211 GEAR-TIMING,y STD. ljaa-|as 148813 VALVE TAPPET-.010 05 & 8| 8
*¥110740 GEAR-TIMINGs S5TD. 1loo|ee - 148814 VALVE TAPPET-.01l5 OS5 8] 8| 8
*128614 GEAR-TIMING, .002 OS l{so]oe 10 109234  RETAINER-VALVE SPRING Blea|oa
*¥128615 GEAR-TIMING, 4002 US 1 ea|eoo 142392 RETAINER-VALVE SPRING ao | 4| &
133981 GEAR-TIMING: STD» se| 1lee 11 109233 SPRING-VALVE 8l 8| 8
133982 GEAR-TIMINGs 4002 05 sa| 1sa 12 151751 GUIDE-VALVE STEM gl 8| 8
133983 GEAR“TIMING'.OOZ US o3 l|as 109231 INSERT—EXHe VLVos -010 0S5 4iea|as
233346 GEAR-TIMING, STD, ve |on| 1 i3 145957 INSERT-EXHe YLVayr o0l0O O5|se] 4| 4
44 165066 GEAR-TIMING., 2001 OS vs |oe| 1 157375 INSERT-EXHsa WiVayr 2020 05]|esi 4} 4
128021 GEAR-TIMING, »002 OS5 os |oei 1 14 162235 LOCK-RETAINER Bleajes
165067 GEAR-TIMING, .003 QS oo loa] 1 15-{ 169229 VALVE-INTAKE 4l e0ioe
142389 VALVE-INTAKE aa| 4 4
109230 VALVE~EXHAUST 4lecjus
165123 GEAR-TIMING, .001 US sefos | 1 16 145955 VALVE-EXHAUST sa| 41 4
128022 GEAR-TIMING, .002 US ee |aa| 1 156075 VALVE-EXHAUST, STELLITE. {ea| 4| 4
165124 GEAR-TIMINGy o003 US se |oo| 1 17 142393 LOCK-RETAINER sa| 16|16
L #FIRST USED ON SERIAL NO. Blli=14693,
5 © 9033 KEY 11111 SRR
6 142394 ROTO COIL-EXHAUST VALVE sai &} & aF[RST USED ON ENGINE SERIAL NOs. 12596a .
7{ 127464  NUT " liasjsa ’
161248 NUT saj 1i 1
HYSTER COMPANY

" PORTLAND, OREGON. .




ctl

KEY

U A=FOR F=162 ENGINE.

8-FOR F-163 ENGINE.

GEAR COVER

GAS ENGINE

© C—FOR F-163 ENGINE FIRST USED ON ENGINE SERIAL NO. 11038

COMPLETE THE JOB
WITH RELATED PARTS

[TEM RELATED PART

156,17

9 2,4,8,10,11,14,

REFs HYSTER NAME OF PART aTy. REFs HYSTER NAME OF PART QTYe
NO. PART NOa 1 2 3 4 AT B[ C NOs. PART NO. 1 2 3 4 Al BT T
1 109217  DOWEL-RING 1{i1|1 6 15057  NUT-7/16 UNC 111
2 [ *122230 GASKET 7 1i 1] 2 T 15917 LOCKWASHER-T7/16 1 1)1
109228 . GASKET 1]ea foe 8 109221 SCREW-DONWEL 1| 1ee
3 109157  PLATE-END 1|es jos g 184101  CDVER-GEAR 1] 1|1
142375  PLATE—-END ea | L} 1 10 %109224 SEAL-OIL 1| 1)1
16836  CAPSCREW-5/16 UNC X 3/4 1o fes 11 %109223 GASKET-COVER TO PLATE 1| 1|1
16597  CAPSCREW-END PLATE TO 12 15905 LOCKWASHER-3/8 6| 6| 7
CRANKCASE ov (a0 [ 1 13 15056  NUT-3/8 UNC 5 5| 4
4« 200960 CAPSCREW=-T/16 UNC X i 1] 1|1 14  10921B  CAPSCREW-3/8 UNC X 1L /8 | 3| 4| 4
200962  CAPSCREW=3/8 UNC X 3/4 111 15 18558  CAPSCREW-7/16 UNC X 1 1/2]| 1| 11 1
15155 LOCKWASHER-5/16 1§ 1feo 16 109165  WASHER-COPPER, 3/8 21 2 2
15920 LOCKWASHER-3/8 1] 1|1 17 16376  CAPSCREW-3/8B UNC X 2 3 31 3
15157 LOCKWASHER-T/16 1 1] 1 18{ 109225  DOWEL-RING 1) lisa
233308  STUD 3|ea foe 2002717  DOWEL-RING sefoa| 1
5 88353  STUD ea | 111
109165  WASHER-3/8 sa ae i 1 #INCLUDED IN FRONT END GASKET SETs SEE PGo Cée
HYSTER COMPANY

PORTLAND, OREGON




Ci2

KEY

OlL PAN, GASKET AND FILLER BLOCKS

GAS ENGINE

A-FOR F-162 ENGINE.
B—-FOR F—163 ENGINE.

C-FOR F-163 ENGINE FIRST USED ON ENGINE

SERIAL NO. 11038.

COMPLETE THI J1OB
WITH REUATED PARTS

ITEM RELATED PART
1 Gasket Sets

REF. HYSTER NAME OF PART QTY. -REFa HYSTER NAME OF PART QTY.
NO= PART NCO. 1 2 3 4 Al B C NOs PART NOao 1 2 3 4 Al B} C
i 105242 A OIL PAN 1| 1} 1 8{' 234704 BLOCK-FILLER, REAR ljse [ee
2 *109245 GASKET-DRAIN PLUG 1] 1|1 142372 BLOCK-FILLER, REAR ea] 1| 1
3 109244 PLUG-ORAIN ’ 111 9 15155 LOCKWASHER-5/16 4 & 4
4 16836 CAPSCREW-5/16 UNC X 3/4 141414 10 109161 CAPSCREW-5/16 UNC X 2 5/8| 2| 2| 2
15155 LOCKWASHER-5/16 1414 |14 11 *109155 GASKET=-FILLER BLOCK 21 2| 2
5 109243 GASKET-OIL PAN 2 ea|se 12 109154 BLOCK~FILLERy FRONT 1§ 1| 1
*142364 GASKET-0IL PAN es | 2} 2 13 14519 CAPSCREW-5/16 UNC X 7/8 21 2| 2
109159 GUARD-OIL llos fae 159683 OiL PAN GASKET SET 11 1| 1
6 181074 GUARD=-DIL ea| 1| 1 .
109160 FELT-0IL GUARD liea| 1 *INCLUDED IN OIL PAN GASKET SET.
7 *109158 SEAL-FILLER BLOCK 21 2| %
HYSTER COMPANY

PORTLAND, OREGON
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KEY

4

BT Qa3 3

—
=

(- B A ]

— D

A—-FOR F-162 ENGINE.
B=FOR Fz163 ENGINE.

OIL PUMP

GAS ENGINME

C-FOR F=163 ENGINE FIRST USED ON ENGINE SERIAL NO. 11038,
REFs HYSTER NAME GF PART TYoe REFe HYSTER NAME OF PART QTY.
MOs PART NO, 1 2 3 4 AjBi C NOa PART NO= 1 2 3 4 Al B[ C

109246 A OIL PUMP 1i1;1 14 %*142385 GASKET 111:1
2 ®142379 GEAR 1:111 15 109177 FRAME-OIL STRAINER 1111
3 % 10870 ROLL PIN-3/16 X 7/8 1111 16 109226 SPACER 1 1¢1
4 109247 A BODY 1:i1]1 17 15154 LOCKWASHER—-1/4 |1 6| 61 &
5 109252 BUSHING 1i1]1 18 16378 CAPSCREW-1/4 UNC X 5/8 | 6| &6} &
& 142378 SHAFT-DRIVE 111 19 109170 SCREENM 1] 1)1
T % 790 KEY 111]1 20 88363 STUD 1/1]1
8 *142380 GEAR-DRIVE 111]1 21 15156 LOCKWASHER-3/8 1711
9 *142381 GEAR-IDLER 111]1 22 15056 NUT~3/8 UNC 1{1]|1
10 142382 STUD i|1]1 23 78696 SPACER~TO MAIN BRG. CAP Lisa |ae
11 #*142383 RING- SNAP 1)1 24 109251 BUSHING 1111
12 *14238B4 GASKET 111 ’
13- 125588 COVER 111]1 *INCLUDED IN REPAIR KIT 160441.

HYSTER COMPANY

PORTLAND, OREGON -
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INTAKE AND EXHAUST MANITOLD

GAS ENGINE

KEY
A-FOR F=-162 AND F-163 ENGINES.
B—FOR F~163 ENGINE FIRST USED ON ENGINE SERIAL NO. 63563,

REFs HYSTER NAME OF PART ‘ QY. REF. HYSTER NAME OF PART QTY.
NO. PART NO. 1 2 3 4 AT B NO. PART NO. 1°2 3 4 Al B
108958  MANIFOLD-INTAKE Les 11 108959  MANIFOLD-EXHAUST 1ee
147785  MANIFOLD~INTAKE AND EXHAUST |ee| 1 12 108960  STUD-EXHAUST TO INTAKE 3ea
14 109282 SCREW-PLUGGING 2| 2 13 108961 - GASKET. 1iaa
108970 GASKET~SCREW 2| 2 14 16526 1, NUI=3/8 UNC 3fae
108955 PLUG=PIPE, 1/8 11 15 15920 : LOGKWASHER-3/8 3|aa
2 233318 WASHER=1/4 L|.. rr{ 127448 ASHER-3/8 3| 2
3 108964 BUSHING-HEAT CONTROL VALVE| 2|.. 109277 +_ WASHER-3/8 se | 5
4 108966 SHAFT-HEATER VALVE 1. '
s 108965 VALVE—HEATER L 18 123824 STUD-PIPE TO MANIFOLD 11
6 108967 SECTOR-HEATER VALVE L. 88363 : T8
T 109297 STUD 1].» 194 170073 as i 1
8 15054 NUT=1/4 UNC 1i.. 109277 WASHER-3/8 es ] &
9 130077 STUD-CARB. TO MANIFOLD 2| 2 20 *109278  GASKET-MOUNTING 1i1
10 16526  NUT-3/8 UNC 7] 6
*INCLUDED IN TOP DVERHAUL GASKET SEY, SEE
PAGE Cé.
HYSTER COMPANY

PORTLAND, OREGON
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EXHAUST SYSTEM

FOR BLliL AND B11D GAS KARRY KRANES ONLY

COMPLETE THE JOB 6
WITH RELATED PARTS
ITEM RELATED PART 3 _5
3 1,2,5,6
Gaskets
4
REFs HYSTER NAME OF PARY REF, HYSTER NAME OF PART
NO. PART NOs L 2 3 4 QTY. NOe PART NGo 1 2 3 4 QY.
| L] 108113  PIPE-EXHAUST 1 5 30370  CLAMP-PIPE 1
3 38738  CLAMP-PIPE 1 & 108108 W PIPE-EXHAUST 1
| 2 123426  CLAMP-PIPE 1 7 108112  BRACKET-MUFFLER 1
‘ 3 108111  MUFFLER 1 16512  MACHINE SCREW-3/8 UNF X 1 1
15513 CAPSCREW~3/8 UNF X 3/4% 1 8 15156 LOCKWASHER=-3/8 1
4 15156 LOCKWASHER-3/8 i 15006 NUT-3/8 UNF 1
150046 NUT-3/8 UNF 1
ENGINE OiL FILTER
COMPLETE THE JOB GAS ENGINE
WITH RELATED PARTS
ITEM RELATED PART
Element Gaskets and
Seals
REFs . HYSTER NAME OF PART REFs HYSFER ' NAME OF PART
NOo PARYT NO. 1 2 3 4 aTY, NO, PART NOo 1 2 3 & QTY.
59623 A FILTER-ENGINE GlL 1 5 eevae  SENDER-OIL PRESSUREs SEE PGe E3 1
60518 ELEMENT-FILTER i & 16199  TEE=MALE 1
105625 GASKET—COVER 1 7 69607 RESTRICTOR 1
200547 STRAP~MDUNTING 2 8 107141  HOSE ) 2
123823  STUD-MOUNTING 4 g 16159  ELBOW-MALE 1
15155 LOCKWASHER=5/16 4 10 46944  FELBOW-MALE 1
15055 NUT=5/16 UNC %
HYSTER COMPANY
PORTLAND, OREGON
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COOLING SYSTEM

FOR #-203 DIESEL ENGINE COMPLETE THE JOB
WITH RELATED PARTS
ITEM RELATED PART

3 7,8,10,11,12,28
Thermostat

REF. HYSTER NAME OF PART REF, HYSTER NAME QF PART
NOa PART NOo 1 2 3 4 QTY. NO. PART NO-. 1 2 3 4 QTY,
2 seosa WATER PUMP-SEE PAGE C17 1 16  9B4055  STRAP-FLEXIBLE 2
3 982071  RADIATOR 1 17 984057 PLATE 2
4 980617  FAN-15 INCH 1 18 15135  WASHER~-1/2 2
5 16818  CAPSCREW-5/16 UNF X 3/4 4 19 15158  LOCKWASHER-1/2 2
6 992536  WASHER-TAB 2 20 15058  NUT~-1/2 UNC 2
T 98322 HOSE-RADIATOR, UPPER 1 21 15156  LOCKWASHER-3/8 4
8 982031  HDSE-RADIATOR, LOHER 1 22 15623  CAPSCREW-3/8 UNC X 5/8 4
9 990943 ELBOW-WATER OUTLET 1 23 17430  NUT-LOCK, 1/2 UNC 2
10 18994  CLAMP-HOSE 4 24 982022  PLATE=SHROUD, LaHe H
11 106483  CAP-RADIATOR 1 25 982023  PLATE~SHROUD, R.Ha 1
12 12815  COCK-DRAIN 1 26 15154  LOCKWASHER=-1/4 6
13 990768  PAD-RUBBER 2 27 15585  CAPSCREW-1/4 UNF X 1/2 )
14 982016 BRACKET-RADIATOR MOUNT 1 28 79853 BELT-FAN 1
15 984056  PLATE 2 137877  KIT-WATER CONDITIONER, BOX OF 12,
HYSTER COMPANY

PORTLAND, OREGON
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WATER PUMP

4=203 DIESEL ENGINE

REFs HYSTER NAME OF PART REFs. HYSTER NAME OF PART
NOs PART NOs 1 2 3 4 QTY. NO- PART NOe 1 2 3 & QTY.
151312 WATER PUMP 1 17 982332 HOSE-TO CYL. BLOCK INLET 1
1 982323 BODY-WATER PUMP 1 18 0982322 GASKET-PUMP TO MOUNT PLATE 1
2 168636 PLUG-BODY 1 19 982319 A PLATE-WATER PUMP MOUNTING 1
3 984468 SHAFT 1 20 982321 GASKET-PLATE TG COVER 1
4 9823320 IMPELLER 1 21 985599 CAPSCREW-PLATE TO COVER 2
5{ 985506 SEAL-REAR L 22 992642 WASHER 2
*1256830 SEAL-REAR 1 23 983573 CAPSCREW 2
6 992004 HOUSENG-FRONT SEA{L 1 24 5156 LOCKWASHER~3/8 2
7 148496 SEAL-FRONT 1 25 983332 CAPSCREW-PLATE TO BODY 1
"8 982329 PLATE~FRONT SEAL RETAINING 3 26 1556 LOCKWASHER=-3/8 3
9 124667 BEARING 2 27 17158 NUT=3/8 UNF 3
10 gg2327 SPACER-BEARING 1 28 980667 CLAMP-HOSE 2
11 982328 SNAP RING 1 985301 A REPAIR KIT-WATER PUMP W/BRGSa 1
12 984469 PULLEY-WATER PUNMP 1
13 992633 HASHER-NUT 1 #FIRST USED ON SERIAL NOs 2610964,
14 983331 NUT-PULLEY 1
i5 982333 HOSE-BY-PASS 1 DINCLUDED IN TOP OVERHAUL GASKET SET. SEE
16 992839 CLAMP-HOSE 2 PAGE C19.
HYSTER COMPANY

PORTLAND, OREGON
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EXHAUST SYSTEM, ENGINE MOURNTS AND ADAPTOR PLATE

FOR 4-203 DIESEL ENGINE

COMPLETE THE JOB

WITH RELATED PARTS

ITEM RELATED PART
5 4,6,7

REF. HYSTER NAME OF PART REFa HYSTER NAME OF PART
NO, PART NO. 1 2 3 4 QTYe NO. PART ND«. 1 2 3 4 QTYa
1 16354 CAPSCREW=1/4 UNF X 3/4 1 11 992412 PAD-RUBBER 8
2 15154 LOCKWASHER=1/4 1 12 985391  STUD-5/8 X 3 3/4 2
3 15004 NUT-1/4 UNF 1 13 982016 W BRACKET-ENGINE AND RADIATOR 1
982060 A CLAMP-PIPE 1 14 982041 SPACER 4
984724 PLATE 1 15 17405 NUT-LOCKy 5/8 UNF=THIN 4
4 15586 CAPSCREW-1/4 UNF X 3/4 2 15180 WASHER=-5/8 4
15154 LOCKWASHER-1/4 2 16 15505 CAPSCREW-5/78 UNC X 1 1/2 ]
15004 NUT-1/4 UNF 2 | 15160 LOCKWASHER-5/8 6
5 980430 MUFFLER 1 17 15597 CAPSCREW-5/8 UNF X 3 1/4 2
6 30370 CLAMP 1 18 982003 BRACKET-ENGINE MOUNT 2
7 982043 W PIPE EXHAUST 1 19{ Q86121 PLATE-FLYWHEEL HOUSING ADAPTOR 1
a 982058 BRACKET=ENGINE MOUNT 2 *986438 PLATE=-FLYWHEEL HOUSING ADAPTOR 1
15574 CAPSCREW-1/2 UNF X 1 3/4 RsHa 3 20 990666 DOWEL P4
9 15158 LOCKWASHER-1/2 SIDE 3 21 99773 CAPSCREHN 8
15516 - CAPSCREM-1/2 UNF X 2 LoeHae 3 22 15156 LOCKWASHER-3/8 8
15927 LOCKWASHER~1/2 SIDE 3
i0 15522 CAPSCREN-374 UNF X 2 8 #FIRST USED ON ENGINE SERIAL NDa. 2614408,
15162 LOCKWASHER-3/4 8
HYSTER COMPANY

PORTLAND, OREGON
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CYLINDER BLOCK

4=-203 DIESEL ENGINE

5 6 2 17 18 15 35 36 20 25 26
REF. HYSTER NAME OF PART REFs HYSTER NAME OF PART
NO. PART NO. 1 2 3 4% QTY. NO., PART NOo 1 2 3 4 QTY.
986256 A ENGINE 1 zs{; 992947 GASKET 2
151304  CYLINDER BLOCK 1 0133545 GASKET 2
2 15307 PLUG—DRAIN i 27T 983268 CAPSCREWY 6
149679 PLUG 1 28 15918 LOCKWASHER~5/16 &
3 985564 LINER=-CYLINDER & 29 982238  COVER-CAMSHAFT END t
4 990332 THIMBLE BEARING 1¢ 30 #982239  GASKET-COVER 1
5 083264 CAPSCREW CAP TO 10 31 16663 CAPSCREW-5/16& UNF X 5/8 4
a{j 980736 WASHER=TAB }CYLINDER 10 32 15155 LOCKWASHER-5/16 &
985646 WASHER=SHIM ] BLOCK 10 33 982241 CONNECTION-WATER ENLET 1
8 982221 BUSHING-CAMSHAFT 1 34 #982240  GASKET-INLET 1
g 980727 PLUG=WATER JACKET 9 35 18511  CAPSCREW~5/16 UNF X 2 1
11 990343 PLUG-PRESSURE RAIL 2 36 16691  CAPSCREW=5/16 UNF X 7/8 I
13 982209  PLUG 1 15155  LOCKWASHER-5/16 2
14 15155 LOCKWASHER-5/16 1 38 982332  HOSE-FROM WATER PUMP OUTLET 1
15 15347  PLUG-DRAIN COCK 1 39 990597  CLAMP 2
16 18536  PLUG-EXHAUSTER 1 148182  GASKET SET-B0TTOM OVERHAUL 1
17 992642  WASHER 1 148183  GASKET SET-TOP OVERHAUL 1
18 984321  STUD-LONG 8
#986439  STUD-LONG 8 #FIRST USED ON ENGINE NO» 2606694,
985072  STUD=SHORT 10
% 99589  STUD-SHORT 10 BFIRST USED.ON ENGINE NO. 2084905
194 985187  STUD ) 10
£133543  STUD 10 #INCLUDED IN BOTTOM OVERHAUL GASKET SET.
985148 GRIP RING 2
20 982211  COCK=DRAIN 3 ZINCLUDED IN TOP OVERHAUL GASKET SET.
21 %986419  GASKET-CYLINDER HEAD 1
22 168063 COVER-OIL SEAL 1
23 992999 BOLT 2z
24 980910 NUT -2
25 992374 SEAL~CRANK SHAFT 2
HYSTER COMPANY

PORTLAND, OREGON
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CRANKSHAFT, PISTONS AND FLYWHEEL

4=203 DIESEL ENGINE

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART
i 2,9
Gasket Sets
20 5
25 29

REFa HYSTER NAME OF PARTY REF. HYSTER NAME DF PART
NOo PART NOo 1 2 3 4. " aTY. NO. PART NOa L 2 3 4 QTYa
1 159825  CRANKSHAFT 1 18 985512 CAPSCREY 1
[ 985559 A MAIN BEARING SET-STANDARD 1 19 985213  WASHER-TAB 1
24 985560 A  MAIN BEARING SET-.010 US 1 20 992988 A CONNECTING ROD 4
985561 A MAIN BEARING SET-.020 US 1 21 980701 BOLT-ROD TO CAP 2
985562 A MAIN BEARING SET-.030 US 1 22 176140 NUT 2
3] 159828 THRUST WASHER—TOP, STANDARD 1 23 990409 BUSHING 1
130843 THRUST WASHER~-TOP, .007 OS AR 24 982024  PULLEY-CRANKSHAFT 1
& [ 130292 THRUST WASHER—BOTTOM,STANDARD 2 25 178439  PISTON-STANDARD 4
130844 THRUST HASHER-BOTTOM, .00T 0OS 2 26 ssoan PIN-PISTON 1
166163 BEARING-CONN. :RODy STANDARD 4 27T 990417 RING=RETALINING 2
54 166184 BEARING-CONNs. RODy 010 US 4 162582 RING SET-PISTON, FOR NEW LINERS 4
166185 BEARING~CONNa ROD, o020 US % 294 986402-A RING SET-PISTON | WORN 1
166186 BEARING-CONN. RODs 030 US & #986418 A RING SET-PISTON J LINERS 1
6 15554 CAPSCREW-5/1& UNF X 1 & 32 147306 = FLYMWHEEL 1
7 15155  LOCKHWASHER-5/16 4 33 147299 RING-STARTER 1
& 985115  ADAPTER=PULLEY 1 34 37562 CAPSCREMW &
9 982269  GEAR~CRANKSHAFT 1 35 980735  WASHER-TAB 3
10 982271  KEY 1
11 982268  SPACER 1 HFIRST USED ON ENGINE Nl. 2606630
12 985210  FLANGE=OIL THROWER 1 ) *

HYSTER COMPANY

PORTLAND, OREGON




c2

CYLINDER HEAD

COMPLETE THE JOB 4-203 DIESEL ENGINE
WITH RELATED PARTS 15 i

3 4,8
¥

ITEM . RELATED PART

2 55, Head Gasket
Gasket Sets

& Gasket Sets
16,17 6,7,13,21

27 28 19 2 10 9 32 3t 33

47
34
35
52
3
45
43
33
54
42-
45
44
39

401} 37 | 36
45 41 38

REFs HYSTER
NOo PART NDa 1 2 3 4 artve NO. PART NO» 1 2 3 4

NAME OF PARTY REF. HYSTER NMAME OF PART

| =]
—f
-
)

170896
2{ 152178
152179

3 980726
4 _ 982343
5{ 983273
2985588

6 990357
7 990356
8f 983276
983770

o] 982344
#145584

10 £983248
11 [ 984581
#983283

12 15154
13{*985145
990355

14 990358
15 990359
16 170901
17 170962
13{#935146

CYLINDER HEAD
INSERT~-INTAKE VALVE
INSERT-EXHAUSY VALVE
PLUG~WATER JACKET
PLUG~WATER PORT
STUD-COMBUSTION CHAMBER CAP
STUD-COMBUSTION CHAMBER CAP
SPRING-VYALVE, INNER
SPRING-VALVE, OUTER
STUD-HEAD TO EXHAUST MANIFOLD
STUD-HEAD TO EXHAUST MANIFOLD

16372 CAPSCREW=-3/8 UNF X 1/2
985639 BODY-CYLINDER HEAD WATER OUTLET

35 nasso SENDER-WATER TEMPERATURE

16116 FITTING~SENDER
36 992025 PLUG
37 992647 WASHER=PLUG
38 &£990373 GASKET-WATER OUTLET
g 383281 CAPSCREHW-LONG
40 99773 CAPSCREW=SHORT
41 101985 WASHER

33{ 983280  CAPSCREW
#
34

P et

R WNE SN PPOROWNNGORPOOORO R PPN N WS

COVER-REAR 42 | 985147 CAPSCREW-TOP
COVER-REAR 43 983283 CAPSCREW-TOP
GASKET-COVER 44 984581 CAPSCREW-BOTTOM
CAPSCREW 45 15154 WASHER

SETSCREW 4T &£991441 GASKET

LOCKWASHER=1/4
GUIDE-INLET AND EXHAUST VALVE
GUIDE-VALVE
CAP-VALVE SPRING RETAINING
KEEPER-CAP RETAINING, PAIRS
VALVE-INLET
VALVE-EXHAUSY

WASHER-VALVE SPRING LOCATING

48 991440 STUD-OUTLET CONNECTION

* 16814 CAPSCREW-3/8 UNF X 1 1/2
49 15156 LOCKWASHER-3/8
S0 @ 17158 NUT-3/8 UNF
51 982348 CONNECTION-WATER QUTLET
52 6982349 GASKET
53 983285 CAPSCREW-WATER OUTLET
54 “15155. WASHER

POP R pe b I BP0 N N RO B e B RO e b TN e et e e e

992525 WASHER-VALVYE SPRING LOCATING 55 151570 THERMOSTAT
19 983274 STUD-SHORT | ROCKER SHAFT 56 982183 MANIFOLD-EXHAUST
20 983275 STUD-LONG BRACKET 58 6991427 GASKET-MANIFOLD
21 980751 TAPPET 59 165870 NUT
22 280748 SCREW=TAPPEY ADJUSTING 992629 WASHER
23 992829 LOCKNUT-TAPPET 62 &£991431 GASKET-OUTLET FLANGE
24 984067 CAP-COMBUSTION CHAMBER 63 983287 STUD-FIL ANGE
25 £986083 GASKET-CAP &4 992630 WASHER
268 17158 NUT 1 65 983288 NUT
27 17159 NUT-HEAD RETAINING 1
28 992632 WA SHER S *FIRST USED ON ENGINE SERTAL NGO. 2621850C.
29 985595 PLATE-LIFTINGs, FRONT OLAST USED ON ENGINE SERIAL NO. 2621849.
30 146696 CAPSCREW-3/8 UNF X 7/8 #FIRST USED ON ENGINE SERIAL NO. 2619020.
3l 15156 LOCKWASHER-3/48 ZFIRSY USED ON ENGINE NO. 203U16031.
990379 PLATE-LIFTING,; REAR aF [IRST USED ON ENGINE SERIAL NDo 203U15986.
324 #145581 PLATE GINCLUDED IN TOP OVYERHAUL GASKET SET, SEE
#145582 BRACKET PAGE C19. .
HYSTER COMPANY

PORTLAND. OREGON
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CYLINDER HEAD COVER AND ROCKER SHAFT

4
5
6
2

4=-203 DIESEL ENGINE

7

5
Wi o
i

COMPLETE THE JOB
WITH RELATED PARTS

9

JTEM RELATED PART

12,15,16
Gasket Sets

REFs HYSTER

NAME OF PART

REFa HYSTER

NAME OF PART

NOs PART NOo 1L 2 3 4 QTY. NO0. PART NO. 1 2 3 4 QTY.
2 982337 A COVER-CYLINDER HEAD 1 15 980744 LEVER~ROCKERy RaHe 4
3 #*982340 GASKET 1 16 980743 LEVER-ROLKER, LoHo 4
% 983344 NUT 3 17 991462 SPACER-SHORT 4
5 983255 HASHER 3 i8 991463 SPACER-LONG 1
6 981633 WASHER-RUBBER 3 19 982309 PIPE~-CIL FEED 1
T 982341 CAP-FILLER 1 20 983623 NUT 5
9{ 983296 A ROCKER SHAFT 1 21 992630 WASHER 5

992370 - SHAFT=ROCKER i 22 51455 SLEEVE 1

10 930429 PLUG-END - 2 23 982201 NUT i
11 990438 SNAP RING 2
i2 991461 SPRING 4 #INCLUDED IN TOP OVERHAUL GASKET SET, SEE

13 990430 SHiIM AR PAGE C19. :

14 992368 BRACKET-SHAFT 5

HYSTER COMPANY

PORTLAND, OREGON
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ITEM
26

COMPLETE THE JOB
WITH RELATED PARTS

RELATED PART
Gasket Sets

OIL PAN AND PUMP

4=203 DIESEL ENGINE

28

30

25

i3
14
15
12

YSTER NAME DF PART REFs HYSTER NAME OF PART
ART NOo 1 2 3 & aTY. NOs PARYT NGo 1 2 3 4 QTYe
PUMP-0IL 1 24 982302  SLEEVE 2
PLUNGER ] 25  9B4336  NUT 2
SPRING 1 26 982171  SUMP=OIL 1
286 CAP 1 27 15303  PLUG-DRAIN 1
PIN 1 28 #982314  GASKET 2
G-RING 1 29 #982317  GASKET-FRONT 1
LOCKWASHER=5/16 3 30 *152611  GASKET-REAR 1
CAPSCREW-5/16 UNF X 3/4 3 31 15155 LOCKWASHER-5/16 4
GEAR=~IDLER 1 32 16818  CAPSCREW=-5/156 UNF X 3/4 4
291 BUSHING 1 34 15155 LOCKWASHER-5/16 2
HASHER 3 35 15005 NUT=5/16 UNF 2
CLIP-RETAINER 3 36 982315 STRAINER=OIL SUMP 1
102 PIPE-DELIVERY 1 37 982316  SPRING 1
298  FLANGE~SUCTION PIPE 1 38 982178 A DIPSTICK-DIL 1
299  SEAL 1 39{ 984106  TUBE~-DIPSTICK 1
155 LOCKWASHER=5/16 2 985154  WASHER 1
818 CAPSCRENH-5/L16 UNF X 3/4 2 41 983308  STUD 2
154 LOCKWASHER-1/4 1

858 CAPSCREW-1/4 UNF X 1/2 i #INCLUDED IN BOTTOM OVERHAUL GASKET SET, SEE

Y58 A PIPE-SUCTICN 1 PAGE C19.

HYSTER COMPANY

PORTLAND, OREGON
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LUBE OlL PIPING

4-203 DIESEL ENGINE

0 10 6 7 4

&

REF. HYSTER ‘NAME OF PARY REFs HYSTER NAME OF PART

NG. PART NGO. 1 2 3 4 QTY, NO. PART NOs 1 2 3 4 QTYa
2 171673 - PIPE-CAMSHAFT CHAMBER TO HMEAD 1 9 982236 FITTING 1
3 982237 PIPE-CHAMBER TO NO. 1 BEARING 1 10 983319  BOLT 5
4 982233 PIPE-IDLER GEAR TO CHAMBER 1 11 982234  CONNECTOR 1
5 482230 PIPE-PRESSURE RAIL TO IDLER GEAR 1 12 16114 SLEEVE 2
6 51455 SI.EEVE o 13 16118  NUT 2
7 16193  NUT ) 4 14 982231 FITTING 1
8 992645  WASHER-SEAL 12 1

15 982235 CONNECTOR

- HYSTER COMPANY

PORTLAND, OREGON
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COMPLETE THE JOB
WITH RELATED PARTS

ITEM

RELATED PART
6 4,5,12

LUBE OIL FILTER

4-203 DIESEL ENGINE

14 182019

PORTLAND., OREGON

REFa HYSTER NAME OF PART REF. HYSTER NAME OF PART
NOs PART NOo 1 2 3 4 QTYa NO. PART NOo, 1 2 3 4 QTY.
982318 A FILTER L 15 #983273 STUD 2
1 983556 A COVER 1 L6 =* 15156 LOCKWASHER-3/8 2
2 983557 PLUG-RELIEF VALVE 1 17 * 17158 NUT-3/8 UNF 2
983558 WASHER 1 18 % 16187 BUSHING L
3 983559 SPRING 1 19 * 16199 TEE-1/8 PIPE 1
383560 BALL 1 20 * 16151 ELBOW 1
& 983561 GASKET-COVER 1 21 ssase SENDER-HOUR METER SEE PAGE 1
5 983563 SEAL-ELEMENT, TOP 1 22 sonosa SENDER-DIL PRESSURES E4 AND ES 1
6 985233 ELEMENT 1 23 983570 STUD-FILTER TO ADAPTER. 5 1
7 983564 A CONTAINER i 24 983571 STUD=-FILTER TG ADAPTER, 1 3/16 1
8 983566 BOLT 1 25 15156 LOCKWASHER-3/8 2
g S83567 HASHER-SEAL 1 26 17158 NUT=-3/8 UNF 2
i0 983477 SPRING-PRESSURE 1
Il 983569 RETAINER—ELEMENT i *LAST USED ON SERIAL NO., Bl1lE-2135.
12 383563 SEAL-ELEMENT, LOWER 1
13 =982181 ADAPTER 1 o INCLUDED IN BOTTOM OVERHAUL GASKET SET, SEE
14 a982182 GASKET 2 PAGE C19.
HYSTER COMPANY
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INTAKE MANIFOLD AND COLD STARTING EQUIPMENT

4=-203 DIESEL ENGINE

26

4 20 19

27 ® 17 15

3 2 -|PARTS SERVICE GRAM
Ttem Gram
T 12,21 E-C-7
12
REF. HYSTER NAME OF PART REF. HYSTER NAME OF PART
NO., PART NO, 1 2 3 4 QTYs NOs PART NO- 1 2 3 & QTY,
2{:*982184 MANIFOLD-INTAKE i 19 982951 BOLT-FITTING 1
1 985514  MANIFOLO-INTAKE 1 20 79803  WASHER 2
3 6991475  GASKET 1 21{ 982200 PIPE-LEAK-OFF, NO, 1 ATOMISER 1
4 18571  CAPSCREY 2 #168349  PIPE~LEAK-OFF, NO. 1 ATOMISER i
5 985075  WASHER 2 zz{ 982201  CONNECTION 1
6 [ *982335  HEATER-COLD STARTING 1 R#152621  NUT i
986104  HEATER-COLD STARTING 1 23 152609  NUT 1
7 #982336 COCK-COLD STARTING 1 24{ 51455 SLEEVE 2
8 _#980685  WASHER-COCK 1 Z#152608 SLEEVE 2
9[ * 51455 SLEEVE 2 25 982194  BRACKET-CONTAINER 1
$152608 SLEE VE 2 26 18858  CAPSCREHM 2
10 * 18193  NUT 1 27 15154  WASHER 2
#152609  NUT 1
11 %982201  NUT 1 #LAST USED ON ENGINE NO. 2602577.
a#152621  NUT , 1
#*982199  PIPE-COLD STARTING 1 aFIRST USED OM ENGINE NO. 203U2007.
124 985516 A PIPE-COLD STARTING 1
#168345 PIPE-COLD STARTING 1 #FIRST USED ON ENGINE NO. 203U659T7.
14 158114  CONTAINER-COLD STARTING 1 ‘ ’
1158760 CONTAINER 1 ZINCLUDED WITH 168349 LEAK-0FF PIPE.
f 148474 CAP-CONTALNER 1 :
154 nls58t15 CAP-CONTAINER 1 AINCLUDED WITH 168345 COLD STARTING PIPE.
al5811é SCREW-CAP RETAINING 3
148475 WASHER 1 LZINCLUDED IN TOP OVERHAUL GASKET SET, SEE
16 982197 GASKET-CAP 1 PAGE C19.
17f 982198 VALYE~CHECK 1
983791 © COVER=-DUST 3
HYSTER COMPANY

PORTLAND, OREGON
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TIMING GEAR

4203 DIESEL ENGINE

o 3% ¥ 3B W

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART
44 46,48,51,54,58,
60,61,66,67,69

o7 16j 14 13| 12| 18
I8 g1 0 22 19 10 0 99

REFa HYSTER NAME OF PART REFs HYSTER
NOe. PART NO. 1.2 3 4%

NAME OF PART
MO PART NDs 1 2 3 4 QTY.

o
-
-f
°

3 982217 CAMSHAFT 1 346 16691 CAPSCREW-5/16 UNF X T/8,

4 982218 GEAR-CAMSHAFT 1 HOUSING TO CYLINDER BLOCK 10

5 16818 CAPSCREW-5/16 UNF X 3/4 3 37 983311 CAPSCRENM 1
6 151558 LOCKWASHER=5/1L 3 38 15155 LOCKHASHER-5/16 ‘ 11

7 982219 PLATE-CAMSHAFT THRUST 1 39 172267 GASKET-HYD. PUMP DRIVE ADAPTOR i

8 982220 PIN=-LOCATING } R 40 ssaae ADAPTOR-HYD, PUMP, SEE PAGE C28 1

9 983483 A GEAR-IDLER, W/BUSHINGS-UPPER 1 41 sscsa CAPSCREW-SEE PAGE {28 4
10 983484 BUSHING 2 42 casae LOCKWASHER-SEE PAGE €28 &
11 982222 HUB-1DLER GEAR 2 a985150 A COVER-TIMING GEAR 1
12 982226 PLATE-RETAINING, UPPER 1 *151241 COVER-TIMING GEAR 1
13 982225 PLATE-RETAININGs LOWER 1 44y 9682250 COVER-TIMING GEAR 1
14 983553 WASHER-TAB 2 2985207 COVER-TIMING GEAR 1
15 983301 STUD-RLATE, UPPER 3 @ acowen COVER-TIMING GEAR 1
16 983300 STUD-PLATE, LOMER 3 a 585599 STUD-TIMING GEAR HOUSING 1
17 17158 NUT-3/8 UNF 6 45 983313 WASHER 5
18 985149 GEAR-IDLER, W/BUSHINGS 1 46 982259 CAPSCREW-FRONT COVER PLUG 5
19 983484 BUSHING 2 &7 985208 PIN-TIMING 1
20 982227 PIPE~IDLER GEAR OIL 1 983313 WASHER-TIMING PIN 1
21 983321 BOLT-FITTING 1 48 982259 CAPSCREW 4
22 983322 HASHER o 2 %9 §£982265 GASKET 1
23 982157 HOUSING-TIMING GEAR 1 985612 COVER-INJECTION PUMP GEAR 1
24 982247 COVER-BOTTOM 1 50« #992025 PLUG-COVER 1
25 983305 CAPSCREWM 2 986475 WASHER-PLUG SEAL 1
26 15155 LOCKWASHER-5/16 2 51 6982251 GASKET-FRONT COVER TO HOUSING 1
27 982245 COVER-POWER TAKE-OFF 1 52 *985613 PLATE-CAMSHAFT THRUST 1
28 E98B2246 GASKET 1 53  #990520 RIVET 2
29 9855616 CAPSCREW 2 54 [ 2985117 SEAL-OIL 1
30 986092 CAPSCREW 2 982266 SEAL-OIL 1
31 992641 HASHER 4 56 985190 CLIP-PIPE 1
32 E£982243 GASKET-HOUSING TD CYL. BLOCK 1 58 15553 CAPSCREW=5/16 UNC X 3/4 5
a3 982244 DUWEL 2 59 985299 WASHER 5
34 983956 CAPSCREW=-HOUSING 7O CYL. -BLOCK 4 60 983555 CAPSCREMW 6
35{ 15918 LOCKWASHER-5/16 &

133546 SHIM &
HYSTER COMPANY

PORTLAND, OREGON
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TIMING GEAR

4-203 DIESEL ENGINE

REFs HYSTER NAME OF PART REF. HYSTER MNAME OF PART
NOe PART NOo 1 2 3 4 QTY. NO. PART NO. 1 2 3 4 QTY,
61 985616 CAPSCREW 1 #FJRST USED ON ENGINE SERIAL NOo. 2602591,
62 985640 STUD-HOUSING TO COVER 2
63 983316 STUD 1 OFOR ENGINE NO. 2601788 TO 2602590 INCL.
64 15155 LOCKHASHER=5/16 10 :
65 15005 NUF=5/16 UNF 3 #FIRST USED ON ENGINE SERIAL NO. 2625791
66 983554 CAPSCREMW 1
67 983573 CAPSCREW-WATER PUMP MOUNT 2 ZFIRST USED ON ENGINE SERIAL NO. 2601788,
15856 LOCKWASHER=-3/8 2
69 385599 CAPSCREW-WATER PUMP MOUNT 2 AFIRST USED ON ENGINE SERIAL NO- 2611773
992642 WASHER 2 .
TL 584017 STUD-GENERATOR ADJUSTING LINK 1 SINCLUDED IN BOYTOM DVERHAUL GASKET SET. SEE
T2 127854 HOSE . 1 PAGE (19.
130845 CLAMP 1
0982258 PLUG-~CAMSHAFT THRUST=-NOT 1LL. 1
DRIVE - HYDRAULIC PUMP
4—-203 DIESEL ENGINE
KEY

A-LAST USED DN SERIAL
B~-FIRST USED ON SERIAL NO.

NO. Bl1E£-2135,

B11lA-1501 AND B1lE-2136.

REFa HYSTER NAME OF PART QFYa REF. HYSTER NAME OF PART QTY,
NDs PART NOo 1 2 3 & Al B MO PART NO. 1 2 3 & AT B
2{ 984564  SNAP RING aa 8 985152 PLATE-CLAMPING 1(.1
986408  SNAP RING se| 1 9 15914  LOCKWASHER=1/%4 2| 2

3 9845562  SPACER-BEARING 1|ee 10 985153  CAPSCREW 2| 2
4{ 990628  KEY ' 1(|ae 11 [ 984557  GASKET-PUMP TO ADAPTER 1]ee
9477  KEY ee | L 986409  GASKET~PUMP TO ADAPTER ea| 1

5f 984556  ADAPTER-PUMP DRIVE 1o 12 172267 GASKET-ADAPTER TO HOUSING 1|1
986403  ADAPTER-PUMP DRIVE ea| 1 13§ 984563 BEARING llae

6] 984558  SHAFT 1|ee 43207  BEARING s} 1
986407  SHAFT oo | 1 14 986406  SNAP RING su} 2

7{ 984559  GEAR 1|ce 15 982158  CAPSCREW-ADAPTER TO HOUSING | & 4
986404  GEAR ea| 1 18 15155  LOCKWASHER . 41 &

HYSTER COMPANY

PORTLAND. OREGON
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Cc29

COOLING SYSTEM

FOR P-4 DIESFL ENGTINE

COMPLETE THE JOB 4
WITH RELATED PARTS
ITEM RELATED PART
3 4,6,8,10,14 30 Y ) R—
Fan Belt : i
Thermostat :':-1‘3_‘ 'E% 3
4?353
FH3
1T N
SE. 45:‘3';
2333 FAEE
EEEEN i
133 13343
233373 3
EEELEEH &
REF. HYSTER NAME OF PART REE, HYSTER NAME OF PART
NG. PART NDo. 1 2 3 4 QT¥e NO. PART MOa 1 2 3 4 aTY.
1 981196 PLATE=SHROUD, ReHe 1 S 980052 PIPE 1
280047 BRACKET—RADIATOR 2 10 12815 COCK—-DRAIN i
2 15518 CAPSCREW-3/B UNF X 7/8 4 980049  PLATE=ANGLE, LaMa 1
15156 LOCKWASHER-3/8 4 15518 CAPSCREMW-3/8 UNF X 7/8 1
15006 NUT-3/8 UNF 4 1l 15508  CAPSCREM~3/8 UNF X 1 1
3 980045 A RADIATOR 1 15156 LOCKWASHER-3/8 2
4 106483 CAP-RADIATOR, TLBa 1 15006 NUT-3/8 UNF 2
980046 RING-RADIATOR , I 12[ 980051 PLATE~SHROUD: LaHe 1
5 16712  MACHINE SCREW-10/32 UNF X 3/8 6 109783  GROMMET 1
15002 NUT-10/32 UNF 6 980635  CLAMP 1
15152 LOCKWASHER-10/32 6 13 15586  CAPSCREW-1/4 UNF X 3/4 1
6] 980055  ELBOW-RUBBER 1 15154  LOCKWASHER-1/4 1
18994  CLAMP-HOSE 2 15004  NUT-1/4 UNF 1
980048  PLATE-ANGLE, ReHe i 14{ 980054  ELBOW-RUBBER 1
7 15518 CAPSCREW-3/8 UNF X 7/8 2 18999  CLAMP-HOSE 2
15156 LOCKWASHER-3/8 2 137877 KIT-WATER CONDITIONER, BOX OF 12
15006 NUT=3/8 UNF 2
8f 980274 ELBOW-RUBBER 1
18994  CLAMP=HOSE 2
HYSTER COMPANY

PORTLAND, OREGON
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WATER PUMP

P-4 DIESEL ENGINE

&—45
&— 4]

REFs HYSTER NAME OF PART ' REF. HYSTER NAME OF PART
NO. PART NDes 1 2 3 4 QTYa NO. PART NO. L 2 3 4 QTY.
1{ 980631 A WATER PUMP 1 28 992568 CAPSCREW-COVER TO PULLEY &
991804 80DY-WATER PUMP 1 29 992536 LOCKHASHER 4
2 991705 PLUG~HEATER 1 30 991670 SEAL 1
3 992648 WASHER-PLUG 1 31 991814 RETAINER 1
4 sases SENDER UNIT~WATER TEMPERATURE 1 32 991815 MIPPLE-GREASE 1
5 992647 WASHER 2 33 991654 CONNECTION-BAKELITE 1
6 991659 EMPELLOR 1 34 991657 SNAP RING-COVER PLATE 1
7{ 991805 SPACER 1 35 991816 COVER PLATE~PULLEY 1
991671 SHIM - AR 36 991456 SNAP RING . 1
8 992599 NUT-IMPELLOR 1 37 991817  GASKET-BODY TO MOUNTING 1
9 992527 WA SHER 1 38 992705  CAPSCREW 3
10 991674 TUBE=-DRIVING 1 39 992637  LOCKWASHER 3
11 9914673 SPRING 1 40 992575  CAPSCREW-LONG 1
12 991669 SEAL 1 41 992571  CAPSCREW-SHORT 2
13 991668 PAD-THRUST, CARBON 1 42 992640  WASHER-COPPER 3
14 9918672 SHAFT-WATER PUMP 1 43 [ 981635  THERMOSTAT 1
15 991653 BUSHING~SHAFT 2 {*151570 THERMOSTAT 1
16 991806 BRACKET-PULLEY SUPPORT 1 44 991441 GASKET-OUTLET CONNECTION 1
17 991807 DOMEL 1 4% 991887  STUD-DUTLET 2
18 991808 STUD 4 46 992599  NUT 2
19 992602 NUT 4 47 992637  LOCKWASHER 2
zo{ 992636 HASHER-SPRING 4 48 991818  HOSE 1
acoou LOCKWIRE 2 49 980667 CLAMP-HOSE 2
21 9805615 PULLEY=-WATER PUMP 1 50 991820 PLATE-WATER PUMP MDUNTING 1
22 991650 BEARING-BALL 1 51 990373  GASKET-PLATE TO HEAD 1
23 991e51 BEARING-ROLLER 1 52 992557 CAPSCREW-PLATE TO HEAD 3
24 991810 SPACER-INNER 1 53 assea WASHER' 3
25 991811 SPACER-OUTER 1 54 992585  SCREW-PLATE TO HEAD 2
26 990633 SNAP RING 1 980252 BELT-GENERATOR & WATER PUMP 1
21{ 991812 END COVER-PULLEY 1
980616 SCREW-PULLEY END COVER 4 ®FIRST USED ON ENGINE SERIAL NO. 203U8911.

HYSTER COMPANY

PORTLAND, OREGCN
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CYLINDER BLOCK

P-4 DIESEL ENGINE

k
ﬁ.\\\m»\\\\\vs%

o o
s v
N
e

21\ Y
B
5 |
| |
- 12
REFs HYSTER NAME OF PART REFs HYSTER NAME OF PART
NG« PART NG 1 2 3 4 QT7Ya N0, PART NO. 1 2 3 & QTYe.
992447 A ENGINE-~-COMPLETE 1 991214 HOUS ING=FLYWHEEL i
980808 A CYLINDER BLOCK-WITH BRG. CAPS 1 9920146 PLATE-FLYWHEEL HOUSING ADAPTER 1
1 990335 PLUG=-CAMSHAFT END 1 23 992017 STUD-ADAPTER TO BLOCK, TOP 4
990330 DOWEL-MAIN BEARING, TOP 5 992018 STUD-ADAPTER TG BLK.y MIDDLE TOP 2
990331 DOWEL-MAIN BEARING, BOTTOM & 992720 CAPSCREW-ADAPTER 7O FLY. HOUSING 4
4% 990332 THIMBLE-BEARING CAP 10 992637 WA SHER 6
5 980730 CAPSCREW-BEARING CAP 10 24 991215 COVER-TIMING HOLE 1
& *9B0OT36 HASHER-TAB 10 25 15551 CAPSCRENW-1/74 UNC X 1/2 2
7 990333 LINER-CYLINDER 4 26 151 54 LOCKWASHER-1/4 2
8 980727 PLUG-WATER JACKET T 990667 STUD 1
9 990336 STUD-CYLINDER HEAD, SHORY 11 27 992508 CAPSCREW-CLUTCH 7O FLYWHEEL 8
990337 STUD=-CYL. HEAD & ATOMISER, LONG 8 992637 WASHER-CLUTCH TO FLYWHEEL 8
10 992531 NUT=CYL INDER HEAD 19 992209 FLYWHEEL 1
992632 WASHER-CYLIND HEAD NUT 19 28 124672 BEARING-PILOT 1
11 991419 GASKET-CYLINDER HEAD 1 45642 SNAP RING, H
12 991420 STUD=-FRONT ENGINE BRACKET 8 29 990663 GEAR-RINGy 122 TEETH 1
13 932600 NUT=-BRACKET 8 ElY 280774 CAPSCREW 4
14 992639 WASHER 8 31 992636 WA SHER 4
15 990332 THIMBLE-BRACKET & 32{: 980775 CAPSCREW-FLYWHEEL TO CRANKSHAFT 6
16 990339 DRAIN COCK-1/4%4 1 seawe LOCKWIRE 4
992372 A COVER-CRANKSHAFT, REAR END 1 33 992633 HWASHER ]
17 992374 SEAL-OIL 2 991422 BODY-BREATHER 1
990341 BOLT~COVER 2 991423 PLUG-BREATHER BODY 1
992690 NUT 2 9903446 GASKET-BREATHER BOOY NOT 1
18 980717 GASKET-CRANKSHAFT REAR COVER 2 990511 STUD ILLS 4
19 992566 CAPSCREW-REAR END COVER TO BLK. 6 992598 NUT L3
20 992657 LOCKWASHER 6 992653 HWASHER 4
21 990343 PLUG-PRESSURE RAIL, FRONT & REAR 2 z1481931 GASKET SET-BOTTOM DVERHAUL 1
22 992643 WASHER-PLUG 1 148190  GASKET SET=TOP OVERHAUL 1

*LAST USED ON ENGINE SERTAL NOo. 2624981
aFOR COMPLETE OVERHAUL SET INCLUDE SETS 148191,
148190 AND GASKET 991468-PAGE C34.

HYSTER COMPANY

PORTLAND, OREGON
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CRANKSHAFT AND PISTONS

P-4 DIESEL ENGINE

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART

1 6,8

Gasket Sets
g 14
15 18,19,:20,21

REF. HYSTER NAME OF PART REFa HYSTER NAME OF PART
MOs PART NOa- 1 2 3 4 QTY, NGo PART NO. 1 2 3 4 QTY.
1 980711 CRANKSHAFT 1 12 992685 COTTER 2
2 essae DOG~STARTING 1 13 990409 BUSHING 1
3 seeeo0 WASHER 1 990410 A CONN. ROD BRGe. STANDARD 2
4 990385 FLANGE-QIL BAFFLE 1 14 930411 A CONN. ROD BEARING=.010 UsSa 8
. 980602 FLANGE-CRANKSHAFT PULLEY i 990412 A CONN», ROD BEARING~o020 UsSe 8
5 980060 PULLEY-CRANKSHAFT 1 990413 A CONN. ROD BEARING=.030 i.5. 8
992539 CAPSCREW-5/16 BSF X 7/8 4 15 990415 A PISTON~STANDARD 4
15918 LOCKWASHER~5/16 & 991929 PISTON=o030 0s35. 4
6 990386 SPROCKET-CRANKSHAFT 1 16 990416 PIN-PISTON 1
T 991932 KEY-SPROCKET E 1 17 990417 SNAP RING 2
986126 A MAIN BRG. SET-STANDARD 1 18 990421 RING-SLOTTED SCRAPER, S57D. 4
991445 A MAIN BRGa SET-s010 U.Sas 1 391888 RING-SLOTED SCRAPER, 2030 0.5 4
8 991446 A MAIN BRGa. SET-.020 UaS. 1 19 991453 RING=SCRAPER . 5TD. 4
991447 A MAIN BRG. SET-,.030 U.5, 1 991889 RING=SCRAPER s+ 030 0.5, 4
138578 MAIN BRG. SET-UNBORED 1 20 990419 RING=~LAMINATED COMPos» STDe L6
9 990407 A CONNECTING ROD 4 991890 RING=LAMINATED COMPsy 030 D=5. 16
10 980701 80LT 2 21{' 990418 RING-COMPRESSION, 5TD. 8
11 980719 NUT 2 991891 RING-COMPRESSIONs 030 Da.S. 8

HYSTER COMPANY

PORTLAND., OREGON
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CYLIMDER HEAD AND MANIFOLDS

P-4 DIESEL ENGINE

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART
1 Head Gasket
Thermostat
Gasket Sets

28,29 8,10,11,27

REF. HYSTER NAME OF PART REF. HYSTER NAME OF PART
NO. PART NO. 1 2 3 4 QTY. MO PART NDa 1 2 3 4 aTY.
1{ 98080%L A CYLINDER HEAD 1 25 980748 SCREW=-TAPPET ADJUSTING 8
980713 A CYLINDER HEAD 1 26 980745 NUT-LOCK 8
2 992364 STUD-ROCKER SHAFT, LONG 2 27 980751 TAPPET 8
: 3 992363 STUD-ROCKER SHAFT, SHORT 3 28 990353 VALVE-INLET 4
; 4{ 990376 STUD-COVER PLATE, 1/4 X 7/8 5 29 990354 VALVE-EXHAUST 4
991435 STUD-COVERs 1/4 X 1 1/16 1 990360 A  CAP-COMBUSTION CHAMBER 4
; 5 990347 STUD-EXHAUST MANIFOLD 4 304 990361 CAP 1
i 6{ 990364 STUD-COMB, CAP, FRONT 3 990362 PLUG 1
i 990365 STUD-COMBUSTION CAP 9 992645 WASHER=-PLUG 1
: 7 991434 STUD=WATER INLET MANIFOLD 4 31 986083  GASKET-COMBUSTION CHAMBER COVER 4
| 8 990355 GUIDE~-VALVE ] 32 992599 NUT-CAP 12
9 992525 WASHER~SPRING LOCATING 8 992631  HASHER 12
10 990356 SPRING-YALVE, OUTER ) 33 981824 A MANIFOLD~WATER INLET 1
| 11 990357 SPRING-VALVE, INNER 8 34 991433  GASKET 2
g 12 990358 CAP-VALVE SPRINGS 8 35{ 992597  NUT 4
| 13 990359 A KEEPER-VALVE 8 PR 992635  WASHER 4
: 14 991436 PLATE~WATER PUMP MOUNTING 3 36 991426  MANIFOLD-EXHAUS 1
15 990373 GASKET-PLATE TO HEAD 1 37 992530  NUT . 4
992585 CAPSCREW 2 38 992629  HWASHER wee 4
164 992557 CAPSCREW 3 39 991427  GASKET=-MANIFOLD 'TD HEAD 2
992628 WASHER 3 40 980600  STUD=-OUTLET FLANGE 2
17 $90378 PLATE~ENGINE LIFTING, FRONT 1 41{ 991431  GASKET-QUTLET FLANGE 1
18 990374 PLATE-REAR COVER 1 991428  FLANGE=-EXHAUST QUTLET, NOT IkLe 1
v 19 990375 GASKET-COVER 1 42 992687  NUT 2
L 20 992597 NUT 6 43 992630  WASHER , 2
21 992635 WA SHER 6 44 991479  STAND PIPE-CYL. HEAD BREATHER 1
. 22 990379 PLATE-ENGINE LIFTING, REAR 1 45 992695  NUT-LOCK 1
. 23 990380 CAPSCREH i 56 992696  HASHER 1

P24 992637 WA SHER 1 '
HYSTER COMPANY

PORTLAND. OREGON
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CYLINDER HEAD COVER AND ROCKER SHAFT

i—8
.q:?i

P-4 DIESEL ENGINE

COMPLETE THE JOB
WITH RELATED PARTS

ITEM HELATED PART

9 11,14,15
Gasket Sets

REFe HYSTER NAME OF PART REfs HYSTER NAME OF PART
NO. PART NDuw 1 2 3 4% QTY. Nds PART NOs 1 2 3 4 QTY.
i 991454 A COVER~CYLINDER HEAD 1 18 991463 SPACER-LONG 1
991455 COVER-CYLINDER HEAD 1 Q91464 PIPE 1
2 992532 NUT-HAND 2 19 990096 NUT 2
3 992658 HWASHER 2 990095 NIPPLE-PIPE 2
4 991456 SNAP RING 2 20 101628 UNION-GIL PIPE 2
5 992608 NUT 2 21 101985 HASHER-DIL PIPE UNION 1
8 991458 GASKET=CYLINDER HEAD COVER 1 22 990441 CONNECTION-OIL PIPE 1
9 980812 A ROCKER SHAFT 1 23 992367 PLATE-ROCKER SHAFT BRACKET RET. &
391460 SHAFT-ROCKER 1 24 992520 NUT-BRACKET 5
10 990429 PLUG-ROCKER SHAFT END 2 25 992788 WASHER 5
i1 9914561 SPRING-ROCKER SHAFT 4 991465 A GIL FILLER BODY 1
12 992368 BRACKET-ROCKER SHAFT 5 991466 BODY-FILLER L
13 990438 SNAP RING-ROCKER SHAFT 2 27 991467 STRAINER 1
14 990434 A LEVER=ROCKER, RaHa 4 990580 CAP-FILLER 1
990436 BUSHING ' 1 990581 GASKET-CAP 1
15 990435 A LEVER=ROCKER,; LaH. 4 991468 GASKET-FILLER BODY TO HEAD COVER 1
990436 BUSHING ’ 1 990577 STUD 4
17{ 991462 SPACER-SHORT & 28 992598 NUT 4
993430 SHIM-ROCKER SHAFT AR 992636 WASHER 4
HYSTER COMPANY

PORTLAND, OREGON
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OlL PAN AND PUMP

P-f DIESEL ENGINE

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART
21 Gasket Sets

REFs HYSTER NAME OF PART REF. HYSTER NAME OF PART
NO. PART NDes 1 2 3 4 NGa PART NO. 1 2 3 4

=
-
-
]

0
et
-
®

1 931488 A OIL PUMP 1 i8 990566 GASKET-PIPE TG PUMP 1

991489 A BODY-OIL PUHP 1 19 992703 CAPSCREW 2
2 990555 BUSHING 2 20 992680 HWASHER 2
3{ 991491 A GEARS—MATCHED PAIR i 21 980614 PAN-OIL 1

990632 KEY-DRIVER GEAR 1 24 980613 A TUBE-DIPSTICK 1
4 991492 SHAFT=-DRIVER GEAR 1 25 991915 PLUG-DRAIN, 3/4 BSP i
5 991493 SHAFT-1DLER GEAR 1 26 992522 HASHER-PLUG -1
6 992702 COTTER 1 27 991500 STRAINER-OIL PAN, W/COVER 1
7 991494 HEUSING~-GEAR 1 28 991501 GASKET-STRAINER 1
8 991495 DOWEL-HOUS ING 2 29 991502 STUD i2
9 930561 GASKET-GEAR HBUSING 2 30 992597 NUT 12
10 990562 COVER-PUMP BOTTOM 1 31 992635 HASHER 12
11 992559 CAPSCREW-COVER 6 32 991499 GASKET-PAN, SIDES, PAIR H
12 980611 WASHER & 33 990571 GASKET-PAN, FRONT & REAR 2
13 990563 SHAFT-PUMP DRIVE, INTERMEDIATE - 1 992584 CAPSCREW-PAN TO BLOCK 14
14 990564 GASKET-PUMP TO BLOCK 1 34 991494 STUD-PAN TO BLOCK 1

992584 CAPSCREW-PUMP TO BLOCK 1 992598 NUT-5TUD 1
15 991496 STUD-PUMP TOQ BLOCK 1 992636 WASHER 15
: - 992598 NUT-STUD 1 35 980612 A BAYONET GAUGE i
16" 992657 HASHER 4 36 990573 HASHER=DIPSTICK i
17 991497 PIPE-SUCTION 1

HYSTER COMPANY

PORTLAND, OREGON




LUBRICATING OIL FILTER AND LINES

P-4 DIESEL ENGINE

COMPLETE THE JOB
WITH RELATED PARTS

ITEM
11 13,14,18

RELATED PART

REF, HYSTER NAME OF PART REFs HYSTER NAME OF PART
NO, PART NO. 1 2 3 4 aTY. ND-. PART NO. 1 2 3 4 ATYe
1{ 990324  FILTER-OIL 1 990521 A RELIEF VALVE 1
991934 HEAD i 990522 BODY 1
2 991935 BALL-REL IEF VALVE 1 274 990523 BALL 1
3 991936 SPRING-RELIEF VALVE 1 990524 SPRING 1
4 991937 PLUG-RELIEF VALVE 1 990525 PLUG-ADJUSTING 1
5 992697 WASHER-PLUG ' 1 990526 PIN-PLUG 1
6 992698 SCREHW~HEAD 1 28 990527  HOUSING-OIL PIPE ADAPTER 1
7 992699 WASHER 1 29 990528  GASKET-HOUSING 1
8 991938 BOLT~-HEAD TO CONTAINER 1 30 990529  STUD 3
9 992700 WASHER-BOLT, STEEL 11 31 992598  NUT 3
10 992701 WASHER-BOL Ts RUBBER 1 32 992636  WASHER ) 3
11 990325 ELEMENT-OIL FILTER 1 33 991482  PIPE-RELIEF VALVE TO FILTER 1
12 991939 CONTA INER~ELEMENT 1 34 990531 BOLT-FITTING ?
13 991940 GASKET-HEAD TO CONTAINER 1 35 990673  WASHER 4
14 991941 GASKET-ELEMENT, TCOP 1 36 991483  PIPE-FILTER TO PRESSURE RAIL 1
15 991942 PLATE-PRESSURE, ELEMENT TOP 1 37 990548 BOLT-FITTING 2
16 991943 CLIP-PLATE RETAINING, TOP 1 38 990673  WASHER 4
17T 991944 PLATE~-ELEMENT SUPPORT, BOTTOM 1 991481  PIPE~-FILTER TQ #2 CAMSHAFT BRG, 1
18 991945 SEAL~SUPPORT PLATE 1 990442  BOLT-FITTING 1
19 991946 PLATE-SEAL ING 1 39{ 990551 BOLT-FITTING 1
20 991947 CLIP=-SEALING PLATE RETAINING 1 992523  WASHER 4
21 991948 SPRING-SUPPORT 1 991485 CLIP-PIPE 1
22 991528  BRACKET-FILTER 1 991486  PIPE-CAM. BRG. TD CYL. HEAD 1
23 991529  STUD-BRACKET 2 404 990551 BOLT-FITTING 1
24 992599  NUT 2 992523  WASHER 2
25 992637  HWASHER 2 991487 PIPE-FILTER TO FUEL PUMP DRIVE 1
980609 . BOLT=-FILTER TO BRACKET 2 414 990442 BOLT-FITTING 1
264 992599  NUT 2 990551  BOLT-FITTING 1
992637  WASHER 2 992523  WASHER &
101628  CONNECTION-PRESSURE GAUGE 1
424 992688  WASHER 1
990096  NUT 1
990095  NIPPLE 1

HYSTER COMPANY

PORTLAND, OREGON
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COMPLETE THE JOB TIMING GEAR
WITH RELATED PARTS
ITEM RELATED PART P-4 DIESEL ENGINE
38 39,43,45

REF. HYSTER NAME OF PART REF. HYSTER NAME OF PART

NOes PART NOo. 1 2 3 4 QTY. NO, PART NO. 1 2 3 4 aTY.
)3 9914380 CAMSHAFT-WITH INTEGRAL HUB i 20 992509 PAD-REACTION 1
990489 SPROCKET-CAMSHAFTY 1 21 990510 RIVET-PAD TO CASE 6
980813 HUB=-CAMSHAFT SPROCKET FOR CAM-1 22 990344 PL UG-HOUSING 1
2 990628 KEY-SPROCKET HUB SHAFT 1 23 992726 WASHER-PLUG 1
980803 CAPSCREW-SPROCKET T HUByWITHOUT 6 24 990507 COVER~-HOUSING: BOTTOM 1
s2s0a LOCKWIRE HuB 1 25 280769 GASKET-BOTTOM COVER TO HOUSING 2
3 992541 CAPSCREW-SPROCKET TO CAMSHAFT 3 26 990511 STUD-BOTTOM COVER 2
sasaw LOCKHWIRE 1 27 992598 NUT 2
4 992636 WASHER 3 28 992636 WASHER 2
| 5 930491 A CHAIN-TIMING 1 29 990512 GASKET-HDUSING TO BLOCK 1
| 6 990492 LINK-TIMING CHAIN CONNECTING 1 30 992561 CAPSCREW-HOUSING, THIN HEAD 7
i 990494 TENSIONER-TIMING CHAIN 1 31 992562 CAPSCREW-HOUSING &
: T 990495 TENSTIONER=NOT ILLUSTRATED 1 32 992587 SCREW-TIMING CASE TO B8LOCK 1
| 990496 SPRUCKET-TENSIDNER 1 33 992657 WASHER 13
; 8 990497 BODY-TENSIONER 1 34 990513 DOWEL-HOUSING 2
990498 RATCHET SET-TENSIONER 1 35 990514 GASKEY-BOTTOM COVER TO BRG. CAP 1
9 990499 PLUNGER-TENSIONERs PAIR i 36 992563 CAPSCREW-COVER TO BRGa- CAP 4
: 10 990500 SPRING=PLUNGER 1 37 992636 WASHER 4
| 11 990501 PLATE-PLUNGER HOUSING 1 38{: 991754 A COVER-TIMING CASEs FRONT 1
! 12 990502 PLATE-PLUNGER RETAINING 1 991755 COVER-TIMING CASE i
: 13 992591 SCREW 6 39 990517 GASKET-FRONT COVER 1
14 9926 64 WASHER . & 41 990519 SPRING~CAMSHAFT THRUST 1
15 990503 SHAFT-TENSIONER BODY SUPPORT i 42 990520 "RIVET-THRUST SPRING TO COVER 1
16 990504 SPRING-SUPPORT SHAFT i 43 990518 SEAL-OIL 1
17 992586 SCREW-TENSIONER 2 45{ 992722 CAPSCREW-FRONT COVER 20
18 992655 LOCKHASHER 2 292635 HASHER 20

19_{ 991753 HOUSING-TIMING GEAR 1

i 980767 HOUSING-TIMING GEAR 1

HYSTER COMPANY

i PORTLAND, OREGON
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FUEL AND OIL PUMP DRIVE

P~ DIESEL ENGINE

REF. HYSTER NAME OF PART REFs HYSTER NAME OF PART
NOa PART NO-. 1 2 3 4 QTY. NO». PART NO. 1 2 3 4 QTYa
1 990620 A DRIVE-FUEL AND OIL 1 21 992636 WASHER 3
990621 A HOUSING-WITH BUSHINGS 1 22 990638 COVER~END 1
2 990623 SHAFT=DRIVE 1 23 9304639 GASKET 1
3 990624 BUSHING-FLANGED 1 24 592585 MACHINE SCREW 3
% 991914 BUSHING i 25 990640 SEAL-OIL 1
5 990626 SPACER 1 26 990642 GASKET-HOUSING 1
6 990627 SPROCKET-DRIVE 1 27 992570 CAPSCREM 2
T 990628 KEY 1 28 992788 WASHER 2
8 990629 SHAFT-0IL PUMP DRIVE, TOP 1 29 992569 CAPSCREM 2
9 9906130 BUSHING 1 30 992637 LOCKWASHER 2
10 980802 GEARS—MATCHED PAIR 1 31 990601 KEY-COUPLING 1
11 28269 KEY 1 32 990643 SLEEVE i
12 7882 KEY 1 33 990644 PACKING—SLEEVE, TOP 1
13 990633 SNAP RING 1 34 990645 SPRING 1
14 990634 BEARING 1 EL 990646 COLLAR 1
i5 291515 COVER-TOP i 36 930647 PACKING—-SLEEVE. BUTTOM 1
16 991516 PLUG-COVER 1 991517 HALF COUP.~FUEL PUMP DR. 1
17 101985 WASHER 1 990600 - DISC=-FUEL PUMP COUPLING NOT 1
ia 990636 GASKET-COVER 1 992662 HASHER-COUPLING ILte 2
19 990637 STUD-COVER 3 990563 SHAFT-0ILPUMP DRIVE 1
20 992598 NMUT 3 :

HYSTER COMPANY

PORTLAND. OREGON
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INTAKE MANIFOLD AND COLD STARTING EQUIPMENT

P=f DIESEL ENGINE

REFs HYSTER NAME OF PARTY REF. HYSTER NAME OF PART
NOa PART KO- 1 2 3 4 QTY. NGs PART NDo 1 2 3 4 QTYs
10 9BOZ54 VENTURI 1 32 952692 CAPSCREW-MANIFQLD TO C¥L., HEAD 2
il sscee LEVER-VENTURI CONTROL 1 33 992638 WASHER 2
14 9914TC GASKET-VENTURI 1 34 992535 WASHER-CORK, MAN. TO BREATHER 1
15 991429 STUD-VENTURI 2 a5 980800 ATOMISER~COLD STARTING 1
1é 992599 NUT-VENTURI 2 990468 BODY-ATOMI SER 3
17 992637 LOCKWASHER 2 36 990469 VAPDRI SER-ATOMI SER 1
ig 991476 PIPE-BREATHER 1 3T 990470 CONNECTION-BANJO 1
i9 280606 GASKET-PIPE 1 38 991471 BOL T-BANJO CONNECTION 1
20 990377 STud 2 39 992633 WA SHER 2
21 992597 NUT-5TUD 2 40 992693 WASHER-ATOMI SER BODY 1
22 992635 WASHER 2 41 980756 PUMP-HAND INJECTOR 1
23 991478 CONNECTION-PIPE TO VENTURI 3 42 981020 NIPPLE-CONNECTION 1
24 992694 WASHER-CONNECTION i 43 assee NUT=-PIPE 1
9806073 MANIFOLD=INTAKE i 44 990321 PLUG-HEATER» INTAKE MANIFOLD 1
991705 PLUG-MANIFOLD 1 45 992625 NUT=-HEATER 1
992648 WASHER-PLUG i 46 992678 WASHER 1
30 980604 FLANGE-VENTURI OPENING BLANKING 1 47 980607 PIPE-VENTURI TO GGVERNOR 1
991470 GASKET-FLANGE 1 48 992607 NUT-UNEION 2
992572 CAPSCREW=-FLANGE 2 49 990459 NIPPLE-UNION 2
992637 LOCKHASHER 2 50 991472 CLIP=-PIPE 1
31 991475 GASKET-MANIFOLD 1 51 991473 CLIP-PIPE 1
HYSTER COMPANY

PORTLAND, OREGON
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EXHAUST SYSTEM

FOR P-4 DIESEL ENGINE

8 765

COMPLETE THE jOB
"WITH RELATED PARTS

ITEM RELATED PART
3 5,6
Gaskets

REF. HYSTER NAME OF PART REFs HYSTER NAME OF PART

NO. PART NO. 1 2 3 4 QTY, NOes PART NDo 1 2 3 4 aTY.
15004 NUT=1/4 UNF 1 4 992421 MUFFLER H

1 15154 LOCKWASHER-1/4 i 5 980223 W PIPE-EXHAUST 1
16354 CAPSCREW-1/4 UNF X 3/4 1 6 30370 CLAMP 1

2 980238 W BRACKET MUFFLER 1 T - 980227 PLATE-SPRING 2
15004 NUT-1/4 UNF 1 15585 CAPSCREW-1/4 UNF X 1/2 4

3 15154 LOCKWASHER=1/4 1 8 15004 NUT=1/4 UNF &
15588 CAPSCREW-1/4 UNF X 3/4 1 15154 LOCKWASHER=1/4 4

HYSTER COMPANY

PORTLAND, OREGON
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ENGINE MOUNTS

FOR P-& DIESEL ENGINE

REF. HYSTER NAME OF PART REFe HYSTER NAME OF PART
NO. PART NO. 1 2 3 4 QTYa N PART NOa 1 2 3 4 QTYa
1{ 15158 LOCKWASHER-1/2 8 1% 15108 NUT=ELASTIC STOP, 7/1& UNF 2

15502 CAPSCREW-1/2 UNC X 1 8 12{ 992409 BRAGKET-LaHe 1
3 980116 PLATE-ENGINE MOUNT 2 992410 BRACKET~ReHe 1
4 18226 CAPSCREW=T7/16 UNF X 3 1/4 2 13 992413 BUSHING 2
5 15177 WASHER, 7/16 2 14 992431 PAD-LDWER - 2
& 100696 CUP—ENGINE MOUNT 2 15 992411 PLATE-ENGIME SUPPORT 1
7 100429 MOUNT-FRONT UPPER 2 16 980258 CAPSCREW 2
8 108105 SPACER 2 17 103776 WA SHER 4
Q 100428 MOUNT-LOWER 2 18 21340 NUT-CASTELLATED, 1/2 UNF 2
10 992412 PAD-UPPER 2 19 15224 COTTER-L/8 X 1 1/4 2

HYSTER COMPANY
PORTLAND. OREGON
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FUEL SYSTEM

INDEX
AIR FILTER (Gas) . . v « « v « v v v v« v u s . . . . D3-D4
AIR FILTER (4-203 Diesel). . . v « v v v v v v v v o s D5-D6
AIR FILTER (P-4 Diesel) . + . v + v « v v v v v v o D7
CARBURETOR . . . . . . v e e C e e . . . DI-D2
CARBURETOR-L.P.G. . . . . . C e e e e s G e e D23
FILTER-L.P.G. ., . . . . . . e e e e e e e e e D23
FUEL FEED PUMP (P-4 Diesel) ., . . . . . . .. e D18
FUEL INJECTION EQUIPMENT (P-4 Diesel), ., . . . . . .o D17
FUEL INJECTION PUMP {4-203 Diesel) . . . . . . . . . .Di3-D16
FUEL INJECTION SYSTEM (4-203 Diesel) . . . . . « . . . D12
FUEL OIL FILTER (4-203 Diesel) . . . . v v v « v v 4 & D10-D11
FUEL PUMP ., . . . . + « ¢ v « v v o Ve e e e s D8
FUEL TANK . . . . . v v v o v v e e e e e e D9
LIFT PUMP AND PRE-FILTER (4-203 Diesel) . . . . . .. D19
L.P.G. EQUIPMENT . . . . . e e e e e e . D21
MAGNETIC LOCK-OFF VALVE-L.P.G. . . . . . « . v v v v & D25
REGULATOR-L.P.G. e e e e e e e e e e e e s R D24
SECONDARY FILTER (P-4 Diesel) . . . . . . . . .. . D20
THROTTLE LINKAGE . . . . + v v v ¢ v v v v v v v v 0 s D8

USE HYSTER AprProvep PARTS... it pays
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COMPLETE TIHE JOB
WITH RELATED PARTS

42

ITEM RELATED PART
o Abe Filter

2 Clamps
=Inlet Boot

. Fuel -Filter

CARBURETOR

FOR GAS ENGINE

LAST USED ON SERIAL NOe. B11L-2920 AND B11H-1580

REFs HYSTER
NO. PART NO.

NAME OF PART

123 4

o]
L]
-
.

56749 A CARBURETOR /6 3 2LF &

1 168653

2 56777

3 138561

4 50562

5 132618

6 56774

7, 97451

8 ' 56781

'9 56772
10 56773
11 141001
12 97446
13 56036
14 56779
15 56242
16 56238
17 56239
18 56756
19 56754
20 138651
21 56761
22 56819
23 56768
24 56767
25 56765
26 56028
27 56763
28 56014
29 56769
30 50553
31 56013
32 56754
33f 140964
140965

80DY=-THROTTLE
SHAFT-THROTTLE
LEVER-STOP
SCREW~-H#8 UNF X 5/8
PIN-STGP LEVER
STOP-FLOAT LEVER
SCREW
HASHER
NUT
LEVER-FLOATING
PIN-THROTTLE SHAFT
LEVER
SCREW-#10 UNC X 9/16
BUSHING=DRIVER SHAFT
SPRING
RETAINER-SPRING
COTTER
SPRING
JET~HELL VENT
PLATE-THROTTLE
JET-IDLE
JET=HAIN
VENTURI
SCREH & LOCKHASHER
BOWL~FUEL
PLUG-JET
JET-ACCELERATOR
PLUG-DRAIN, L/8
JET=DISCHARGE
PLUG-JET, 3/8
FLOAT
SCREW & LOCKWASHER
BODY=AIR INTAKE
PLUG-CHANNEL, 1/8

REFe HYSTER NAME OF PART
aQ7Y. NOs PART NO. 1 2 3 4
1 35 56082 LEVER AND SHAFT
1 36 97450 SCREW-#8 UNF X 7/16
1 37 138650 BRACKET-CHOKE CABLE
1 38 56092 SCREH-#6 UNC X 1/2
1 39 18934 NUT-#6 UNC
1 40 56759 SCREW & LOCKWASHER
1 41 56075 PLATE-CHOKE
1 42 56753 FILTER-FUEL
1 %3 56010 HEAD=-FILTER
1 44 * 56076 SCREW-#6 UNC X 5/16
1 45 ¥ 56002 PISTON-VACUUM
1 46 % 56168 AXLE-FLOAT
1 47 * 50552 SCREW-THROTTLE PLATE
1 48 * 58755 NEEDLE-~IDLE ADJUSTING
1 49 ¥ 17535} VALVE AND SEAT
1 50 #% 56057 GA SKET~MOUNTING
1 51 o 56752 HASHER=SEAL
1 52 o 56185 HASHER~-SEAL
1 53 & 56012 GASKET-INTAKE BODY TG BOML
1 54 o 50268 HASHER-PLUG
1 55 o 56031 GASKET-BOWL TO THROTTLE BODY
1 56 o 56182 WASHER-JET
1 57 56762 VALVE-POWER JET
i L5056 NUT-3/8 UNC HOUNTING HDHWR.
2 15156 LOCKWASHER-3/8 J NOT ILLUST,.
1
1 *INCLUDED IN CARBURETOR REPAIR KIT 124140,
1
1 AINCLUDED IN CARBURETOR GASKET KIT 564254,
1
1 #INCLUDED IN TOP OVERHAUL GASKET SETY, SEE
é PAGE Cé6.
1 NOTE-REPAIR KIT INCLUDES GASKET KIT.
2

L e e el el e o O e e Yy

HYSTER COMPANY
PORTLAND, OREGON
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CARBURETOR
FOR GAS ENGINE COMPLET‘E(THE JOB
o WiTH RELATED PARTS
- {E~ 2441
FIRST USED ON SERIAL NO. B11D-1501 AND BI Za44 ITEM RELATED PART
4 Air Filter
Clamps
inlet Boot

o
24 25 26 21 23\1

2830 3132

Fuel Fitter

HYSTER NAME OF PARY

REF. REFs HYSTER NAME OF PART
NO. PART NO. 1 2 3 4 QTY. NO. PART NO. 1 2 3 4 QTY.
163286 CARBURETOR 1 v 164382 SPRING=-RETURN 1
3 56010 HEAD-FILTER 1 38 56779 BUSHING-DRIVER 1
2 * 56076 SCREW~CHOKE PLATE i 39 97446 LEVER-CLAMP H
3 ok 56752 WASHER-FILTER HEAD 1 40 56036 SCREW-#10 UNF 1
4 56753 ELEMENT-FILTER H 41 56774 STOP=FLOAT LEVER 1
5 56754 SCREW & LOCKWASHER-#10 UNF 6 42 56781 WASHER 1
6 140964 INTAKE-AIR 1 43 97451 SCREW-H#10 UNF 1
T 56075 PLATE-CHOKE 1 44 56772 NUT-#10 UNF H
8 mk 50268 WASHER 1 45 sssse LEVER-FLOATING i
9 *170800 VALVE AND SEAT 1 46 170796 BOOY-THROTTLE 1
10 #* 56168 AXLE=FLOAT 1 47 138651 PLATE~THROTTLE 1
11 170788 FLOAT 1 48 ax 56031 GASKE T-BOWL 1
12 o¥ 56012 GASKE T=INTAKE ] 49 % 50552 SCREW-THROTTLE PLATE 1
13 56761 JET~IDLE 1 50 56768 VENTURE 1
170798 PUMP 1 51 56767 SCREW AND LOCKHASHER 2
144 *170799 PISTON=-PUMP 1 170789 BOMWL-FUEL 1
“rnee WASHER 1 52 ssseo SPRING 1
15 166328 PLUG-VACUUM i css e PLUG-LEAD SHOT i
16 ok 56185 HASHER-PLUG 1 53 sesse BUSHING-RESTRICTICGN H
17 56759 SCREW AND LOCKHWASHER 1 54 170795 VENT-HELL 1
18 56082 SHAFT AND LEVER 1 55 % 218279 WASHER-RETAINER i
19 97450 SCREW-#8 UNF i 56 170792 HE IGHT~CHECK VALVE 1
20 169002 JET-DISCHARGE 1 57 ¥ 56140 BALL-1/8 1
21 56014 PLUG-BOWL DRAIN 1 58 % 56015 VALVE-CHECK 1
22 ok 50268 HASHER-DISCHARGE, JET PLUG 1 59 164375 JET~ACCELERATOR 1
23 127768 PLUG-DISCHARGE JET 1 60 56028 PLUG-ACCELERATOR JET 1
24 50564 NUT-#8 UNF 1 461 138650 BRACKET 1
25 144243 LOCKHASHER-#8 1 62 15049 NUT-#6 UNC i
26 141021 LEVER-PUMP 1 63 56092 SCREW-#6 UNC 1
56589 CLIP~RETAINING 1 b4 170797 JET-MAIN 1
27 56020 LEVER-PUMP 1 65 ok 56758 WASHER-MAIN JET 1
28 56018 ROC~CONNECTING 1 66 50553 PLUG 1
29 _#235751 GASKET-FLANGE 1 67 56756 SPRING i
30 164380 SHAFT AND LEVER=-THROTTLE 1 68 & 56755 NEEDLE-IDLE ADJUSTING 1
141001 PIN-RETAINING 1 15056 NUT-3/8 UNC }HUUNTING HOWR. 2
31 seesse SHAFT 1 15156 LOCKWASHER=3/8 f NOT ILLUST. 2
32 sesen PIN-STOP LEVER 1
33 138561 LEVER 1 #INCLUDED IN REPAIR KIT 170801,
34 50562 SCREW-#8 UNF 1
35 56239 PIN-COTTER 1 cINCLUDED IN GASKET KIT 56425 A.
36 56238 RETAINER 1

HYSTER COMPANY

PORTLAND, OREGON
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AIR FILTER

LAST USED ON SERIAL NO. Bl1L-2090 AND B1l1E-2135

FOR GAS ENGINE

6
3
5
i.
4
REFs HYSTER NAME OF PART REFe HYSTER NAME OF PART
NOs. PARY NOu L 2 3 4 QTY. NO, PART NO. 1 2 3 4 QTY.
108100 A AIR CLEANER 1 5 67305 GASKET 1
3 109482 FILTER 1 6 67306 BOL T-HING 1
4 67302 oIL cup 1
{
(
HYSTER COMPANY

PORTLAND, OREGON
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COMPLETE THE JOB
WITH RELATED PARTS

ITEM
3

RELATED PART
14,15,16

AIR FILTER - DRY TYPE

FOR GAS ENGINE
FIRST USED ON SERIAL NO, B1iL-2091, Bl1D-~150L, BI11A-1501 & B1lE-2136

REFs HYSTER

NAME OF PART

NO. PART NO. 1 2 3 4

REF. HYSTER NAME GF PART

1{ 15056
15156

2 131128
3 118643
4f 120736
3162270

5J 120950
#144603

6 15529
7 15156
8 118896
9{ 120737
2154831

10 15000
11 15176
% 15132

12f 119234
T 77200

13 0120657
14f 111105
*&147784

15 120953
16f 112989
115696

NUT-3/8 UNF
LOCKHASHER-3/8
COVER

ELEMENT
ADAPTER
ADAPTER
BRACKET
8RACKET

CAPSCREW-3/8 UNC X.1

LOCKHASHER-3/8
GASKET

STuD

STUpD

NUT-JAM, 1/4 UNC
HASHER—-1/4
WASHER-T/32
NUT-HING
NUT=-HING
SPRING
BOOT-AIR INLET
BDOT-AIR INLET
HOSE
CLAMP-HOSE
CLAMP~HOSE

QY. NO. PART ND., 1 2 3 4 ) QTY.
17 3156478 INDICATOR-RESTRICTION 1

18 3l4l2s9 ADAPTER 1

19 3 12821 ELBOW-STREET, 45 DEGREE 1

*113009 HOSE BOOT 1

¥104105 SLEEVE TO 1

112989 CLAMP CARBURETOR B

¥FOR L+PeGs ONLYy NOT ILLUSTRATED.

DLAST USED ON SERIAL NO. 811L-2317 AND
" Bll1A-1560.

#FIRST USED ON ENGINE SERIAL NO. 12596.

TFIRST USED ON SERIAL NOs Bl1H-1506, B11G-1541
AND B11E~2327.

QFIRST USED ON SERIAL NO. 811L-28964 BLl1G-1605
AND Bl1E-2327. )

*¥FIRST USED ON ENGINE SERIAL M0. 63563,

L S R e e e e e e LR

HYSTER COMPANY

PORTLAND, OREGON
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LAST USED ON SERIAL NO.

AiR FILTER

FOR 4-203 DIESEL ENGINE

17 10

n 14 13

BIlE-2135

12 10

9

COMPLETE THE JOB
WITH RELATED PARTS

;TEM RELATED PART
3 9,10,12,17

&
v B

REF. HYSTER NAME OF PART REFs HYSTER NAME OF PART
NOs PART NOs 1 2 3 4 QTY. NO. PART NOso I 2 3 4 QTY,.
3 982678 A AIR CLEANER 1 10 18994 CLAMP 4

984509 ELEMENT-H/RINGS i 11 983616 PIPE-AIR INLET 1
4 984511 RING=-DUTER 1 12 982707 CLAMP 1
5 984510 RING—INNER 1 13 16367 CAPSCREW=-1/4 UNF X 1 1
6 984508 CONTA INER 1 14 15127 HASHER=1/4 1
T 982700 W CAP-RAIN 1 15 15154 LOCKHASHER-1/4 1
8 16357 CAPSCREW-3/8 UNF X 3/4 3 16 15004 NUT-1/4 UNF 1
9 981879 B8O0T 1 17 982706 HOSE 1

HYSTER COMPANY

PORTLAND, OREGON

p—
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FIRST USED ON SERIAL NO. 811A-1501 AND BLLE-2136

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART
3 15,16

AIR FILTER

PARTS SERVICE GRAM
Ttem _Gram

3 E-D-9

FOR 4-203 DIESEL ENGINE

REF. HYSTER NAME OF PART REFe HYSTER NAME OF PART
NO. PART NO. 1 2 3 4 QTY,. NGO« PART NO. 1 2 3 4 QTyY.
2 985776 A AIR CLEANER 1 11 985707 S$TUD 2

*¥162751 AIR CLEANER 1 12 15600 CAPSCREW-5/16 UNF X 5/8 }
3 234719 ELEMENT-FILTER 1 13 15155 LOCKWASHER-5/16 3
4 234718 BAR-RETAINER 1 14 15005 NUT~5/16 UNF 2
5 234721 GASKET~DUST JAR 1 i5 104099 BOGT-AIR INTAKE 1
6 234720 JAR-DUST 1 16 112989 CLAMP 2
7 234722 BAIL 1 17 *156478 INDICATOR-RESTRICTION 1
8{ 985773 W BRACKET-AIR CLEANER 1 18 *141259 ADAPTER 1

¥162752 BRACKET-AIR CLEANER 1
9 G85T7T2 PLATE-SPACER 1 *FIRST USED ON SERTAL NO. B1lL-2896 & BL1G-1605.
10 18995 CLAMP 2

1
HYSTER COMPANY

PORTLAND, OREGON
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COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART
4 2,1

AIR FILYER

FOR P-4 DIESEL ENGINE

ﬁ e _ 0¥
9 1 )
3 4 5

REF. HYSTER
NOo PARY NO. 1 2 3 4

NAME OF PART

REFs HYSTER

NAME OF PART

QTY.

1 18994.  CLAMP

2 980271 HOSE-AIR CLEANER TO ENGINE
16354 CAPSCREW-1/4 UNF X 3/4

3 15004 NUT-1/4 UNF
15154 LOCKKASHER-1/4

QTY. NO. PART NO. 1 2 3 &
2 4 992422 A AIR CLEANER
1 5 980261 A BRACKET
4
4
&

HYSTER COMPANY
PORTLAND, OREGON
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FUEL PUMP :
COMPLETE THE JOB
FOR GAS ENGINE WITH RELATED PARTS
ITEM RELATED PART
pd 6
Fuel Filter
Fuel Lines
REF. HYSTER NAME OF PART REF. HYSTER NAHE GF PART
NO. PART NO. 1 2 3 & QTYe NOe PART NOw 1 2 3 4 QiY.
2f -108%920. A FUEL PuMP *146982 KIT-REPAIR 1
445 FUEL PUMP *146983 KIT-DIAPHRAGM 1
# 51814 GASKET 15155 LOCKKWASHER-5/16 MOUNTING- 2
34 *¥145950 GASKET 15055 NUT=5/16 UNC NOT ILL. 2
#n0146984 GASKET

6 120725 TUBE-PUMP TO CARBURETOR

T 16185 FITTING~-FUEL LINE TO CARB.
108922 A KIT-REPAIR
108923 A KIT-DIAPHRAGH

*FIRST USED ON ENGINE SERIAL NO. 12596,
AFIRST USED ON ENGINE SERIAL NO. lio3s,
#INCLUDED IN OIL PAN GASKET SET, SEE PAGE C10.

e s D) pet et et et

THROTTLE LINKAGE

FOR GAS AND DIESEL

GAS ONLY

23 21

PARTS SERVICE GRAM
DIESEL ONLY Ttem Gram
23 2 / 1" £-B-7
i 22 1 12
REFs HYSTER NAME GOF PART REFs HYSTER NAME OF PART
NOs PART NOo 1 2 3 4 QTY. NGe. PART NOW 1 2 3 4 QTY.
2 66958 PEDAL-THROTTLE 1 18 125 ROD~END 1
3 108812 LEVER-THROTTLE PEOCAL 1 19{: 126 PIN-ROD END 1
4 15551 CAPSCREW-1/4 UNC X 1/2 1 15200 COTTER ) 1
5{" 15004 NUT«1/4 UNC 1 108047 LINK-THROTTLE, FOR GAS ENGINE 1
15154 LOCKWASHER—L/4 2 21 982038 LINK-THROTTLE, FOR 4-203 DIESEL 1
T 66956 PIN 1 980410 LINK=-THROTTLE, FOR P-4 DIESEL 1.
8 69037 ANCHGR-THROTTLE PEDAL 2 22 15004 NUT-1/4 UNF 1
9{ 15551 CAPSCREW-1/4 UNC X 1/2 4 23 100267 CLIP=-CLEVISy FOR GAS ENGINE 1
15154 LOCKWASHER~L1/4 4 100262 CLIP-CLEVIS, FOR DIESEL ENGINE 1
11 26770 SPRING 1 108147 CONTROL~CHOKE, FOR GAS ENGINE 1
12 108045 LINK-THROTTLE 1 24 983459 CONTROL~STOP, FOR 4-203 DIESEL 1
15211 PIN-COTTER 2 980401 CONTROL-STOP, FOR P-4 DIESEL "1
14 13429 CRANK 2 132806 BRACKET NOT ILLUSTRATED- I
lS‘E 15578 CAPSCREW~1/4 UNC X 1 2 132807 SPRING ON o . R |
15154 LOCKWASHER=~1/4 2 132808 BRACKET CARBURETOR 74+ 1
17 108046 SHAFT 1 i
HYSTER COMPANY

PORTLAND, OREGON
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FUEL SYSTEM

FOR GAS AND DIESEL ,__{ ) [

(
KEY
A-FOR BLIL AND B11D GAS KARRY KRANES ONLYy ITLLUSTRATED,
8-FOR Bl1A, B11E, 811G AND BLLIH GAS KARRY KRANES ONLY.,
C-FOR Bl1A, BL1E, BL1G AND B)1H DIESEL KARRY KRANES ONLY.
REF. HYSTER NAME OF PART aTY. REF. HYSTER NAHE OF PART QTY.
NO, PART NO. 1 2 3 4 Al B| C NOs PART NO. 1 2 3 4% At B] C {
160773 A CAP-GAS 1| Ljow 8 16164 ELBOW=45, 5/16 T X 1/8 P 1] Lee
1 157704 CAP-DIESEL sefae| 1 9 108511 CLAMP 1 ljee
67353 GASKET-CAP 17 1§ 1 [ 107959 A TUBE-FUEL LINE lLieo |oe
2 61843 HASHER-RUBBER 1] 1| 1 #117870 TUBE-FUEL LINE Ll 1]es
3 69455 PIPE-FILLER i 11 ¥%145462 TUBE-FUEL LINE L Lles
[ *107952 H TANK-FUEL 11111 985892 A LINE=-TANK TO PUMP FOR[eo |se] 1
2986233 TANK-FUEL se| 1|1 985814 A LINE-LEAK-OFF TO TANK 4~ |welss| 1
n982054 W TANK-=-FUEL se} I} 1 104 143568 ELBOH 203 enjes} 1
9B0L02 W TANK~FUELy FOR P-4 DIESEL|ee{ee] 1 -980108 A LINE-LE#K~OFF TO TANK se|se| 1
49 981721 - STRAP-MOUNTING se | 4| & 980106 A LINE=-TANK TO PREFILT[FOR|uelas| 1
981722 FELT es | 2] 2 992438 A LINE~FILT. TO PUMP P4lasfce| 1
15528 CAPSCREW=-3/8 UNF X 2 i 2] 2 992439 A LINE-LIFT PUMP-FILTER selae] 1 (
15156 LOCKHASHER-3/8 | 2| 2 98013163 CLAMP-FUEL LINE safeoij 1
15006 NUT-3/8 UNF e} 2] 2 11 15006 NUT-3/8 UNF 41 4] 4
r*107956 SENDER=-FUEL LEVER, 6 VOLT| L] 1] 1 12{ 15156 LOCKHASHER-3/8 41 4| &
* 16577 SENDER=-FUEL LEVEL,12 vOLT) 1| 1] 1 15176 HASHER-3/8 saf 4] 4
n981959 SENDER-FUEL LEVEL se ) 111 13 16353 CAPSCREH~3/8 UNF X 1 4] 41 4
$150772 SENDER-FUEL LEVEL 11 171 14 15314 PLUG-3/8 p 1y 111
54 6169767 SENDER-FUEL LEVEL 1; 1|1
69395 GASKET 1i 1} 1 *LAST USED ON SERIAL NOQ. B11E-1775,
n981964 GASKET ss| 111
$150774 GASKET 1f1]1 aYUSED FROM SERIAL NOs B1lE-1776 TO BLIlE-2135,
16708 SCREW-#10 X 1/2 61 61 6
. 15152 LOCKWASHER-3/16 ' ‘6] 61 6 #FIRST USED ON SERIAL NO. BllL-1886 AND
[ 14368 ELBOW-5/16 T X 1/8 P | P P B1lE-1826.
# 16151 ELBOW-1/8 P X 1/8 P Lisefee
17738 ELBOW-1/8 P X 1/4 e | Lljea ZLAST USED ON GAS MODEL ON SERIAL NOD.
64 2 14369 ELBOW=-5/16 T X 174 P sef L] 1 Bl1E-1825,
17314 ELBOW-1/4-1/4. NPT ) FOR ssfonf 1 .
16151 ELBOW-1/8-1/8 NPT P-4 as]eai 1 AFIRST USED ON SERIAL NO. BllE=2136 AND
y 992465 NIPPLE-TANK RETURNJDIESEL [ee[ee| 1 B11A-1501.
# 619T74AC FILTER-FUEL 1] 1lia.s .
8202466 MAGNET Ll e EFIRST USED ON SERIAL NO. B11D-1507.
# 56459 GASKE T=-BOWL 1} 1]ee {
T4 #201571 KIT-FILTER, INCLUDES $FIRST USED ON SERIAL NO. BL1L-2754 & B11G-1556,
ELEMENT AND GASKET 1} 1)ee
#126453 SPRING 1i 1}es *«FIRST USED ON ENGINE NO. 145445,
L #201572 RETAINER-BOHL 1| 1]ce {
HYSTER COMPANY

PORTLAND, OREGON




1Y

FUEL OIL FILTER AND LINES

FOR 4-203 DIESEL ENGINE
LAST USED ON ENGINE NO. 2601107

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART

3 4,11,12,14
35 )
32
3
¥,
29
o8 SIN\Y
27 ¢ >
9 B /1
1e PN \gf s 3
11 &L
4
12 T r-ili_——”'";" /
LA TN
o - D
3
K“\‘z, 40 41
13
14
15
16
/-
REF., HYSTER NAME OF PART REFs HYSTER NAME OF PART
NO. PART NO. .} 2 3 4 QTY,. NOe PART NO. 1 2 3 4 QTY.
963499 A FILFTER-FUEL 1 22 984645 WASHER=PLUG 1
3 992248 ELEMENT-H/SEAL 1 23 982190 A PIPE-LIFT PUNP TO FILYER 1
4 992244 SEAL-COVER 1 24 983342 NUT 1
5 984642 HOUSING-FILTER 1 25 16177 SLEEVE 2
& 985519 COVER-FILTER 1 26 983349 NUT 1
T 985520 BOLT-FILTER AND VALVE 1 27 982377 FITTING-FUEL PIPE 3
B 984646 HASHER-BOLT 1 28 992651 . WASHER 6
9 985521 PLUG-CLOSING 1 29 992011 BOLT-FITTING 3
16 992772 WASHER=-PLUG 1 30 984814 LINE-FUEL, FILTER TO INJ. PUMP 1
11 984270 SEAL-COLLAR 1 31 984813 LINE-FUEL, INJe PUMP RET.-FILT. 1
12 985255 COLLAR-SEALING 1 32 982379 CONNECTION i
13 984648 SLEEVE~LOCATING 1 33 983348  WASHER 2
14 984650 RING-SEAL, LOWER 1 34 983346  BOLY 1
15 984649 WASHER=FLAT" 1 35 982193 TUBE-OVERFLOW TO NO. 1 ATOMIZER 1
16 984651 SPRING 1 36 985157 CAPSCREW-FILTER TO BRACKET 3
17 984647 BOL T-CENTER 1 37 992635  WASHER 3
18 984654 SNAP RING 1 38 984314 NUT 3
19 984852 SEAL=-BASE CUP 1 39 984660 BRACKET-FILTER SUPPORT 1
20 984653 CUP=BASE 1 40 982158 CAPSCREX=-BRACKET TO TIMING CASE 3
21 984644 PLUG-BOLT 1 41 992636  LOCKWASHER 3
HYSTER COMPANY

PORTLAND, OREGON
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FUEL OIL FILTER AND LINES

FOR 4-203 DIESEL ENGINF
FIRST USED ON ENGINE NO. 2601108

COMPLETE THE JOB
WITH RELATED PARTS

ITEM

3
36

RELATED PART

4,5,6
37,38

[PARTS SERVICE GRAM
Item Gram
20 E-C-7
REF. HYSTER NAME OF PARY REFe HYSTER NAME OF PART
NGe PART NOe« 1 2 3 4 OTY. Nds PART NOo 1 2 3 4 QTY.
985224 A FILTER 1 985593 LINE-FILTER TO INJECTION PUMP 1
3 985220 ELEMENT 1 234 31683417 PIPE~FILTER TO INJECTION PUMP 1
4 983561 GASKET-COVER 1 #168342 PIPE-FILTER TO INJECTION PUMP 1
5 985274 SEAL-ELEMENT, 1 *168348 LINE=-INJs PUMP RETURN TO FILTER 1
[ 985266 SEAL-ELEMENT, BOTTOM 1 241 0986069 A PIPE-INJ. PUMP RETURN TO FILYER 1}
Fi 985267 COVER-FILTER 1 #168343 PIPE-INJ. PUMP RETURN TO FILTER 1
a 985275 WASHER 1 2T] % 99773 CAPSCREW ' 2
9 985274 SPRING=ELEMENT 1 aggs22% STUD 2
10 985271 SHELL 1 -28 15156 LOCKHASHER-3/8 2
11 985213 BOLT=-COVER 1 29 17158 NUT-3/8 UNF 2
12 985265 WASHER-BOLT 1 30 %985215% BRACKET-FILTER 1
13 985270 PLUG~VALVE 1 31 982158 CAPSCREW 3
14 985269 GASKET=PLUG 1 32 #992436 HASHER 3
15 986228 VALVE-NON-RE TURN 1 33] 8 99772 A FILTER-FUEL oIl 1
16 9833448 HASHER=VALVE 3 al24215 COVER 1
17 &98223& FITTING 1 34 3l2421s BOLT~CENTER 1
18 17751! BOLT 1 35 3984645 HASHER-BOLT 1
19 284588 TUBE~-OVERFLOW TO NG. 4 ATOMISER 1 .36 alz2421r7 ELEMENT=FILTER 1
*¥985217 A PIPE~-LIFT PUMP TO FILTER 1 37 2l24218 RING=SEAL 2
204 2985221 A PIPE~LIFT PUMP TO FILTER 1 38 alz24239 RING=SEAL 1
H167943 PIPE-LIFT PUMP TO FILTER 1 39 alz24219 BASE 1
21 985222 NUT 2
¥158186 RUT 2 *¥LAST USED ON ENGINE NO. 2607831,
22 16114 SLEEVE 2 BFIRST USED ON ENGINE NG. 2607832,
#158167 SLEEVE 2 HEIRST USED ON ENGINE NDe 203U6597.

EFIRST USED ON ENGINE NO, 2612220,
AFIRST USED ON ENGINE NO. 203U15460.
&FIRST USED ON ENGINE NO. 203U36474.

" HYSTER COMPANY
PORTLAND, OREGON

-




D2

FUEL INJECTION SYSTEM

FOR 4-203 DIESEL ENGINE

46 44 4B 47 44 A8 46 48 49

i

45 3t 0 25 23 2 24 22 28 32 234

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART

1 19,20,21,22,36
46,47
Lift Pump
REF. HYSTER NAME OF PART REFs HYSTER NAME OF PART
NGO« PART NO. 1 2 3 4 - QTY. NOs PART NDes 1 2 3 4 QTY.

27 983459 CABLE-~STOP CONTROL
28 991854 CLIP~H/SCREHS AND NUTS
29 $81868 HASHER
30 981869 SPRING
31 991741 NIPPLE
32 982156 STUD-TO CYLINDER BLOCK
33 15156 LOCKWASHER-3/8
34 15006 NUT-3/8 UNF
3% 168931 ATOHKISER
983480 NOZZLE-INJECTION
37 #990615 WASHER-SEATING
38 168932 HOLDER-NOZZLE
39 983481 HASHER

1 sovesc FUEL INJ. PUMP~SEE PG, DI3 & D15 1
3 n982352 GASKET ’ 1
4 982353 CARRIER 1
5 1732585 PLUG 1
& ng98235% GASKET-CARRIER TO HOUSING 1
7 18756 CAPSCREH-5/16 UNC X 1 3/4 1
8 983337 STUD 2
9 sssce HASHER 3
10 15155 LOCKHASHER=5/16 3
11 992597 NUT 2
12 382356 HUB=DRIVE GEAR 1
13 982357 SNAP RING 1
14 982358 GEAR-DRIVE 1
15 985610 ADAPTER-DRIVE GEAR 1 41 984321 STUD=-ATOMIZER
16 982360 SNAP RING 1 42 992630 HASHER
17 16825 CAPSCREW=5/16 UNF X 1 3 43 17158 NUT-3/8 UNF
18 15158 LOCKWASHER=-5/16 3 44 @ 152609 CONNECYION
1
1
i
1
1
1
1
1
2
2
2
1

19] . 982365 PIPE=INJs NOs 1, W/NUTS SLVS. 45 ©)52608 CONNECTIGN
*985606 PIPE=INJes NOos 1+ W/NUTS SLVSe 46 @ 148502  PIPE-LEAK-OFF
20 982367 PIPE~INJe NOo 2y W/NUTS SLVS. 47 @133605 PIPE~LEAK-OFF, CENTER

%*985607 PIPE~-INJ. NO. 2, W/NUTS

A

A

A

A SLVS.
21 982368 A PIPE-INJ. NO. 3, W/NUTS
' A

A

A

SLVS,.
SLVS.
SLVS.
SLVS.

48 985567 WASHER
49 983340 BOLT
50 983575 BOLT-LEAK-OFF CONNECTION

D BT 00 OO G0 b et e et D e et et et et e e e

985608 PIPE=INJs NOo 34 H/NUTS
22 982370 PIPE=INJs NOa 4o H/NUTS

¥985609 PIPE=INJs NO+ 49 H/NUTS
23 991838 CLIP-ND. 243 & 4 PIPES
24 16773 SETSCREW=-3/8 UNC X 1 L/2

MMM mMm,

¥FIRST USED ON ENGINE NOe. 2604417
oINCLUDED IN BOTTOM OVERHAUL GASKET SET, SEE
PAGE C19.

25 983993  NUT #INCLUDED IN TOP OVERHAUL GASKET SET, SEE
26 982202  BRACKET-STOP CONTROL CABLE PAGE C19s
GFIRST USED ON ENGINE NO. 203036474,
HYSTER COMPANY

PORTLAND, OREGON




D13

FUEL INJECTION PUMP

USED ON SERIAL NO.

FOR 4-203 DIESEL ENGINE
B11E-1791 70O BllE-1860

PARTS SERVICE GRAM

00
Item ‘Gvam 07
E- E"] 4 aq
98
a6
94 82
g 8
81 86
85
(K 1 84
l?:) 8
Q2
63
89

4 73 75 € 76 78 79 77 80 91 90

REFe HYSTER NAHE OF PART REFe HYSTER NAME OF PART
NG. PART NO., 1 2 3 4 QTY. NO. 'PART NO. 1 2 3 4 QTY.
983334 A FUEL INJECTION PUMP 1 22 984229 SCREW-LOCKING PLATE 1
2 984293 SHAFT-DRIVE 1 23 984279 HASHER-PLAIN 1
3 984222 SEAL-DRIVE SHAFT 2 24 984217 LOCKHWASHER 1
4 985289 SNAP RING 1 25 984208 SEAL-PINION 2
5 seves HOUSING-PUMP 1 26 984302 SHAFT-SHUT OFF 1
L) 984301 COVER-ADJUSTING HOLE 1 21 984221 SEAL-SPINDLE 1
7 984261 GASKET-COVER 1 28 984245 LEVER~SHUT OFF 1
8 984262 SCREW-COVER 2 29 983704 WASHER-PLAIN 1
9 984217 HASHER 2 ap 984217 LOCKWASHER 1
10 984311 HOUSING-CONTROL 1 31 984243 NUT 1
11 84244 GASKET-HOUSING CONTROL 1 32{ 984227 SCREW~-IDLE ADJUSTING 1
12 984292 VALVE-METERING 1 984220 SEAL-IDLING SCREW 1
984213 HASHER-DAMPER 1 34 984240 SPRING=IDL ING SCREW 1
13 984215 WASHER~SEALING 1 35 984226 SCREW-CONTROL HOUSING, SHORT 1
984285 WASHER-FLOATING 1 36 984214 WASHER 1
L4 984288 SPRING-HETERING VALVE 1 37{ 984259 A VENT SCREW 1
15 84232 RACK-METERING VALVE 1 984260 HASHER-VENT SCREW 1
16 984239 SPRING-IDL ING 1 £y 985287 SCREW-CONTROL HOUSING 1
17 984241 HASHER-SHUT OFF 1 39 984214 HASHER 1
18 984242 NUT-METERING VALVE 1 984234 PLATE-LOCKING 1
Lo 984246 PINION-METERING VALVE 1 41 984225 SCREW-LOCKING PLATE 1
20 284235 PLATE-VERNIER 1 42{ 984228 SCREW-HAXIMUM ADJUSTING 1
21 9843)2 ARM-THROTTLE 1 984220 SEAL-ADJUSTING SCREW 1
HYSTER COMPANY

PORTLAND, OREGON
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D14

FUEL INJECTION PUMP

USED ON SERIAL NO.

FOR 4-203 DIESEL ENGINE

B11E-1791 TO BllE-1860

REF. HYSTER NAME GF PART : REF, HYSTER NAME OF PARTY
NOs PART NOo 1 2 3 4 aTv. NOs PART NG, L 2 3 & QTY.
43 982351 PLUG-RUBBER 1 71 984252 HASHER 2
45 984304 HOUSING AND PISTON 1 T2 984294 A DISTRIBUTOR HEAD AND ROTOR 1
46 984267 GASKE T-HOUSING 1 73 984236 BOLT FUEL CONNECTION 4
&7 984297 SCREW-CAM ADVANCE 1 74 984230 BANJO-LONG 4
48 984237 STUD=-HEAD LOCATING 1 75 984254 HASHER~BANJO 8
49 984270 SEAL=-STUD 2 76 984223 LINER 1
50 984268 HASHER=-STUD 13 17 984218 SEAL 1
51 984295 PLUG-PISTON 1 78 984247 ROTOR TRANSFER PUMP 1
52 984271 SEAL-PLUG 2 79 984480 BLADE 2
53 984278 SCREW i 80 984204 PIN-LOCATING 1
54 992669 WASHER-STGP SCREW 1 8l 984203 END-PLATE 1
55 284296 CAP-PISTON SPRING 1 82 984205 SCREW-FIXING END PLATE 4
984272 SHIM-0.1 MM AR 83 984206 SPRING-PISTON RETAINING 1
984275 SHIM-0s2 MH AR 84 984209 PISTON=-REGULATING VALVE 1
56 984003 SHIM~045 MH AR 85 984303 SLEEVE=-REGULATING VALVE 1
984273 SHIM~ 140 HM AR 86 284207 SEAL~SLEEVE INNER t
984274 SHIM-2,0 MM AR 87{ 984210 SPRING-REGULATING 1
57 984298 PLUNGER 1 384208 SEAL-SLEEVE OUTER 1
58 984269 SPRING-PISTON OQUTER i 89 984309 PLUG~REGULATING VALVE 1
59 984299 SPRING-PLUNGER 1 20 984307 SCREW-ADJUSTING ' 1
50 964238 RING-TIMING i 91 984308 SPRING-ADJUST ING 1
61 984258 CAM-RING 1 92 984220 SEAL-WASHER 1
52 984249 VENT SCREW 1 93 984287 WASHER~ADJUSTING SPRENG 1
63 984257 SCREW-DRIVE PLATE 2 94 984264 NIPPLE-UNIGN i
64 984290 PLATE-DRIVE 1 95 161665 WASHER-ENLET 2
65 984233 PLATE-ADJUSTING TQOP i 26 984263 UNION-BANJO BOLT 1
56 984231 ROLLER 2 97 984306 80LT-BANJOD 1
&7 984254 SHOE~CAM ROLLER 2 98 984305 BANJO-INLET 1
68 984255 PLATE-ADJUSTING BOTTOM 1 99 384280 HASHER-BANJO BOLT 2
69 984219 SEAL-DISTRIBUTOR HEAD 1 100 984251 SCREW-VENT 1
70 984224 SCREW-HEAD LOCKING 1
HYSTER COMPANY

PORTLAND, OREGON
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PARTS SERVICE GRAM

item

Gram

15

E-D-9

o

g n

FUEL INJECTION PUMP

FOR 4-203 DIESEL ENGINE

PARTS SERVICE GRAM

Item

Gram

25

E-E-14

KEY 55 @@«—59
A~LAST USED ON -ENGINE NO., 2611736. e — 4
8~FIRST.USED ON ENGINE NO. 2611737. 18 K]
C~FIRST USED ON ENGINE NO. 2612220, 44
D~FIRST USED ON ENGINE NO, 203U12892, ILLUSTRATED.
REF. HYSTER NAME OF PART QY. REF. HYSTER NAME OF PART QTY.
NO. PART NO. 1 2 3 4 Al B8fc| D NO., PART NO. 1 2 3 4 AT B} C
""985695 A FUEL INJECTION PUMP L{sofanfae 14{ 984240 SPRING=METERING VLVa] 1 ]es fos
141759  FUEL INJECTION PUMP vo| Llos fue 135455 SPRING-METERING VLVe{asi 1| 1
142594  FUEL INJECTION PUMP seloe| Lles 984232 RACK-METERING VALVE | Llee [es
175190  FUEL INJECTION PUMP vefsafee]| 1 154 135454 SLEEVE-METERING VLVa oo 1| 1
2 [ 985624 SHAFT-DRIVE E{ee jos |as 174591 SLEEVE~METERING VEVa | [os |ee
135449 SHAFT-DRIVE ee] 1]t} 1 16 _ 984239 SPRING~IDL ING 1{1{12
3 % wivee SEAL-DRIVE SHAFT 2| 21 24es 17,{ 984241 WA SHER-SHUT=0FF 1lse joe
169406 SEAL-DRIVE SHAFT sefeslesl 1 135456 WA SHER—-SHUT-0FF eel 1] 1
4 985289 SNAP RING 11l 1] 18 984242 NUT~-METERING VALVE Liealue
ceses HOUS ING=-PUMP 11t} 19 984483 PINION-METERING VLVse | L1lee faa
54 985627 STUD~HOUSING Ll 1] 1fae 162414 SHAFT-THROTTLE e | L} 1
985628 NUT-C AP Ll 3] 1ies 20f 984235 PLATE~VERNIER 1lee |os
cesan WASHER-CAP NUT L] 1] 3]s 162415 PLATE-VERNIER eefos| 1
6 984484 COVER-ADJUSTING 1§ 1] ] 21 J 984312 ARM-THROTTLE Lieo [oe
7 {* sevan GASKET-COVER 1] 1] Lee 135461 ARM-THROTTLE es | L} 1
984261 GASKET-COVER eslesdaed 1 22 984229 SCREWH-LOCKING PLATE | N PAPR P
8 984262 CAPSCREW 20 2| 2] 2 135463 SCREW-LOCKING PLATE |es| L] 1
9 984217 LOCKHWASHER 2t 2 2| 2 23 984279 WA SHER L ee{es
985286 HOUSING-CONTROL 1]asjoo fee 24{? 984217 LOCKHASHER i)t
1014 135457 HOUSING-CONTROL ee| L] 1iae 15154 LOCKWASHER-1/4 es oo fos
174592 HOUS[NG‘CUNTROL *e [0 |0 1 25 * 40000 SEAL“'PIN{ON 1 1 e
11 [ «984244 GASKE T~HOUSING Liee (o0 oe ¥174010 SEAL-PINION es los| 3
135458 GASKET-HOUSING es] 17 L] 1 26 [ 984482 SHAF T-SHUT~DEF 1[ae |os
984292 VALVE~METERING ISR 135465 SHAF T- SHUT-OF F sef 1|1
124 135450 VALVE~METERING, 05 {es| 1| 11 1 984221 SEAL- SHAFT ) Ol P PN
135454 SLEEVE=VALVE eef L} 11as 274 135466 SEAL-SHAFT e | L)1
' 984285 HASHER—TOP ]. e [0 |Joo 174595 SEAL"‘SHAFT a0 |[se inae
135451 WA SHER-TOP ee| L] 112
13 985557 ”ASHER‘SEAL} BOTTUH 1 ad |ee8 jee
135453 WASHER-SEAL, BOTTOM Jes| 1] 1] 1
984213 WASHER-DAMPER yCENTER| Lliee law |ae
135452 HASHER-DAMPER ,CENTER e | 1] 1] 1
HYSTER COMPANY \

PORTLAND, OREGON




FUEL INJECTION PUMP

FOR 4-203 DIESEL ENGINE

REFs HYSTER NAME OF PART QTY. REFs HYSTER NAME OF PART QTY.
NOs PART NOs 1 2 3 4 Al B8] C| D NG« PART NO. 2 34 Al s C] D
984245 LEVER-SHUT-OFF Lisa oe]ee 60‘{ 984269 SPRING-PISTONs QUTER| 1| 1| 1] 1
28 135467 LEVER-SHUT-0OFF es| 1] L]ae 135472 SPRING-PISTONy INNFR|aw]| 1 aeies
174596 LEVER-SHUT-OFF es|osfen] 1 61 984299 SPRING-PLUNGER Ly 1 1§ 1
29 983704 WASHER Lisafos]oe 984284 WA SHER Ly L) 11 1
30 984217 LOCKWASHER | L k1 62 984238 RING=TIMING Lisefos[ae
31 984243 NUT Lise|oejor 161670 RING=-TIMING eof| L} 1| 1
134969 CAPSCREH es| 1] 1f 1 63 984258 RING-CAM L 1] 1 t
984227 SCREW-IDLE ADJUSTING| 1l{ee|eefoe 64-{ 984249 A VENT SCREW=-HEAD Flen]oo|ne
135468 SCREW-TDLE ADJUSTING|ee| 1} 1| 1 134915% VENT SCREW-HEAD eo| 1] L[ 1
32 984243 NUT~TDLE SCREW eo| 1| llee 65 984257 SCREW~DRIVE PLATE 2| 2| 2| 2
161678 NUT-IDLE SCREW seles]os| 1 &6 985553 PLATE-DRIVE bp1] i1
*985288 SEAL-SCREMW Live]|on]es 671 984233 PLATE-ADJUSTING, TOP| 1| 1| 3| i
34 984240 SPRING-IDLE SCREW lise|oa]ae &8 984231 ROLLER=-CAM 2| 2 2| 2
35 2842256 SCREW~-CONTROL HSGe Lisefoe|na 69 984256 SHOE=-CAM ROLLER 21 21 2| 2
36 savan WASHER Lleefoefae T¢ 984255 PLATE-ADJ«y BOTTOM if1) 1| 1
284259 A VENT SCREW 2]ee|ne|ne T [ % sanaa SEAL-DIS5T. HEAD L 1] Lfee
37 174593 VENT SCREW ve oe|ee]l 1 *384219 SEAL-DIST. HEAD so|sofoaf 1
srese HASHER 2]ea|ee]es 984224 CPSCR.~HEAD LOCKING 1] 1} &} 1
174594 HASHER sejoesfsa| 1 T24% sasss HASHER 21 2] 2|sa
38 985287 SCREW-CONTROL HSG. Lise[ee]es *984252 HWASHER svlanfoe]| 2
135459 SCREW-CONTROL HSG. «aef L 1] 2 73 145694 PLATE=-CLAMPING sofes|0ef| 2
39 ey HASHER 1} 1| liee 984294 DIST. HEAD AND ROTOR| 1§ L1} 1| 1t
173598 WA SHER sefas|oef 2 T4 984248 SCREW-PLUGGING 1{ 1] 1| 1
40 984225 SCREW-PLATE lles|[acfasn ssane HASHER By 1| 1| 1
41 984234 PLATE-LOCK ING Liea|osfas 15 984236 BOLT-FUEL CONNECTIDN| 43 4| 4| 4
984228 SCREW-ADJs yHIGH IDLE| lleafon|ae 76 984230 FITTING-LONG 41 4 oefee
135469 SCREW—-ADJ+ +HIGH IDLE|so| 1| 1} 1 145696 FITTING selee| 4| 4
42 984243 NUT ea| 1] 1]aa 77 sevse WASHER-FUEL CONN. Bl 8] Blee
161678 NUT selsefas| 1 174590 WASHER=-FUEL CONN. so|ve]eel B
*9852688 SEAL~SCREW Llsefoe|ee 78_{ 984223 LINER L] 1 {oejes
43 135470 SLEEVE-LOCKING oo L 1] 1 145695 LINER eeleey L1 1
982351 PLUG~RUBBER Llies{oo|as 79 *984218 SEAL TRANSFER L] 1{ 1|t
985627 STUD=-HOUSING 1 1 1 80O 984247 ROTOR rPUMP 1] 1{ 111
44 985628 NUT-CAP L 1} ¥ 1 81‘[ G84480 BLADE 2| 2]en|en
¥ essen HASHER 1] 1] lee 984300 BLADE eelesi 2 2
*985629 HASHER so|ov|en| 1 82 984204 PIN=-LOCATING PPl 1
45 985625 A HOUSING AND PISTON 1y 1] 1] 1 334{ 985523 PLATE-END Lieofae|an
{fb % eseee GASKET-HOUSING 1 1 1{se 174588 PLATE=-END .o 1 1 ‘ 1
*985626 GASKET-HOUSING safse|eaf 1 84 182943 CAPSCREW-END PLATE G 4 4| 4
&7 985630 SCREW-CAM ABVANCE by 1] 141 85 984206 SPRING-PISTON RET. 1] 1] 111
48 984237 STUD-HEAD LOCATING L} 1| 1fes Bé{{ 986209 PISTON-REGULATING ] 1} 1lleo
174598 STUD-HEAD LOCATING s |sefeaf 1 169391 PISTON-REGULATING esfoe|sa| 1
49 sssan SEAL-STUD 2 2] 2|ae a7 984473 SLEEVE-PISTON 1y 1p 1)1
169405 SEAL-STUD sofen]ee| 2 88.{* XXXy HASHER~SLEEVE 1} 1] 1ljes
50 984268 HASHER 1} 1] 1| 1 *985281 WASHER~SLEEVE TITIEEE !
51_{ 985551 PLUG-PISTON Ilae|onjas 89 984210 SPRING~REGULATING 1y 1 1§ 1
135473 PLUG-PISTON eef 1] L[ 1 90 984477 FILTER 1] 1} 1] 1
S2[% seses SEAL-PLUG 21 2] 2] 91 984474 SPRING-SLEEVE RET. 1] 1 111
*984271 SEAL-PLUG as]ssleal 1 92 984476 CONNECTION-FUEL 1] 1jenl 1
53 984278 SCREW-STOP R 1 1} 1| 1 985702 CONNECTION-FUEL ss|se| Llies
54 | ¥985631 WASHER-STOP SCREW Ej 1| 1] 93 J % senne HASHER-CONNECTION 1} 1| lfes
174597 HASHER-STOP SCREW eafse|ssi 1 #¥161665 HASHER-CONNEC TION esfesfne| L
985556 CAP-PISTON SPRING Lise[sajase 94 985283 PL UG~ SLEEVE 1} 1} 1} 1
55 135474 CAP-PISTON oo L[ L1 95 985285 SPRING-TORSION iy L} 1.1
¥ eeaen SEAL~-CAP es| L} l|wsw 96 985284 SPRING-ADJs SCREM 1{=1] 1| 1
984271 SEAL-CAP o nsfesf 1 97 #985282 WA SHER-PLUG -} 1| t
284275 SHIM-0.2 MM AR[ AR} AR| o » 98 984487 FITTING-CONNECTION  liee} 1}
169399 SHIN=0e2 MM esfeees|AR 99 984306 BOLT-FITTING 1] liea} 1
984003 SHIM-045 MM AR} AR AR | o 100 984251 CAPSCREW-VENT I 1{ea} 1
56 169402 SHIH-0.5 MM eefne]es|AR 101{* seens HASHER=-FITTING 28 21 ee]ee
984273 SHIM=-1.0 MM AR| AR{ ARl 4 984280 HASHER=-FITTING sefoefeef 2
169403 SHIN-140 MM eofes]ee[AR 102 984478 SCREW-ADJUSTING if 1] 1]t
84274 SHIM=-2.0 HH AR AR| AR| s e :
169404 SHIM=-2,0 HMH esfeafos|AR *INCLUDED IN GASKEY KIT NO. 174020.
51 984298 PLUNGER-PI STON i 1 1)1 oL AST USED ON ENGINE NO. 2612219.
59 986412 SHIM-PLUNGER SPRING | AR[ AR| AR| AR
HYSTER COMPANY

PORTLAND, OREGON
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FUEL INJECTION EQUIPMENT

FOR P~& DIESEL ENGINE

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART
1 14,15,16,17,23
27,30

Fuel Fitters

REFe HYSTER NAME OF PART REFe HYSTER NAME OF PART
NOs PART NOu 1 2 3 4 QTY. NDs PART NOs 1 2 3 4 QTY.
1 991504 A PUMP-FUEL INJECTION 1 19 992668 HASHER=-PUMP END 4
2 991517 HALF COUPLING-FUEL PUMP DRIVE 1 20 992611 NUT-NOZZLE END 4
3{ 290600 DISC-FUEL PUMP COUPLING 1 21 992667 HASHER-NOZZLE END 4
992662 HASHER-COUPL ING 2 22 990608 NIPPLE-PIPE 8
4 9904601 KEY 1 23 980689 A ATOMISER-FUEL INJECTION 4
5 2905948 PIPE-PUHP AIR VENT 1 991513 NOZZLE-ATOMISER 1
6 991505 PIPE-PUMP CAMSHAFT CHAMBER DRAIN 1 24 992053 HOLDER-ATOMI SER 1
T 990602 CAPSCREW-INJECTION PUMP 4 25 tenes NUT-UNION 1
8 992582 CAPSCREH~PUMP LOCATING 2 26 990615 WASHER=-COPPER 1
g 980681 LOCKHASHER 2 27 980694 PIPE-LEAK OFF 1
10 991506 BRACKET~FUEL INJECTION PUMP 1 28 17158 NUT 8
11 991830 STUD-BRACKET 3 29 992630 HASHER 8
12 992599 NUT-STUD 3 30 991953 PIPE-HAIN LEAK OFF 1
13 992637 WASHER 3 31 990618 cLip 2
14 991507 A PIPE SET-PUMP TO ATOMISERS 1 32 990619 cL1p 1
991508 PIPE~NOs 1 CYLe 1 33 992437 A FUEL LINE-FROM FUEL TANK i
15 991509 PIPE-NO. 2 CYL, i 34 992439 A FUEL LINE-FROM SECONDARY FILYER 1
16 991510 PIPE-NG. 3 CYL. 1 35 992438 A FUEL LINE-LIFT PUMP-SEC. FILTER 1
17 991511 PIPE~NGe 4 CYLa 1 991573 A CABLE-ENGINE SHUT-OFF, NOT ILlL. 1
i8 992612 NUT-PUMP END 4
HYSTER COMPANY

PORTLAND, OREGON
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FUEL FEED PUMP AND PRE-FILTER
COMPLETE TIE JOB

FOR P-4 DIESEL ENGINE WiTH RELATED PARTS
ITEM RELATED PART
2 1t

@ T Fuel Lines
@a‘m 0P

] 1t

REF. HYSTER NAME OF PART REFe HYSTER NAME OF PART
NO. PART NO. 1 2 3 4 QTYe. NO. PART NG. 1 2 3 4 QTY.
1 992349 A HAND PRIMER 1 12 992781 CLIP=SPRING 1
2{ 980126 GASKET-PUMP TGO INJECTION PUMP 1 13 992348 BOWL~FILTER 1

992337 A PUMP-FUEL FEED 1 14 992782 NUT-BOKL i
3 992340 BOLT-FITTING 2 15 992783 SCREH-CLIP 1
& 992775 WA SHER 4 16 992780 GASKE T-BOWL 1
5 992358 CONNECTION 1 17 9923446 ELEMENT-FILTER 1
6 992338 ROLLER-TAPPET 1 18 992347 SPRING 1
T 99233¢ PIN~ROLLER 1 19 992867 CONNECTION i
8 992341 SPRING-PLUNGER 1 20 992340 BOLT-FITTING 1
9 992342 VALVE 1 21 992775 HASHER 2
10 992343 SPRING-VALVE 1 22 980424 HOLDER-FILTER i
11 992344 A PRE-FILTER 1

HYSTER COMPANY

PORTLAND, OREGON
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LIFT PUMP AND PRE-FILTER

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART
Lift Pump 11
Fuel Lines

1 16 2

KEY

FOR 4-203 DIESEL ENGINE

1917261828 27

A-LAST USED ON ENGINE SERIAL NO. 2609349,
B-FIRST USED ON ENGINE SERIAL NO. 2609350,

REFa HYSTER NAME OF PART QrY. REF, HYSTER NAME OF PART QTY,

NO. PART NO. Lt 2 3 4 Al B NO. PART NO. 1 2 3 4 Al B
982361 A LIFY PUMP | N 20 @983597 RETAINER 1[ 1
986444 LIFT PUMP oe | 1 21 983590 ARM-ROCKER 171

1 0983589 LEVER-DIAPHRAGM 1 es 22 0983592 PIN-PIVDY 27 1

{ al24222 LEVER-DIAPHRAGHM se | 1} . 23 #983593 WA SHER 21 2

2 0983591 SPRING-RETURN 11 24{ agaé6473 RETAINER-PIN 2les
983576 A HOUSING AND BOWEL ljee O sovse RETAINER-PIN e | 2

3 151159 HOUSING AND BOWL ee | 1 25 #%158905 GASKET-PUMP TO BLOCK 1] 1
983577 HOUSING-VALVE 1fes 26 99686 STUD ss | 2

4 ¥ 4esue VALVE-FUEL 21 2 27 984383 NUT 21 2

5 { *983579 GASKET=VALVE Lijes 28 15155 HASHER=5/16 2] 2
¥ vosas GASKET-VALVE ee | 2 29 982951 BOLT-FITTING 111

6 983580 PLATE-RETAINING | 30 79803 HASHER 2} 2

T 16716 SCREW-#6 UNC X 3/8 2les 985214 A DIAPHRAGM KIT I I P

B 990319 BOHL=SEDIMENT 111 986166 A DIAPHRAGM KIT ee | L

9 ¥ senes GASKET-80HL i1 9856522 A MAJOR REPAIR KIT Liae

10 983583 STIRRUP=BOHL 111 986167 A MAJOR REPAIR KIT ee| 1

11 ©B 56549 FILTER | I

12 983818 SCREYHW HOUSING 61 6 *INCLUDED IN DIAPHRAGM KIT.

13 983586 HA SHER TO BOODY 6] 6

14 *983587 DIAPHRAGM-LIFT PUMP 111 DINCLUDED IN MAJOR REPAIR KIT,

15 983588 SPRING=RETURN 11

16{ 983595 BODY-LEVER liee #INCLUDED IN BOTTOM OVERHAUL GASKET SETs SEE
136396 BODY-LEVER se | 1 PAGE C19.

17 148518 LEVER-PRIMING 1]1

18 148519 SPRING-RE TURN 111 NOTE-MAJOR KIT INCLUDES DIAPHRAGH KIT.

19 0983596 SEAL 111

HYSTER COMPANY
PORTLAND, OREGON




D20

SECONDARY FILTER

COMPLETE THE JOB

WITH RELATED PARTS FOR P-4 DIESEL ENGINE
ITEM RELATED PART
15 2,12,17

REFs HYSTER NAME OF PART REFa HYSTER NAME OF PART
NO. PART NO. 1 2 3 4 QTY. NOo PART NO. 1 2 3 4 QTY,
991314 A FUEL FILTER-SECONDARY 1 10 992769 SPRING-UPP ER 1
1 992243 COVER-HOUS ING 1 11 992244 COLLAR-SPACING 1
2 992244 GASKET-COVER 1 12 992247 RING-RUBBER 1
3 992711 PLUG~VENT 1 13 992731 - WASHER 1
4 9927712 GASKET 2 14 99271710 SPRING-LOWER 13
5 992173 NUT=COVER 1 15 992248 ELEMENT-FILTER 1
& 992774 WIRE-RETAINER 1 16 992249 HOUSING-FILTER 1
T 992245 RELIEF VALVE-PRESSURE 1 17 992767 GASKET-FIL TER 1
8 992768 PLUG-DRAIN 1 18 991845  UNION 3

9 992736 NUT 2
HYSTER COMPANY

PORTLAND, OREGON
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L. P. G. EQUIPMENT

6

17 1819 20 21 22 23242526

6 4 31 28 13

29 30

28 6

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART
16,19 Air Filter
Clamps
Inlet Boot
Fuel Filter

HYSTER COMPANY
PORTLAND, OREGON
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L. P. G. EQUIPMENT

REF, HYSTER NAME OF PART REF. HYSTER NAME OF PART
NO. PARY NO. 1 2 3 4 QTY. NOs PART NO. 1 2 3 & QTY.
1 105326 ELBOW-3/8 P X 1/2 T 2 26 105324 TEE-1/4 P 1
2 120636  WIRE-IGNITION 1 146157 BRACKET 1
109780 LOOM 2 274 0147410 BRACKET 1
3 19623  NIPPLE-L/B8 P X 4 }/4 1 4108536 STRAP-UPPER 2
15378 ELBOW~STREET, t/8 P 1 #108293 LINK 8
4 101810 SWITCH-VACUUM 1 28< # 15746 CAPSCREW=1/4 UNF X 1 3/4 4%
56893  DIAPHRAGH 1 # 15024 NUT=-JAMy L/4 UNF 8
5 63108° BUSHING-3/8 X 1/4 2 29 H#1085569 SUPPORT-TANK 3
6 14358 ELBOM-~1/4 P X 3/8 T 7 #10829¢4 BOLT-TEE 2
172654 LePeBs TANK=33 1/2 LB. CAPACITY 1 304 0147291 FORK 2
144798 LePeGes TANK-43 1/2 LB, CAPACITY 1 # 15056 NUT=3/8 UNC 4
56942 GAUGE-FUEL 1 0147294 NUT-ABJUSTING 2
T 200170 RELIEF VALVE 1 31 0 #108290 ARM~LEVER 2
15448 ELBOW 1 0147288 ARM-LEVER 2
200172 CAP-RAINs RELIEF VALVE 1 0147295 CAPSCREW~1/4 UNF X 3 2
233908 VALVE-SHUT-OFF 1 324 0147296 NUT-LOCK, 1/4 UNF 2
8 105317  CONNECTOR~1/4& P X 3/8 T 1 25062 CAPSCREW=-3/8 UNC X 1 174 4
9 108830  PLATE 1 15155  LOCKWASHER-3/8 4
10 63169  CLAMP-DOUBLE HOSE 1 33 16271 NIPPLE=1/4 PIPE i
15525 CAPSCREW-3/78 UNC X% 3/4 2 56879 DISCONNECT FITTING t
il 15155  LOCKWASHER-3/8 2 34 101811 FEMALE END 1
15056  NUT-3/8 UNC 2 56878 MALE END-COMES WITH TANK 1
12 1067756 HOSE-TO WATER PUMP 1 35 110631 PIN-TANK LOCATING 1
13 108824 HOSE-TO WATER OQUTLET 1 15056  NUT-3/8 UNC 2
14 101804 HOSE-TO TANK 1 108831 PLATE 1
15 vraae FILTER-SEE PAGE D23 1 36 94351 GROMMET 1
16 cseas CARBURETOR-SEE PAGE D23 1 12886  CAPSCREW-1/4 UNF X 3/4 2
17 106358 A HOSE-TO CARBURE TOR 1 15154  LOCSWASHER-1/4 2
18 108826  WIRE-SWITCH TO SOLENOID 1 37 17314  ELBOW-STREET, L/4 P 1
19 teana LePsGGe REGULATOR-SEE PAGE D24 1 38 200214  COVER~FUEL PUHMP HOLE 1
20 15757 CAPSCREW-3/8 UNC X 1 1/4 3 #145949  COVER-FUEL PUMP HOLE 1
21 P VALVE-MAG.LOCK-OFF ,SEE PAGE D25 1
22 107612 HOSE-LOCK-OFF VALVE TO FILTER 1 *FIRST USED OM ENGINE SERIAL NO. 12596,
23 165950 SPACER 2
16530  MACHINE SCREW-5/16 UNC X 1 3/4 2 HLAST USED ON SERIAL NO, B1lL-2758,
24 15155  LOCKWASHER-5/16 2
15001 NUT-5/16 UNC 2 OFOR Us.Ke TANK MOUNTING.
25 101809  VALVE-RELIEF 1

HYSTER COMPANY

PORTLAND, OREGON
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L. P. G. CARBURETOR

]
Wi

Bora
13 12 °H 10 ]

REF, HYSTER NAME OF PART REFs HYSYER NAME OF PART
NO. PART NO. 1 2 3 4 : QTY. NOe PART NO. 1 2 3 4 QTY.
108822 A CARBURETOR 1 10 56787 SCREW-NO. 4=-40 X 1/4 2
1 56784 BRACKET~-CHOKE L 11 232119 BUSHING~THROTTLE SHAFT 1
2 56899 SHIVEL-CHOKE 1 12 232118 PACKING-THROTTLE SHAFT 1
3 109365 PACKING=-CHOKE SHAFT 1 13 232117 RETAINER-THROTTLE SHAFT PACK. 1
4 109347 SCREW-NO. 6-32 X F/4 2 L4 56897 LEVER-THROTTLE 1
5 56785 SHAFT-CHOKE 1 15 56900 LEVER-=-GOVERNOR 1
& e3zla2z SCREW-FUEL ADJUSTING 1 56057 GASKET HOUNTING- 1
7 232121 GASKET-FUEL INLET HOUSING 1 15056 NUT-3/8 UNC NOT 2
8 232120 BUSHING-THROTTLE SHAFT 1 15154 LOCKWASHER-3/8 ILLUSTRATED 2

9 56898 SHAFT=THROTTLE 1
L.P.G. FILTER
6

REFs HYSTER NAME OF PART REFs HYSTER NAME OF PART
NG. PART NO. 1 2 3 4 QTY. NO« PART NDe 1 2 3 4 QTYe.
101789 A FILTER~L4PsG, 13 5 ¥ sasve GASKET-COVER SCREW 1
1 14349 PLUG-1/8 PIPE 1 6 56671 SCREW=-9/16 UNF X 5 1
2 % seeae GASKET-BODY 1 7 56617 BASE 1

3 ¥ sesae FILTER 1
4 56675 COVER 1 *INCLUDED IN FILTER REPAIR KIT 56698,
HYSTER COMPANY

PORTLAND, OREGON
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L. P. G. REGULATOR

REFs HYSTER NAME GF PART REF. HYSTER NAME OF PART
NO. PARY NO. 1 2 3 4 QTY. NOe PART NDe 1 2 3 4 QY.
101791 A REGULATOR=L+PuGos 1 18 * 56721 BRACKET-LEVER 1
1 56728 SEAT-SECONDARY VALVE 1 19 * 56723 LEVER-PRIMARY 1
2 56701 B0DY-SECONDARY 1 20 % H6T12 SPRING-LEVER 1
3 % 56724 LEVER | SECONDARY 1 21 * B6T27 SEAT-PRIMARY VALVE 1
4 % 56722 LEVER J YALVE 1 22 14349 PLUG-1/8 NPT 2
5 % 56702 SCREHW-#6 UNC X L/4 3 23 % 56708 GASKET-WATER JAGKET 2
6 56730 PLATE-SEALING 1 24 % 56711 SPRING=DIAPHRAGH 1
7 * 56710 GASKET 1 25 56125 CAP—-SPRING RETAINER 1
8 ¥ 56732 DIAPHRAGM- SECONDARY 1 26 56707 SCREW WITH LOCKWASHER-
9 56718 COVER-SECONDARY 1 #12-24 X 2 1/8 1
* 56713 SPRING-BLUE 1 27 232116 COVER-PRIMARY 3
10 232115 SPRING=RED SECONDARY VALVE 1 28 * 56731 DIAPHRAGM-PRIMARY i
56891 SPRING-GREEN 1 29 15457 BUSHING-3/8 X 1/4 2
11 56714 RETAINER-SPRING 1 30 56706 SCREW WITH LOCKWASHER-
12 56703 SCREW-IDLE ADJUSTING 1 H12-24 X 1 7
13 * 56709 GASKET-SEAL 1 31 56700 BODY—-PRIMARY i
14 56726 CAP-SCRENW i 32 15302 PLUG-3/8 NPT 2
15 essas SCREW WITH LOCKWASHER- 33 56716 BUSHING-1/2 X 3/8 i
#12-24 X 5/8 18 34 56729 PLATE-BAFFLE 1
16 csene SCREW HWITH LOCKHWASHER-
#8 UNC X 5/16 & #INCLUDED IN REPAIR KIT 232114A.
HYSTER COMPANY

PORTLAND., OREGON
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MAGNETIC LOCK-OFF VALVE

KEY
A=FOR 6-~VOLT SYSTEM ONLY.
B-FOR 12-VOLT SYSTEM ONLY.

REFs HYSTER NAME OF PART QTY, REFs HYSTER NAME OF PART QTY.
NOs PART NO. 1 2 3 4 Al B NO. PART NO. I 2 3 4 Al B
101808AB MAGNETIC LOCK-OFF VALVE Lies 3 202405 DIAPHRAGM SEAL 111
121037 A MAGNETIC LOCK~OFF VALVE sel 1 4 202406 O0-RING 111

1 200819 SCREH 4 5 233151 SPRING-ARMATURE 1)1
2 202404 ELECTROMAGNET=-6 VOLT 1{es 2] 233152 ARMATURE 111
134401 ELECTROMAGNET-12 vOLT so | 1 T ssea BODY 1|1

HYSTER COMPANY

PORTLAND, OREGON
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ELECTRICAL SYSTEM - 6 VOLT

FOR GAS ENGINES WITH GENERATORS

LASY USED ON SERIAL NO. BL1L-2091 AND Bl11E-2135

l—_ COMPLETE THE }JOB
WITH RELATED PARTS

ITEM RELATED PARYT

17 7

18 19

26 13,28,30

30 25,26,28,31
KEY

A-FOR BL1L AND BL1D GAS KARRY KRANES ONLYy ITLEUSTRATED,
B8-FOR BL11E, 6ilAy BL1G AND BLIH GAS KARRY KRANES ONLY,

PARTS SERVICE GRAM

Tem Giram

6 F-C-8R3

REF. HYSTER NAME OF PART QTY. REF. HYSTER NAME OF PART . QTY,.
MOs. PART NO. 1 2 3 4 Al B NO« PART NDo 1 2 3 4 Al B
1 126368 AMME TER Llso 18 123872 SPARK PLUG 41 4
981953 AMMETER se] 1 i9 106039 A IGNITION WIRE SET {1
2 27788 GAUGE-OIL PRESSURE 1{ee 20 69312 A WIRE-DEST TO €OIL 1{1
981982 GAUGE-OIL PRESSURE es ] 1 109832 A COIL 111
3 69308 A WIRE 21 2 21 220660 CoIt 1{1
4 69299 A HOUR METER 11 109833 BRACKET-COIL 111
5 202064 GAUGE-WATER TEMPERATURE 1{es 22 21785 SENDER~OIL PRESSURE 1.,
981980 GAUGE-WATER TEMPERATURE se | 1 981877 SENDER-QIL PRESSURE ea| 1
6 181332 SWITCH-IGNITION AND START 1|1 23 202065 SENDER~WATER TEMPERATURE l]ee]
181333 KEY-IGNITION : 1] 1 381978 SENDER-HATER TEMPERATURE oo | 1
7 68032 GAUGE-FUEL 1{es 24 esras STARTING MOTOR-SEE PAGE E12 1] t
81979 GAUGE-FUEL eo | 1 25{ 108152 A CABLE~BATTERY lles
8 69305 HWIRE 2l 1 982074 CABLE-BATTERY ea | 1
9 10531 RELAY-HORN 1 es 26 556138 REGULATOR-VOLTAGE 111
10 100848 A WIRE 1] 1 27 108149 A WIRE-GENs TO VOLTAGE REG. lies
11-° 69309 A WIRE 21 2 28 teens GENERATUR-SEE PAGE €8 1y 1
12 15002 NUT-ND. 10-32 11|t1 29 108150 A WIRE-GEN. TO VOLTAGE REG. 1lae
15182 LOCKHASHER~NO,. 10 11]11 132405 BATTERY lles
13 108148 HARNESS-WIRING 3 P 10510 BATTERY eej L
982072 HARNESS-WIRING ee] 1 30 66141 CLAMP-HOLD DOHN 11
2033 B HORN-6 VOLT L e 69302 STUD-CL AMP 21 2
L4 161210 BRACKET-HORN 1|ea 15175 WASHER-5/16 2| 2
931411 HORN=-6 VOLT eaf 1 17443 NUT-WING, 5/16 UNC 2| 2
15 42958 CONNECTOR Liee 31 61835 STRAP~GROUND lies
16 108151 A WIRE 1es 982073 CABLE-BATTERY ee| 1
107958 SENDER-FUEL GAUGE 1]es a2z sevas DISTRIBUTOR~SEE PAGE E7 1i 1
17 981359 SENDER~FUEL GAUGE ee| 1 ’
69395 GASKET 1{ 1
HYSTER COMPANY

PORTLAND, OREGON
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COMPLETE THE JOB
WITH RELATED PARTS

ITEM
1 21

3 2
27
31

RELATED PART

23,29,
27,29,30,32

¢

T

5

OC0000
S

5 2 4 5 6

%f

\

23

k

ELECTRICAL SYSTEM - 12 VOLT
FOR GAS ENGINES ITH GENERATORS

FIRST USED ON SERIAL Nu B11lL-2092, B1llA~1501 AND BllE~2136

3
30
20—

28—

R

jn

!

21 5 25
2 23 2 2 PARTS_SERVICE GRAM
[tem Gram
KEY 22 |F
A~FOR B11L AND BL1D GAS KARRY KRANES ONLY, I[LLUSTRATED, -C-8R3
B—FOR B11A, BL1E, BL11H AND B11G GAS KARRY KRANES ONLY.
REF. HYSTER NAME OF PART QTv. REFs HYSTER NAME OF PART QTYs
NO. PART. NO. 1 2 3 4 Al S NO, PART NO. 1 2 3 4 A8
1 76577  SENDER UNIT-FUEL LEVEL 1)1 22f 181332  SWHITCH-IGNITION AND START 11
2{; 106039 A IGNITION WIRE SET 1)1 181333 KEY~IGNITION 11
88928 WIRE-COIL 7O DISTRIBUTOR |1 ]1 23 108148 HARNESS-WIRING - 1]es
3 123872  SPARK PLUG . 64 986235  HARNESS-WIRING eel 1
4 eeess  DISTRIBUTOR-SEE PAGE ET 11 103738  HORN 1 e
5 69309 A WIRE-SECONDARY 1)1 244 101210  BRACKET 1]e.
6 122174 A COIL _ 111 88626  HORN ee | 1
7 111556 SENDER UNIT-OIL PRESSURE 11 88603  BRACKET ee | 1
za{ 111558  SENDER UNIT-WATER TEMPERATURE 1| 1 25 seees  STARTING MOTOR-SEE PAGE E13 | 1| i
15358  BUSHING-PIPE, 1/2 X 3/8— 11 26 108149 A WIRE 1]es
9 126368  AMMETER 2YSEEXG 1] 1 27 118614  REGULATOR-VOLTAGE 1§ 1
120636 A WIRE 2|1 28 108150 A WIRE 1.
104 53124 FUSE-10 AMP 2|1 29 seese  GENERATOR=SEE PAGE E9 11
69308  WIRE-AMMETER TO IGNe SWITCH oo | 1 88993  CABL E-BATTERY 1]es
11 103739  RELAY—~HORN 1es 986236  CABLE-BATTERY ee | 1
12 100848 A WIRE-TO HORN BUTTON WIRE 1. 304 111767 PROTECTOR t] 1
13 111555 GAUGE-DIL PRESSURE 1|1 109783  GROMMET-CABLE 1] 1
14 28284 WIRE 2|2 111766 BOOT-ON STARTER 1] 1
15 100848 A WIRE 11 146938  BATTERY 11
16 119379  HOUR METER 11 177894  BATT.-DRY CHARGED FOR EXPORT| 1| 1
17f 120131 WIRE ifee 314 120640 CLAMP-HOLD OOHN 11
119990  WIRE L, [ 1 69302 ° STUD-BATTERY CLAHP- 21{es
18 119990 WIRE i [ 11095  STUD-BATTERY CLAHP vel 2
119405  WIRE e | 1 32{ 61835  STRAP-GROUND 1]ee
19 111562 VOLTAGE REGULATOR-GAUGE 1)1 112946  STRAP=GROUND - eel 1
20 111557 GAUGE~WATER TEMPERATURE 1)1 33 108151 A WIRE-TO FUEL SENDER 1]es
21 111559  GAUGE-FUEL : 111

HYSTER COMPANY
PORTLAND, OREGON
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L THE 108 ELECTRICAL SYSTEM - 12 VOLT
o Y ! ! .
R e FOR GAS ENGINES WITH ALTERNATORS
ITEM RELATED PART
g 10,18,33 33 10 3 33 38 17 37134 36
;g 3,’20‘2}'33 o l I E | GREEN 166A
38 17 . 1
0 I i f
WHITE 176A
r_,
8 1 s ORAMGE 1564 \ﬁj%_%_ _] BROAH 15GA
8 g| hY J = ORBNGE 14GA
O % [ ] Dl BLACK 126 —~mzmn o
e GREEH 15GA —mned \ BLUE 15GA mrecmmmmms
10 — GLACK IJGAJ
2318 25 20 ‘r“]f“m 1664 FHITE 14GA ’
10—~ J«-cmu 1Ga 2‘/ _}
28; > = YELLOW jliGA—— 65
42 " ( ==
l RED 12GA
w8 12 /] 10

KEY

A-FOR B11L AND B11D GAS KARRY KRANES OMNLY.

B-FOR BllAs B11E,

Bi11G AND BL1H GAS KARRY KRANES ONLY.

REF, _HYSTER NAME OF PART QTY. REFa HYSTER NAME OF PART QTY.
NO. PART NO. 1 2 3 4 Al B NO. PART NOo 1 2 3 4 Al B
1 169758  AMMETER 11 985964  BRACKET-BATTERY es| 1
2 150777 GAUGE-OIL PRESSURE 1i1 120640  CLAMP-HOLD DOWN 1|1
{#169759 GAUGE=DIL PRESSURE 1] 1 69302  STUD-BATTERY CLAHP Ziee
3 169779  GAUGE-WATER TEMPERATURE 1|1 15588  CAPSCREW=1/4 UNF X 1 1/2 e &
4 78186  GAUGE-FUEL 1i1 234 15175 HWASHER-S/16 Z]es
¥169775  GAUGE-FUEL 1)1 18515  WASHER-5/16 ee| 2
5[ 181332  SHITCH-IGNITION AND START 11 17443  NUT-HING, 5/16 UNC Z2iee
181333 KEY-IGNITION 1] 1 16690  NUT-HWING, 5/1& UNF ae| 2
6 119379 A HETER-HOUR 11 11096  SPACER-RUBBER e | 4
103738  HORN 1les L 11095 LINK=5/16 ae ] 2
7 88626  HORN e ] 1 24 69209  HWIRE 1} 1
101210  BRACKET 3 A 25 111769 PROTECTOR-BATTERY TERMINAL 11
8 103739 RELAY-HORN PO *157065  PROTECTOR-BATTERY TERMINAL  Jeel 1
9 126361  REGULATOR-VOLTAGE i1 26 108151 A HWIRE 1les
149450  HARNESS-WIRING P 27 175210 WIRE lles
104 al69799  HARNESS-WIRING Llee 28 nlé9793  RESISTOR 1{ 1
149627  HARNESS-WIRING e | 1 29 0144223  RELAY 1{1
0169796  HARNESS-HIRING o | 1 30 0169794  HWIRE 1|1
11 126380 CONNECTOR 1{1 31 ©167775 MWIRE 1| 1
12 126381 CONNECTOR 11 32 esses  STARTER~SEE PAGE E13 11
13‘{ 121190 WIRE 1les 33 sssee ALTERNATOR-SEE PAGE E1l * 1{1
53124 FUSE-10 AMP, 1les 34 122174 A COIL 1] 1
14 69308  WIRF ) 1/ 1 35 esese  SENDER-FUEL LEVEL-SEE PG, 09| L[ 1
15 [ 120636 HIRE 1|1 36f 150775  SENDER-DIL PRESSURE i1
53124 FUSE-10 AMP 1} 1 #169T76  SENDER-OIL PRESSURE 11
16 100848 A WIRE 11 37 77328  SENDER-WATER TEMPERATURE 11
107153 A WIRE-1 AND 4 PLUG 2] 2 15358  BUSHING 1i1
174 107154 A WIRE-2 AND 3 PLUG 2| 2 38 123872  SPARK PLUG 4] 4
110709 NIPPLE-DISTRIBUTOR END 4 4 39 69312 A WIRE-DISTRIBUTOR TO COil 1{ 1
55924 BOOT-SPARK PLUG END 41 4 68047 NIPPLE~DISTRIBUTOR END 1{ 1
18 f 146938  BATTERY 1es 40f 178115 WIRE 1lae
138707  BATTERY ee | 1 175210  WIRE el 1
19 61835  CABLE-BATTERY 1lee 41 129889 CONNECTOR 1{i1
1129456  CABLE-BATTERY ee | 1 42 121384 CONNECTOR 1| 3
20 88993  CABLE-BATTERY 1ies '
986236  CABLE-BATTERY en| 1 #NOT ILLUSTRATED.
21 [ 120131 WIRE 1iee BFIRST USED ON SERIAL NO. Bl1D-1501,
119405  WIRE ve i 1 B8116~1630 AND BllH-1561.
22 119990  WIRE 1|1 #FIRST USED ON SERTAL NO. BL1D-1507s
BllH~1555 AND Bl1E-2 394,
HYSTER COMPANY \

PORTLAND, OREGON




E4

ELECTRICAL SYSTEM - 12 VOLT

FOR OIESEL ENGINES WITH ALTERNATORS

COMPLETE THE JOB

_}'“TH RELATED PARTS 1 18
ITEM RELATED PART l

15 13,16,29

16 15,18,19,29 SN E%] OCOOCH 6

30 7 7

M= @OQO%/
= 1335} 3
37 '3 0 | 8 3B 1 16 26 3

ORARGE 135 ey

BLUE 1464
YELLOW 1454
\\\ (
A @ | 1
r BLUEHGn-\
I sl A
) A BLATK 126A WHITE 14GA I
WHITE 12GA —— ——— Y

e GREEN 17GA 3 ]
YELLOW LEGA - 5 (f\_ 3

L—gLYUE 166A 4 ,Bg
= WHITE 14GA — i |~ .

L BLACK 14GA
\] L1
DR0RN 1EGA 2N (J )
\J
2 23 3 &’L N 0 .
“ RED 12GA L3 5
1 1ARA
BROWE 1564 ORANGE ISGA-—j__’ﬁ
b VELLOW 16GA il
38 36 2 (fﬁ) 1;
: S
3 13 25 2? 24 15
REFs HYSTER NAME OF PART REFe HYSTER NAME OF PART

[.>]
-
-
L]

NO. PART NO. 1 2 3 4 Qry,

NO. PART NO. 1 2 3 4

l 169758 AMMETER
982991 SHITCH-HEATER
3{ 78187 GAUGE~OIL PRESSURE
#169759 GAUGE-OIL PRESSURE
119379 HOURMETER e
169779 GAUGE=-HATER TEHPERATU/E
6{ 181332 SWITCH- IGNITION AND START

18 982068 CABLE-BATTERY-POSITIVE
19 103745  STRAP-BATTERY=~GROUND
20 111766  BOOT
21 69309  WIRE
22 111770 PROTECTOR-BATTERY TERMINAL
23 157065 PROTECTOR=NOT SHOWN
24 #%169793  RESISTOR
25 #%144223  RELAY
26 *®169794 HWIRE
27 %16T765  WIRE ¢
28 essss  STARTER-SEE PAGE Elé
29 essss  ALTERNATOR-SEE PAGE Ell
seses  SENDER-FUEL LEVEL~SEE PAGE D9

31{ 77326  SENDER-GIL PRESSURE

#169776  SENDER-OIL PRESSURE

sssss  HEATER=THERMOSTART~SEE PAGE C30

981878  SHITCH=-HDURMETER
34 175210  HiRE
35 129889 CONNECTOR
36 126380 CONNECTOR
37 126381  CONNECTOR
38 121384  CONNECTOR
39 77328  SENDER-WATER TEMPERATURE . ... .

*FIRST USED ON SERIAL NG. BLlIG-1630,

BLID-1501 AND Bl1H-1561,

UFOR SERIES BLLE USE 805027 COVER AND 805026

PLATE W/78T63A BATTERY.

#FIRST USED ON SERIAL NO, 811D-150T,

B11H-1555 AND BLllE-2394, o
C - +

HYSTER COMPANY

PORTLAND, OREGON

181333 KEY-IGNITION
7 78186 GAUGE-FUEL
#169775 GAUGE~FUEL
8 69308 A WIRE
9 100848 A WIRE
10 119990 HIRE
11 121861 A WIRE
53124 FUSE=10 AMP
12 982059 PANEL=INSTRUMENT
12 149628 HARNESS=-HIRING
¥169797 HARNESS~WIRING
14 88626 HORN=-12 VOLT
15 126361 REGULATOR
16 o 78763 A BATTERY-12 VOLT
99248 BATTERY-12 V.r FOR SERIES BLIE
805027 COVER=-BATTERY
981165 LEINK-BATTERY
15175 HASHER
17 17443 NUT-WING-5/16 UNC
805026 PLATE
15608 CAPSCREW=-5/16 UNC X 1 1/2
11096 SPACER~RUBBER

BN e Pt ek ek et et (e et st s e e et s s ot e (e ot et e

B I A e e e e e ol el e e o o e aal R




ELECTRICAL SYSTEM - 12 VOLT

FOR 4-203 DIESEL ENGINES WITH GENERATORS

3—»&45

o

]

0 9 1

Ol
i _

C O

ONO)

-=||,J© =l

8

O

O
—

3
i

| ( ) 14
: 15
4T\ _gE
)\ . | ( ) 16
i pE 17
P P i ‘\‘\ 18
e /1 4 lf A lg
I —
COMPLETE THE JOB f 20
WITH RELATED PARTS ' | N 2t
ITEM RELATED PART { |
3 22 2 i 22
7 1,5,6,11 ]
n 1.7,9 ' |
28 27T 28 25 9 428 i
KEY
A-LAST USED ON SERIAL NG B11E-2135.
B-FIRST USED ON SERIAL NG. B11A-1501 AND BIlE-2136,
REF. HYSTER NAME DF PART QTY, REF. HYSTER NAME OF PART QTY.
NOs PART NO. 1 2 3 4 AT B NO. PART NO. 1 2 3 4 AT B
1 eeess  GENERATOR-SEE PAGE E8 11 16f 981952 GAUGE-OIL PRESSURE Lles
2 982335 HEATER=THERMOSTAT | P 79999 GAUGE-DIL PRESSURE .e 1
*¥986104 HEATER-THERMOSTAT .o 1 17 28284 A HWIRE «a | 2
3] 981959  SENDER~FUEL LEVEL 1{se 18 119379  METER-HOUR 1] 1
76577 SENDER-FUEL LEVEL . 1 19 100848 A WIRE 111
4 esses  STARTING MOTOR-SEE PAGE €14 | 1] 1 20f 981951  GAUGE-WATER TEMPERATURE Elee
5 982068 CABLE-BATTERY 1{1 111557  GAUGE-WATER TEMPERATURE e 1
6f 982069 CABLE-BATTERY 1fas 21 [ 181332  SWITCH-IGNITION ANG START 1f1
103745  STRAP-BATTERY, GROUND ae} 1 181333 KEY-IGNITION - 1} 1
n 78763 BATTERY-12 vVOLT 1 1 22 981948 GAUGE-FUEL l]es
992482 BATT.-12 Vey FOR SERIES BL1E| 1 i 111559 GAUGE-FUEL .e 1
T 805027 COVER-BATTERY 1 1 23 120636 A WIRE .e 1
981165 LINK=-HOLD DOHN 2] 2 53124 FUSE-10 AMP. e 1
805026 PLATE-~BOTTOM i1 24 111562  VOLTAGE REGULATOR e 1
11096  SPACER-RUBBER 4| 4 25 16186  TEE eef 1
8 esses  BUTTON-HORN, SEE PAGE K5 1] 1 28584  ADAPTER ee | 1
9] 982067  HARNESS-WIRING 11ee 26 981877  SENDER-OIL PRESSURE bes
986239  HARNESS—WIRING ee | 1 73587  SENDER-OIL PRESSURE e | 1
10 980305 HORN=-12 VOLT Lies 2T 981878 SENDER-HOUR METER 111
88626  HORN-12 VOLT vl 1 981875  SENDER-WATER TEMPERATURE 1ee
11f 103880 REGULATOR~VOLTAGE 1]ee 284 111558  SENDER-WATER TEMPERATURE ee| 1
E18614  REGULATOR-VOLTAGE eo | 1 16116  ADAPTER ee| 1
12 982991  SHWITCH-HEATER 11
13 982059  PANEL-INSTRUMENT b1 *FIRST USED ON ENGINE NO 2602578,
14f 981953  AMMETER Eles
126368  AMMETER o]l UFOR SERIES B11E USE 805027 COVER AND 805026
15 69308 A WIRE 11 PLATE W/T8763A BATTERY,
HYSTER COMPANY

PORTLAND, OREGON
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COMPLETE THE JOB
WITH RELATED PARTS ELECTRICAL SYSTEM
ITEM RELATED PART FOR P-4 DIESEL ENGINES WITH GENERATORS
7 5,17,24
15 1
24 1,17 1t ] 2123
Battery Cables
;m I
—e—1
@nmlh
\ 9
¢) z
- ———— 4
8 20
REFs HYSTER NAME OF PART REFe HYSTER NAME OF PART
NG. PART NOeo 1 2 3 4 QTY, NQe PART NO. 1 2 2 4 QTY.
1 980305  HORN 1 15 secos SENDER~FUELs SEE PAGE 09 1
2 126368  AMMETER 1 69395  GASKET 1
3 990134  SHITCH-HEATER 1 17 991518  GENERATOR 1
4 27788  GAUGE-ENGINE OIL PRESSURE 1 18 991396  STARTER MOTOR 1
5 980466 A WIRING-COMPLETE i 21 202065  SENDING UNIT-WATER TEMPERATURE 1
6 103750 A HOUR METER 1 22 27785 OIL PRESSURE UNITY 1
7 991520 A VOLTAGE REGULATOR 1 23 103752 A PRESSURE SWITCH 1
8 990136 A FUSE BOX-HEATER 1 992482  BATTERY . 1
g 202064  GAUGE-WATER TEMPERATURE 1 992466 W BRACKET-BATTERY, TOP 1
10 181332 SHETCH-IGNITIGN AND START 1 244 992467 W BRACKET=-BATTERY, BOTTOM i
181333 KEY-IGNITION 1 42269 LINK-5/16 UNF X 9 1/2 3
11 68032  GAUGE-FUEL 1 15175  WASHER=5/16 1
12 103734  VOLTAGE DIVIDER 1 15005  NUT-5/16 UNF 1
HYSTER COMPANY

PORTLAND, OREGON
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COMPLETE THE JOB
WITH RELATED PARTS

ITEM

RELATED PART
1 1,5,7

KEY

A-FOR F-162 GAS ENGINE.
B-FOR F-163 GAS ENGINE, ILLUSTRATED.

DISTRIBUTER

PORTLAND, OREGON

REFs HYSTER NAME OF PART QTY. REF. HYSTER NAME OF PART QTY.
NOe PART NO. 1 2 3 4 Aj B Ga PART NO., 1 2 3 4 Al B
142288 DISTRIBYTOR . lies 18 1467087 SPRING—-WE 1GHT ee | 2
241474 DISTRIBUTOR 1344841 1 ee | 1 19 155239 HEIGHT-CENTRIFUGAL ADVANCE| 2! 2
1 202098 CAP SLEC . ‘3"“,1 lice 20 142549 SHAFT-DISTRIBUTOR DRIVE liss
141085 CAP A «nl 1 141079 SHAFT-DISTRIBUTOR DRIVE ee] 1
2 146813 SCREW-#10 UNF e | 1 21 167088 HOUSING-DISTRIBUTOR sa| 1
3 146812 SCREHW-#8 UNC se ] 1 22 166216. SEAL~HOUSING se| 1
4 167090 BUTTON-CARBON se | 1 23 236248 FITTING-GREASE eef 1
5 55524 ROTOR-DISTRIBUTOR 1llas 55884 HASHER~SHIMs 005 AR AR
183958 RGTOR-DISTRIBUTOR e | 1 24 55885 WASHER=-SHIM, 010 AR AR
6 130898 COVER-HOUSING l|ae 58727 WASHER-SPACER 1 2
141082 COVER-HDUSING es | 1 25 108941 COLLAR~COUPLING 1]ee
7 55528 CONDENSER 111 141077 COLLAR=COUPLING T
8 162732 SCREW-CONDENSER BRACKET e | 1 26 142560 PIN-COLLAR RETAINER Llee
9 152230 BRACKET-~-CONDENSER es | 1 141018 PIN-COLLAR RETAINER se] 1
10 162731 SCREW-POINT SET ADJUSTING lesf 1 15625 CPSCRe—1/4 UNC X 5/8 liss
11 128821 BREAKER POINT SET 1]ee 55886 SPRING=CAP 2]se
Y 132818 BREAKER POINY SET TAR! 559130 WICK-FELT liee
12 16719 SCREW-BREAKER PLATE se ! 3 202067 CLAMP ARM-DISTRIBUTOR | NOT Ilee
13 155253 PLATE-BREAKER 1] ee 137870 CLAMP ARM-DISTRIBUTOR PILLe [ae| 1
14 16711 SCREW AND LOCKWASHER se | 2 15154 LOCKWASHER-1/4 1las
15 141457 LEAD-PRIMARY esf 1 15056 NUT-3/8 UNC TEE!
16 156252 PLATE-HEIGHT RETAINER lies 15156 LOCKWASHER~-3/8 ea | 1
17 155240 CAM 1] 1
\_\\
N HYSTER COMPANY




E8

LAST USED ON SERIAL NO.

COMPLETE THE JOB
WiTH RELATED PARTS

ITEM RELATED PART
7,8 5,6,12,13
Yoltage Reg,

23 5

KEY -

GENERATOR

B1iL-2091 AND B11E-2135

A=-FOR 6 VOLT, 17 AMP. GENERATOR-GAS ENGINE.
B-FOR & VOLTy» 40 AMPs GENERATOR-GAS EMNGINE.

C-FOR 12 VOLT, GENERATOR-DIESEL ENGINE.

.
a/ //,

19

REFs HYSTER NAHME OF PART QiY. REF, HYSTER NAME OF PART QTY.
NO. PART NO. 1 2 3 4 Al B} € NGO, PART ND. I 2 3 4 Al B| C
55640A8 GENERATOR 1ieejoe 16 43203 BEARING-D.E. 11 1] t
62895 A  GENERATOR ael bjes 17 55517 WASHER-FELT L} 1]°1
103879 A GENERATOR e fee] 1 18 55852 FRAME-DJE. 1ieai 1
2 55851 FRAME=C.E. lieoj L 202323 FRAME-DJEo. esf Lljee
55519 FRAME-C.E. so| Lijee 19 55894 PIN-DOHEL 1] 1} 1}
3 55518 BUSHING~C.Ee 1] 111 20 202009 COLLAR H{eaj 1
% 55668 ARM-BRUSH 3l 3] 3 21 59184 KEY 1{ 1] }
5 55669 SPRING-MAIN BRUSH {11 22 55580 NUT=SHAFT 1{ 1q 1
6 55853 SPRING-THIRD BRUSH 1] 1}t 23 202011 BOLT-THRU 21 21 2
T 556467 BRUSH=-MAIN 21 2| 2 202012 LOCKHASHER 21 2| 2
8 55849 BRUSH-THIRD 1111 26 986038 CAPSCREH-RETAINER 31 313
9{: 202013 SCREW=-BRUSH 3] 3| 3 27 55972 LOCKHASHER 3l 31 3
202014 WASHER=SCREW 31 3113 69417 PULLEY bl 1]ee
11 202000 BAND-COVER 1l 1} 1 107142 BRACKET~GENERATOR 1] ljee
55665 ARMATURE Llee fes 107144 STRAP-ADJUST ING 1{ Llae
12 55800 ARMATURE ae | lijes 107143 SPACER 1{ L]
202001 ARMATURE e |oaf 1 981317 PULLEY NGT esfen| 1
55854 FIELD COIL SET Liee [ue 982921 SPACER=-BRACKET F ILLs jeefeaf 1
13 55809 FIELD COIL SET eef 1les 982836 BRACKET-GENERATOR esfeei 1
202002 F1ELD COIL SET | se|se] 1 982922 $TUD-3 3/4 LONG sefoef )
14 202003 RETAINER-BEARING i 111 38942 STUD=-1 1/4 LONG eo|oef 1
202004 GASKET-RETAINER 111 983663 SPACER-GENERATOR J se]aej 1
15 202005 SPACER-INSIOE 1] 1|1
HYSTER COMPANY

PORTLAND., OREGON




E9

GENERATOR - 12 VOLT

FOR GAS AND 4~203 DIESEL ENGINES
FIRST USED ON SERIAL NO. B1iL-2092, B11D-1501, B11A-1501 & Bl1E-2136

0O 8 21

1"

2

13

14

COMPLETE THE JOB
WITH RELATED PARTS

ITEM

RELATED PART

4 5,8,10
9 24 25 1B 20 Voltage Reg.
KEY
A-FOR STANDARD 10 AMP. GEMERATOR.
E~FOR OPTIONAL 20 AMP. GENERATOR, -
REFs HYSTER NAME OF PART QTY. REFs HYSTER NAHME OF PART QTYa
NG. PART NO. 1 2 3 4 Al B NDs PART NO. 1 2 3 4 Al B
118609 A GENERATOR 1ee 13{ 202009 COLLAR-SPACER Liae
120117 A GENERATOR es i 1 202371 COLLAR-SPACER se | 1
236063 FRAME~C.E., l]ee i9 202011 BOLT-THRU 2f 2
3 235945 FRAME~=C.E, eaf 1 20 202012 LOCKHASHER 2 2
235304 BEARING-CJE, 111 21 59184 KEY 111
4 235947 BRUSH 2] 2 22 55579 LOCKHASHER 171
5 202322 SPRING-BRUSH 21 2 23{ 236064 NUT-SHAFT ) S PN
[ 56521 ARM~BRUSH 2 2 55580 NUT=SHAFT ss | 1
7 200175 GROUND BRUSH HOLDER S$ET 111 24 986038 CAPSCREW 3{ 3
8 { 236062 ARMATURE Lice 25 202014 LOCKHA SHER 3] 3
235948 ARMATURE e 1 26{ 69417 SHEAVE-GENERATOR 1t1
9 200176 INSULATED BRUSH HOLDER SET| L} 1 45512 FAN-GENERATOR TR
10 235949 FIELD COIL SET {1 *111106 BRACKET~GENERATOR 1{1
11 202003 PLATE=-BEAR ING RETAINER 111 ¥114321 BRACKET~GEN. ADJ. NGT 1i1
12 202004 GASKET 1t n984062 BRACKET~GENERATOR ILL. 111
13 202005 WASHER=-SPACER {1 0985016 BRACKET=-GEN. ADJ, 11
14 235950 BEARING-D. E, . 1{1
15 5567¢ PLATE=RETAINER 1/ 1 *FOR GAS ENGINE.
16 55517 WA SHER~FELT 11
lT{ 55852 FRAME=D4E. Lise OFOR BIESEL ENGINE,.
: 55810 FRAME=D.E, se | 1
HYSTER COMPANY

PORTLAND, OREGON
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GENERATOR

FOR P-4 DIESEL ENGINE

COMPLETE THE JOB
WITH RELATED PARTS

ITEM

RELATED PART
1 2,59,10
Voltage Reg.

REF. HYSTER NAME OF PART REFs HYSTER NAME OF PART
NDs PART NOo 1 2 3 4 QTY. NO. PART NO. 1 2 3 4 QTY.
991518 A GENERATOR 1 13{ 980799 NUT-SHAFT o
1 980785 A BRUSH SET 1 80244 PULLEY~GENERATOR ROT 1
2 980786 A SPRING—~BRUSH, SET 1 990777 BRACKET—MT. ON ENG. ILL. 1
3 s80787 B80L T- THROUGH 2 15511 CAPSCREW-1/2 UNF X 1| BRACKET 2
4 g80788 COLLAR-THRUST 1 15910 LOCKHASHER-1/2 TO ENG. 2
5 980789 A COIL-FIELD, SET 1 990779 SPACER-NOT ILLUSTRATED 1
6 980790 A SUNDRY PARTS=-SET 1 15621 CAPSCREN-5/16 UNF X 1 1/4 |BR.—- 2
7 992237 OILER-RUBBER 1 15107 NUT~HEX, 5/16 UNF GENe 2
980791 A WICK & SPRING~CGILER L 980243 LINK-GENERATOR ADJ.ys NOT ILLe 1
8 980792 BRACKET-COMMUTATOR END 1 14752 CAPSCREW~5/16 UNF X 2 1/2 1
980793 BEAR ING=-8USH~COMHUTATOR END 1 15155 LOCKWASHER-5/16 LINK 1
9 980794 A TERHINAL 1 15175 WASHER-5/16 TOo 1
10 280795 ARMATURE 1 15005 NUT-HEX, 5/16 UNF ENGs 1
1l 980796 BRACKET-DRIVE END 1 992583 CAPSCREM-BSF LINK 1
980797 BEARING-DRIVE END 1 15175 WASHER, 5/16 T0 2
12 980798 WA SHER-SHAFT i 15155 LOCKWASHER~5/16 GENERATOR 1.
HYSTER COMPANY

PORTLAND, OREGON



El

2 3

KEY

A-FOR GAS ENGINE.
B-FOR DIESEL ENGINE.

ALTERNATOR

A
17 18 18 20 2 %}22 1 o3

30

COMPLETE THE JOB
WITH RELATED PARTS

12 11,26,28

ITEM RELATED PART

Voltage Reg.

REFs HYSTER NAME OF PART QTY,. REF, HYSTER NAME GOF PART QYY.
NOs PART NOW 1 2 3 4 AlB NO. PART NO. 1 2 3 4 AT B
187458  ALTERNATOR 11 23 128834 COLLAR-QUTSIDE i1
1 187459 FRAME~S5,R,E. 11 24 128835 LOCKHASHER-D4 Es 111
2 169519 RETAINER 11 25 55580 NUT-SHAFT, D.E. 11
3 169517 CIODE-NEGATIVE, BLACK 313 26 138555 ROTOR 1/ 1
4 169518 BEARING~S«R.E, 11
5 128840 CAPAC ITOR 11t 28 152235 STATGR 11
128839 SPRING=CAPACI TOR 111 29 154793 CLIP=STATOR LEAD TERM,. 3] 3
& 128844 SINK=HEAT 1101 30 190047 FRAME=D.E. 111
7 128846 TERMINAL PACKAGE 33 31 152237 TERMe PACKAGE-GROUND 1|1
8 128845 0IODE-POSITIVE 3|3 32 152238 TERMs PACKAGE~BATTERY 111
9 169534 NUT-#8 UNC 313 33 126358  FAN 1} 1
128842 LOCKWASHER 33 34 135382  PULLEY 1i1
1o 138559 HOLDER AND BRUSH 1]t 35 128415  BRACKET 1llee
11 128848 SPRING-BRUSH 2|2 ] 126418  BRACKET P |
12 ssene BRUSH 22 36 145622  CAPSCREY 1} 1
14{ 128851 SCREW 22 43740  NUT-3/8 UNF 1l 1
128842 LOCKHASHER 2|2 37 15056  NUT-3/8 UNC 3ies
16 128852 BOLT-THRU 4 | 4 38 15156  LOCKWASHER=-3/8 4lea
17 138554 SCREW 3 (3 39 128429 STRAP-ADJUSTING 11as
18 128831 RETAINER~BEARING 141 128421  STRAP-ADJUSTING el 1
19 138553 COLLAR-INSIDE 141 40 15639  CAPSCREH-5/16 UNC X 1 1fee
20 202004 GASKET 1|1 15728  CAPSCREW-5/16 UNC X T7/8 se i 1
21 130047 BEARING=D4 e 11 41 15913  LOCKWASHER-57/16 INT/EXT. 1] 1
16713 SCREW=NO. 8 X 3/4 111 42 15507 CAPSCREW~3/8 UNC X 7/8 1{1
128842 LOCKHWASHER CAPACITOR| 1 |1
22 128841 WASHER-PLAIN TERHMINAL |1 |1
154794 INSULATOR-SCREW 1)1
152239 HASHER~INSULATOR 14t
HYSTER COMPANY

PORTLAND, OREGON
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STARTING MOTOR - 6 VOLT

FOR GAS ENGINE

COMPLETE THE JOB
WITH RELATED PARTS
ITEM RELATED PART

3 5,8,10,21
Battery Cables

KEY
A-LAST USED ON SERIAL NO. BllL—-2091 AND B11E-2090.
B-USED FROM B11E-2091 TO 811E-2135, TLLUSTRATED.
REFs HYSTER NAME OF PART QTY. REF. HYSTER NAME OF PART QTY,
NO. PART NO, 1 2 3 4 Al B N0Oe PART NO. 2 34 Al B
202066 A STARTER 1]es 12 108346 HASHER-THRUST Lies
202066A8B STARTER ee i 1 202333 WASHER=THRUST es | 1
2 55586 FRAHE~COMMUTATOR END 1iee 14 108945 HOUSING-DRIVE 1liee
236065 FRAME-COMMUTATOR END se i 1 89540 A HOUSING-DRIVE e b 1
3 55799 BRUSH 4iee 15 55544 BUSHING 1} L
236066 BRUSH s0 i G} 16 55894 PEIN-DOWEL se | L
4 55542 HOLDER=-BRUSH b4len 17 55917 BOLT=THRU 2lea
88572 HOLDER-8RUSH, GROUND s | 2 88567 BOLT-THRU ee | 2
5{ 55541 SPRING-BRUSH 4lae 18 55919 CONNECTOR=SWITCH 1lies
236069 SPRING-BRUSH se | 4 89539 CONNECTOR-SHITCH se | 1
6 236070 KIT-BRUSH HOLDER ve | 4 19 986152 SCREW~FIELD LEAD ATTACHING jauj L
986154 LEAD-GROUND ee | 2 20 tssoe GROMMET-RUBBER se | 1
7 202056 LEAD-GROUND 2 ae 21 55914 SHITCH~MAGNETIC 1i1
20205% LEAD-BRUSH CONNECTOR 1]ee 22 86879 SCREW-SHITCH 2] 2
55909 FIELD COIL-L.H. 1l]ee 23{. 202059 SCREH-POLE SHOQE 4 lee
8 55910 FIELD COIL-R+H. 1fae ey SCREW-POLE SHOE sa i 4
97322 COIL ASSEMBLY e | 1 24 55893 KEY~-HOODRUFF 111
9 55901 HASHER~-SPACER 1]1 25 55892 PLATE~CENTER BEARING 111
10 202050 ARMATURE 111 89541 BUSHING 1Pl
108944 DRIVE-BENDIX 1|1 26 202058 SHOE-POLE G ise
11 202052 SPRING-HESHING 1|11 seens SHOE-POLE se | &
202053 SPRING~DRIVE 1|1
202054 PLATE-DRIVE SPRING 2| 2
HYSTER COMPANY

PORTLAND, OREGON




E13

STARTING MOTOR

FOR GAS ENGINE
FIRST USED ON SERIAL NO, B1llL-2092, B11lD-1501, 811A-1501 & BL1E-2}36

COMPLETE THE }OB
WITH RELATED PARTS

ITEM RELATED PART
1 3,15,17,19
Battery Cables

REFs HYSTER NAME OF PART REFe HYSTER NAME OF PARY
NOo PART NOs. 1 2 3 4 QTY. Oc PART NOD. 1 2 3 & QTY.
170237 A STARTING MOTOR 1 17946 SCREW=-#10 UNF X 1 1
236065 FRAME=C.E, 1 35 166831 SPACER-1/32 THICK AR
55965 BUSHING—CWE, 1 166832 SPACER-1/16 THICK AR
1 37492 PLUG-PIPE, CoE. 1 36 166643 STUD-BATTERY TERMINAL 1
137697 HICK 1 37 166645 SPRING-RETURN 1
97491 PLUG-END 1 38 154222 CONTACT 1
2 88572 HOLDER-GROUND BRUSH 2 39 166572 STUD=SHITCH TERMINAL 1
3 236069 SPRING—-BRUSH 2 40{ 166558 CLIP-TERMINAL 1
4 236070 SUPPORT KIT=BRUSH HOLDER 2 166567 CONNECTOR-TERMINAL ADAPTER 1
5 166825 SCREW-HOLDER RETAINING 2 41 169308 CAPSCREW-SOLENOID MOUNTING 2
6 166538 LEAD-GROUND 1 42 15154 LOCKHASHER-1/4 2
1 128436 NUT-#10 UNC 2 44 236075 PLUNGER=SOLENGID 1
8 151656 LOCKHASHER-#12 2 123672 BO0OT~PLUNGER 1
9 164508 PIN-HOLDER PIVOT 1 45 79882 SCREH=-BEARING PLATE 2
10 236068 HOLDER-INSULATOR BRUSH 2 55972 LOCKHWA SHER 2
i1 170607 BRUSH 4 46 130676 LEVER-SOLENOID ACTIVATING 1
16731 SCREW-BRUSH: #8 UNC X 5/8 4 47 19869 PIN-ROLLy 3/16 X 13/16 1
12 170608 SCREH-GROUND BRUSH 2 48 15058 NUT-5/16 UNC 1
168928 SCREW-INSULATING BRUSH 2 49 15155 LOCKHASHER-5/16 1
14 168665 SCREW-POLE SHOE 4 50{ 121309 HOUSING-DRIVE 1
15 142740 COIL-FIELD 1 55585 BUSHING 1
16 55901 HASHER—BRAKEy CoEe 1 51 236078 CAPSCREW-LEVER PIVOT 1
17 236084 ARHATURE 1 52 172813 COLLAR-THRUST, D.E. 1
18 88567 BOL T-THROUGH 2 53 236081 RING~DRIVE RETAINING 1
19{ 142554 GASKET-SOLENOID TO BRIVE HSGe 1 54 236082 COLLAR-DRIVE STOP 1
132728 SOLENOID 1 55 55894 PIN-DOWEL+ D.E. 1
20 166830 SCREW-COVER 2 56{ TTi17 DRIVE 1
21 166824 HASHER 2 166340 BUSHING-QILLESS 1
22 15039 NUT-#8 UNF 4 57 166336 SPRING 1
23 15163 LOCKHASHER- #8 2 55590 COLLAR 1
24 128841 HASHER 2 58 55588 BUSHING 1
1656845 WASHER-RUBBERy SWITCH TERHs 1 166479 LOCKHIRE 1
25 166566 COVER 1 55969 PLATE-CENTER BEARING 1
26 15422} GASKET-CDVER 1 59 55970 BUSHING 1
27 166655 CONTACT-BLADE 1 55978 HASHER~CENTER BEARING 1
28 166572 STUD-RESISTOR TERMINAL L &0 151840 GROMHET-FIELD FRAME 1
29 166557 STUD=-MOTOR TERMINAL 1 61{ 164509 SCREW-FIELD LEAD 1
30 236074 SPRING-PLUNGER 1 15916 LOCKWASHER-INTERIOR, #10 1
i 15056 NUT=3/8 UNC 2 62 151837 INSULATOR-FIELD COIL 4
32 15156 LOCKWASHER—-3/8 1 63 111403 SPACER 1
33 -7 15086 NUT=-3/8 UNC 1 65 15580 CAPSCREN-3/8 UNC X 1 1/2 3
34{ 166829 HASHER 2 66 15156 LOCKWASHER-3/8 3
166828 WASHER-RUBBER 2 25062 - CPSCR.=3/8 UNC X 1 1/&4lMOUNTING 3
15156 LOCKWASHER~-3/8 NOT ILLe 3
HYSTER COMPANY

PORTLAND, OREGON
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STARTING MOTOR

FOR P-4 DIESEL ENGINE

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART
23 7,8,14,22
Rattery Cables

REFe HYSTER NAME OF PART REFe HYSTER NAME OF PART
NOe. PART NO. 1 2 3 4 QTY,. NO. PART NO. 1 2 3 4 QTY.
991396 A STARTING MOTOR 1 14 992253 SHITCH-SOLENOID 1
992757 NUT 1 15 87340 SHIELD~DRIVE END, W/SEAL 1
14 992758 NUT-CASTELATED 1 L6 992294 HICK-COTTON 1
992759 COTTER 1 17 992291 BEARING-DR IVE END 1
2 992274 A PINION 1 18 992281 SPRING-CLUTCH PRESSURE 4
3 992275 BEARING 1 19 ) 992287 PLATE-CLUTCH, OUTER. BRASS 5
4 992280 RACE-CLUTCHe INNER 1 992288 PLATE-CLUTCH, INNER, STEEL 5
992764 PLUG-OIL 1 20f 992760 SPRING-PINION 1
54 992766 SPRING 1 992716 SHIM=PINION SPRING 1
9927165 WA SHER 1 21 992752 SCREW-POLE 4
9922719 A CLUTCH 1 22 992266 SPRING=BRUSH 4
992282 RACE~CLUTCH, OUTER 1 23 985091 BRUSH 4
64 992289 - RING—~SPR ING 1 24 992751 SCREW-BRUSH 4
992284 . SHIM=CLUTCHy 04l MM AR 25 992273 PLATE~TRIP 3
992285 SHIM=CLUTCHy 3.15 MH AR 26 992278 PLUNGER-ARMATURE 1
7 992268 COIL SET-AUXILIARY 1 27 992254 COVER-COMMUTATOR END 1
8 992271 ARMATURE : 1 28{ 992750 SCREW-BRUSH BASE 3
9{ 992749 NUT=-TERMINAL & 992762 LGCKHWASHER 3
15156 LOCKHASHER-3/8 - . & 29 992272 BEARING-ARMATURE ' 1
10 992256 TERMINAL-NEGATIVE 1 30 992252 BEAR ING-COMMUTATOR END 1
11 992255 TERMINAL-POSI TIVE 1 992763 NUT-PLUNGER 1
12 992260 END SHIELD-COMMUTATOR i 314 992761 WASHER=-PLUNGER 1
13{ 992743 SCREH-SOLENOID SHWITCH 2 992762 LOCKHASHER 1
992744 HASHER 2 32 992748 NUT=END SHIELD 4
HYSTER COMPANY

PORTLAND, OREGON
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STARTING MOTOR

FOR 4-203 DIESEL ENGINE
LAST USED ON SERIAL NO. B11E-2135

COMPLETE THE JOB
WITH RELATED PARTS

ITEM RELATED PART

16 12,20,25,73
Battery Cables

REFs HYSTER NAME OF PART REFs HYSTER - NAME OF PART
NOe PARY NDo 1 2 3 4 QrY, NO« PART NO. 1 2 3 4 QTY,
981833 A STARTING MOTOR 1 22 983407 PIN-DOWEL 1
2 986044 A COVER BAND 1 23 983397 BOLT-THRU 2
3 986045 SCREW 1 24 986056 LOCKWASHER 2
4 983402 NUT 1 25{ 285254 A RESISTOR 1
5 986066 A SHIELD-C.E. 1 983429 A SOLENQID 1
6 985069 BEARING 1 28 983438 CONTACT-HOVING 1
986046 BOX-BRUSH 4 29 136572 PLUNGER AND SPRING 1
983435 RIVET : 8 30 983437 SPRING-RETURN H
3860647 BUSHING=INSULATING 4 31 286059 PLATE AND FIXED CONTACTS 1
986048 SPACER-BRUSH 80X 4 32 983432 TRIGGER AND GUIDE 1
986049 INSULATOR-BRUSH BOX 4 a3 983433 SPRING~TRIGGER 1
12 983445 SPRING~BRUSH 4 34 983435 RIVET &
13 986050 NUT-TERMINAL 1 35 986027 STOP=MOVING CONTACT 1
14 986056 LOCKWASHER 1 36 983430 COIL 1
15 986052 SPACER-TERMINAL 1 EN 986060 SCREW 1
16 986053 BRUSH SET 1 38 986043 SCREM 1
17 983448 SCREW 4 39 992746 LOCKHASHER 2
18 992746 WASHER 4 40 983401 HASHER 2
19 983403 SCREW-POLE 4 41 983441 SCREW 1
20 986054 COILS~FIELD 2 983442 HASHER 1
21 986055 INSULATOR-FIELD 8
HYSTER COMPANY

PORTLAND, OREGON
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STARTING MOTOR

FOR 4—203 DIESEL ENGINE
LAST USED ON SERIAL NO. BL1E-2135

REFe HYSTER NAME OF PAR REFe HYSTER NAME OF PART
NG« PARYT NOW 1 2 3 4 : QTY. NOs PART NOL 1 2 3 4 QTYe.
[ 983409 A SHIELD-D.E 1 66 983455 A END CAP i
983411 PLUG-CORE i &7 983454 cLIpP i
434 983442 SPRING~-OTLER i 68{ 983396 SHIM=-.008 AR
983462 PAD~FELTs WIDE 1 983682 SHIM-.012 AR
983415 PAD-FELT s NARROW 1 69 983453 HASHER-THRUST 2
L 992294 WICK-COTTON 1 70 983452 HASHER i
44 983410 BEARING 1 71 983451 BALL-STEEL 1
50 983408 PLUG-CORE 1 T2 983450 SPRING-SHAFT 1
[ 986061 TERMINAL-SHALL 1 3 138626 ARMATURE i
983427 NUT 1 14 986064 BALL~STEEL 4
992746 WASHER 1 15 983394 SNAP RING i
514 983401 WASHER i 76 983393 COLLAR 1
983452 BUSHING 1 7 983392 SPRING-LOCKING H
L 983414 INSULATOR- INTERNAL 1 78 983391 COLLAR-LOCKING 1
[ 986062 TERMINAL-LARGE 1 79 986065 PINION 1
986050 NUT 1 80 983388 SPRING-PINION 1
963398 LOCKWASHER 1 81 132872 SLEEVE KIT 1
983420 HASHER 1 teoee SLEEVE 1
574 983419 HASHER~INSULATING L 82 sssee KEY 2
983418 BUSHING 1 83 Ty SNAP RING i
983417 INSULATOR=-INTERNAL 1 151318 SPACER i
983423 SCREYW 1 985828 STUD NOT ILLUSTRATED 3
L 992672 HASHER 1 15006 NUT-3/8 UNF 3

HYSTER COMPANY

PORTLAND, OREGON
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KEY

A~FOR SERIAL NOs BI1E-2136 & Bl1A-1501 TO B11E-2225 & Bl1A-1614, ILlL.

STARTING MOTOR

22 21

il

2
2 3 50

51 b2

FOR 4-203 DIESEL ENGINE

B-FIRST USED ON SERIAL NO. BI1E-2226 & B11A-1615 & Bl1G-1501.

COMPLETE THE JOB
WITH RELATED PARTS

ITEM

RELATED PART

7 11,23,27,50
Battery Cables

REF. HYSTER NAME OF PART Qry. REFe HYSTER NAME OF PART QY.
NOo. PART NO. 1 2 3 4 A B NO, PART NO. I 2 3 4 Al B
88627 A STARTING MOTOR 1se 33 97353 BUSHING lfea
136125 STARTING MOTOR eal 1 55585 BUSHING es l 1
2 97344 FRAME=CJE. 11 3% “scne PLUG-PIPE 1ljes
3 55965 BUSHING-C.E. 111 97496 HICK lles
4{ seeee PLUG=PIPE 1t 1 ar 55978 HASHER-CENTER BEARING 111
137697 HICK 1[1 131173 GASKET-CENTER BEARING 111
6 97491 PLUG END 1l 1 97354 PLATE-CENTER BEARING I P
? 91345 BRUSH A 4 123675 PLATE=CENTER BEARING se | 1
8 986159 SCREW-BRUSH 41 4 38 97355 BUSHING 1lee
9 236067 HOLBER-BRUSHy GROUNDED 21se 131172 BUSHING eef 1
88572 HOLDER~BRUSH, GROUNDED ee | 2 97356 SEAL loe
10 236068 HOLDER~BRUSH, INSULATED 2] 2 131174 SEAL se
it 236069 SPRING=BRUSH 41 4 40 133720 SCREW-CENTER BEARING PLATE| 2
236070 KIT-BRUSH SUPPORT HOLDER 2| 2 41 113719 LOCKHASHER 2
13 teees LEAD-GROUND 1|1 42 97361 BOLT-THRU 2
14 Iy PIN 171 43 236076 LEVER—-SHIFY 1.
15 *seno SCREW 27 2 130676 LEVER-SHIFT e
16 TIEY HASHER 2} 2 44 19869 PIN-ROLL, 3/16 X 13/16 1
17 coese NUT 21 2 . 236075 PLUNGER-SOLENDID 1
18 55901 HASHER=SPACER,y CoEe Lss 45 77121 BOOT 1/
202164 HASHER~SPACER C.E. se | 1 123672 800T .o
20 venes GROMHET 1|1 46 88564 SPRING=-PLUNGER RETURN 1e
21 sssne SHOE-POLE 11 236074 SPRING-PLUNGER RETURN e
22 986435 SCREW=-POLE SHOE 8| 8 47 97349 SCREW~SHIFT LEVER 1fe
23 97359 COIL~FIELD, SET 1t1 236078 STUD-SHIFT LEVER o
24 erves CONNECTOR~-FIELD TO SHWITGCH 1|11 48 97351 LOCKHASHER 2
25 *ss 00 SCREW 1]1 49 91350 NuT 1
26 senss LOCKHWASHER 11 50 132728 SHITCH-SOLENOID 1
27 97358 ARMATURE 11 5l 15551 SCREW-SWITCH 2
28 97360 DRIVE 11 52 236072 LOCKWASHER 2|
29 236082 RING-COLLAR STOP 1j1 125796 LOCKHWASHER ..
30 236081 RING-PINION STOP Lt 53 Ty SCREW-CONN. ATT. TO SCREW 1
31 236080 HASHER-SPACER, D.E, 1les 54 15916 LOCKWASHER 1
137698 HASHER-THRUST oo | 1 1513218 SPACER 1
32 97352 HOUSING-DRIVE ) B P 55 16376 CAPSCREW-HT, 3/8 UNC X 2 3
137699 HOUSING-DR [ VE se | 1 15156 LOCKHASHER=-3/8 3
HYSTER COMPANY

PORTLAND, OREGON
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CLUTCH AND LINKAGE
INDEX
CLUTCH v v v v e e e e e e e e e e e F1
CLUTCH PEDAL LINKAGE . . + v v v v v v e v v e v v s F2

USE HYSTER Approver PARTS... it pays



FI

CLUTCH
FOR GAS AND DIESEL ENGINES
COMPLETE THE JOB 4
WITH RELATED PARTS
ITEM RELATED PART §
5 1,2
1
A
2
b
3
\ S
REF. HYSTER NAME OF PART REFe HYSTER NAME OF PART
NO« PART NO. 1| 2 3 4 QTY. NOs PARY NOo I 2 3 4 aTY.
" 27850AB PLATE~CLUTCH ™ 7 54023 SPRING
1 54054 A FACING SET-W/RIVETS 8 28888 SPRENG=ANTI RATTLE
111690 A PLATE-CLUTCH, W/FERAMIC LINING 9 28424 PIN-EYE BOLT
54090 A FACING SET, OPTIONAL FERAMIC 28423 A EYE .BOLT AND NUT
[~ 124631 BEARING ™ 10 54050 EYE BOLT
45642 SNAP RING 54051 NUT
24 3981902 PLATE-BEARING RETAINER 11 28425 STRUT-RELEASE LEVER
@ 15551 CAPSCREW-1/4 UNC X 1/2 12 54078 PLATE-PRESSURE

13 100417 SPRING-CLUTCH RELEASE

[ @ 15154  LOCKWASHER-1/4
{w‘lOOél&AB“RELEASE SLEEVE AND BEARING =
14

109270 HOUS ING-FLYWHEEL
a984951 HOUSING=FLYWHEEL
®23981871 HOUSING=FLYWHEEL
4 15568 CAPSCREW-3/8 UNC X 3/4, TOP
34 @ 46698 CAPSCREW-3/8 UNC X 1 1/4
a177947 LOCKWASHER~3/8 . SIDES
15580 CAPSCREW-3/8 UNC X 1 1/2

i BOTTOM

230303 BEARING
16001 GREASE FITTING
15 27932 HOUS ING-CLUTCH
125524 SHAFT-THROWOUT, LONG
16 1255285 SHAF T-THROWOUT, SHORT
Tlo22 KEY-
17 99169 YOKE-CLUTCH RELEASE =
27936 LOCKSCREW
i8 15529 CAPSCREW-3/8 UNC X 1
15156 LOCKHWASHER~-3/8

62656 STUD-3/8 UNF X 1 7/8

15006 NUT-3/8 UNF

15156 LOCKWASHER-3/8 i
63753 CAPSCREW~SPECIAL .

66731 CAPSCREW=-SPECIAL

15156 LOCKWASHER-3 /8

5J~ 54074 A CLUTCH COVER~

4053 COVER~CLUTCH
6 8 ;- LEVER-RELEASE

(TN -1 -1

L
3]

*¥LAST USED ON SERIAL NO. BL1E-2135,
dFOR DIESEL ENGINE ONLY.

B 0000 O NN U W W W - e b (P R e et et (s e e

- .
L el e el e e el el 20 SR S

HYSTER COMPANY
PORTLAND,OHEGON
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CLUTCH LINKAGE

REFs HYSTER NAME QOF PART REFs HYSTER NAME OF PART
NO. PART ND. 1 2 3 4 QTYs NO. PART NOD« L 2 3 & QTY.
2 108032 A LEVER=£QOT 1 11 36850 NUT=-JAH, 1/2 UNF=LasHe. i
3 53617 BUSHING 1 12 43655 ROD END=RaHe i
4 15951 PIN~GROOVE 1 13 15008 NUT=1/2 UNF 1
5{ 69054 PAG~-PEDAL 1 14 153 PIN~ROD END 2
15158 LOCKHASHER~1/2 1 15 15222 COTTER~1/8 X 3/4 2
T 64037 SPRING 1 YT CRANK 1
8{ 58933 SNAP RING 1 16 seese CPSCRW=3/8 UNF X 1 3/4 | SEE
15133 HASHER~1 1 ssens LOCKHASHER-3/8 PAGE 1
9 108035 TURNBUCKLE 1 ses e NUT~3/8 UNF G3 1
10 108034 ROD END-L.H. 1 17 ssnn e KEY 1
HYSTER COMPANY 7 e
PORTLAND, OREGO \ s R e







TRANSMISSION AND POWER TRAIN

INDEX
DIFFERENTIAL . . « v v v v v o v v e o e s o G/
DRIVE AXLE . . . v v v v v v v v v v e e G8
DRIVE SHAFT . . v v v v v v v s e v v v e e e Gh
LEVER-FORWARD AND REVERSE . . . . . . . . v . o . o .. G6
SPEED REDUCER . . . . .+ .« « v v v v v v v v v i e s -Gl
TRANSMISSION HOUSING . . .+ « v v v v v o v v v v v s G3
TRANSMISSION GEARS . . . . v v v v v v v v v s o o v e Gl

\

USE HYSTER ApPRovep PARTS...it pays

1
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TRANSMISSION GEARS
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TRANSMISSION GEARS

REF. HYSTER

NAME QF PART

REFs HYSTER

NAME OF PART

NOe. PART NDs 1 2 3 4 aTY. NOa PARY NO. 1 2 3 4 QTY.

125531 TRANSMISSION . 1 32 108901 SHAF T-MAIN 1
3 108890 RETAINER-BRG. s MAIN DR. GE AR i 33 108903 BAFFLE~OIL 1
4 15553 CAPSCREH-5/16 UNC X 3/4 4 34 124679 BEARING=-BALL i
5 15155 LOCKHASHER-5/16 4 35 167805 SNAP RING-BEARING 1 ;
6 200137 GASKET AR 36 200132 GASKET AR s
T 9109 SNAP RING-BEARING 1 37 108904 RETAINER-BEARING 1 4
8 165471 BEARING i EY:] 15529 CAPSCREW=3/8 UNC X 1 4 :
9 108889 BAFFLE-DIL 1 39{ 16376 CAPSCREW-3/8 UNC X 2 1
10{ 108888, EAR=MAIN DRIVE "1 15905 LOCKWASHER=3/8 5

#200138: ‘GEAR-MAIN DRIVE 1 %) 200131 SPACER 1
11 109597 SNAP RING-.094 ‘THICK. 2 &2 53825 - SEAL-0IL 1
12 53753 BEARING-ROLLER - 4453695 NUT=MAIN SHAFT 1
13 53688 SNAP RING-CLUTCH HUB 46 TTOBGOT SHAFT-COQUNTER ¥
14 53687 BLOCK ING-RING~SYNCHRONEZER = 2 C&7 108912 SHAFT-REVERSE . IOLER 1.
15 53685 SYNCHRONT ZER 1 48 108911 PLATE~LOCK : H
16 53730 CLUTCH-HUB 1 49 15525 CAPSCREW-3/8 UNC X 3/4 2
17 53732 PLATE=SHIFTER 3 15156 LOCKHASHER=-3/8 2
i8 53731 CLUTCH-SLEEVE 1 108909 THRUST WASHER-COUNTERSHAFT 1
19 53733 SPRING-SYNCHRONIZER 2 514 %200133 THRUST WASHER-COUNTERSHAFT 1

108896 GEAR-SECOND 1 1553910 THRUST HASHER-COUNTERSHAFT 1
204 *200134 GEAR~SECOND 1 52 27965 BEARING-COUNTERSHAFT 2

108897 BUSHING~GEAR 1 53 108908 SPACER-COUNTERSHAFT BEARING i
22 108898 GEAR 1 54{ 108892° GEAR-COUNTERSHAFT 1
23 108894 SHIFT~FORK 1 *2008B65 GEAR~COUNTERSHAFT H
24 108895 SHIFT=FORK 1 55 108891 HASHER-THRUST 1
25 134774 SCREW=-LOCK-SHIFY FORK 2 56 108107 FLANGE-COMPANION 1
26 103899 SHIFT-RAIL i 57 15225 COTTER-1/8 X 1 1/2 1
27 108900 SHIFT-RAIL 1 : o
28 27982 SPRING-POPPET 2 #FIRST USED ON SERIAL NO. B1L-1788, BlIE-1T765
29 21278 BALL-STEEL 2 AND B1lA-1501.
30 1o8887 PLUNGER-INTERLOCK 1 -

.
. ~N
HYSTER COMPANY
PORTLAND, OREGON :




G3

TRANSMISSION HOUSING

PORTLAND, OREGON

REF. HYSTER NAME OF PART REF. HYSTER NAME OF PART
NO., PART NO. 1 2 3 4 QTY. NO. PART NO. 1 2 3 4 QTY.
1 143228  CAPSCREW 3 23 7882  KEY 1
108893  TRANSMISSION CASE 1 24 16005 FITTING-GREASE 2
106886  HOUSING-CONTROL 1 15529  CAPSCREW-3/8 UNC X 1,
64 27975  PLUG-EXPANSION 4 CLUTCH TO HOUSING=GAS 12
evess  PLUG-TAPER 1 25 25062  CAPSCREW-3/8 UNC X 1 1/4,
165472 PLUG 1 CLUTCH TO HQUSING-DIESEL 12
8] 16598 CAPSCREW-3/8 UNC X 7/8 6 15156  LOCKWASHER-3/8 12
15905  LOCKWASHER-3/8 6 27 108885  LEVER-CONTROL 1
10 27932 HOUSING-CLUTCH 1 28 27991  KNOB-CONTROL LEVER 1
15538  CAPSCREW-1/2 UNC X 1 1/4, 29 . 234559  BALL-FULCRUM 1
11 CLUTCH HOUSING TO GEARBOX 6 30 27989  SPRING-CONTROL LEVER 1
53502  LOCKWASHER-1/2 : 6 31 27990 B WASHER-SPRING LEVER 1
13f 27933 COVER-CLUTCH HOUSING 1 32f 27988 8 CAP-CONTROL HOUSING 1
111793 SPACER 2 ‘L 27976. PIN-CONTROL HOUSING 1
15556 CAPSCREW-5/16 UNC X 5/8 2 96949  SHAFT-THROWGUT, LONG 1
141 18515  WASHER-PLAIN, 5/16 2 96948  SHAFT-THROWOUT, SHORT 1
“o | ..15155  LOCKWASHER-5/16 2 334 99169  YOKE~-THROWOUT 1
177108902  GASKET-CONTROL HOUSING 1 27936  LOCKSCREW 2
13{ 15304 - PLUG-PIPE 3/4 1 eeses  LOCKWIRE A 2
27948  PLUG-PIPE 3/4 1 2 -
19 27706 A CRANK 1 :
15527 CAPSCREW-3/8 UNF X 1 3/4 1
20{ 15006 NUT-3/8 UNF 1
15156 LOCKWASHER-3/8 1
HYSTER COMPANY
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G4

|PARTS SERVICE GRAM
SPEED REDUCER Item Giram
. 5] H-A-9
8 10 B4
53

2 13 20 27 28 26 29 28 2
28 32 27 46 45 & 47 39 ‘43 5
PARTS SERVICE GRAM
Iten Gyam
30,31 C-A-17
REFe HYSTER NAME OF PART REFs HYSTER NAHME OF PART
NO. PART NDe 1 2 3 4 QATY. NOs PART NO, 1 2 3 4 QTY.
980040 A SPEED REDUCER i 31 107924 CLUTCH 1
2 107933 PLATE~COVER 1 *170316 CLUTCH 1
132484 SHIM=-,005 1 32 107949 GEAR 1
3 132485 SHiH~.0Q0T 1 33 15626 CAPSCREW-T/16 UNF X 3/4 1
132486 SHIM=,020 1 15157 LOCKHASHER-T/16 1
4 15529 CAPSCREW-3/8 UNC X 1 8 35 15036 NUT-JAM, I [NCH 1
5 151546 LOCKWASHER~3/8 14 38 21218 BALL-STEEL,y 3/8 1
6 107923 HOUSING 1 39 15936 LOCKHASHER=1 INCH 1
8 15507 CAPSCREW-3/8 UNC X 7/8 6 40 107945 FORK—~SHIFTER 1
9 107942 SPACER 1 41 107944 SHAF T-SHIF TER 1
10 44503 SEAL-DIL 1 452 100153 . SEAL-OIL 1
12 1071929 BEARING 1 43 100154 - SEAL-OIL 1
132480 SHIM AR 44 105443 i SPRING
13 132481 SHIM AR 45 155482 STUD 8
132482 SHIM AR 46 15303 PLUG=1/2 1
14 107938 COVER 1 47 15304 PLUG 1
15 107937 GASKET 1 49{ 53695 NUT-SLOTTED 1
16 107936 GEAR 1 15225 COTTER-1/8 X 1 L/2 1
17 155481 NUT-T/16 UNF 8 51 163999 BRAKE DRUM H/HUB 1
19 155480 THIMBLE 8 107941 FLANGE 1
20 230345 CUP-BEARING 4 53 15560 CAPSCREM-T/16 UNF X 1 4
21 230346 CONE~BEARING 4 15157 LOCKHASHER-T/L6 4
22 107931 GEAR i ‘ 15007 NUT-T/16 UNF 4
23 107934 SHAFT-COUNTER 1 54 53695 NUT-SLOTTED i
24 107939 GEAR 1 15225 COTTER-1/8 X I 1/2 1
25 44503 SEAL-OIL i 55 16014 BREATHER 1
26 107925 GEAR 1
27 44307 BEARING 4 #FIRST USED ON SERIAL NO. B1lD-1533, B1l1E-2406
28 24702 RING= SNAP 4 AND B11lH-1559,
29 107943 SPACER 2 \-
30{ 107928 SHAFT=INPUT 1 3
#170319 SHAFT-INPUT 1 B
HYSTER COMPANY
PORTLAND, OREGON




G5

DRIVE SHAFT

FOR GAS AND DIESEL ENGINES

REF, HYSTER NAME OF PART REFs HYSTER NAME OF PART
NO. PART NO. 1 2 3 4 QTY. NO. PART NO. 1 2 3 4 QTY.

23464 A DRIVE SHAFY 1 9 23469 HASHER-STEEL 1
2 23465 YOKE-FLANGE 2 10 23598 A SHAFT-SPLINED 1
3 27418 A CROSS AND BEARING 2 11 16001 GREASE FITTING 1
4 ten s CROSS 2 12 13957 GREASE FITTING 2
5 158355 SNAP RING 8 15560 CAPSCREW-T/16 UNF X 1 1/4 8
6 23466 YOKE=SLEEVE 1 13 15157 LOCKHASHER=-T/16 8
7 23468 CAP-DUST 1 15007 NUT-T/16 UNF 8
8 23470 HASHER~-CORK 1

"HYSTER COMPANY

PORTLAND, OREGON

AT



Gb

FORWARD AND REVERSE CONTROL LEVER

10 12

REFs HYSTER NAME OF PART REFe HYSTER NAME OF PART
NOe PART NOo 1 2 3 4 QTY. NOs. PART NO. 1 2 3 4 oTY.
2 108030 W LEVER-SHIFTER 1 9 108031 LINK 1

*981192 LEVER=-SHIFTER 1 i0 152 ROD END 1
3 27991 KNOB 1 11 15008 NUT-1/2 UNF 1
4 108036 W BRACKET 1 12 153 PIN~ROD END 2
5{ 15580 CAPSCREW-3/8 UNC X 1 1/4 2 15222 COTTER=-1/8 X 3/4 2

15156 LOCKWASHER-3/8 2 13 16005 GREASE FITTING 1
T 41086 WASHER 1
8 58933 RING-SNAP 1 ¥FOR BLL1A AND BLLE GAS AND DIESEL KARRY KRANES.
HYSTER COMPANY

PORTLAND, OREGON
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DIFFERENTIAL AND CARRIER

PORTLAND, OREGON

20 30 23 22 23 27
REFs HYSTER NAME OF PART REF. HYSTER NAME OF PART :
NO. PART NO. 1 2 3 4 QTY. NO. PART NO. 1 2 3 4 QTYe
53848A8 DIFFERENTIAL AND CARRIER 1 53853 SHIM-.003 THICK AR
123632 DIFFERENTIAL 1 25 53854 SHIM-,005 THICK AR
24 ¥166892 DIFFERENTIAL 1 53855 SHIM-.010 THICK AR
53872 CASE 1 26 53851 WASHER-THRUST 1
*166893 CASE 1 53849 NUT-SLOTTED 1
af 53868 BOLT-CASE 8 274 234045 WA SHER 1
*166895 BOL T~CASE 8 1 15226 COTTER-1/8 X 1 3/4 1
4 - #202581 NUT 8 29 15316 PLUG-FILLER 1
S5 53871 WASHER-THRUST 2 (53873 SPACER~.165 THICK AR
8/ 53870 WASHER-THRUST 4 53874 SPACER~+166 THICK AR
ST 53860 SP1DER 1 53875 SPACER~,167 THICK AR
'8{ 53858 PINION 4 53876 SPACER=4168 THICK AR
53859 BUSHING/ 1 53877 SPACER=,169 THICK AR
10 53866 GEAR-SIDE . 2 30{ 53878 SPACER-4 170 THICK AR
53879 SPACER-4 176 THICK AR
12 230376 CONE-BEARING 2 53880 SPACER-+180 THICK AR
13 30077 CUP-BEARING 2 53881 SPACER=.188 THICK AR
14 53861 ADJUSTER-BEAR ING 2 53882 SPACER=4194 THICK AR
15{ 53863 PLATE-LOCK 2 [ 53883 SPACER~.200 THICK AR
* 86008 COTTER 2
16 53810 CAPSCREW-LOCK PLATE 2 *FIRST USED ON SERIAL NO. B11L-1968, B1lL-1969
230377 BEARING 1 AND B11L-1976 UP, BLLE-1811 AND B1lA-1501.
17 53885 SNAP RING 1
#202723 BEARING 1 OFOR KARRY KRANES PRIOR TO ABGVE SERIAL NDS.
%202907 SNAP RING 1 USE 202723 BEARING AND 125606 SNAP RING
19 0202725 ORIVE GEAR AND PINION-MATCHED 1 W/127589 DRIVE GEAR AND PINION.
20 138744 CONE-BEARING 2
21 53867 RIVET-DRIVE GEAR 12 #LAST USED ON SERIAL NO. B11L-1975 AND
22 53852 CAGE~PINION BEARING 1 BL1E-1810.
23 138743 CUP-BEAR ING 2
53857 DIFFERENTIAL CARRIER-H/CAPS 1
244 234038 DOMEL 4
200110 CAPSCREW }+ CAPS TO CARRIER 4
86007 WASHER 4
- HYSTER COMPANY
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DRIVE AXLE-

3/ 40 3 M I

B
‘JTi 22 45 44 20 21 30

31 032 41 42 4 12 8 6 7T 13
REF, HYSTER NAME OF PART REF. HYSTER NAME OF PART
NOs. PART NO. 1 2 3 4 A QTY,. NOs PART NOs 1} 2 3 & QTY.
2 *110716  SPACER-HUB 2 23 0077 CUP~-BEARING 2
167957 DRIVE AXLE 1 24 30085 CONE-BEARING 2
vas e DIFFERENTIAL-SEE PAGE G7 i @9 53903 SEAL-OIL 2
15626 CAPSCREW-7/16 UNF X 3/4 2 26 53904 WiPER 2
158824 WASHER-COPPER 2 27 53907 NUT-ADJUSTING, WHEEL BEARING 2 =
4 53895, HOUSING 3 28 53906 LOCKWASHER=-WHEEL BEARING 2
5 21420 BREATHER 1 29 53905 NUT-LOCKy WHEEL BEARING 2
& 53896 GASKET 1 30 BRAKE-ReHs s SEE PAGE H2 1
7 18557 CAPSCREW-T/16 UNC X 1 1/4 & csens BRAKE-L«Hsy SEE PAGE H2 I
18558 CAPSCREW-T/16 UNC X 1 1/2 2 31 129866 A0L T- SHORT 4
B 134405 CAPSCREW-LONG 2 #129867 BOLT-LONG 8
15167 LOCKWASHER-T/16 10 32 88587 HASHER 12
12 15316 PLUG~DRAIN HOLE 1 129868 NUT 12
% 53887 AXLE SHAFT 2 33 cesrs HHEEL %
4q 53888 GASKET 4 34 csues RING-SIDE | SEE 1
15 53890 DOWEL 16, 35 seses RING-SNAP } PAGE P1 1
16 15007 NUT-7/16 UNF 16 36 vsses RING=RIH 1
127596 LGCKWASHER<T/16 16 37 11287  NUT-WHEEL 12
17 170018 HUB AND DRUM 2 38 11286  NUT-WHEEL 12
#170023 HUB 2 39 casee TIRE} $EE 4
18 ) 53892 DRUM-BRAKE 2 %0 vesae TUBE J PAGE P1 4
#170019 ORUM-=BRAKE 2 41 107920  PLATE-AXLE MOUNTING 2
19 53889 STUD-HUB_& AXLE SHAFT 16 42 16089  CAPSCREW-3/4 UNF X 7 8
#170022 STUD-HUB & AXLE SHAFT 16 43 43299  NUT-STOP, 3/4 UNF 8
53891 STUD , 12 @ 53902  SEAL-0QIL 2
204 #170020 STUD-HHEEL 12 5 30161  CONE-BEARING 2
*141716 STUD-WHEEL 12 '
21 53901 SLINGER-OIL 2 #FOR USE WITH TIRE CHAINS.
#170021 SEINGER-CGIL 2 X
22 30162 CUP-BEAR ING z JHFIRST USED ON SERIAL NO. Bl1L-2879,B11G-1595.
HYSTER COMPANY
PORTLAND, OREGON
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Section H
BRAKE AND LINKAGE

INDEX
BRAKE . v v v v v e e e e e e e e e e e e H2
BRAKE CONTROLS . . . . . . v . v v v v, AT H3
MASTER CYLINDER . . . v v v v v v v v v v v o e H3
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WHEEL CYLINDER . . . . v« v v v v v v v v v v e e v v H2

USE HYSTER Approveo PARTS... it pays




H1

PARKING BRAKE

GRAM

PARTS SFRVICE
Item

Gram

H-A-9

REFe HYSTER NAME OF PART REF. HYSTER NAME OF PART
NOs PART NOs 1 2 3 4 QTY. NOe. PART NO, 1 2 3 4 QTY,.
" 108048 A LEVER 1 26 142 PIN-ROD END 3
3 54867 KNOB-ADJUSTING, UPPER 1 27 15212 COTTER-3/32 X 3/4 3
4 54868 KNOB-ADJUSTINGy LOWER 1 28 108050 CRANK 1
5 54866 HA SHER-SPR ING 2 29 108051 PIN 1
& 54869 LEVER-BODY 1 15222 COTTER-1/8 X 3/4 2
7 54965 HASHER~SPRING 2 30 111705 SPACER 3
8 54889 PIVOT-BRACKET 2 31 141 ROD END A1
9 54963 SPACER 2 32 15006 NUT=-3/8 UNF 1
10 54865 SPACER 1 33 108052 LINK 1
i1 54971 ORACKET 2 107947 A BRAKE 1
12 54870 SCREW-ADJUSTING 1 34 53633 A BRAKE SHOE=-W/LINING., INNER i
13 54860 TUBE-ADJUSTING i 54949 HASHER-SPR ING 1
14 54871 PIN 1 35 53634 A BRAKE SHOE-W/LINING, OUTER 1,
i5 54966 SPACER ) 36{ 54948 LEVER-FORK 1
1 43 54969 LINK 1 53632 SNAP RING 2
17 54964 PIN 1 a7 60704 SPRING L
18 54972 SPACER 3 38 107948 BRACKET 1
19 8515 WASHER-5/16 1 39{ 15508 CAPSCREW-3/8 UNF X 1 1
20 15213 COTTER-3/32 X 1 1 15026  NUT-JAH, 3/8 UNF 1
21 54892 RIVET ' 2 40 19864 ROLL PIN 1
22 15581 CAPSCREW-3/8 UNF X 2 1/4 3 41 107946 STUD-SHOULDER 1
23 15t56 LOCKWASHER-3/8 3 42 58929 SNAP RING 1
24 15006 NUT-3/8 UNF 3 43 15907 LOCKWASHER-3 /4 1
25 108049 L INK 1 44 163999 BRAKE DRUM HW/HUB 1
HYSTER COMPANY

PORTLAND, OREGON
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HYDRAULIC BRAKE

COMPLETE THIE JOB
WITH RELATED PARTS

3 ITEM RELATED PART

6 17,19,23,26
Brake Lines
Master Cylinder

16

KEY
A-FOR RIGHT HAND BRAKE,
B-FOR LEFT HAND BRAKE.

REFs HYSTER NAME OF PART QT Y. REFs HYSTER NAME OF PART QTY,
NGs PART NO. 1 2 3 4 , Ai B NO. PART NO. 1 2 3 4 Al B

108979 A BRAKE l]ee 419 108990 HHEEL-STAR ADJUSTING 212

108980 A BRAKE sel 1 20 108991 LOCKSPRING-ADJUSTING 21 2
3{ 108981 PLATE-BACK ING lies 21 108992 SCREK-LOCKSPRING 2] 2

108982 PLATE-BACK ING T 22 108993 PIN=-ANCHOR 21 2
5 108983 A SHOE AND LINING 21 2 23 108994 SPRING=BRAKE SHOE RETRACT. [ 4| 4
-] 108984 A PACKAGE-LINING AND RIVET| 1| 1 24 108995 COVER-WHEEL CYLINDER 2]ee
7 54650 BOLT-FITTING 2] 2 108996 COVER-WHEEL CYLINDER se | 2
8 29343 GASKET=-FITTING BOLT 1,21 2 26 108997 A CYLINDER 2y 2
9 54652 TUBE FITTING~CONNECTING 111 27 108998 ROD-PUSH ‘2] 2
10 135036 TUBE 111 28 54736 P1STON 2] 2
11 29341 TUBE FITTING-CONNECTING 11 29 54631 SPRING 111
12 29344 GASKET-FITTING i 21 2 30 - 54933 SCREM-BLEEDER 1i1
13 108986 COVER~ADJUSTING SLOT 2| 2 31 % 54737 cup 21 2
14 135038 CAPSCREW-HW/LOCKHASHER 4| & 32 * 54738 8ooT 2| 2
16 108987 B80LT-SHOE GUIDE 21 2 34 108985 BOLT AL LA

135039 PIN AND ADJUSTMENT 1]es )
17 135035 PIN AND ADJUSTHENT se | 1 #*INCLUDED IN REPAIR KIT 54049,

108988 SCREW-ADJUSTING 1{ee

108989  SCREW-ADJUSTING se | L

§
i
HYSTER COMPANY

PORTLAND, OREGON
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BRAKE CONTROLS COMPLETE THE JOB

WITH RELATED PARTS
ITEM RELATED PART

14 17,21,22
Wheel Cylinders

REFs HYSTER NAME OF PART REFe HYSTER NAME OF PART
NO. PARY NO. 1 2 3 4 QTYe NOs PART NO. 1 2 3 4 QTy,
2 108032 A LEVER~FOOTs W/BUSHING & PIN 1 13 15007 NUT-7/16 UNF 1
3 53617 BUSHING 1 14 cosne MASTER CYLINDER-SEE BELOW 1
4 15951 P IN-GROOVE 1 15 15529 CAPSCREW=3/8 UNC X 1 3
5{ 69054 PAD-PEDAL 1 15156 LOCKHWASHER-3 /8 3
15158 LOCKWASHER-1/2 1 17 108040 A TUBE=-MASTER CYLINDER TO TEE 1
7 64037 SPRING 1 18 108041 TEE 1
8 15133 HASHER~1 INCH 1 19 15639 CAPSCREW=5/16 UNC X 1 1
9 589313 SNAP RING 1 15155 LOCKWASHER-5/16& 1
10 108038 LINK 1 21 108043 A TUBE-TO R.H. HHEEL CYLINDER 1
11 159 PIN-ROD END 1 22 108042 A TUBE=-TO LeHe HHEEL CYLINDER 1
{ 15223 COTTER-1/8 X 1 1
MASTER CYLINDER
REFs HYSTER NAME OF PART REFs HYSTER NAME OF PARTY
NO. PART NOu« 1 2 3 4 QTY. NGs PART NDo. I 2 3 4 qQTY.
80651 A MASTER CYLINDER 1 13 54530 PLATE-STOP 1
2 sesue HOUSING 1 14 54658 STRAP-BOOT, LARGE 1
3 54659 GASKET 1 15 54529 STRAP-BOOT, SMALL 1
4 236213 PLUG~FILLER 1 16 54527 ROD~PUSH 1
6 ¥ sauae VALVE~-CHECK 1 29583 BOLT 1
T * saenes CUP-PRIMARY 1 17 29582 GASKET-DUTER TUBE TO 1
8 * su440 PISTON 1 54624 FITTING MASTER CYL. 1
9 % sense CUP-SECONDARY 1 24092 GASKET-INNER 1
% sseee LOCKWIRE 1
11 * qe0e0 BOOT 3 ®INCLUDED IN MASTER CYLINDER REPAIR KIT 546604,
12 54656 SPRING=W/END 1
HYSTER COMPANY

PORTLAND, OREGON
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I:!YDRAULIC SYSTEM

INDEX
CONTROL VALVE . . . . . . . . v v ot e e e vy J4-J6
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E}H

HYDRAULIC TOPPING SYSTEM

LAST USED ON SERIAL ND, BLIL-1692 AND B11E~1667

24
COMPLETE THE JOB P
WITH RELATED PARTS
i 26
ITEM RELATED PART 18
26,36, Hoses and 21
38,43 Hose Clamps
17 2
PARTS SERVICE GRAM
Ttem
7
| A
% | uh
lr'i
o
48
47 4 46 45 44 43 42 41 33 2 5 40 39 3837 3635 M 3 3 03
REF. HYSTER NAHE OF PART REF, HYSTER NAME OF PART
NO. PART NO. 1 2 3 4 Qrty. NOs. PART NO. 1 2 3 4 QTY.
1 eeeass  PUMP-HYDRAULIC, SEE PAGE K8 1 23 16541  CONNECTOR-3/4-1& X 1/2 TUBE 2
2 1532  ELBOW 5 24 17309  ELBOW, 3/8 NPT X L/2 2
3 17300  EL8OW, 1/2 T X 3/4 P 1 25 111146  HOSE~TILT CONT. TO TOP. CYLs 1
4 16165  ELBOW, 3/4 NPT 1 26 ssese  CYLINDER-TOPPING, SEE PAGE J7 1
5 18999  CLAMP 6 27 18998  CLAMP 2
& 108062  HOSE-TANK TO PUMP 1 28 108066 CLIP-~HOSE 2
7 108l1e¢ W TANK~HYDRAULIC 1 29 . 15255 COTTER-1/4 X 2 2
8 107461  CAP-BREATHER 1 30 32300 PIN 1
9 108123 W COVER-TANK 1 31 16559  ELBOW, 3/4-16 X 1/2 TUBE 2
w{ 15583  CAPSCREHW-5/16 UNF X 1/2 4 32 18994  CLAMP 1
15155  LOCKWASHER-5/16 4 33 108064  HOSE~-VALVE TO CYL. & PUMP TO V. 2
11 61769  GASKET-TANK COVER 1 34 111143 HOSE~CONT. VALVE TO TILT CONT. I
12{ 32024 A LINK=ADJUSTABLE 1 35 111145  PLUG 2
32024 ROG-L INK 1 35 esess  VALVE-TILT CONTROL, SEE PAGE J3 1
13 15005 NUT-5/16 UNF 2 37 111142  HOSE-CONT. VALVE TO TILT CONT. 1
14 138 ROD END 2 38 esses  VALVE-CONTROL, SEE PAGE J& 1
15{ 139 PIN-ROD END 2 16058  MACHINE SCREW-3/4 UNF X 4 3
15211 COTTER=3/32 X 1/2 2 39 15156 LOCKWASHER~3/8 3
16 27991 KNOB 1 15006 NUT-3/8 UNF 3
17 108059 W LEVER-TOPPING 1 40 108063  HOSE-VALVE TO TANK 1
15527  CAPSCREW-3/8 UNF X 1 3/4 1 41 17324  ELBOW-1/2 NPT 1
13 15156  LOCKWASHER-3/8 1 42 38738 CLAMP 2
150606  NUT-3/8 UNF 1 43 111269 A VALVE-RELIEF 1
19 108061 BAR 1 44 17306  ELBOW, 1/2 NPT-1/2 TUBE 1
58929  SNAP RING 1 45 15337  STREET ELBOW~-45, 1/2 1
20 17302  CONNECTOR 2 46 15303  PLUG-1/2 1
21 111141  HOSE-TILT CONT. TQ RELIEF VALVE 1 471 16060  ELBOW-3/4 1
16749  MACH. SCREW~5/16 UNC X 2 3/4 2 16353  CAPSCREW-3/8 UNF X 1 2
22 15155 LOCKWASHER-=5/16 2 48 15156  LOCKWASHER~3/8 2
NUT-5/16 UNC 2 15006  NUT=3/8 UNF 2

15055

HYSTER COMPANY
PORTLAND, OREGON
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HYDRAULIC TOPPING SYSTEM

FIRST USED ON SERIAL NO. B11L-1693, BLID-1501 AND BlLE-1668

1 COMPLETE THE JOB
WITH RELATED PARTS
2 1 ITEM  RELATED PART
1,6,10 Hose and
3 Hose Clamps

20

e ——

REFs HYSTER NAME OF PART REFe HYSTER NAME OF PART
NO. PART NO. 1 2 3 4 QTY. NOs PART NO. 1 2 3 4 QTY.
1 assee CYLINDER-TOPPING, SEE PAGE J7 1 32024 A LINK 1
2 17309  ELBOW 2 14 138 ROD END 2
3 111146  HOSE-CYLe TO TILT VALVE 1 139 PIN~ROD END 2
4 18995  CLAMP-HOSE 2 15211 COTTER-3/8 X 1/2 2
108066  CLIP-HOSE 2 15 15005 NUT-3/8 UNF 2
5 14595  PLUG 2 16 32024 L INK 1
16484 0-RING 2 16568  ELBCOW~-45 3
easss  VALVE-TILYT CONTROL, SEE PAGE J3 1 17 16586 NUT-LOCK 1
6 16908  MACH, SCREW-5/16 UNC X 2 2 16484 0-RING 1
15155 LOCKWASHER-5/16 2 16560  ELBOW 1
15055  NUT-5/16 UNC 2 18 16587 NUT-LOCK 1
16559 ELBOW 3 16485 O0-RING 1
7 16586 NUT-LOCK 3 19 116378 HOSE-TO FLOW CONTRODL VALVE 1
16484 D-RING 3 zo{ 32300 PIN 1
17775  ELBOM 1 15255 COTYER=-1/4 X 2 2
8 10588 NUT-LOCK 1 21 111898  HOSE-TILT VALVE TO CYLINDER 1
16486 0-RING 1 22{ 16909  CONNEGTOR 3
9 16541  CONNECTOR 3 16485 G-RING 1
16484 0-RING 3 23 111896 HOSE=CONTROL TO TILT VALVE 1
seves VALVE~CONTROL, SEE PAGE J& 1 24 111897  HOSE-CONTROL TFO TILT VALVE 1
10 16058 MACH. SCREW-3/8 UNF X 4 3 25{ 108063  HOSE-VALVE TO TAKNK : 1
15156 LOCKWASHER-3/8 3 18999  CLAMP-HOSE 2
15006  NUT-3/8 UNF 3 26 1532  ELBOW-HOSE TQ TANK 1
11 27991  KNOB 1 :
12 108059 W LEVER-TOPPING 1
108061  BAR 1
58929  SNAP RING 1
13 15527  CAPSCREW-3/8 UNF X L 3/4 2
15156 LOCKWASHER-3/8 2
15006 NUT-3/8 UNF 2
HYSTER COMPANY

PORTLAND, OREGON

N
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TILT CONTROL VALVE

POWER STEERING
LAST USED ON SERIAL NO. B1IL-1747 AND BL1E-2090

Ehul..
4/

REF. HYSTER NAME OF PART REFs HYSTER NAME OF PARY
NO« PART NO. 1 2 3 4 QTY. NO. PART NO. 1 2 3 4 Qry.

110176 A CONTROL VALVE-TILT 1 3 232821 spooL 2
1[ 232822 PLUG 2 4 232825 SEAL 2

121656 0-RING 2 5 232406 PLUG 4
2 232823 SPRING 2

TILT CONTROL VALVE
FIRST USED ON SERIAL NO, B11L-1748, B11D-1501, B1IE-2091 & B11A-1501
4
i 8
1

REF, HYSTER NAME GOF PART REF. HYSTER NAME OF PART
NO. PART NO. 1 2 3 4 QTY, NDe PART NO. 1 2 3 4 QrY.

87277 A TILT CONTROL VALVE 1 6% venen O-RING 1
1 14592 PLUG 2 ¥ casee RING=-BACK-UP 2
S L* seses 0-RING 1 T 112467 SPACER 1
2 112468 SPRING 2 8 125423 PIN-SPOOL STOP 1
3 5586 BALL-STEEL 2
4 112465 SPRING 1 *INCLUDED IN SEAL KIT 127296,
5 SPoOL 1

HYSTER COMPANY

PORTLAND, OREGON




14

CONTROL VALVE

N

L*d=]
S LN I D D

20
2 f
Y

o

BV 7771

)

25
26

J
e

Woaar M

AN SN

e
H /,/1
12 7
13— '/
14—

98, ;//’,’)U

1§—

| . 1
18 LX)

o

KEY
A=LAST USED ON SERIAL NO. B11L-1692.
B—FIRST USED ON SERIAL NODs B11L-1693 AND B11D-1501.

REFs HYSTER NAME OF PART QTY.e REFs HYSTER NAME OF PART oTY,
NO. PART NO. } 2 3 4 Al B NO. PART NO. 1 2 3 4 Al B

108057 A CONTROL VALVE 1]es 14 57848 SLEEVE 1{1

111902 A CONTROL VALVE es | 4 15[ 232357 SPRING-REL IEF lias
1 57806 CAP 11 57827 SPRING-RELIEF ee | 1
2 57807 NUT-LOCK (1 16 60836 RING-SEALING 111
3 57808 WASHER 1|1 17 57830 SHIM=-RELIEF i} 1
% 57809 SPRING-CENTER ING 111 18 57829 CAP-RELIEF 1|1
5 57847 SPACER 111 19 57815 GCAP-CHECK 1 b
] 57808 HWASHER 1] 1 20 104681 RING-SEALING 1)1
T 57811 GASKET-CAP 111 21 57857 SLEEVE=CHECK 111
8 57812 SEAL 1|11 22 57856 SPRING-CHECK 1{1
9 57858 SPAQOL—-DeAs s HQRTE FIT 111 23 57855 FOLLOWER-BALL CHECK 1{1
11 57851 BALL-RELIEF 1|1 24 57854 BALL=CHECK 111
12 232356 PLUNGER-RELIEF 1{1 25 57852 SEAT-CHECK 111
13 100154 RING=~SEALING 11 26 39348 RING=SEALING 1} 1

HYSTER COMPANY

PORTLAND, OREGON
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CONTROL VALVE

LAST USED ON SERIAL NO. B11lL-2032 AND B11E-1880

{3 1
."d:..’- 3
C l‘ 2
i
& 5
S 6
™ 4o 8
‘\\ vin ? 5
- ey
S
) 10
S
= I
NG
13
14
i5
15
&
SH——18
REF. HYSTER NAME OF PART REFe HYSTER NAME OF PART
NOs PART NOo. 1 2 3 4 QTYe NOs. PART NO. 1 2 3 & QTY.
114392 A CONTROL VALVE 1 156 233491 SPRING 1
1 233503 NUT=ACORN 1 17 233492 CAP 1
2 233500 SETSCREW 1 18 118389 0-RING 1
3 233502 NUT=-JAM 1 19 234545 SPOOL-DsA.+ BLACK FIT 1
4 233501 CAP 1 21 233498 RETAINER-O-RING 1
5 233499 INSER T-SEAT 1 22 233494 SPACER 2
b 233484 SEAT 1 23 234544 HASHER 1
7 233485 BACK~-UP RING 1 24 200827 SPRING 1
8 57828 O-RING -3 25 233495 SNAP RING 1
9 233487 PLUNGER 1 26 233496 CAP-SPOCL 1
10 233488 RING 1 27 233506 RETAINER-SEAL ‘1
11 233489 SPRING 1 28 233505 WIPER 1
13 16484 0-RING 2 29 233508 PLATE-RETAINER 1
14 14595 PLUG 2 30{ 16382 SCREHW-3/8 UNC X 1/2 2
15 233490 POPPET 1 232460 LOCKHWASHER 2
HYSTER COMPANY

PORTLAND, OREGON
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CONTROL VALVE

FIRST USEC ON SERIAL NO., B11L-2033, B11D-1501, Bl1lA-1501 € Bl1E-1881

REFs HYSTER NAME OF PART REFs HYSTER NAME OF PART
NO. PART NO. 1L 2 3 4 QTY. NO. PARY NO. 1 2 3 4 QTY.
1308246 CONTROL VALVE 1 18 233491 SPRING 1l
1 86917 PLUG 1 19 153648 0-RING ]
2 _¥234812 SEAT 1 20 233492 CAP 1
3 86974 A POPPET 1 21 233496 CAP-SPOOL 1
¥ seese SCREEN 1 22 233506 RETAINER-SEAL 1
G ¥ euena PLUNGER 1 23 233505 HIPER 1
5 *234814 SPRING 1 233508 PLATE-RETAINER 1
6 * B69T6 SEAT-PILOT 1 24 232460 LOCKHASHER 2
T #%*234820 PLUNGER-PILOT 1} 86973 SCREW 2
B #234821 SPRING-PILQT i 25 130767 SPOAL-D, BLACK FIT 1
9 234816 O~-RING ] 26 233494 SPACER 2
10 234811 A VALVE 1 27 60836 O-RING 2
53169 SETSCREW 1 28 233495 SNAP RING L.
11 233503 NUT-ACORN 1 29 200827 SPRING | S
12 233502 NUT=JAM 1 30 234544 WASHER 1-
13 234815 CAP 1 31 233498 RETAINER-O-RING 1
14 %234823 SEAL 2 32 86977 PLUG 1
15 #%159858 BACK=UP RING i 33 39348 O-RING 1
16 * 16484 0-RING 1
17 236028 POPPET 1 *INCLUDED IN RELIEF VALVE SERVICE KIT 123665,
HYSTER COMPANY

PORTLAND, OREGON
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HYDRAULIC TOPPING CYLINDER

REF. HYSTER NAME OF PART REF. HYSTER NAME OF PART
NGs. PART NO. 1 2 3 4 NOe. PART NOo } 2 3 4

[~}
o
-
*

- N B A

A CYLINDER~HYDRAULIC TOPPING 1 ¥ 46478 CAPSCREHW-1/2 UNF X 1 3/4
Z ) NUT 1 177949 LOCKWASHER-1/2
82792 PISTON HALF 1 164 0 15534 CAPSCREW-1/2 UNF X 3 1/4
3 #134658 PACKING 1 B 15158 LOCKHASHER-1/2
4 # 55287 B-RING 1 B 15008 NUT-1/2 UNF
5 82794 PISTON HALF 1 11 719721 ROD END
T 6 232329 CYLINDER SHELL 1 o 79722 ROD END
7 232330 PISTON ROD 1,
‘8 232331 BUSHING 1 *FOR 9 FTey 8 INCH A~FRAME
9 232332 . RETAINER 1
10 2232336 PACKING 1 OFOR 10 FTes 8 INCH A~FRAME.
11::2-61393 0-RING 1
-1200°% 16082 O-RING 1 #INCLUDED IN PISTON SEAL KIT 149257,
13 22323135 RING-BACK-uUP 1
14 2232971 HIPER RING 1 FINCLUDED IN ROD SEAL KIT 149258,
15 232337 CAP 1 '
i
HYSTER COMPANY

PORTLAND, OREGON




SUBJECT:

STEERING GEAR 132768

S S L L P R F R s SO S LN

Steering gear 132768 1s no longer avallable and is replaced by the new
hydrostatic steering gear 259012 and the following- related parts: -

Quantity

233253
14189
259015
18496
15155
16808
15158
15008
15135
259022
258020
37604
»t 12944
221835
221723
15245
16558
171273
129583
259018
256019

R T T R R - R R R R

Partnumber

Description

Steering wheel

Nut, sterring wheel
Bracket steering
Capscrew 5/16 UNC
VWasher 5/16
Capscrew 1/2 UNY

" Washer 1/2

Rut 1/2 UNF
Washer 1/2 UNF
Shait steering
Beering ball
Snapring
Spapring

fasher 1/ and 1/8
hut 1/ and 1/8
Pin

0 ring

llose assy

Hose sassy

Hose assy

Yose assy

Also drill four 17/32" diz. holes in the main Iramc hoist unit support plate -

see drawing SK-5204 for mounting steering gear bracket 259015,

Steering gear 259012 consists of the following parts:

263380
263381
263332
134801
134802
-199319
199320
263354
263385
14031

Lo b e B OB P e R
LY

liydragulde unit
Vasher thrust 7/8
Coupling

Pin .

Retzaining ring
Contact ring
Screw

Cable assy _
Jacket—-tube nssy ’ e
Clamp assy . o

Vi s RER s Raba et M b e b A







X
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Quantity Partnuzber Description
1 14189 - Nut 13/16

The hydraguide unit 263380 consists of the following parts:

1 NSS : Housing assy -
1 134762 . : Plug roll and pin assy'
1 61141 - . " Ball steel
1 228481 - - Plug and o~ring assy
b 198810 ' . Shaft input .
¥ 228184 e " Torsion bar assy
1 257065 ) Drive ring
1 228485 : Drive link spacer ‘ ,
1 22843886 Neddle roller .
1 199171 . Ring yetalmer’ ;
4 199172 ) ’ Shim.010" i
4 199173 - " Shim.005" - : - .
1 © 211830° . - Shim,0025" T - !
1 +241673 : Shim,030" T o
1 199174 . S tasher thrust
1 134742 . Bearing thrust
1 134743 o Bearing race
1 9817 . . Washer wave
1 655280 : Ball 5/16 dia,
1 199176 - Spring-preload
1 198177 . Spacer
-1 228487 ’ Prive link
1 . 228488 . - Spacer
1 nt. ».228489 . : Rotor set
1 . 228490 . Manifold
1 228491 . . Conmutator Assy
1 263378 . _' Cover-upper
1 199180 C Ring seal
4 29223 : ) Capscrew 5/16 UNC
i 228492 , ‘Seal kit
1 58916 . Snapring . :
1 228493 Seal rotor . . g
1 228494 - Seal retainer. T - ?
1 228493 Washer 3/16 :
1 225496 ' : End cover =mssy . !
7 18520 ' Capscrew 5/16 UNC ' g
Interchongecbility :
Parts of old steering geaxr 132768 and parts of the new steering gear 259012

gre not interchangeable,

Parts Stock

- .
. -

Mot affccted.

Effective serial nusber

B11E 27586y
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K1

COMPLETE THE JOB
WITH RELATED PARTS

ITEM

RELATED PART

3 4,5,6,7,8
12 13,15,17

KEY

A-FOR SINGLE STEERING WHEEL KARRY KRANES.
8- FOR DUAL STEERING WHEEL KARRY KRANES.

STEERING TRUNNION

PORTLAND, OREGON

REFe HYSTER NAME OF PART aTY. REF. HYSTER NAME OF PART QTY.
NO. PART NOo 1 2 3 4 Al 8 NO. PART NO. 1 2 3 4 Al B
2 sases COUNTERMEIGHT-SEE PAGE Bt 1|1 15{ 230351 CUP-BEARING 2|ee
108076 W TRUNNION 1ae 29759 CUP-BEARING ve | &
3 108467 W TRUNNION se 1 16 25723 BOLT 6112
138940 BALL STUD-1I 3/4 111 17 44542 SEAL-OIL 2iee
“4 108085  RING=-FELT 1{1 44508 SEAL-OIL ee ] &
w5 230350  CONE-BEARING 1j1l 18 108089  NUT=SPECIAL lies
4 30203  CUP-BEARING If 1 108473  NUT-SPECIAL se}] 2
-7 230349  CUP-BEARING 171 19 15274  COTTER-3/8 X 3 1/2 1| 2
-8 30188  CONE-BEARING 1:1 20 sesss WHEEL 1} 2
9 10149 B NUT-SLOTTED 11 21 sesee RING-LOCK | SEE b R
10 15248  COTTER-3/16 X 2 1/2 111 22 seese RING-SNAP » PAGE Pl e | 2
11 121139  CAP 111 23 sesee RING-RIH se| 2
L2 108088 SHAFT-AXLE 1lles 24 11276  NUT-MHEEL 6]12
108472 SHAFT-AXLE es | 1 25 sssee TIRE}SEE 1] 2
13 230352  CONE-BEARING 2 lee 26 XIIL TUBE J PAGE P1 1} 2
230362 CONE-BEARING se | 4 27 109959 SLEEVE 111
14/ . 108086 A HUB-WHEEL Lies
108470 A HUB-WHEEL se ] 2
HYSTER COMPANY




K2

STEERING SYSTEM

LAST USED ON SERIAL NO.

BL1L=1692 AND BL1E-1667

COMPLETE THE JOB
WITII RELATED PARTS

ITEM RELATED PART
19 9,20
27 20,21,32,33

36 37

e
121314 5161718 19 15 20 2 26
REFs HYSTER NAME OF PART REF. HYSTER NAME OF PART
NO« PART NOo 1 2 3 & QTY. ND. PART NOs ) 2 3 4 . QTYe.
1 seses PUMP-HYDRAUL IC, SEE PAGE K8 1 16353 CAPSCRENW-3/8 UNF X 1 2
2 1532 ELBOH-3/4 X 1/2 NPT 1 22 15006 NUT-3/8 UNF 2
3 108117 HOSE-PUMP TO TANK 1 15156 LOCKHASHER-3/8 2
4 108118 W TANK-HYDRAULIC 1 23 153338 STREET ELBOW-1/2 1
5 61769 GASKET 1 24 15334 CLOSE NIPPLE 1
6{. 15583 CAPSCREW-5/16 UNF X 1/2 4 25 sesse DRAG LINK-SEE PAGE K13 1
15155 LOCKHASHER~-5/16 4 26 16015 GREASE FITTING-1/8 4
7 107461 CAP-BREATHER 1 27 sesns STEERING GEAR-SEE PAGE K3 i
8 108123 W COVER 1 28 15547 CAPSCREW-1/2 X 1 1/2 2
9 18127 HOSE-HYDe« PUMP TO FLOW DIVIDER 1 15158 LOCKWASHER-1/2 2
10 18999 CLAHWP 2 15510 CAPSCREW-1/2 UNF X 2 1/4% 1
i1 16165 ELBOW~3/4 X 3/4 NPT 1 29 15008 NUT-1/2 UNF 1
12 16060 ELBOK-SIDE QUTLET. 3/4 1 15158 LOCKWASHER-1/2 1
13 15304 PLUG=3/4 1 30 24272 ELBOW-45 1
14 15384 NIPPLE=-SHORT, 3/4 1 31 senee CYLINDER-STEERING, SEE PAGE Kl2 1
i5 15303 PLUG-1/2 2 32 108136 HOSE~GEAR TO CYLINDER, REAR 1
16 15337 STREET ELBOW-45 , 1/2 i 33 108135 HOSE-GEAR TO CYLINDER, FRONT 1
17 16064 CONNECTOR-3/8 T X 1/2 P 1 34 14373 ELBOW-3/8 T X 3/8 P 2
i8 16063 ELBOH=45 2 35 19634 LONG NIPPLE-2/8 X 5 2
19 esenn FLOW DIVIDER-SEE PAGE K7 1 36 43299 NUT-LOCK, 3/8 UNF 1
20 108133 HOSE-GEAR TO FLOW DIVIDER 1 37 13781 STUD-BALLs 1 1/2 1
21 108134 HOSE=GEAR TO TANK 1
ik
HYSTER COMPANY -

PORTLAND, OREGON
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STEERING SYSTEM

FIRST USED ON SERIAL NO. B11L-1693, Bl10-1501 AND BllE-1668

COMPLETE THE jOB
WITH RELATED PARTS

I'TEM RELATED PART

19 13,24,27
31 24,25,36,37
a5
'—‘—ﬁ——_‘;_
e 7
¥
37 38 39 40 4|
12 131415 16 17 18 19 20 21 22 23 24 25 28
KEY
A-FOR Bl1L AND B11D GAS KARRY KRANES .
B-FOR Bl1A, BLLE, B1iG AND Bl iH GAS KARRY KRANES,.
C-FOR Bl1A, Bl1E, Bl1G AND BilH DIESEL KARRY KRANES,
REF. HYSTER NAME OF PART QTY REFs HYSTER NAME OF PART QTY.
NO. PARY NO. 1 2 3 4 Al Bf C NO. PART NO, 1 2 3 4 Al 8
13 seane PUMP-SEE PAGE K10 I 141 a 17302 ELBOW-45 DEGREE se | Liae
# eeesne PUMP-SEE PAGE K11 sel 1] 1 2 173900 ELBOYW es|ee| 1
o 12816 ELROW-STREET, 3/4 1] liee a 17306 ELBOW sefes] 1
0 L6845 FITTING-HOSE, 45 DEGREE et 1] 1 9 17345 ELBOW-45 DEGREE 17 1 es
#986261 W PIPE-PUMP INLET se| Llleew HE 16569 EL BOW se] Llles
24 # 15569 CAPSCREW-3/8 UNC X 2 esl 200 # 16560 ELBOW seea| 1
# 88835 PIPE~PUNP INLET sejesf 1 # 16485 0=-RING ss | 1] 1
# 15580 CAPSCREW=3/8 UNC X 1 172 |leele. 2 # 16587 NUT-1LOCK ee| L1
# 15156 LOCKWASHER-3/8 e 2} 2 Lo 18999 CLAMP-HOSE 5] 51 8
\ # 14190 G-RING e 1] 1 il a 16798 ELBOW=1 INCH HOSE X 3/4 P! 1]ue los
oillags HOSE-TANK TO PUMP ae] llae L2 fo 17311 ELBOW-STREET, 3/4 P 1p 1}.1
980360 HOSE-TANK TO puMp sefee| 1 # 17121 ELBOW-HOSE ) ee| 111
34 111895 HOSE=TANK TO PUMP llsales a981096 HOSE<PUMP TO FLOW CONTROL] 44 se | 1
127606 HOSE TANK TO PyMp esl Llijee 134 ol11899 HOSE PUHP TO 1{ 1]es
15339 FITTING 90 ST. ELL.~16 se] llas 4 66877 HOSE FLOW sel Llas
| #986258 HOSE-TANK TO puMp sefea| I #986259 HOSE CONTROL ee (as |- 1
44 0108118 W TANK-HYDRAUL IC 1] 111 14 15358 BUSHING-1/2 X 3/8 111
#986265 TANK-HYDRAUL IC se| 1] 1 15 15303 PLUG-3/4 - i 1|1
5 61769 GASKET=-TANK COVER 1y i} 1 16 15337 ELBOW-STREET, 45-1/2 p 1} 1} 1
6{ 15583 CAPSCREW-5/16 UNF X 1/2 41 4| 4 17 102898 ELBOW-1/2 HOSE X 3/8 P 11 1§11
15155 LOCKWASHER-5/16 41 4] 4 18 17306 ELBOW-1/2 L 1} 1
7 107461 CAP-BREATHER 1} 111 19 ceesne VALVE-FLOW CONTROL, SEE
8 108123 W COVER~TANK 1] 1} 1 PAGE K7 1] 11
HYSTER COMPANY

PORTLAND, OREGON
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STEERING SYSTEM

FIRST USED ON SERIAL NOes B1llL-1693; B11D-1501 AND BllE-1668

REF. HYSTER NAME OF PART QiYe REF. HYSTER NAME OF PART QTY,
NO. PARY ND. 1 2 3 4% Al 8 C NO. PART NO. 1 2 3 4 Al B} C
16560 ELBOW 34 242712 ELBOW-45, 3/8 T X 3/8 P 1 1|1
20 16485 0-RING 35 teeee CYLINDER~SEE PAGE K12 OR
16587 NUT-LOCK K13

15681 CAPSCREW-1/4 UNF X 2
21 15004 NUT-1/4 UNF
15154 LOCKWASHER-1/4
16558 ELBOW
22 16483 O0-RING
16585 NUT-LOCK
23 110178 ELBOK-1/2 HOSE X 3/8 T
24 110500 HOSE-FLOW CONTROL TO GEAR
25 162989 HOSE-GEAR TO TANK
26 16001 GREASE FITTING~1/8
27{ 110220 HOSE FLOW CONTROL
169234 HOSE TO TANK
{ 16353 CAPSCREW-3/8 UNF X 1
28

36 108136 HOSE-GEAR TO CYL.» REAR
37 108135 HOSE-GEAR TO CYLes FRONT
ag 14373  ELBOW-3/8 T X 3/8 P
39{ 19634  NIPPLE=3/8 P X 5
5202683  ADAPTER
40 43299  NUT-LOCK, 3/8 UNF
41 13781  STUD-BALL, 1 1/2
42 143550  ELBOW
43{ 986277 PROTECTOR-CYLINDER ROD
18998  CLAMPS

EOE IR Sl ORI X o
TR o Sl N TN e

F L e & PO N e e
.

-

RV XY TF UF TR e S R WP W T O S

L]

o s P N PO P e gt o et et e RO NI RS S P e e e e e R RO RO OO N

*FJRST USED ON SERIAL NOs BlLIL—-1800 &
BLIE-1T759,

g e N P RS R P e et et ek e (O PO PO B e e e e e e B RO PO RO PO TR

15156 LOCKWASHER-3/8

15006 NUT-3/8 UNF
29 16063 ELBOH-45, 3/8 T X 1/2 P
a0 cesee DRAG LINK-SEE PAGE K13

secae STEER ING GEAR-SEE PAGE K5
31 69090 A BRACKET-STEERING COLUMN

69089 BUSHING-RUBBER

107054 PLATE

15547 CAPSCREW-1/2 UNC X 1 1/2
32 151548 LOCKWASHER-1/2 :

aLAST USED ON SERTAL NO. BLlIE-2135 &
B11A-1501.

#FIRST USED ON SERIAL NO. B1lA-1501 &
B11E=-21236.

ZLAST USED ON SERIAL NO. BLl1E-~1826.

AFIRST USED ON SERIAL NO. Bl1L-1693 &

¥ 15505 CAPSCREW-5/8 UNC X 1 1/2 B11E-1668.
* 15160  LOCKWASHER-5/8
15510 CAPSCREM-1/2 UNF X 2 1/4 EFIRST USED ON SERIAL NO. B1lL-1881 AND
33{ 15158 LOCKWASHER-1/2 B114-1501.
15008  NUT-1/2 UNF
HYSTER COMPANY

PORTLAND, OREGON
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STEERING GEAR

KEY

A=LAST USED ON SERIAL ND. 109438,

8-~FOR SERIAL NO. 109439 TO B811lL-1799 AND B1lE-1758,.

C-FIRST USED ON SERIAL NO,. B11L-1800, BL11D-1501, Bl1E~1759 AND BI1A-1501.

REFs HYSTER NAME OF PART QTY. REF, HYSTER NAHE OF PART Q1Y,
NO. PART NO. 1 2 3 4 Al BI C NOe« PART NDo I 2 3 4 Al Bl C
108128 A STEERING GEAR Lise [an 10 [ % cqena BALL & RETAINER 2ies jue
108126AB STEERING GEAR se i Lijas ., 108876 BEARING-THRUST se| 21 2
132768 STEERING GEAR es en | 1 11 % wouue RACE~BEARING 2 {eeine
109611 A HOUSING Lise |ae 108875 RACE-BEARING en | 21 2
1 109468 A HOUS ING se | lles 12 108873 LOCKHWA SHER-TONGUED 1} 1{1
202485 A HOUSING » se an | 1 13 108872 NUT-JAM, 1 i 11
2 109¢00 OIEL SEAL 1141 14 14190 O0-RING 2| 2 2
3 109470 RING-BEARING RET. el 2 2 15 109607 O-RING 2{ee|en
4 109469 BEAR ING-CAH e | 2| 2 108877 0-~-RING se| 2} 2
5 21737 BUSHING 2 ee lue 16 14191 O~RING 2 21 2
109465 BUSHING e | 2] 2 al46110 VALVE i tf 1
6 14191 U-RING-LOWER COVER L{es [ee 17 125549 VALVE ™ e e 1
109467 GASKET-LOWER COVER sef 11 1} n108879 SEAT 3] 3| 3
109609 COVER-LOMWER Lies |ae 18 108880 VALVE~-CHECK 1111
109466 COVER-LOHWER sef 11 19 108882 SPRING se iae | 3
134055 HASHER-PLAIN, 25164 20 108883 PLUNGER-INACTIVE 2| 21 2
7 X 11716 e | 4| 4 21 108881 PLUNGER=-CENTERING 6 61 &
15525 CAPSCREW-3/8 UNC 22 143550 FITTING 31 3| 3
X 3/4 e | A 4 23 202683 FITTING 1111
15302 PLUG-PIPE 3/8, 24 108845 TUBE-JACKET 1/ 11
SQUARE HEAD vo | 4] & 25 108866 BRUSH=-CONTACT 1} 1} I
8 109608 CAM AND SHAFT 11 171 26 108867 SLEEVE-BEARING 1§11
2] % ceses RACE-BEARING 2lee fase 27 1088468 ROLLER 1] 111
108874 HASHER=THRUST sa | 2] 2 28 108869 HASHER-RETAINING 1} 111

HYSTER COMPANY

PORTLAND, OREGON
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STEERING GEAR

REF. HYSTER NAME OF PART ary. REF. HYSTER NAME OF PARTY aTY.
NO« PART ND. 1 2 3 & Al B| C NGes PART NOo 1 2 2 4 At Bl C
29 108871 ROLL PIN 11 1] 1 43 vsene HASHER-THRUST 1] 11
" 108870 COVER-UPPER 1{ 1} t 44{ 108862 HUB AND TUBE 1§ 1fen
15696 CAPSCREW=-3/8 UNC X L 200196 HUB AND TUBE sefae| 1
3-3/4 UPPER COVER 3 31 3 45{ 108863 RING~CONTACT 1{ 1es
304 16531 CAPSCREW-3/8 UNF X 200197 RING=CONTACT TRETEIR
1-7/8 UPPER COVER 1111 1 108861 CABLE Lleo jou
15066 NUT-3/8 UNF 1| 1] 1 46 234397 CABLE e L e
134060 HASHER~PLAIN: 25/64 0200195 CABLE eo joe | 1
“ X 11716 G A & 134063 CABLE eo oo | 1
31 109480 GASKET-SIDE COVER 11111 47 21760 A HORN BUTTON b 11
[ 134060 HASHER=PLAIN, 25764 63596 COVER~RUBBER 1{ i1
X-11/16 61 6 & 48 63597 BUTTON-HORN 1{1f1
324 25062 CAPSCREW-3/8 UNC X 49 21766 CUP-CONTACY 111
1-1/44 SIDE COVER 6] 6] 6 50 21765 SPRING-BUTTON 1 v} 1
. 109481 A COVER-SIDE L1}t 51 21764 CAP=CONTACT 1] 11
33 27391 SCREW-ADJUSTING 1{ 11 52 22185 FERRULE 1] 151
34 27390 NUT-LOCK 1| {1 53 16655 HOOD SCREW~
35 109613 A SHAFT-LEVER Liao jou NO., 10 X 5/8 31 33
109479 A SHAFT-LEVER es | LI 1 54 21767 PLATE-BASE 11171
36 18427 LOCKWASHER=1-1/8 111 55 21762 SPRING-CONTACT 11111
a7 14095 NUT-1~1/8 UNF 1] 1] 1 56 21761 HASHER-CONTACT 111
109612 A BEARING Llieo [ee 57 22180, WHEEL-STEERING 11 1f1
38 18288 BEARING se | 1} 1 58 108913 ARM 1111
233261 NUT 1l i} 1 5% 14027 NUT=-HHEEL 1)1
109478 HASHER-PRONGED 111} 1
41 136440 HASHER~THRUST 111 #INCLUDED IN BEARING KIT 14156A.
canes HASHER-RETAINING 1111
socen SHIM-.003 AR [AR |AR olLAST USED ON SERIAL NQ. B811L-2349, Bl1E-2186
42 ccase SHIM-.010 AR [ AR |AR AND B11A-1589.
(XN ] SHIM“UOZO AR | AR AR
HYSTER COMPANY

PORTLAND, OREGON
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FLOW DIVIDER

FOR TRUCKS WITH HYDRAULIC TOPPING
LAST USED ON SERIAL NO. BL1L-1692 AND BL1E~1667

REFs HYSTER NAME OF PART REFs HYSTER NAME OF PART
NO. PART NOD, 1 2 3 4 _ QTY. NDs  PART NOs 1 2 3 4 QTY,.
~ 108126 A FLOW DIVIDER 1 5 232404 VALVE=-CONTROL 1
1 232400 SEAL 1 6 232405 PLUG 1
2 232401 PLUG 1 T 232406 PLUG 1
3 232402 SNAP RING 2 8 232407 PLUG-RESTRICTION )}
4 232403 SPRING 1 9 232408 PLUG 13

f= Hrra-ro -
FLOW DIVIDER
FOR TRUCKS WITH HYDRAULIC TOPPING
FIRST USED ON SERIAL NOs B11L-1693, B811D-1501 AND BllE-1668

REFs HYSTER NAME OF PART REFs HYSTER NAME OF PART
NO. PART ND. 1 2 3 4  QTY,. NG, PART NO. 1 2 3 4 ary.
111892 A FLON CIVIDER 1 6 138693 POPPET-VYALVE 1
2 14595 LUG : . 1 7 234611 SPRING-VALVE i
3 232794 SPRING 1 8 234540 PLUG 1
4 199153 PISTON , : i 9 16484 0-RING 1
5 234612 SHIM AR 15483 PLUG-NOT ILLUSTRATED 1

5 . 234513 SHIM AR .
HYSTER COMPANY

PORTLAND, OREGON
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PUAL PUMP

FOR TRUCKS WITH HYDRAULIC TOPPING
LAST USED ON SERIAL NO. BLIL-1692 AND BLI1E-1667

29 28 2r 262524 | 2 34 5 6 7 1 8 9 1011 12 13 14

15
2% 16
i ) o
17
e —— -—-..__«..‘8
AT
 —07% 9
i i { 4 20
30 3l
”
= Z 6
2l
23 22
REF. HYSTER NAME OF PART R{EF- HYSTER NAME OF PART
NOs PART NO. 1 2 3 4 QTY. NOe PART NO. 1 2 3 4 QTY.
108056 A PUMP 1 17 232366 CAPSCREW 4
i 16528 KEY 3 565038 WA SHER 4
2 57558 ADAPTER 1 18 232367 DRIVE SHAFT . 1
3 55418 SEAL SEAT 2 19 57685 COVER i
L3 28193 A - SEAL 1 20 232368 DRIVEN SHAFT 1 5
5 55419 HASHER 1 21 232369 GEAR 1
[ 41278 SHNAP RING T 22 55296 GASKET—-.002 AR ?
T 55256 GEAR 2 55297 GASKET=-.001 AR
8 57774 HQUSING 1 23 232370 DRIVEN SHAFT 1
9 232363 BEARING PLATE 1 24 15880 0~RING 1
10 55247 HEAR PLATE 3 25 109301 ADAPTER 1
11 2323464 HOUSING 1 26 1093032 BEARING 1
12 BR243 DOMEL 8 27 15054 NUT-3/78 UNC 1
13 55244 SEAL RING 4 28 109300 STuUD 1
14 232365 GEAR 1 29 15920 LOCKHASHER~3/8 3
15 55246 WEAR PLATE 1 30 109299 CAPSCREW=3/8 UNC X 4 5/8 1
16 28203 BEARING 8 31 15115 NUT=LOCKy 3/8 UNC 1
HYSTER COMPANY

PORTLAND, OREGON
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PUMP

FOR TRUCKS WITH HMANUAL TOPPING
LAST USED ON SERIAL NO. Bli1L-1692 AND Bl1E-1667

20 2l

REF. HYSTER NAME OF PARTY REF, HYSTER NAME OF PART
NOe PART NOe. 1 2 3 4 : QTY. NOs PART NO. 1 2 3 4 QTY.

69228 A PUMP 1 12 55417 SHAFT-DRIVEN 1
1 55418 BUSHING 1 13 55247 PLATE-WEAR 2
2 57557 SHAFT-DRIVE 1 14 55244 0-RING 2
3 16528 KEY 2 15 55256 GEAR 2
4 57568 HOUSING-END 1 16 15920 LOCKWASHER-3/8 1
5 28192 OIL SEAL 1 L7 109300  STUD-PUMP TO GEAR COVER 1
6 28203 BEARING-ROLLER 4 18 15056 NUT-3/8 UNC 1
7 55243 DOWEL 4 19 109303  BEARING-BALL 1
s{ 55296 GASKET-.,001 AR 20 109301  ADAPTER~PUMP 3

55297 GASKET-,002 AR 21 15880 O-RING 1
9 57774 HOUSING=PUNP 1 22 150830 SCREW-3/8 UNC X 4 5/8 1
10 28199 SNAP RING 5 23 15115  LOCKNUT=3/8 UNC 1

57559 HOUSING-END ) t .
11 57560 CAPSCREYW 4 4

55038 LOCKWASHER 4

HYSTER COMPANY

PORTLARD, OREGON
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KEY

PUMP

FIRST USED ON SERIAL NO. B1lL-1693, BL1D~1501 AND BlIE-16é68

-

A-FOR GAS ENGINES.

B-FOR DIESEL ENGINES.

REFe HYSTER NAME OF PART QTY. REF+ HYSTER NAME OF PART QTY.
NO. PART NOo 1 2 3 4 Al B NOs PART NOs 1 2 3 4 Al B
11189048 PUMP™ lies 18 # 55280 BALL 1
110171AB PUMP se 1 19 sssnn BODY 1
2 % 15006 NUT-3/8 UNF 8{ 8 20 15483 PLUG. 1
3 *235931 WASHER 16{16 21 n 58929 SNAP RING 1
4 * 17231 CAPSCREW=-3/8 UNF X 3 1/2 8] B 22 % 58914 SNAP RING 1
] 232568 COVER liee 23 110059 KE 1
2202789 COVER i1 233791 MAJOR REPAIR KIT 1
& 0127599 SEAL-~SHAFY 1i 1 233790 MINDR REPAIR KITg¢ liee
T O suene SEAL=SHAFTY 111 233795 GEAR REPAIR KIT ea| 1.
8 nld3471 WASHER-BACK-UP 21 2 233792 GEAR REPAIR KIT 1]ew
9 o 55434 RING~SEAL 2ise 233794 HAJOR REPAIR KIT ee| 1
O ssess RING=SEAL e 2 233793 MINOR REPAIR KIT .e 1
10 * sesee SPRING-BEARING 111
1T % seese BEARING~COVYER END 11 1 *[NCLUDED IN MAJOR REPAIR KIT.
12 % senee BEARING-COVER END. 1i 1 :
13 F eeese GEAR~DRIVE i} 1 BINCLUDED IN MINOR REPAIR KIT.
14 # evene © GEAR~DRIVEN 1§ 1
15 % qanes BEARING-800Y END 2] 2 HINCLUDED IN GEAR REPAIR KIT.
16 232579 PLUG i1 . '
17 %232580 SPRING 111 EFIRST USED ON SERIAL NO. BllE-1826.
7
HYSTER COMPANY

PORTLAND, OREGON
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PUMP

FIRST USED ON SERIAL NO. B11A-1501 AND

B11E~2136

REF. HYSTER NAKE OF PART REF. HYSTER NAME OF PART
NOs PART ND. 1 2 3 4 QTY. NOe PART NOe 1 2 3 & QTY,

116543 A PUMP 1 9 27721 BEARING-BALL 1
1 57906 CAPSCREN-1/2 X 2 5/16 4 10 87041 SEAL=-SHAFT 1
2 57519 SPRING 1 11 57527 SHAFT-DRIVE 1
3 234077 PLATE 1 12 110059 KEY 1
4 & 55468 SEAL-O~RING 2 13 234075 BEARING-BALL 1
S5 % canes RING 1 14 57529 SNAP RING 1
6 * LA R R N ] ROTOR l
T %*232141 VANE KIT 1 ®INCLUDED IN CARTRIDGE KIT 87040A.
8 57604 PIN-3/16 X ) 1/16 2

HYSTER COMPANY

PORTLAND, OREGON
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K12

STEERING CYLINDER

KEY
A-LAST USED ON SERIAL NO.
B8-FIRST USED ON SERIAL NO.

8111-1880 AND B1lE 18560.
Bl1L-1881ys BL1D-1501 AND B1lE-1861.

PORTLAND, OREGON

REF, HYSTER NAME OF PART aTY. REF. HYSTER NAME OF PARTY QTY.
NGo PART NDo 1 2 34 Al B NO. PARYT NO. 1 2 3 4 AT B
105751 A STEERING CYLINDER 1ee 234394 A CLAMP 1l
113727 A STEERING CYL INDER s | 1 15 15543 CAPSCREW-5/8 UNF X 2 374 1| 1
i 16718 SCREW-1/4 UNC X% 5/8 4| & 15010 NUT-5/8 UNF ifl
15154 LOCKHWASHER=1/4 4| 4 15160 LOCKHASHER-5/8 111
2 14115 PLATE=END 1{ee] -4 16 108130 A SOCKET 111
233895 PLATE=END el 1 17 14121 PLUG-ADJUSTING 1§ 1
3 14114 RING-LOCK 1ies 18 14118 PLUG 1|1
233897 RING-LOCK e L 19 14119 SPRING 1] 1
& % 14113 RING~HIPER 1i1 20 14120 SEAT-BALL 2| 2
5 % 61056 O-RING=-INNER 11} 21 16015 GREASE FITTING 2 2
6 14111 BEARING~H/SEAL AND O-RING | 1|es 22 14123  SOCKET 1§ 1
* ssene BEARING ee | 1 23{ 14122 CLAMP 111
7f * 46388 0-RING-OUTER 1 14168 LOCK 1] 1
234590 RING~BACK=-UP wel 1 15517 CAPSCREN-1/2 UNF X 2 1/2 111
8 14107 ROD-PISTON . 24 15008 NUT-1/2 UNF 111
127916 ROD-P1STON P | 15158 LOCKHASHER—-1/2 111
9f a 14108 PISTON 1]ee 15135 WASHER~1/2 1)1
234592 PISTON-W/POPPET s 1 25 129830 PLUG=ADJUSTING 111
10 o 14109 RING-PISTON 2lae 26 129828 SPRING 1i1
233896 RING-PISTON as | 2 21 129827 SEAT-SPRING 1t
11 o 14110 WASHER | B PO 28 129829 SEAT-BALL 2| 2
120 24472 NUT-CASTLE 1ea
43299 NUT-LOCKs 3/4 UNF oo | 1 *INCLUDED IN BEARING SEAL KIT 200095.
13 o 15224 COTTER=-1/8 X 1 1/4 1 e
14 SHELL-CYLINDER 1|1 o INCLUDED IN PISTON ROD 141G7A.
HYSTER COMPANY




K13

STEERING CYLINDER

FIRST USED ON SERIAL NO. BI1L-2178, BL1D~l 5014 B11lA-1501 & Bl1E-2136

PORTLAND, OREGON

REFs HYSTER NAME OF PART REFs HYSTER NAME OF PART
NO. PART NO. 1 2 3 4 QTY. NOs. PART NO, 1 2 3 & QrY,.
88384 A STEERING CYLINDER 9 ssaee SHELL 1
1 98192 ROD-P1STON 1 10 97393 PISTON 1
2 97398 PLATE—END 1 11 % seaas RING-PISTON 2
3{* 16718 MACHINE SCREW-1/4 X 5/8 4 12 24472 NUT-3/4 UNF 1
% 15154 LOCKHWASHER=1/4 4 15224 COTTER-1/8 X 1 174 1
4 % sueeae SEAL 1 13 97394 CLAMP 1
5 * 99988 RING-LAOCK 1 14 15136 HASHER-3/4 2
6 L] [ XN Y O-RING 1
7 97395 BEARING 1 *INCLUDED IN SEAL REPAIR KIT 98193,
B % sheea O-RING 1
DRAG LINK
././‘ ViV A7 AV & 25 &% 4 i w
V.l L Y. AV.. o
12 3 4 56
REFs HYSTER NAME OF PART REF. HYSTER NAME aOF PART
NGs PART NO. 1 2 3 4 QTY. NOs PART NO. 1 2 3 4 QTY.
108132 A DRAG LINK 1 3 200191 SPRING. 2
l{ 127043 PLUG-END 2 4 16001 GREASE FITTING 2
174882 COTTER-T/32 X 2 3/4 2 5 200517 SEAT~BALL \/ 4
2 127042 BUMPER-5PR ING 2 & 200525 SEAT 2
\.\
HYSTER COMPANY \




HOIST MECHANISM

INDEX
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N1

HOIST MECHANISM

. . .PORTLAND, OREGON

57
58
89
42 43 39 46
REF. HYSTER NAME OF PART REF. HYSTER NAME OF PART
NO. PART NO. 1 2 3 4 ary, NO. PART NO. 1 2 3 4 QrY,
166890  HOISY 1 33 108007 LINK 1
4 107970 A HOUSING. 1 34 108001  CRANK : 1
5 15304 PLUG-3/4 2 35 15545  CAPSCREW=1/2 UNC X 2 1
6 15308 PLUG~1 1/4 1 36 15135  WASHER-1/2 4
7 16016 BREATHER 1 3T 108002  PLATE 1
107971 STUD 3 38 110653  SPRING 1
8 15162 LOCKHASHER-3/4 3 39 111705  SPACER 3
15012 - NUT-3/4 UNF 3 40 108504 CAPSCRENW-SPECIAL 1
11 80976  PIN-ROLL : 1 41 16605  SCREH-DRIVE 1
2 16015  GREASE FITTING 2 42 16299  PIN-GROOVE 1
107998 W BRACKET 1 43 108004  SPRING 1
134 .#111328 A BRACKET 1 44 16056  PIN-GROOVE 1
45685 BUSHING 2 45 111707  CRANK 1
14 111493  ANGLE 1 46 15547  CAPSCREW-1/2 UNC X 1 1/2 2
15514 . CAPSEREW-1/2 UNF X 1 1/4 1 47 111706 LINK 1
15 15158  LOCKWASHER-1/2 1 48 107997 LINK 1
15178  WASHER-1/2 1 49 107994  CRANK 2
15568  CAPSCREW-3/8 UNC X 1 3/4 1 50{ 107946  STUD 2
18 15176  HWASHER~3/8 1 15904  LOCKWASHER-3/4, SPECIAL 2
15156 _ LOCKWASHER-3/74 1 52 58929  SNAP RING 2
15656 ~ NUT-3/8 UNG L 53 107995 PIN z
22 27991 KNoOB 1 54 58903  SNAP RING 4
23 108008 W LEVER 1 55 107996  NUT-SPECIAL 4
24 41532 pIN 1 56f 107989 A BAND-BRAKE 2
25 15136  WASHER-3/4 2 108977 A LINING-BRAKE BAND, W/RIVETS 2
26 15243 COTTER-3/16 X 1 1/4 2. 57] 68740 -A CABLE 1
27 108012 LINK 1 "<(26783 B~ CABLE-5/8 X 65 FEET 1
28 142  PIN-RDD END, 3/8 8 58 35959 ' THIMBLE 1
29 15212 COTTER-3/32 X 3/4 8 59 142510 HOOK 1
30 108005  YOKE 1
*111506  YOKE 1 *FIRST USED ON SERIAL NO. BLlL-1648 AND
31 108006 CRANK : 1 B1LE~1626,
32 123488  GROOVE PIN-5/16 X | 1/2 2
- .7 . HYSTER COMPANY




N2

HOIST MECHANISM - CONTINUED

PARTS SERVICE GRAM

Item

Gram

38

1-F-32

e

ALP )

DRI

51 40| 40] 5736 38 37 35 31 30 7
54 50 45 59 56
REF. HYSTER NAME OF PART REF« HYSTER NAHE OF PART
NO. PART NO. 1 2 3 4 QTYe NO. PART NO, 1 2 3 4 QTY.
166890 HOLST 1 40 53163 NUT-5/8 UNF 2
2 107913 GEAR 1 41 58900 SNAP RING 2
3 107972 SHAFT 1 42 59633 BEARING 1
&4 113729 CAPSCREH-SPECIAL 6 43 44537 SEAL-OIL * 1
5 58311 . NUT=LOCKs 172 UNF 6 44 124614 BEARING 1
6 230343 CONE-BEARING 2 Fi *¥124615 BEARING 1
7 30076 CUP-BEARING 2 45 107985 SHIM SET 1.
8 107940 SHIM SET . ] 46 110045 CARRIER-~BEAREING 1
9 107927 CARRIER-BEARING 1 47{ 15728 CAPSCREW-5/16 UNC X T/8 6
10{ 25062 CAPSCREW-3/8 URC X 1 1/4 6 15155 LOCKHWASHER=5/16 [
151546 LOCKHASHER—3/8 6 49 %112895 SPACER 2
12 107921 SPACER 1 50 108013 FELT-KEY STQP i IR
13 44504 SEAL-OIL 1 ¥ 15871 0-RING 2
Y?{ 6466 NUT-FLANGED 1 51 44519 SEAL-OIL o
15257 COTTER=1/4 X 2 1/2 1 52 FLOO4E . DRUM J/ 2977 1
19 107974 HORMSHAFT 1 ®112897 A DRUM . ) S
20 230347 CONE~BEARING 1 53 8050 KEY=1/4 X 1 1/4 el
21 230348 CUP-BEARING 1 * 952 KEY-1/4 X1 bz B
22 302719 CONE-BEARING 1 54 12942 SNAP RING-DRUM RETAINER 5 R
23 30208 CUP-BEARING 1 55 sesee HOIST CLUTCH-SEE PG. N4 OR N5 1
24 12896 SNAP-RING 1 56 41577 KEY=-5/16 X 1 1 -
25 8219 SEAL-OIL 1 57 13034 KEY-1/4 X 7/8 S
26 32032 KEY-1/4 X 1 3/8 2 58 15639 CAPSCREW=-5/16 UNC X 1 ‘6
27 107975 DRUM 1 15155 LOCKHASHER-5/16 6
28 107976 PLATE=-END 1 59 # 58907 SNAP RING 2
29{ 15532 - CAPSCREW-3/8 X 1 1/4 2 60 107926 DRUM 1
15156 LOCKWASHER-3/8 2 61 100361 BOLT-U 1
30 33793 SHIM SE 1 62{ 15006 NUT-3/8 UNF 2
31 107977 PLATE 1 15156 LOCKWASHER=-3/8 .2
32 15740 CAPSCREW-T/16 UNC X 1 1/2 6 : ‘ -
33 16157 LOCKWASHER=T/ 16 6 #EIRST USED ON SERIAL NO. BllL-1678 AND .
34 32032 KEY-1/4 X 1 3/8 2 Bl11E-1616. ’
35 107978 GEAR 1 o
36 44307 BEARING 2 oFIRST USED ON SERIAL NO. BllL-1648 AND
a7 107981 GEAR ASSEMBLY 2 Bl1E-1626,. :
38 107979 GEARSHAFT 1 ' AT
#169862 GEARSHAFT 1 #FIRST USED ON SERIAL NO. B110-1501 AND = 0o
39 107980 SPIDER "1 BLlH~1572. s Con
®«112896 SPIDER 1
- HYSTER COMPANY

)y

PORTLAND, OREGON |




e

REFs HYSTER NAME OF PART REF, HYSTER
NO. PART NOo 1 2 3 4 QTY, NO.
2 108017  FLANGE 1 30 17423
3 41577  KEY 1 31 108018
4 6714  NUT-SLOTTED 1 *98001 8
5  *15244 COYTER~3/16 X 1 1L/2 1 32 15527
6 108025 A DRIVE SHAFT 1 * 15535
7 53065 YOKE-FLANGE 2 15006
s{ 53066 A  CROSS AND BEARING 2 15134
53068 SNAP RING 4 33 15155
g 53070 A YOKE-SLEEVE 1 * 15010
10 25741 WASHER~CORK 1 * 15125
11 25740 WASHER-STEEL 1 * 151560
12 25739 CAP=DUST 1 36 108020
13 53072 SHAFT 1 EX 19874
14 13957 GREASE FITTING 2 38 15503
15 16001  GREASE FITTING 1 39 15008
16 15508  CAPSCREW~3/8 UNF X 1 4 15158
17 15006  NUT-3/8 UNF 4 4t { 108003
= 15156  LOCKWASHER-3/8 "4 15135
19 15507  CAPSCREW-3/8 UNC X 7/8 4 43 108023
15156  LOCKWASHER-3/8 4 44 [ n112567
21 108021  SHAFT 1 *981141
22 124629  BEARING-BALL 2 45f o 16887
23 108500 ~ SPACER 1 *981144
24 58928  SNAP RING 2 46 15028
25{ 108022  SHEAVE’ 1 15135
*981190  SHEAVE 1
26 12941  SNAP RING 1
27 60066  SNAP RING 1
28 108024  Y-BELT SET ]
CRANK i

N3

POWER TAKE-OFF FOR HOIST MECHANISM

- NAME OF PART

PART NO. 1.2 3 4

©
=
-
-

29 . 108019

NUT-LOCK,y 7/8 UNF
BRACKET

BRACKET

CAPSCREW-3/8 UNF X 1 3/4
CAPSCREW-5/8 UNF X 2
NUT=-3/8 UNF

HWASHER-3/8
LOCKWASHER-3/8

NUT-5/8 UNF

HASHER-5/8
LOCKWASHER-5/8

PIN

ROLL PIN-3/16 X 1 1/2
CAPSCREW-1/2 UNF X 2 3/4
NUT-1/2 UNF
LOCKWASHER~1/2

SPACER

WASHER-1/2

SPRING

BRACKET

W BRACKET

CAPSCREW-1/2 UNF X 2 1/4
CAPSCREN-1/2 UNF X 3
NUT-JAMs 1/2 UNF
- WASHER=~1/2

*FOR B11E AND Bl1A KARRY KRANES ONLY.
UFIRST USED ON SERIAL NO« BIIL-1678.

mmwmr-p---.-.—-—..n—.-r-wwwwuwww-—-.—-.—-

HYSTER COMPANY
PORTLAND, OREGON

o




N2

HOIST MECHANISM - CONTINUED

facle >

PARTS SERVICE GRAM 13 12 34 19 26 22 23 25 2
Item Gram
38 1-F-32 rt;
58 52 41 a7 46 44 53 - 4 . ' ',))
[ mW“'MQ
e § :

/'\<‘

43 42 51 149]40| 57436 38 37 35 31 30 7 & 3
34 50 45 59 56

REFs HYSTER NAME OF PART REFs HYSTER NAME OF PART
NO. PART NOo 1 2 3 4 NOe« PART NO. 1 2 2 4

=]
-
-
-
=]
—)
-
L)

166890  HOIST 1 40 53163 NUT=5/8 UNF 2
2 107973 GEAR 1 41 58900 SNAP RING 2
3 107972 SHAFT 1 42 59633 BEARING ° 1
4 113729 CAPSCREW-SPECIAL 6 43 44537 SEAL-OIL 1
5 58311 NUT-LOCK, 1/2 UNF & 44 [ 124614 BEARING 1
6 230343 CONE~BEARING 2 *124615 BEARING 1
7 30076 CUP-BEARING 2 45 107985 SHIM SET 1
8 107940 SHIM SET 1 %6 110045 CARRIER-BEARING 1
9 ro1927 CARRIER-BEARING 1 47{ 15728 CAPSCREW-5/16 UNC X 7/8 6
10{“‘-25052 CAPSCREW~3/8 UNC X 1 1/4 & 15155 LOCKWASHER-5/16 6

15156 LOCKWASHER-3/8 6 49 *112895 SPACER 1
12 107921 SPACER 1 50) 108013 FELJ-KEY STOP 1
13 44504 SEAL-OIL 1 * 15871 0-RING 1
n{ 6466 NUT-FLANGED 1 51 44519 SEAL-OCIL 1

15257 COTTER=1/4 X 2 1/2 1 52f 110046 DRUH . 1
19 107974 WORMSHAFT 1 112897 A DRUM v 1
20 230347 CONE-BEARING 1 53 8050 KEY-1/4 X L1 L/4 1
21 230348 CUP-BEARING 1 ¥ 952 KEY=-1/4 X1 1
22 30279 CONE-BEARING 13 54 12942 SNAP RING-DRUM RETAINER 1
23 30208 CUP-BEARING 1 55 trren HOIST CLUTCH-SEE PGe N4 OR N5 1
24 12896 SNAP=RING 1 56 41577 KEY-5/16 X ) ; 1
25 8219 SEAL-OIL 1 57 13034 KEY-1/4 X 7/8 1
26 32032 KEY-1/4 X 1 3/8 2 58 15639 CAPSCREW-5/16 UNC X 1 6
21 107975 DRUM 1 15155 LOCKWASHER=5/16 6
28 107976 PLATE-END 1 59 # 58967 SNAP RING 2
29{ 15532 CAPSCREW-3/8 X 1 1/4 2 60 107926  DRUM 1

15156 LOCKWASHER=-3/8 2 61 100361  BOLT-U - 1
30 33793 SHEM SET 1 62{ 15006  NUT-3/8 UNF 2
3} 107977 PLATE 1 15158  LOCKWASHER~3/8 2
32 15740 CAPSCREW-7/16 UNC X 1 1/2 6
33 15157 LOCKWASHER=-T/16 6 *FIRST USED ON SERIAL NO. Bl1lL-1678 AND
34 32032 KEY-1/4 X 1 3/8 2 BL1E-1616.
35 107978 GEAR 1
36 44307 BEARING 2 OFJRST USED ON SERIAL NO. BllL=-1648 AND
37 107981 A GEAR ASSEMBLY 2 B1lE-1626. .
38 1071979 GEARSHAFT 1 : 4

¥169862 GEARSHAFT 1 #FIRST USED ON SERIAL NO. BL1D-1501 AND
39 107980 SPIDER 1 BLlH~1572.
*112896 SPIDER ]

7 HYSTER COMPANY
7 PORTLAND, OREGON



N3

POWER TAKE-OFF FOR HOIST MECHANISM

37 2N
T
32 Zhais
36:::§;jfa‘i?y\lk"‘27 25 23 22 21 19
43 Syl =
at &
1,
‘ X
44 \
45 ‘ig%\\\h__
REF, HYSTER NAME OF PART REF. HYSTER NAME GF PART
NO, PART NG. 1 2 3 4 QTY. NO. PART NO. 1 2 3 4 QTY,
2 108017  FLANGE 1 10 17423 NUT-LOCK, 7/8 UNF
3 41577  KEY 1 31f 108018  BRACKET
5 67Tk4  NUT-SLOTTED : 1 980018  BRACKET
5 15244  COTTER-3/16 X | 1/2 1 32 15527 CAPSCREW-3/8 UNF X 1 3/4
6 108025 A DRIVE SHAFT : 1 * 15535 CAPSCREW-5/8 UNF X 2
7 53065 YOKE-FLANGE 2 15006  NUT-3/8 UNF
e{ 53066 A  CROSS AND BEARING 2 15134  WASHER-3/8
53068 SNAP RING 4 13 15156  LOCKWASHER-3/8
9 . 53070 A  YOKE-SLEEVE 1 * 15010 NUT-5/8 UNF
10 25741 WASHER-CORK 1 * 15125 WASHER-5/8
11 25740 WA SHER-STEEL 1 * 15160 LOCKWASHER-5/8
tz 25739 CAP~DUST i 36 108020 PIN
13 53072 SHAFT 1 37 19874 -HOLL PIN-3/16 X 1 1/2
14 13957 GREASE FITTING 2 EY: 15503 APSCREW-1/2 UNF X 2 3/4
15 16001  GREASE FITTING 1 39 15008 NUT-1/2 - "UNEF
16 15508 CAPSCREHW-3/8 UNF X 1 4 15158 ° LOCKWASHER-1/2
17 15006 NUT-3/8 UNF 4 41[ 108003  SPACER =
15156  LOCKWASHER-3/8 4 /15135 | WASHER-1/7
19 15507 CAPSCREW~3/8 UNC X 7/8 4 43 _ 108023 SPRING
15156  LOCKWASHER-3/8 & 44 [ 0112567 \ BRACKET -
21 108021  SHAFT 1 #981141 W\BRACKET *.-
22 124629  BEARING-BALL 2 45f 0 16887 CAPSCREW-1/2 UNF X 2 1/4
23 108500  SPACER 1 ' *961144 CAPSCREN-1/2 UNF X 3
24 58928  SNAP RING 2 46 15028  NUT~JAM, 1/2 UNF
25{ 108022  SHEAVE 1 15135  WASHER-1/2
*¥981190  SHEAVE i - .
26 L2941  SNAP RENG 1 #FOR BLLE AND B1lA KARRY KRANES ONLY.
27 60066  SNAP RING 1
28 108024  V-BELT SET 1 AFIRST USED ON SERIAL NOo BL1L-1678.
29 108019  CRANK 1

HYSTER COMPANY
PORTLAND, OREGON

1
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N4

HOIST CLUTCH

LAST USED ON SERIAL NO. BLllL—-1647 AND BL1E-1611

REFs HYSTER NAME OF PART REF, HYSTER NAME QOF PARY

NO. PART NO. 1 2 3 4 QTY, NO, PART NG« 1 2 34 oTY.
—LE670 A HOIST CLUTCH /@ 7 FFPR8 1 14 109582 PIN-LEVER. 3
2 109483 PLATE-HUB AND BACK 1 15 109583 PIN-ADJUSTING LOCK 1
3 109484 PIN-RELEASE SPRING 4 16 109584 . SPRING=-LDCK PIN 1
4 109485 SPRING-REL EASE 4 17 109585 COVER=-CLUTCH N
5 111299 SETSCREW-3/8 UNC X 5/8 1 18 16705 MACH. SCREW-1/4 UNC X 1/2 T3
6 109487..  PLATE-DRIVING 1 19{ 109586 A  CONE 1
7 109488 PLATE-FLOATING 1 109587 RING 1
8 109489 D1$C-ROLLER i 20 109588 A $L EEVE-CONE 1
9{ 109490 YOKE- 1 21 109589AB COLLAR 1
109492 ROLLER 6 22 150246 HUT-JAM, 378 UNF 2
10 109493 SPRING=LEVER 3 38475 WASHER~GOLLAR 4
11 109491 LEVER 6 23 15026 NUT-JAM, 3/8 UNE 2
12 109581 YOKE=-ADJUSTENG 1 15905 LOCKWASHER=3/8 2
13 33235 RING-RETAINING 3 24 15528 CAPSCREW-3/8 UNF X 2 2
25 107987 RING-DRIVING 1
HYSTER COMPANY

PORTLAND, OREGON




N5

HOIST CLUTCH

FIRST USED ON SERIAL NO. 811L-1648| BL1D-1501 AND -B11E-1626

NAME OF PART

20 21

22 23 24 2% 26

PORTLAND, OREGON .

REFs HYSTER REFs HYSTER NAME OF PART

NO, PART NO. 1 2 3 4 Qry. NO. PART NO. 1 2 3 4 ary,
: 111327 A HOIST CLUTCH 1 15 109491 LEVER 6.

3 109483 PLATE-HUB AND BACK 1 16 109493 SPRING=LEVER 3

4 109484 PIN-RELEASE SPRING & 17 109492 ROLLER b

5 109485 SPRING-RELEASE 4 18 109585 COVER=CLUTCH 1

& 16209 SCREW-SETy 3/8 UNC X S5/8 1 19 16705 MACH., SCREW-1/4 UNC X 1/2 3

T 109487 PLATE-DRIVING 1 20 109587 RING - 1

8 109488 PLATE-FLDATING 1 21 54091 SLEEVE 1

9 109489 ROLLER=-DISC 1 22 54093 RING-SNAP 1
10 109583 PIN-ADJUSTING LGCK- 3 23 54103 WASHER~CONE COLLAR 1
11 109584 SPRING=-LOCK PIN 3 24 54099 BEARING 1
12 109581 YOKE-ADJUSTING 1 25 54104 RING- SNAP 1
13 109582 PIN-LEVER 3 26 54105 COLLAR=CONE 1
14 33235 RING=PIN RETAINING 3 2T 107987 RING-DRIVING 1

;‘;;
t
HYSTER COMPANY

—




( N4

HOIST CLUTCH

LAST USED ON SERIAL NO. BLllL—-1647 AND B11E-1611

REF, HYSTER NAME OF PART REF, HYSTER NAME OF PART
NGs PART NO. 1 2 3 4 QTY. NOe PART NOo 1 2 3 & QrvY.
111670 A HOIST CLUTCH 1 14 109582 PIN-LEVER 3
2 109483 PLATE~HUB AND BACK 1 15 109583 PIN-ADJUSTING LOCK 1
3 109484 PIN-RELEASE SPRING 4 16 109584 SPRING-LOCK PIN 1
4 109485 SPRING-REL EASE & 17 109585 COVER~CLUTCH 1
& 111299 SETSCREW-3/8 UNC X 5/8 1 18 16705 MACHs SCREW~1/4 UNC X 1/2 3
( 6 109487 PLATE-DRIVING 1 19{ 109586 A CONE 1
7 109488 PLATE~FLOATING 1 109587 RING 1
8 109489 DISC—ROLLER 1 20 109588 A SLEEVE~CONE 1
9{ 109490 YOKE 1 21 109589A8 COLLAR 1
109492 ROLLER 6 22 15026 NUT-JAMs 3/8 UNF 2
10 109493 SPRING-LEVER 3 38475 WASHER-COLLAR 4
11 109491 LEVER . & 23 15026 NUT-JAM, 3/8 UNF 2
12 109581 YOKE-ADJUSTING 1 15905 LOCKWASHER=3/8 2
13 33235 RING-RETAINING 3 24 15528 CAPSCREW-3/8 UNF X 2 2
25 107987  RING-DRIVING 1

n
HYSTER COMPANY

PORTLAND, OREGON



FIRST USED ON SERIAL NO. BlilL-1648,

HOIST CLUTCH

BlID-1501 AND BllE-1626

NAME OF PART

REFs HYSTER REFs HYSTER NAME OF PART
NOe«  PART NO. & 2 3 4 QTY. NO., PART NO. } 2 3 4 Qry.

Y11327 A HOLST CLUTCH i 15 109491 LEVER )
3 109483 " PLATE-HUB AND BACK 1 18 109493 SPRING-LEVER 3
4 109484 PIN-RELEASE SPRING 4 17 109492 ROLLER 6
5 109485 SPRING~RELEASE 4 i8 109585 COVER~CLUTCH
[ 16209 SCREW-SET, 3/8 UNC X 5/8 1 19 L6705 MACH. SCREW-1/4 UNC X 1/2 3
T ™ 109487 PLATE-DRIVING L 20 ~ 109587 RING =1
8 109488 PLATE-FLOATING 1 21 ™~ 54091 SLEEVE 1
9 109439 ROLLER-DISC 1 22 54093 RING-SNAP 1
10 109583 PIN-ADJUSTING LOCK 3 23 ™ 54103 WASHER-CONE COLLAR 1
11 7109584 SPRING-LOCK PIN ‘ t 3 24 ™ 54099 BEARING 1
12 109581 " YOKE-ADJUSTING 1 25 ™~ 54104 RING~-SNAP 1
13 109582 PIN-LEVER 3 26 ~ 54105 COLLAR-CONE 1
14 33235 RING-PIN RETAINING 3 ~27 107987 RING-DRIVING 1

o
\
HYSTER COMPANY

PORTLAND, OREGON

a
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OPTIONAL EQUIPMENT
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TOWING HOOK

USE HYSTER Arrrovep PARTS. .. it pays
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TIRE AND WHEEL CHART

SINGLE DUAL DRIVE DRIVE
NAME OF PART STEERING STEERING WHEELS HHEELS
WHEELS HHEELS
4
"TIRE 9.00 X 15 T+50 X 15 T.00 X 20 T«50 X 20
10 PLY “esan 11279 107918 caves
12 PLY 108093 [ AN NN ] L X RN R ] L E NN R J
SeLID TR 174213 YXIL 155757
TUBé 108094 11280 107919 sesae
WHEEL-TYPE 1 crone sesee 155754 155754
HHEEL-TYPE 1 seena §6293AB 0805077 " ZT155756
RING-SIDE soene 107013 n805066 cesesse
RING-SIDE teees seene 155756 155755
WHEEL-TYPE 2 csene 805078 sesas esenae
RING-SIDE [ E R E R ] n805068 LR N NN 3 LN X RN
RING-LOCK ea v 805069 T teana
HHEEL-TYPE 3 arees £181379 sanes ssvas
155065 ol 60644 asede ssses
RING-SIDE 160653 ol 53888 TR seass
RING-LOCK 153889 2]53889 resss ssens
RING=SHOULDER 153890 Ho153890 ssene ssene
HHEEL-TYPE 13 esane *980533AC ¥980553 snrene
RING~SIDE cnene *980541 *980556 ensnn
REING=-LOCK senne #980542 *980Q557 csense
RING=SHOULDER sasns 980540 *163944 XXX

*FOR SERIES Bl1E KARRY KRANES ONLY.
gFOR SERIES 811iA KARRY KRANES ONLY.

#NOT NEEDED WHEN MOUNTING SOLID TIRES ON PNEUMATIC RIMS.

FFOR SOLID TIRES.

RING~-SIDE

TYPE 1

R ING-SIDE RING-SIDE —>
RING-LOCK R ING-SHOUL DER
RING-LOCK ——
Ll
TYPE 2 TYPE 3
HYSTER COMPANY

PORTLAND, OREGON



OPTIONAL ACCESSORIES

REFe HYSTER NAME OF PART REF. HYSTER NAME OF PART
NO, PART NO. L 2 3 4 QTY. NOa PART NOo 1 2 3 4 QTY,
63899 A GAS CAP-PROTECTO SEAL 1 40912 A WHEEL SPINNER 1
146184 A KIT=FIRE EXTINGUISER & BRACKET 1 115323 A KIT-LIFTING EYE i
101984  SNATCH BLOCK 1 110712 A TIRE CHAIN MOUNTING KIT 1
TOWING HOOK
REF. HYSTER NAME OF PART REFe HYSTER NAME OF PART
NOs. PART NO, 1 2 3 4 QTY,. NDs PART NO. 1 2 3 4 : QaTY.
1{ 69457 A TOWING HOOX 1 4 69464 PIN 1
69459 A HOOK~-TOWING 1 5 15184 WASHER-1 1/8 2
2 49101 LATCH 1 6 15245 COTTER~3/16 X 1 3/4 2
3{ 159 PIN-ROD ENDy 5/8 1
15223 COTTER-1/8 X 1 1
HYSTER COMPANY

PORTLAND, OREGON
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PART REF PART REF PART REF PART REF PART REF
NU. PAGE NO. NO. PAGE NO. NO. PAGE ND. NO. PAGE NO. NO. PAGE NO.
125 Dg 18 14122 A K12 23 15168 B8l 21 15526 c2 24 16005 G3 24
126 ba 19 14123 K12 22 15172 Bl 34 15527 G3 20 16015 K2 26
138 Jl 14 . L4156 A Kb 15175 El 30 15528 Bl 17 16016 G4 55
139 Jl 15 14168 Kl2 23 15176 cée 4 15529 Ccl 12 16056 N1 44
141 H1 31 14190 K3 2 1577 Ct 9 15532 N2 29 16058 J1 39
142 H1 26 14191 KS 16 15178 N1 15 15535 N3 32 L6060 J1l 47
152 Gé 16 14349 D23 1 15180 ce 17 15536 47 16 16063 K2 18
153 F2 14 14358 D22 L] 15184 p2 5 15537 82 16064 K2 17
159 H3 11 14368 b9 2] 15200 D8 19 15638 83 2 16082 J7 12
234 81 28 14369 D9 6 15211 Bi il 15543 Kl2 15 16089 Ga 42
790 c13 1 14373 K2 34 15212 cr 21 15545 Nl 35 16114 C24 12
952 N2 53 14519 cl2 13 15213 H1 20 15547 K2 28 16116 cz2l 35
1532 J1 2 14592 J3 1 15222 F2 15 15551 C31 25 1611%8 €24 13
2009 B 81 22 14595 J2 5 15223 H3 11 15553 ca21 58 16151 C25 20
2033 8 El 14 14752 EL1Q 15224 C4l 19 15554 C20 6 16159 Ccl1s 9
5586 J3 3 15000 D4 10 15225 G2 57 15556 [ 21 161464 1] 8
6466 N2 17 15001 022 24 15226 GT 27 15560 G4 53 16165 Ji 4
6714 N3 4 15002 cz29 5 15243 N1 26 15565 B1 4 16177 D10 25
1882 c3s 12 15004 Bl 13 15244 N3 5 15568 Fl 3 16185 D8 7
3050 N2 53 15005 Bl 26 15245 p2 -] 15569 G2 39 16186 ES 25
8219 N2 25 15006 Bl 18 15248 Kl 10 15674 Cla 9 16187 c25 18
G033 clo 5 15007 G4 53 15255 B2 14 15578 D8 15 16193 C24 1
9109 G2 7 150048 c1 1 15257 N2 17 15580 El13 65 16199 G155 6
9417 c2s 4 15010 Kla2 15 15274 Kl 19 15581 H1 22 16209 N5 6
10149 8 Kl 9 15012 B2 L& 15302 D24 32 15583 J1 10 16271 D22 i3
i0531 El 9 15023 B1 21 15303 c23 27 15585 c2 32 16299 N1 42
10588 J2 3 15024 D22 28 15304 G3 18 15586 c2 33 16353 09 13
11095 E2 31 15026 H1 39 15306 Co 22 15588 E3 23 16354 Bl 13
11096 £3 23 15028 N3 46 15307 C19 2 15597 c2 16 16357 D5 8
11195 ce 24 15036 G4 35 15308 N1 6 15600 D& 12 16367 D5 13
11276 Kl 24 15039 ElLl 9 15314 D9 14 15608 E4 17 16372 c21 33
11279 Pl 15049 131 39 15316 G7 29 15613 €6 16376 cl1 17
11280 Pl 15054 Cé a8 15334 K2 24 15621 E1Q 16378 C13 18
11286 G8 38 15055 Cé 34 15337 J1 45 15623 Clé 22 16382 Js 30
11287 G8 37 15056 [} 3 15338 K2 23 15626 G4 33 16483 K4 22
11648 8 B2 4 1 15057 ClLl ] 15339 K3 3 15639 Ell 40 16484 J2 7
11650 B B2 3 | 15058 B3 3 15345 C4 24 15681 K4 21 16485 Ja 22
12815 C4 5 15066 Ké 30 15347 19 15 15696 K6 Ely 16486 J2 ]
12816 K3 2 | 15086 E£13 33 15358 E2 8 15728 Eill 40 16512 C15 B
12821 D4 19 15107 Ei10 153718 D22 3 15740 N2 32 16526 Cl4 10
12886 D22 36 151G8 Ccl 16 15384 Kz 14 15746 D22 28 16528 K8 1
12896 N2 24 15111 B2 6 15448 b2z 7 15757 D22 20 16530 022 24
12941 N3 26 15115 c9 9 15457 D24 29 15871 . N2 50 16531 K6 30
12942 N2 54 15125 N3 33 15483 K10 20 15880 c9 22 16541 Jl 23
13034 N2 57 15127 b5 14 15502 C4l 1 15884 K8 13 16558 K4 22
13429 D8 14 15132 D4 11 15503 N3 38 15904 N1 50 16559 -Jl 31
13781 K2 37 15133 - F2 8 15505 Cl8 16 15905 Cl1 12 16560 J2 18
13957 G5 12 15134 Bl 5 15507 Eil 42 15907 H1 43 16568 J2 17
14027 K6 59 15135 Clé6 138 15508 B2 11 15910 El0 16569 K3 9
14095 K& 37 15136 K13 L4 15509 cl 5 15913 Ell 41 16585 K4 22
14107 Kl2 8 15k52 B1 23 15510 K2 29 15914 cz2s 9 16586 J2 7
14108 K12 9 15154 BL 13 15511 EL1Q 15916 E13 61 16587 J2 18
14109 Kl2 1¢ 15156 C& 21 15513 Cl5 4 15917 Cée 40 16597 cll 4
14110 Kiz 11 15156 el 4 15514 Nl 15 15918 9 20 16598 63 8
14111 K12 6 15157 Cil 4 15515 81 26 15920 cy 12 16605 N1 41
14113 Kl2 4 15158 Bl 26 15516 cl8 9 15927 Cls 9 16655 Ké 53
14114 K12 3 15160 c1 2 15517 K12 24 15936 G4 39 L6658 81 34
14115 Ki2 2 15162 B2 16 15518 C4 T 15951 F2 4 16663 c19 31
14118 Kiz2 18 15163 E13 23 15522 C2 4 15962 c6 12 16690 E3 23
14121 Kle 17 15165 E13 8 15525 B1 5 16001 82 20 16691 C19 a6

HYSTER COMPANY
PORTLAND, OREGON
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PART REF PART REF PART REF PART REF PART REF

NG. PAGE NO. NO. PAGE NG« NO. PAGE NG« NO. PAGE NG. NO. PAGE NO.
’
16705 N4 L8 19634 Ke a5 28423 A F1 10 46944 €15 10 53882 G7 30
16708 D9 5 19864 H1 450 28424 Fi 9 48309AC B1 53883 G7 g
16709 Bl 34 19869 El3 47 28425 F1 i1 49101 p2 2 53885 67 17
16711 E7 14 19874 N3 37 28426 Fi 6 50268 21 54 53887 G8 13
16712 B1 23 21278 G2 29 28584 E5 25 50652 21 47 53888 68 14
16713 ELL 22 21340 C4l 18 28888 Fl 8 50553 D1 30 53889 G8 19
16716 DL9 T 21420 G8 5 29341 H2 1l 50562 D1 4 53890 G8 15
16718 K12 i 21737 K5 5 29343 H2 8 50564 o2 24 53891 G 29
16719 E7 iz 21760 A Kb 47 29344 H2 12 51455 c22 22 53892 G8 18
16731 E13 12 21761 Ké 56 29582 H3 17 51814 cé 7 53895 G8 4
16749 J1 22 21762 Ké 55 29583 H3 17 53065 N3 7 53901 G8 21
16773 D12 24 21764 K6 51 29759 K1 15 53066 A N3 8 53902 G8 G4
16775 Bl 26 21765 Ké 50 30076 N2 T 53068 N3 8 53903 G8 25
16798 K3 11 21766 Ké 49 30077 G 13 53070 A N3 9 53904 G8 26

16800 B2 16 21767 Ké 54 30085 G8 24 53072 N3 13 53905 Ga 29

16802 B2 16 22060 El 21 30161 G8 45 53124 E2 10° 53906 G8 28
16814 c21 48 22180 K6 57 30162 G8 22 53169 Jb 10 53907 G8 21

16818 Clé 5 22185 Kb 52 30lss K1l 8 53502 63 1l 54023 Fl T
16825 D12 ir 23464 A G5 30203 K1 & 53617 Fa 3 54049 H2

16828 c9 5 23465 G5 « 2 30208 N2 23 53632 HL 36 54051 F1 10
16836 Cl1 4 23466 G5 6 30279 N2 22 53633 A H1 34 54053 Fl 5
16845 K3 2 23468 G5 1 30370 €2 27 53634 A HL 35 54054 A Fl 1
16870 cé 11 23469 G5 9 32024 J1 12 53685 A G2 15 54074 A F1 5
16887 N3 45 23470 G5 8 32024 A J1 12 53687 G2 14 54078 Fl 12
16908 Jz 6 23598 A G5 10 32032 N2 26 53688 G2 13 54090 A Fl 1
16909 J2 22 24092 H3 LT 32300 B3 7 53695 G2 44 54091 NS 21
17121 K3 12 24272 K2 30 33235 N& 13 53730 G2 16 54093 N5 22

17158 ci 11 24412 K12 12 33793 N2 30 53731 G2 18 54099 N5 24
17159 c21 27 24702 G4 28 35959 N1 58 53732 G2 17 54103 N5 23
17231 Ell £l 25062 cz2 19 36850 Fa 11 53733 G2 19 54104 N5 25

17300 Ji 3 25723 Kl 16 37258 Cl 3 53753 G2 12 54105 N5 26
17302 J1 20 25739 N3 12 37562 €20 34 53810 G7 16 54527 H3 16
17306 J1 44 25740 N3 11 38475 N4 22 53825 G2 42 54529 H3 15

17309 J1 24 25741 N3 10 38738 Cl5 i 53848AB G7 54530 H3 13
17311 K3 12 26770 08 i1. 38942 E8 53849 67 27 ] 54624 H3 17
17314 b9 &6 26783 B N1 57 39348 Ja 26 53851 G7 26 54631 H2 29
17324 Ji 41 27018 B2 8 40912 A P2 53852 A 67 22 54650 H2 T
17345 K3 g 27390 Ké 34 41086 Gb6 T 53853 G7 25 54652 H2 9
17405 cz 17 27391 Ké a3 41532 N1 24 53854 67 25 54656 H3 12
17423 N3 30 27418 A G5 3 415717 N2 56 53855 G7 25 54658 H3 14
17430 cle 23 27706 A (3 i9 42269 £6 24 53857 6T 24 54659 H3 3
17443 El 30 27785 El 22 42958 £l 15 53858 G7 8 54660 A H2

17491 ET 27788 El 2 43203 E8 16 53859 6T 8 54736 H2 28
L7736 D9 6 27850AB F1 1 43207 (994 13 53860 G7 7 54737 H2 31
17775 J2 8 27932 Fl 15 43299 G8 43 53861 G7 14 54738 HZ 32
17946 E1l3 35 27933 G3 13 43655 Fe 12 53863 GT i5 54860 H1 13
18226 Cl 8 27936 Fl 17 43740 Ell 36 53866 G7 10 54865 Hi 10
18427 Ké 36 27975 G3 & 443017 G4 27 53867 G7 21 54866 H1 5
18511 c19 35 27976 G3 32 44503 G4 10 53868 GT 3 54867 Hl 3
18515 Bl 10 27982 G2 28 44504 N2 13 53870 G7 6 54868 HI 4
18535 cé 38 27988 8 63 32 44508 Kl 17 53871 67 5 54869 H1 6
18536 Ci9 16 27989 G3 30 44519 N2 51 53873 67 30 54870 H1 12
18857 G8 7 27990 B 63 31 44537 N2 43 53874 GT o 54871 H1 14
18558 c1l1 15 27991 G3 28 44542 K1 17 53875 G171 30 54889 H1 8
18571 c26 4 28193 A K8 4 45512 E9 26 53876 67 30 54892 H1 21
18756 D12 7 28199 K8 6 45642 c31 28 53877 G7 30 54933 H2 30
18858 c23 22 28203 K8 16 45685 Nl 13 53878 G? 30 54948 H1 36
18994 Ca 19 28232 B3 9 46388 K12 7 53879 G7 30 54949 H1 34
L8995 3 10 28269 c3s 11 46478 J7 16 53880 G7 30 54963 Hl 9
19623 D22 3 28284 E2 14 46698 Fl 3 53881 G7 30 54964 H1\ 17

HYSTER COMPANY
PORTLAND, OREGON
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54966 H1 15 55930 ET 56728 D24 1 57829 J4 18 69054 F2 5
54969 HL 16 55945 E7 [ 56729 D24 34 57830 J4é 17 69089 K4 31
54971 H1 1t 55965 E13 i 56730 D24 6 57847 J4 5 69090 A K4 31
54972 H1 18 55969 E13 59 56131 D24 28 51848 J4 14 69228 A K9
55038 K8 17 55970 Ei3 59 56732 D24 8 57851 44 11 69245 A Bl 3
55243 K8 12 55972 £8 - 27 56733 c9 17 57852 J4b 25 69302 El 30
55246 Ke L5 55978 E13 59 56749 131 51854 J4 24 69305 EL 8
55247 K8 10 56002 Dl 45 56752 D1 51 51855 J4 23 69308 A El 3
55256 K8 T 56010 Di 43 56753 o1 42 57856 J4 22 69309 A E1 11
55280 Kio 18 56012 Dy 53 56754 D1 19 57857 J4 21 69312 A El 20
55287 J7 4 56013 o1 31 56755 D1 48 57858 J4 9 69395 D9 5
55296 K8 22 56014 )9 28 56156 ol 18 57906 KLl 1 69417 £8
55291 K8 22 56015 D2 58 56758 D2 65 58311 N2 5 69455 D9 3
55417 Kg 12 56018 D2 28 56759 Dl 40 58900 N2 41 69457 A P2 1
55418 K8 3 536020 D2 27 56761 b1 21 58903 N1 54 69464 p2 4
55419 K8 5 56028 Di 26 56762 D1 57 58907 N2 59 69607 Cl15 7
55434 K10 9 56031 o1 55 56763 D1 27 58914 K10 22 69623 A C15 i
55468 Kil 4 56036 D1 13 5676% D1 25 58928 N3 24 70823 Ca 16
55517 ts8 i7 56057 2] 1 50 56767 D1 24 58929 H1 42 71022 Fl 16
55518 EB 3 56075 D1 41 56768 D1 23 58933 F2 8 73587 ES 26
55519 E8 2 56076 Dl 44 56769 o1 29 59184 ES 21 76577 09 5
55521 EG 6 56082 13} 35 56772 Bl g 59633 N2 42 TTLL7 EL3 56
55528 E7 7 56092 ol 38 56773 Di 10 60066 N3 27 71121 El7 45
55541 ELl2 5 56140 b2 57 56774 Dl 6 60518 Cis 1 77200 D4 12
55542 [ 94 4 56168 Bl 46 56777 Dl 2 60704 H1 37 17326 E4 31
55544 El2 15 56182 D1 56 567119 DL 14 60836 J4 16 71328 "E3 37
55580 E8 22 56185 D1 52 56781 Dl [:] 60950 N2 40 78033 clo 9
55585 €13 50 56238 DL 16 56784 D23 1 61056 K12 5 78186 E3 4
55586 El12 2 56239 D1 17 56785 D23 5 61393 J7 11 8187 E4 3
55590 E13 58 56242 D1 15 56787 B23 10 61643 82 10 78288 Ké 38
55638 El 26 56425 01 56819 () ] 22 61769 J1 11 78688 Clo 3
55640A8 €8 56459 D9 7 56878 D22 34 61835 El 31 786%6 cl3 23
55665 EB 12 56549 D19 il 56879 D22 34 61843 D9 2 78702 c1 14
55667 £8 7 56589 D2 26 5689 D24 16 &61974AC D9 T 78763 E4 i6
55668 ES8 4 56671 D23 6 56893 022 4 62010 Bi 32 79721 J1 17
55669 £8 5 56675 D23 4 56897 D23 14 62011A8 Bl 30 79722 J7 17
55610G E9 15 56677 D23 7 56898 023 9 62012 Bl 31 79803 €26 20
55127 E7 24 56698 D23 56899 D23 2 62656 Fl 3 79853 Cls 28
55799 £12 3 56700 D24 31 56900 D23 15 62825 A ES8 79882 El13 45
55800 E8 12 56701 024 2 56942 022 T 63108 D22 5 79915 Cc? 24
55809 E8 13 56702 D24 5 57105 c9 2 63169 D22 14 79920 cs 36
55810 EY 17 56703 D24 12 57130 C4 16 63596 Ké 47 79930 cr 33
55849 E8 8 56706 D24 390 57519 K11l 2 63591 Ké 48 79999 ES 16
55851 E8 F4 56707 D24 26 51527 K11 11 63753 Fi 4 80651 A H3
55852 E8 18 56708 D24 23 57529 K11 14 63899 A P2 80976 N1 1l
55853 ES 6 56709 024 13 57557 K9 2 64037 F2 7 82792 J7 2
55854 £8 13 56710 D24 7 57558 K8 2 66141 ElL 30 86007 G7 24
55881 El 4 56711 D24 24 57559 K9 1t 66731 Fi 4 86008 G7T 15
55884 ET 24 56712 D24 20 57560 K9 11 66877 K3 13 86013 Cé 22
55885 E7 24 56713 D24 10 57604 KLl 8 66923A8 P1 86879 El2 22
55886 E7 56714 D24 Ll 57685 K8 19 66956 D8 7 86973 J6 24
55892 El2 25 56716 DZ4 33 57714 K8 8 66958 D8 2 86974 A J6 3
55894 EB 19 56718 D24 9 57806 Jg 1 67302 D3 4 86976 Jé 6
55901 El2 g 56721 D24 18 57807 J4 2 67305 D3 5 86977 Jo 1
55909 ELZ 8 56722 D24 4 51808 J4 3 67306 D3 6 87040 A KIl
55910 Er2 8 56723 D24 i9 57809 Ja 4 67353 D% 1 87041 K1l 10
55914 EL2 21 56724 D24 3 57811 J4 T 68032 El 7 872771 A J3
55917 El12 17 56725 D24 25 57812 J& 8 68047 E3 39 87340 El4 15
55919 ElZ 18 56726 D24 14 57815 Ji 19 68740 A N1 57 88363 Cl1 5
55924 E3 17 567271 D24 21 578217 J4 15 69037 2] 8 88384 A K13

HYSTER COMPANY

PORTLAND, OREGON
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NO. PAGE NOa NO . PAGE NG. NO. PAGE NO . NGO. PAGE NO. NO = PAGE NO.
88567 El2 17 100848 A EL 10 107908 v B3 3] 108003 N3 41 108113 cl5 1
88572 El2 4 101210 El 14 107910 W 83 5 108004 N1 43 108117 K2 3
88587 G8 32 101628 C34 20 107918 Pl 108005 N1 3¢ 108118 W J1 1
88603 E2 24 101789 A D23 107919 P 108006 N1 31 108123 & Jdl 9
38626 E2 24 101791 A D24 107920 G8 41 108007 N1 33 108126 A K7
88627 A ELTY 101804 D22 14 107921 N2 12 108008 W N1 23 108127 K2 9
88835 K3 2 101308A8 D25 107923 G4 6 108012 N1 27 108128 A K5
88928 E2 2 101809 D22 25 LO1924 G4 31 108013 N2 50 108128AB KS
848993 E2 30 101810 022 4 107925 G4 26 1080L7 N3 2 108130 A K12 le
89539 £le 13 101811 D22 34 107926 N2 60 108018 N3 31 108132 A K13
89540 A EL12 14 101984 P2 107927 N2 9 108019 N3 29 108133 K2 20
89541 El2 25 101985 c21l 41 107928 G4 30 108020 N3 36 108134 K2 21
94351 D22 36 102898 K3 17 107929 G4a i2 108021 N3 21 108135 K2 33
36948 G3 33 103471 K10 8 107931 G4 22 1osoz2z2 N3 25 108136 K2 32
96949 G3 33 103734 E6 i2 107933 G4 2 108023 N3 43 108145 W B3 3
97322 EL2 8 103738 E2 24 107934 G4 23 108024 . N3 28 108147 D8 24
971344 ELT 2 103739 E2 11 107936 G4 16 108025 A N3 & 108148 El 13
7345 E1T 7 103745 E4 19 10793¢ G4 15 108030 ¥ G 2 108:49 A El 27
97349 E17 47 103750 A Eb & 107938 G4 14 108031 Gé 9 108150 A El 29
97350 E1l7 49 103752 A Eb 23 107939 G4 24 108032 A F2 2 108151 A £l 16
91351 E1Y 48 103776 C41 L7 107940 N2 8 108034 F2 10 108152 A EI 25
97352 ELT 32 103879 A EB 107941 G4 108035 F2 9 108176 A B3 1
97353 ELl7 33 {- 103880 - ES 11 107942 G4 9 108036 W G6 4 108290 D22 31
97354 ELY 38 104099 Do 15 107943 G4 29 108038 H3 10 168293 D22 28
G7355 ELl7 a8 104105 D4 107944 G4 41 108040 A H3 17 108294 W D22 30
97356 EL7 38 104681 Jb 24 107945 G4 40 168041 H3 18 108467 W Kl 3
97358 E17 27 1053117 D22 8 107946 H1 41 108042 A H3 22 108470 A Kl 14
97359 ELT 23 105324 D22 26 107947 A Hl 34 108043 A H3 21 108472 Kl 12
97360 EL7 28 105326 p22 1 107948 Hl 38 108045 D8 12 108473 Kl 18
97361 EL7 42 105443 G4 44 107949 G4 32 108046 D8 17 108500 N3 23
97393 Ki3 10 105625 €15 1 107952 W 09 4 108047 B8 108504 NL 40
97394 K13 13 105751 A Ki2 107958 D9 5 108048 A H1 108511 D9 9
97395 K13 T 105950 D22 23 107959 A D9 10 108049 H1 25 108536 W D22 27
97398 K13 2 106039 A EI 19 107962 A (4 3 108050 H1 28 108569 W 322 29
91446 D1 12 106358 A D22 Y 107963 C4 & 108051 H1 29 168812 D8 3
97450 Dt 36 1064383 C4 4 107964 C4 10 108052 Hl 33 1Gas22 A D23
97451 ol 1 106776 D22 12 197965 C4 11 108056 A K8 108824 D22 13
97491 EL3 1 107013 Pl 107966 A G4 1z 108057 A J4 108826 D22 18
97492 EL3 1 107054 K4 31 107970 A N1 4 108059 W 41 17 10838130 D22 g
97496 EL7 34 107141 Cl5 8 107971 N1 8 108061 J1 19 108831 D22 36
98192 Ki3 1 107142 ES8 1079%2 N2 3 108062 J1 6 108861 Ké 46
98193 K13 107143 E8 167973 N2 2 108063 Ji 40 108862 Ké 44
98322 C4 18 107144 E8 107974 N2 19 108064 J1 33 108863 Ké 45
39169 Fl Ly 107147 [} 4 107975 N2 27 108066 J1 28 108865 KS 24
99248 E4 16 107148 cl 1 107976 N2 28 108068 A 47 108866 KS 25
99589 cle 19 107153 A E3 17 107977 N2 31 108676 W Kl 3 108867 K5 26
93686 D19 26 107154 A E3 17 1067978 N2 35 108085 Ki 4 108868 K5 27
99772 A D11 33 107190 C4 20 107919 N2 38 108086 A K1 i4 108869 KS 28
99773 ciLs 21 107461 J1 8 107980 N2 39 108088 Kl 12 108870 Ké 30
93988 K13 5 107612 D22 22 107981 A N2 37 108089 K1 i8 108871 Ké 29
100153 G4 42 107847 Bl 2 107985 N2 45 108093 PL 108812 K5 13
100154 G4 43 107848 Bl 8 107987 Na& 25 108094 Pl 108873 K5 12
100262 D8 23 107649 W Bl 107989 A Nl 56 108095 Bl 35 108814 KS 9
100267 D8 23 107859 Bl 9 107994 N1 49 108100 A D3 108875 K5 il
100361 N2 &1 107860 Bi j ¥4 107995 N1 53 108104 [} 13 108876 KS 10
100416A8 F1 14 107861 Bl 16 107996 NL 55 108105 C4l 8 108877 K5 15
100417 Fl 13 107899 82 13 107997 N1 48 108107 G2 56 108879 K5 17
100428 Ccl 15 107900 B2 9 107998 W NL 13 108108 W C15 6 168880 K5 18
100429 ClL 10 107901 B2 5 108001 N1 34 108111 - €15 3 108881 K5 21
100696 Ci 14 107904 W 83 3 108402 N1 37 108112 c15 1 108882 KS 19

HYSTER COMPANY
PORTLAND, OREGON
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108885 G3 27 108959 €14 11 109146 cr 1 109298 cs 20 109611 A K5 1
108886 G3 & 108960 Clyg 12 109192 cr 9 109299 ceo & 109612 A K6 38
108887 G2 3Q 108961 cz 23 109194 c7 15 109300 c9 7 109613 A Ko 35
108888 G2 10 108964 Cil4 3 109197 c? 32 109301 c9 11 109702 W 83 2
168889 G2 9 108965 Cla 5 109201 ci 34 109302 c8 9 109706 W 83 4
108890 G2 3 108966 ClL4 4 109204 ca 38 109303 K8 26 109710 W 83 4
108891 G2 55 108967 Ct4 & 109205 cg 39 109304 c9 14 109713 W B2 15
108892 G2 54 108969 co 4 109206 c1 31 109305 c9 15 109728 ¥ B2 15
108893 63 5 108910 Cig 1 109208 clao 2 109306 cs 8 109780 D22 2
108894 G2 23 138971 A C6 109210 A Clo 8 109309 L9 20 109783 29 12
L08895 G2 24 108974 c9 18 109211 c10 4 109311 Caq 26 109832 A E1 21
108896 A 62 20 108975 cT 12 109217 Cl1 1 109313 c3 12 109833 El 21
168897 G2 20 168976 Cé 6 109218 ClLl 14 109314 csa 21 109958 A B1 20
108898 G2 22 108977 A N1 564 109221 Clt 8 109315 c3 16 109983 A 81 30
108899 G2 26 108979 A H2 109223 Cl1 1y 109317 €3 11 110045 N2 46
108900 G2 27 108980 A H2 109224 €11 10 109321 Cé 9 110046 N2 52
108901 G2 3z 108981 H2 3 109225 Cll 18 109322 cé6 6 110059 KLIQ 23
108902 G3 17 108982 H2 3 109226 Cl13 16 109323 c6 [} 110171AB K10

108903 G2 33 108983 A H2 5 109228 Cl1 2 109324 Cé 2 110176 A J3

108904 G2 37 108984 A H2 6 109229 clo 15 109326 Co6 1 1igLr78 K4 23

148907 G2 46 108985 H2 34 109230 Cé 23 109333 £3 1 110220 K4 27
108908 G2 53 108986 H2 13 109231 Clo 13 109334 c3 Z 114500 K4 24
108909 G2 108987 H2 16 109233 €10 1t 109335 C3 3 110631 D22 35
108910 G2 51 108988 H2 7 109234 Clo 10 109336 C3 7 110653 N1 38
108911 G2 48 108989 H2 17 109235 Cl10 14 109347 023 4 116709 £3 17
108912 G2 471 108990 H2 19 109240 [} 30 109365 D23 3 110712 A P2

108913 Ké 58 108991 H2 20 109241 Cé 33 109465 K& 5 110716 68 2
108920 A D8 2 108992 H2 21 109242 A C12 1 109466 K& 1 110740 clo 4
168922 A D8 108993 H2 22 109243 Cl2 5 109467 K5 & 111105 04 14
108923 A D8 108994 H2 23 109244 C12 3 109468 A K5 1 111106 E9

108924 cs8 22 108995 H2 24 109245 Cl2 2 109469 K5 4 Ilil4l Jl 21
108925 . 9] 23 108996 H2 24 109246 A Cl13 109470 K5 3 111142 J1 ar
108926 (2 24 108997 A HZ 26 109247 A C13 4 109478 Ké 38 111143 Jl 34
Lo8927 c8 10 108998 H2 27 109249 A -C6 109479 A K6 35 111145 J1 35
108928 cs 11 109000 K5 2 109250 csg 18 109480 Ké 31 111146 Jl 25
108929 o} 12 109152 cr 25 109251 Cl3 24 109481 A Kb 32 111269 A . J1 43
108930 c8 14 109153 cy 27 109252 Ci3 5 109482 03 3 111299 N4 5
108931 8 15 109154 €12 12 109253 ‘A C8 109483 N4 2 111327 A N5

108932 ca 16 109155 cl2 11 109256 Cée 45 109484 N4 3 111328 A N1 13
108933 cs 31 109157 cll 3] 109257 Co6 46 109485 N4 4 111403 E13 63
108934 cs 4 109158 cl2 T 109259 (o 43 109487 N4 6 111493 N1 14
108935 cs 1 109159 Ci2 6 109264 Cé6 28 109488 N4 7 111506 N1 30
108934 c8 5 1091460 c12 6 | 109265 cé 27 109489 N4 8 111555 E2 13
108937 cs 6 109161 clz i0 109266 A C7 16 | 109490 N4 9 111556 E2 T
108938 cs T 109163 Cé 109267 cy 2 109491 N4 i1 111557 E2 20
108939 E7 5 109165 Cc3 19 | 109268 ca 19 109492 N4 9 111558 E2 8

108940 E7 20 109168 Ccé 22 109269 C7 17 109493 N4 10 111559 E2 21
108941 E7 25 109169 Cé6 22 109270 Cé 38 109581 N4 12 111562 E2 i9
108943 Cc9 16 109170 C13 19 | 109271 cée 39 109582 NG 14 111670 A N4

108944 A EL2 11 |} 109172 Cé 22 | 109272 Cé 40 105583 N4 15 111690 A F1 i

108945 El2 14 109173 cé 11 109273 6 £l 109584 N4 16 111705 H1 30
108946 E12 12 109174 Cée 16 109217 Cl4 19 109585 N4 17 111706 N1 41
108950 A C8 1 109175 Cé 14 109278 Cla 20 [ 109586 A N4 19 111707 N1 45
108951 A (8 17 109176 Cé 13 109282 Cl4 109587 N4 19 111766 E2 30
108952 cs 13 109177 €13 15 109286 [} 109588 A N4 20 111767 E2 30

st
(=N

108953 cé 31 109179 cT 1 109293 c9 12 10958%AB N4 21 111769 E3 25
108954 c9 17 109180 cr 7 109294 c9 6 109597 G2 1l 111770 E4 22
108955 Cé 22 109181 cr 3 109295 c9 6 - 109607 KS 15 111793 G3 i3
108956 C4 25 199182 c7 4 109296 c9 3 109608 K5 8 111843 W B2 2
108958 Cl4 1 109185 c? 10 109297 Cla 7.1 109609 KS ) 111859 B2 9
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111861 W B2 2 122174 A EZ 6 128022 ¢10 4 132484 G4 3 135124 ci 14
111888 W B2 15 122239 Cli 2 128023 c7 8 132485 G4 3 135726 ct 34
111889 W B2 15 123426 Cl5 2 { 128024 [ 8 132486 G4 3 135727 cT 34
111890A8 K10 123488 N1 32 12841% Ell 35 132618 D1 5 135728 ci 34
111892 A K7 123632 G7 2 128418 El1l 35 132728 E13 19 136125 E17

111895 K3 3 123665 Ja 128421 E1l 39 132768 KS 136396 D19 16
111896 J2 23 123672 E13 44 128429 Eil 39 132806 D8 136440 Ké 41
111897 J2 24 123675 E1l7 38 | 128436 E13 7 132807 b8 135572 El5 29
111898 J2 21 123695 (9] 11 128614 Cl0 4 132808 D8 137697 EL3 1
111899 K3 13 123806 Cé6 [ 128615 clo 4 132818 ET 11 137698 E17 31
111802 A J4- 123823 Co 36 128621 c8 132820 E? 5 137699 El7 32
112465 J3 4 123824 Cé 3 128622 c8 132872 E16 81 137705 EY

112467 43 T 123872 El 18 .| 128623 c3 36 133543 cl9 is 137870 E7

112468 J3 2 124140 DL 128625 cg 38 133545 ci9 26 137877 Ca

112567 N3 44 124192 Cl0 9 .| 128821 EY 1} { 133546 c27 35 138289 c7 29
112895 N2 49 124194 Ci0 9 128831 E1l 18 133605 DLz 47 138290 c7 29
112896 N2 39 124196 [ 9 128834 Ell 23 133720 EL7 40 138550 Pl

112897 A N2 52 124215 11 33 128835 El1l 24 133981 €10 4 138553 Ell 19
112946 E2 32 | 124216 011 R 128836 E1ll 3 133982 Clo 4 138554 Ell 17
112989 D4 16 124217 011 36 128837 Ell 2 133983 cio 4 138555 ELlLl 26
113009 D4 1 124218 D11 EX) 128838 Ell 4 133996 c9 L4 138559 El11l 10
113719 ELFT 41 124219 D11 a9 128839 Ell 5 134055 K5 7 138561 DL 3
113727 A Kl2 124222 G19 1 128840 Ell 5 134060 Ké iz 138578 caz 8
113729 N2 4 124239 011 38 128841 Ell 22 134063 K6 46 138626 El6 73
114321 ] 124614 NZ 4% 128842 €11 22 134401 D25 P4 138650 Dl 37
Li4392 A J5 124615 N2 44 128844 Ell 6 134405 G8 8 138651 . bl 20
115323 A P2 124629 N3 - 22 128845 ELpLl 8 134658 J7 3 1387067 E3 L8
115696 D4 16 124631 Fl 2 | 128846 Ell T 134774 62 25 138724 Ell

116378 J2 19 124667 c17? 9 128848 Ell 11 134915 Di6 64 138743 G7 23
116543 A K1l 124672 C3i 28 128851 Ell 14 134969 Dl1é& 31 138744 G 20
117870 D9 10 124691 c9 13 128852 £l1 16 135035 H2 17 138940 K1l 3
117978 G8 2] 125423 J3 8 129436 (9] 37 135036 H2 10 139012 ca 19
118135 C4 23 125525 Fl 16 129431 cs 37 135038 H2 14 140558 83 1
118389 J5 18 125526 F1 is6 129438 c8 36 135039 H2 17 140566 83 1
118609 A E9 125531 G2 129439 c8 36 135382 Ell 34 140964 D1 a3
118614 E2 27 125549 K5 17 129827 Kip2 27 135449 DL5 2 140965 D1 33
118643 D& 3 125588 cl3 i3 129828 K12 26 135450 015 12 141001 Dl 11
118896 D4 8 125796 ELY 62 129829 K12 28 135451 D15 i3 141021 b2 26
119234 D4 12 125830 cl7 5 129830 Ki2 25 135452 D15 13 1410674 K12

119379 E2 16 126358 Ell 33 129866 68 31 135453 D15 13 141077 ET 25

119379 A E3 6 126361 E3 9 129867 G8 32 135454- D15 12 141078 E7 26
119405 E2 18 126368 El 1 129868 68 32 135455 D1S 14.] 141079 E7 20
119990 E2 18 126380 E3 11l 129889 E3 41 | 135456 D15 17 141082 E7 &
120117 A E9 126381 E3 12 | 130077 Cla 9 135457 D15 10 141083 ET 23
120131 E2 i7 126453 D9 7 130232 co 5 135458 D15 11 141085 E7 1
120636 D22 2 127042 K13 2 130292 cz20 4 135459 D16 3i8 141259 D4 i8
120636 A E2 i0 127043 K13 1 130676 E13 46 135461 D15 21 141457 ET 15
120640 E2 31 127296 J3 130767 Jé 25 135463 DL% 22 141716 68 20
120657 D4 13 127306 E13 i9 130826 Jé 135465 D1% 26 141759 Dis

120725 D8 6 127309 EL3 50 | 130843 €20 3 135466 D15 27 142288 ET

120736 D4 4 127448 Cl4 L7 1. 130844 €20 4 135467 D16 28 142352 Cc3 5
120737 D& 9 127464 €10 T 130845 C4 27 135468 BDlé 32 142354 €3 5
120950 D& 5 127596 G8 16 131128 D4 2 135469 Blée 42 142355 c3 9
120951 W B1 127599 K10 (] 131172 ELT 38 135470 Dié& 43 142357 Cé6 1
120953 D4 15 127606 K3 3 131173 El7 37 135472 Di6 60 142358 Cé 3
121037 A D25 - 127656 J3 1 131174 ELT 38 135473 Dlé 51 142361 c? 9
121139 K1 11 127768 D2 23 {. 132405 ELl 30 135474 D16 55 142362 c10 1
121190 E3 13 127854 c2s 72 132480 G4 13 135721 c1 19 142364 c12 5
121384 E3 42 {. 127916 Ki2 8 132481 G4 13 135722 cT 19 142366 Cé 42
121861 A E4 11 128021 ClLO 4 132482 G4 13 135723 [} 19 142367 c 34

HYSTER COMPANY
PORTLAND, OREGON




Q7

NUMERICAL INDEX

PART REF PART REF PARY REF PART REF PART REF
NO. PAGE N0, NO. PAGE NUO. NG, PAGE NG« NO. PAGE NGO, NO. PAGE NO.
142369 c7 34 L46982 D8 152237 Ell 31 161678 D16 42 166895 G7 3
142370 c1 34 146983 D8 152238 Ell iz 161748 c3 10 167087 ET 18
142372 clz2 3 146984 Ds 3 1562239 E11l 22 162270 D4 4 167089 E7 i3
142373 cé 11 147288 D22 31 152608 C26 24 162414 D15 19 167090 E? 4
142375 €11 3 147291 b22 30 152609 C26 23 162415 D15 20 167474 cé 44
L42376 Co 16 147294 D22 30 152611 cz3 30 162582 cza 16759TAB  G8 3
142378 cl3 6 147295 D22 32 152612 C23 5 162731 E? i0 167765 E4 27
142379 c13 2 147296 D22 32 152621 €26 il 162732 ET 8 167775 E3 31
142380 Cl3 8 147299 cz2¢0 33 153648 Jd6 19 16275} 06 2 167805 Ge 35
142381 CL3 9 147306 czo 32 153888 Pl 162752 b6 8 161825 c23 5
142382 €13 10 147410 D22 27 1538489 Pl 16298% K4 25 167826 G23

142383 Ci3 11 147184 04 14 153890 Pl 163286 D2 167943 g11 20
142384 ci3 12 14778% Cla 1 154221 £13 26 163944 Pl 167954 Co6 11
142385 cl3 14 148182 Cl9 154222 E13 38 163999 G4 51 168056 [ 11
142386 €13 '3 143183 G19 154793 Ell 29 164375 D2 59 168063 cl9 22
142389 clo 15 148190 C3l 154794 ELl 22 164380 b2 30 168338 cz3

142392 Cly 10 148191 31 154831 B4 9 164382 D2 37 168342 Dik 23
142393 CLO 17 148474 C26 15 154999 Cé 16 164508 EL13 9 168343 D11 24
142394 Clio [ 148475 c2e6 is 155065 Pl 164509 ELi3 61 168345 €26 12
142487 cs 37 148496 ci7 7 155165 Cé 10 165066 clo 4 168347 DLl 23
142488 [oF:} 38 148502 Dl2 46 155239 E7 19 165067 CLO 4 168348 D11 24
142489 [of:} 38 148518 Dl9 17 155240 ET 1t 165123 Clo 4 168349 €26 21
142490 ce 39 148519 D19 18 155480 G4 19 165124 Clo 4 168653 D1 1
142491 C7? 25 148812 clo 9 155481 Go 17 L6527 Ci 8 168665 E13 14
142492 ct 27 148813 €10 9 155482 G4 45 l65128 ct 8 168696 c17 2
142493 c? 19 143814 Clo 9 155754 Pl 165131 c7 8 168804 E7 2]
142494 c7 19 148966 G2 52 155755 Pl 165132 ct 8 168807 E7 22
142495 c7 ig 149257 J7 155756 Pl 165470 G2 34 168928 E13 12
142496 cy 19 149258 JT 155757 Pl 165471 G2 8 16893] D12 36
142510 Nl 59 149450 E3 10 | 156075 Cio 16 165472 63 6 168932 D12 38
142594 D15 149627 E3 10 156478 D4 17 165870 c21 59 169002 D2 <0
L427140 E1l3 15 149628 E4 13 157065 E3 25 166183 G20 5 169234 K4 217
143550 K4 42 149679 cle 2 157375 10 13 166184 €20 5 169245 c3

144223 E3 29 150049 ci 19 157704 D9 1 166185 cz20 5 169308 E13 4]
144243 b2 25 150051 Co 46 158114 C26 14 166186 Cz20 5 1693921 Dlé 86
144603 D4 5 150052 Cé 42 158115 C26 15 166328 D2 15 169399 D16 56
144609 Cé 8 150053 Cé 44 158116 €26 15 166336 El3 57 169402 D16 56
144752 D8 2 150772 D9 5 158186 DLl 21 166339 EL3 58 169403 Dlé 56
144798 D22 i 150774 D9 5 158187 D11 22 166340 E13 56 169404 Dle 56
145462 D9 10 150775 E3 36 168355 G5 5 166479 E13 58 169405 Dié 49
145581 cz21 32 150777 £3 2 158760 C2o i4 166538 EL3 & 169406 01s 3
145582 c21 32 156830 ce 6 158824 G8 3 166557 EL13 29 169758 E3 1
145584 21 9 151k59 Do 3 158905 D19 25 166558 E13 40 169759 E3 2
145668 ce 6 151241 cz21 159150 cs 37 166566 ELl3 25 169761 D9 5
145694 bl6 73 151304 clg 2 159151 c8 36 166567 E13 40 169775 E3 4
£45695 ni6 18 151312 CL7 159678 cé le6572 EL3 28 169776 E3 36
145696 Dlé 76 151318 Elé 159680 o 166643 E13 36 169779 E3 3
145949 Cé 37 151488 Cé 37 159683 cr2 166645 E13 37 169793 E3 28
145950 D8 3 151570 c2t 55 159825 €20 1 166655 EL3 27 169794 E3 30
145954 Co 40 151451 clo 12 159828 C20 3 166824 EL13 21 169795 E3 L0
145955 cio 16 151837 E1l3 62 159858 Jé 15 166825 E13 5 169797 E4 . 13
145957 clo 13 151840 EL3 60 16043} L6 40 166828 E13 34 169799 E3 10
146110 K5 17 152178 c21 2 160441 Cl3 166829 EL3 34 169862 N2 38
146157 D22 27 152179 cz1 2 160644 Pl 166830 El3 20 170018 G8 17
146184 P2 152230 E7 9 160653 Pl 166831 E13 35 170019 G8 18
146255 [ Ri] 1 152231 ET7 16 160773 D9 1 166832 E13 35 170020 G8 20
146262 Cée 152233 Ell 30 161248 Cclo 7 166845 El13 24 170021 G8 21
146812 EY 3 152234 Ell 27 161647 3 166890 N1 170022 G8 19
146813 EY 2 152235 £11 28 161665 D13 95 166892 G7 2 170023 G8 17
146938 E2 31 152236 E1ll 1 161670 D16 62 166893 G7 2 174073 Cla 19
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170316 G4 31 177949 37 i6 202056 E12 1 232363 K8 9 233489 J5 1l
170319 G4 30 178115 E3 40 202058 ELZ2 26 232364 K8 11 233490 J5 15
170607 EL3 11 178439 c2o 25 202059 El12 23 232365 Kg 14 233491 J& 16
170608 EL3 12 181074 cl2 & 202064 El 5 232366 K8 i7 233492 45 17
170788 Dz 11 181332 El 6 202065 El 23 232367 K3 18 233494 J5 22
170789 b2 52 181333 El 6 202066 A E12 232368 Ka 20 233495 Js 25
178792 D2 56 181379 P1 202066A8 E12 232369 K8 21 233496 J5 26
L70793 D2 55 182943 Dle 84 202067 ET 232370 K8 23 233498 J5 21
170795 D2 54 183364 Cé 24 202098 E7 1 232400 K7 1 233499 Js 5
179796 D2 46 183956 Cé 202164 E17 18 232401 K7 2 233500 J5 2
170797 De 64 184101 cll g 202322 EG 5 232402 K7 3 233501 Js 4
170798 D2 14 184379 c7 29 202323 E8 18 232403 K1 4 233502 J5 3
170799 V¥4 14 184380 cy 29 202333 El2 | ¥4 232404 K7 5 233503 J5 1
170800 D2 9 121762 cv 5 202358 EY 26 232405 KT [ 233505 J5 28
170801 B2 199571 G3 1 202371 £9 18 232406 43 5 233506 J5 27
174896 c21 2 200035 K12 202404 D25 2 232407 K7 8 233508 J5 29
170901 cz21 16 200110 G7 24 202405 D2s 3 232408 KT 9 233790 K10

170902 cz2t 17 200131 G2 41 202406 D25 4 232438 Ji 5 23317191 K10

171060 Clo 1 200132 G2 36 202466 D9 1 2324600 Js 30 2337192 K10

171613 C24 2 200133 G2 51 202485 A K5 1 232568 K10 5 233793 K10

1722617 c27 39 200134 G2 20 202581 G7 4 232579 K10 16 233794 K10

172654 D22 T 200137 G2 3 202683 K4 39 232580 K10 17 233795 K10

172813 £13 52 200138 G2 10 202723 G7 17 232793 K7 2 233895 Ki2 2
173255 D12 5 200170 D22 T 202725 Gt 19 232194 K 3 233896 Kl2 i0
173998 Dl 39 200172 D22 7 202789 KLO 5 232797 K7 6 233897 K12 3
174010 D15 25 200175 EQ 7 202907 G7 17 232798 K7 T 233908 D22 i
174020 Dtae 200176 E9 9 202980 cs 37 232799 K7 8 234008 K7 4
174213 Pl 200191 Ki3 3 230303 Fl 14 232800 KY 234009 K7 5
174588 Dl& 83 200195 Ké 46 230343 N2 6 232821 J3 3 234038 G7 24
174591 015 15 200196 Ké 44 230345 G4 20 232822 J3 1 234045 G7 27
L74592 15 i0 200197 Ké 45 230346 G4 21 232823 J3 2 234075 KLl 13
174593 blé 37 200214 cé 37 230347 N2 20 232825 J3 4 234017 K11l 3
174594 Cié 37 2002171 cil1 18 230348 NZ 21 2329171 J7 14 234394 A K12 15
174595 D15 27 200517 K13 5 230349 K1l 1 233126 A Bl 25 234397 K6 46
174596 D16 28 200525 K13 & 230350 Kl 5 233151 D25 5 234544 J5 23
174597 DLé 54 200547 Cl5 3 230351 Kl 15 233152 D25 & 234545 J5 19
174598 D16 48 200614 Cé 25 230352 Kl 13 233155 B1 32 234559 G3 29
174851 Di6 Ti 200819 Des 1 230362 Kl 13 233156 Bl 30 234590 K12 7
174876 cé 42 200827 Js 24 230376 G7 12 233157 Bl 31 234592 K12 9
174882 K13 1 200865 G2 5% 230377 G7 17 233158 Bl 33 234594 Ki2 20
175190 D15 200960 Cli 4 232114 A D24 233159 81 32 234595 K12 19
175210 E3 27 200962 Cli 4 232115 D24 10 233160 B1 34 234704 ci2 8
175351 01 49 201571 D9 7 232116 D24 27 233161 A Bl 25 234714 ceé 38
175559 cs 36 201572 D9 T 232117 023 13 233162 Bl 25 234718 D6 4
175728 Ccé 24 202000 E8 i1 232118 D23 12 233163 81 25 234719 D6 3
175729 ca 37 202001 E8 12 232119 D23 11 233164 A Bl 25 234720 Dé 6
175730 cg 37 202002 E8 13 232120 023 8 233261 K& 38 234721 D6 5
175731 (] 37 202003 E8 14 232121 D23 7 233291 €6 44 234722 Do 1
175732 ce 37 202004 E8 14 232122 D23 6 233297 Cé 24 234811 A J6 10
175733 cs 31 202005 ES 15 232141 A K11l 7 233302 cé 23 234812 Jé 2
175734 c8 202009 ES8 20 232328 J7 1 233308 c11 5 234814 Jé 5
175735 c8 202011 E8 23 232329 J7 6 233318 Cla 2 234815 Jé 13
175736 ca 202012 E8 23 232330 J7 7 233346 cio 4 234816 J6 9
1715137 ce 36 202013 E8 9 2323531 J7 8 233363 c7 8 234820 Jé 7
176140 €20 22 202014 ES 9 232332 47 9 233370 c? 20 234821 J6 8
177511 D11 19 202050 El2 10 232335 47 13 233376 c? 18 234823 Jé 14
111592 ¢t 1 202052 Eiz2 11 232336 J7 10 233485 Js T 234936 A C8

177892 £l 30 202053 Ei2 11 232337 J7 15 233486 J5 6 235304 EQ 3
177894 E2 31 202054 El1z 11 232356 J& 12 233487 J5s 9 235623 C6 15
117947 Fl 3 202055 El2 7 232351 J4a 15 233488 J5 10 235628 Cé6 15

HYSTER COMPANY
PORTLAND, OREGON




Qs

NUMERICAL INDEX

PART REF PART "REF PART REF PART REF PART REF
NO. PAGE NO. NO. PAGE NO. NG« PAGE NO. NO. PAGE NO. NG. PAGE NO.
235931 K10 3 980252 C30 980767 C37 19 981953 El 1 982225 c27 13
235945 E9 3 980254 C39 10 280769 C37 25 981959 D9 ] 982226 c21 12
235947 ES 4 980258  C4l 16 80774 c31 30 981964 D9 5 982227 A C27 20
235948 E9 8 980261 A DT 5 380775 C31 32 981978 El 23 982230 C24 5
235949 E9 10 980271 D7 2 380785 A £10 1 981979 El 7 982231 . C24 i4
235950 E9 14 980274 c29 8 980786 A ELO 2 981980 ELl 5 982233 C24 4
236028 Jé 17 980305 ES 10 980787 Elo 3 961982 El 2 982234 C24 11
236062 E9 8 980360 K3 3 | 980788 E10 4 982003 cis 18 982235 c24 15
236063 E9 980363 D9 10 980789 A ELO 5 982015 c2 3 982236 C24 9
236064 E9 23 980401 aki} 24 980790 A ELO 6 982016 Cl6 14 982237 C24 3
236065 Ei2 2 980410 D8 21 980791 A El10 T 982021 c2 13 982238 €19 29
236066 E12 3 980421 Bi 16 980792 ELQ 8 982022 cl6 24 982239 cl9 30
236067 EL17 9 | 980424 Dlis 22 980793 ELO 8 282023 Clé 25- | 982240 cle9 34
236068 EL3 10 980427 W C2 22 980794 A E10 9 982024 C20 24 982241 ¢l9 33
236069 El2 5 980430 c2 26 980795 ELQ 10 982026 C4 12 982243 c27 32
236070 El2 & 980466 A Eb 5 980796 £10 i1 9682031 Cle 8 982244 C27 33
236072 ELT 52 980533AC P1 380797 E10 il 982032 C4 17 982245 cz21t 27
236014 El3 30 980540 Pl 980798 EL0 12 982034 BL 3 982246 c27 28
2360175 ELl3 44 980541 Pl 980799 E10 13 982035 Bl 24 |- 982247 €27 24
236016 ELl7 43 980542 Pi 980800 €39 35 982038 D8 21 982250 cz21 44
236078 El3 51 980553 Pl 980801 A C33 L 982041 c2 15 982251 c271 51
236080 EL7 31 380556 Pl 980802 €38 10 982043 Cl18 7 982258 cas

236081 £i3 53 980557 Pl 980803 €37 2 982054 D9 4 982259 c27 48
236082 El3 54 380600 €33 40 980808 A (€31 1 982058 cl8 8 982265 c27 49
236084 E13 17 980602 c3z2 5 980812 A C34 9 982059 E4 12 982266 ca7 54
236174 cé 26 980603 €39 980813 C37 2 982060 cis 4 982268 ¢20 11
236213 H3 4 980604 C39 30 380910 C19 24 982067 ES5 9 982269 c29 9
284259 Dlé 37 280606 €39 19 981020 C39 42 982068 E4 18 982271 cz20 10
805026 E4q 17 280607 C39 47 981096 K3 13 982069 ES & | 982286 ca23 5
805027 E4 17 980609 £3s 26 981141 H N3 44 982071 Clé 3 982287 €23 5
805066 Pl 980611 €35 12 981144 N3 45 982072 El 13 982291 c23 13
805068 Pi 930612 A C£35 35 981165 E4 17 982073 El 3l 982292 €23 15
805069 Pl 980613 A C35 24 981174 H B2 15 9820714 El 25 | 982298 c23 17
805077 Pl 980614 C35 21 981175 W B2 15 282156 D12 32 982299 €23 18
805078 Pl 980615 c30 21 981176 W B2 15 282157 €27 23 982302 C23 24
380018 N3 31 980616 c3o 217 8LLTT W B2 15 | 982158 ca2s 15 982309 c22 i9
980040 - G4 380617 Cié 4 981196 N3 25 982168 c23 23 982314 ca23 28
280045 C4 3 980631 A C30 1 981192 Go 2 982171 cz23 26 982315 €23 36
980045 c29 3 980635 c29 13 981196 Ca 10 982178 c23 38 982316 €23 317
980046 cz29 5 80667 €17 28 981210 81 20 982181 c25 13 982317 c23 29
980047 c2g 2 280681 DLy 9 981317 E8 982182 c25 i4 982318 A C25

980048 C29 7 980685 cz6 8 981411 El 14 982183 ¢zl 56 982319 A C17 19
980049 c29 11 980689 A DLY 23 981633 c2z 6 982184 czé 2 98232} ci7 20
980051 C4 Il 980694 D17 27 981635 €30 43 982190 D10 23 982322 c17 18
980052 c29 9 980701 €20 21 98l72l 0o 4 982193 Dlo 35 982323 c17? 1
380054 €29 14 980711 c32 1 981722 D9 4 982194 C26 25 982327 €17 10
980055 C29 6 980713 A (33 1 981824 A C33 33 982197 C26 16 982328 c17 11
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